PARTS MANUAL
FOR
HAGIE MODEL STS 12 HI-TRACTOR
SPRAYER- DETASSELER

HAGIE MANUFACTURING COMPANY

721 CENTRAL AVENUE WEST

BOX 273
CLARION, IOWA 50525

COVERS MACHINE SERIAL NUMBERS:U1651331001 thru U1651331100

08-12 493552
07-13, 02-14, 02-15, 05-15, 02-16, 03-17

To obtain the most current parts manual for your machine, please visit www.hagiehelp.com.
©2012-17 Hagie Manufacturing Company. Clarion, lowa USA

A



SPRAYER IDENTIFICATION

Each Hagie sprayer is identified by means of a frame serial number.
This serial number denotes the model, the year in which it was built, and the
number of the sprayer. As for further identification, the engine has a serial
number and the planetary hubs have identification plates that describe the
type of mount and gear ratio. To insure prompt, efficient service when
ordering parts or requesting service repairs from Hagie Manufacturing Company,
record the serial and identification numbers in the space provided below.

NOTE: Reference to left hand and right hand used throughout this manual

refers to the position when seated in the operator’s seat facing forward.

This manual is not intended to be a complete guide for machine maintenance
and repairs. If you are not properly trained to perform service on this machine,
contact Hagie Customer Support for assistance. Improper maintenance or repair

may result in property damage, personal injury, or death.

SPRAYER SERIAL NUMBER ENGINE SERIAL NUMBER

PLANETARY HUB IDENTIFICATION NUMBERS

FILTER QUICK REFERENCE

QTY.  PART NO. DESCRIPTION
1 311543 ENGINE AIR FILTER, PRIMARY T3
1 311544 ENGINE AIR FILTER, SECONDARY T3
1 316372 ENGINE OIL FILTER T3,T4I
1 316683 FUEL FILTER T3
1 316684 REMOTE FUEL FILTER T3
1 317154 ENGINE AIR FILTER, PRIMARY T4I
1 317155 ENGINE AIR FILTER, SECONDARY T4I
1 317159 FUEL FILTER, PRIMARY T4I
1 317160 FUEL FILTER, SECONDARY T4I
1 605626 HYDRAULIC OIL FILTER
1 657463 CAB PAPER FILTER
1 657464 CAB CHARCOAL FILTER

552002



TABLE OF CONTENTS

ENGINE ASSEMBLY T3. . . . . . . . . . . . . . . ..

RADIATOR AND OIL COOLER ASSEMBLY T3 .

AIR CLEANER AND EXHAUST ASSEMBLY T3 . . . . . . . .

FUEL AND BATTERY ASSEMBLY T3. . . . . . . . . . ..

ENGINE ELECTRICAL BOX ASSEMBLY T3 . . . . . . . . .

AIR DRIER AND AIR TANK ASSEMBLY T3. . . . . . . . .

ENGINE ASSEMBLY T4I . . . . . . . . . . . . . . ..

RADIATOR AND OIL COOLER ASSEMBLY T4I.

FUEL TANK AND BATTERY ASSEMBLY T4I. . . . . . . . .
AIR DRIER AND AIR TANK ASSEMBLY T4I . . . . . . . .
HYDRAULIC TANK ASSEMBLY . . . . . . . . . . . . ..
TIRE ASSEMBLY

LEG ASSEMBLY.

TREAD ADJUST ASSEMBLY . . . . . . . . . . . . . ..
HYDRAULIC TUBING . . . . . . . . . . . . . . . ..
HYDRAULIC MANIFOLDS . . . . . . . . . . . . . . ..
SOLUTION CONTROL AND QUICK COUPLER. . . . . . . . .
PUMP RELIEF AND DUMP VALVE.

QUICK CONNECT ASSEMBLY.

LADDER AND BRAKE VALVE ASSEMBLY

SERVICE PLATFORM. . . . . . . . . . . . . . . . ..
TOOL BOX. . v v v v v v v e e e e
J1939 JUNCTION BOX. . . . . . . . . . o v o« . ..
CAB ASSEMBLY. . . . . . . . . . . . o o oo
SWITCH BOX AND RECEPTACLE PANEL . . . . . . . . ..
FLASHER AND LIGHT RELAY . . . . . . . . . . . . ..
REAR ELECTRICAL . . . . . . . . . . . . . . . ..
BUMPER AND ENGINE HOOD. . . . . . . . . . . . . ..
SOLUTION TANK . . . . . . o o v v v v o e e
SOLUTION HOSING . . . . . . .« v v v v v v e
REAR WHEEL NOZZLE . . . . . . . . . . . . . . ..
SOLUTION PUMP . . . . . . . . .« . o o o o o
QUICK ATTACH. . . . . . . . . . v o v o o
BOOM CRADLE . . . . . . . . . . . . oo o

FOAMER AND FRESH WATER TANK

PRESSURE WASHER OPTION. . . . . . . . . . . . . ..
SIDE FILL/CHEMICAL INDUCTOR OPTION. . . . . . . . .
FRONT FILL OPTION . . . . . . . . . . o« . o o . .
FENDER OPTION . . . . . . . . . . . o o v v v v v
ALL WHEEL STEER OPTION. . . . . . . . . . . . . . .
AUX OIL COOLER. . . . . . . . v o v v v v v v
DETASSELER OPTION . . . . . . . . . . . . . . . ..
TOOLBAR STANDS. . . . . . . . . .« o v v v v v v v
AIR LINE DIAGRAM. . . . . . . . . . . . . . . . ..
DECALS . . . . . . . v o oo

HYDRAULIC DIAGRAM. . . . . . . . . . . . . . . ..

ELECTRICAL DIAGRAM . . . . . . . . . . . . . . ..

ABBREVIATIONS . . . . . . . . . . . . v o o o v .
INDEX « v v v v v v e e e e e e e e e

PARTS ORDER FORM. . . . . . . . . . . . . . . . ..

.10-11

.12-18

.15-17

.18-19

.21-22

.23-24

26

.27-38

.39-44

.45-46

.47-50

.51-52

.53-54

.56-57

.61-76

.77-78

.81-83

.84-87

.88-93

.95-96

.. 97

.98-99

100-101

102-104

105-107

. .108

109-110

EERAR

L112

113-126

.o127

128-129

130-131

132-171

172-191

. .192

552003



7002SS

o
m
—

N — — 4 4 4 4 4 aa
COWONODUAWN2O0O©ONOO A WN =

ENGINE ASSEMBLY, T3 EXPORT

QTY PART NO. DESCRIPTION

;o A PO NN A A NN S

292544
316371
316662
316923
316683
618641
606450
473798
473818
520121
611306
473767
473768
473799
473844
520120
520160
601537
601625
618059
618699
711039
618183
618279
618527
657485

ENG HEATR CBL ASSY,RED 6GA '10
GASKET, AUX DRIVE CUMM 154916
AIR INTAKE PIPE W/FLG,T3 ENG
CUMM ENG, 275HP T3 STS'12
FUEL FILTER, ENG, TIER 3 07
1 1/16FJIC-1 5/16MJIC ADPTR
TANDEM PUMP,606451 & 606452
10MM LOCK WASHER

10MM-1.50 X 40MM HEX BOLT (H)
CUSH CLAMP,#16 1IN X 3/4W
12-P919J-12FJX-12FJX90-42 H/A
6MM-1.00 HEX NUT

6MM LOCK WASHER

10MM FLAT WASHER

10MM-1.50 X 30 SOC HD CAP SCR
HOSE CLAMP NO 4 STAINLESS
CUSH CLAMP,#24 1 1/2D-3/4WLOOP
HOSE, 3/4 X 24 CLEAR VINYL
HOSE, 1/4 X 14 AIR
7/8MJIC-3/4MNPT ADPTR

1 1/16MJIC-M27X2.0MOR ADPTR
1/8MNPT-90-1/4 NYL TUBE LBO
3/4MJIC-90-7/8MOR LBO

1 1/16MJIC-90-7/8MOR LBO

1 7/8MJIC-1 5/8MOR ADPTR
10-213-10FJX- 10FJX-62 H/A



£ © ® © —~ o A~ o< "0 0 © <<~
E ~—=O © SCwWwowr—ooo - = ~NO W=0o oo =0
O mmT — > © < - — -~ o =4 [%2] oo
o © o ™A w [N O] - O wWwwo H=oco —
1 O Y »n O © [ == (=] [ RN R — ==AqAmm
= © O AN = w wow @ om — W www»w ~ =2 = => > 2]
OO MOD—TNDS O © R - SO w -~ HH — —
Y <t o . = w m M ™ w >=Z=Z=Zw © O ~Sorrax== |
- cN T W 0O = o o S === [92) w OX DD [= o
<o O<< - = O = = ocow == SCCC>DXTN=2WX S 1o © <C s3]
S ==C XN ~wWo S w - n << DEFEFENDOEFEHX<I= [ R =Yae N I TN
NN TF D = ®» = H i NDHOHD o »=<CcC k- <ww I >
= = = = Www LWO=r~oWk— -~ ~0oo [&] <xXO -~=co oo © © x i
— ©OONZ=ZMN~wm = -+ ~= - = S<<H—>Sm MZ2<<xc—— D T
o LANNSCEC -0DWO Do ME=SEFEAN= D 0O LW = O EFF=WOo — —LWw LW
o <~OONOO Sooaxc=ocuwL AT 0O X E®W ~FIT=Er~~ A=
a ¥ OX X T == s —E IS = S i © <+~ oo ~nDa~_® - 15 =
> JwJJ L =« <O W .M SOOI -0l ZZWOIL -~~~ 1+ H=0O
[} Do mwpnoe=S =N~ H©OOxE no~N=== XEIXXIITE oW~ X W ~
= ~ e X OO0 D ~E N~ DXL [= R BV TR g =4 oOF rWwoS &)
<) oS WwwwS I~ O>uWwuw oo SEwoocaoZ2L~ CXUEDDJOSTOLW J=X
[ — ] a= <C Wwhk—kF -~ ~wuw o T=E===CoOo~ S muw = HH 30 N H =
= mmmm EH= 1 1 186 FHQOQOWWn ~OY ' << ~7v + = - oL DI TT O =W
- o CICLCLCXXTO QOO0 IHILCZ2 IICILTANEX - OO0 JJ J '+ OHFEF= -~ W === Y
> = oSO wWwkEIANDLWL Lo ao -WrOHOOO=NMHWOWHFEXDODWOOOOWO -
- oc = < £ o o OND~—=_ I oD oWCTLI=Errr—aNEZ=Z—
o [ FEFEEEoce ~ T WO = L= = wowow N=SWIX OO~~~ 05>5
= %] EFEEE<OQEZF0 1S ZZZ=<==000NMHO 1 O>THNOOM-=r—+v 1 ==
] L CLCLCLCIEILC=CLCAIDWDILCLCILC=E=EO=S 000 <CO WX <+ + — 1 aw =
a =) D000 NE LT JIO0OLLLON-TOMNIIIO-rNOCWS>WNET~ ™~~~ @ Mo
< g
w = VDO ANTTANTOANTNMOTNDOOTONIDODANTOLOITLLO T OVODNDD N O I~
= DODODMMOANNIOINDDONDOONONOTOAT-TTITOLOONDM®OON
= = DOONDVDOODADUONNONDOOONONDOOOOO T MMOO©WOWOMDMO®DT™— LD~ ™ © DO
(&) == TTrTrTTrTrOITT OO OOV OOONOMNMMOOOOANN 0 WWIWWOWOTT OO WDWO© MM
= << OO T T — — — NN~~~ AN AN+ T+ T — — ~ I~
wi o ANANAANAADODONDONDONDOTOTTOOLOOLANODOMNOMOMNNMO©EO©O©O©®»®S S
>
F ——rrrrrrrrrrrrr T t r-rmr Al AN T+~ T~ T+ T T T T T — NN T~
o

DET.

SANTIYY
ZREC

AR

N2
v s

O — 2

NS,

ks WD
o))
@ /&i\bﬂ\',,,w\u. \
I\ »\“\\\
9)
A/

;

.
o 7)%, S
% SN

=y

N\ T AT
N =< IS¢/
& \OANTESY el
,A“—nm_hIW“““n»MmﬂWMNmWw;mmmmmmemmmwﬂ > g / .J“mnm“‘

| H /7 \ 2

A ,._&\ 5 y

> % .\@

AR
©

FITTINGS COME WITH MOTOR

5 552005



900¢2SS

DET.

0N OB WN =

A/C COMPRESSOR PUMP ASSEMBLY, T3 EXPORT

[P U G X/

QTY PART NO.

147052
316591
473844
473798
291675
657450
900131
910004N
657446
657447
291593
291620

DESCRIPTION

BELT, 9470 GATES

A/C MTG BRKT WLD, STS 2004
10MM-1.50 X 30 SOC HD CAP SCR
10MM LOCK WASHER

PED, TERM, M, WP, 16- 14GA

A/C COMPSR,90D PORT  TM15/12
3/8UNC X 1 1/2 HEX BOLT

3/8UNC FLANGE CNTR LOCK NUT
A/C HOSE,08-08F90-08F90SV-65"
A/C HOSE, 10- 10F90- 10F90SV-92"
PED,RECP, WP, 1W

PED, SEAL ,GREEN, 18- 16GA



,00¢SS

=
m
—

O N O WM =

HYDROSTATIC PUMP ASSEMVLY, T3 & T4

QTY PART NO. DESCRIPTION

e A A A DD AN OON = = o a a BN 2 2 WA A N s s a N a MO D DN

472367
473839
473854
473855
473857
473860
606258
606357
606196
606512
606513
607005
607026
611126
616038
618126
618130
618183
618186
618333
618363
618394
618531
618465
618472
618509
618486
618724
618753
618765
618766
618779
618780
618782
618897
618735
900138
920002
920502
470329
606664
606927
611127
618327

3/4UNC X 2" SM FLANGE BOLT GRS
20MM FLAT WASHER

20MM LOCK WASHER

12MM-1.75 X 35MM FLANGE BOLT
12MM-1.75 X 45MM FLANGE BOLT
20MM-2.50 X 50MM HEX BOLT
REFIEF, LS PUMP  SAUER
0-RING,3.737ID-.103CS-3.94 BMT
PRESS TRANSDUCER ASSY 9000PSI
H1-P-115CC PUMP,D/D-MT  SAUER
H1-P-115CC PUMP,D/B-MT  SAUER
SAUER PISTON PUMP JRROG0B-LB
0-RING,5.905ID- 6.1410D  DMT
7/8MJIC-7/8MOR ADPTR
04-471TC-06FJX-06FJX90-15 H/A
9/16MJIC-9/16MOR ADPTR

7/8MOR RUN TEE-7/8MJIC
3/4MJIC-90-7/8MOR LBO

1 5/16MJIC-1 5/16MOR ADPTR
7/8FJIC SW RUN TEE-7/8MJIC
7/16FJIC CAP NUT

0-RING FOR 2" FLANGE -32
9/16FJIC CAP NUT

0-RING FOR 1 1/4" FLANGE, -20
1 5/8MJIC-1 5/8MOR ADPTR
7/16MOR RUN TEE-7/16MJIC
9/16FJIC SW RUN TEE-9/16MJIC

1 5/8MJIC-1 5/8MOR LG ADPTR
7/16MOR PLUG, HEX SOCKET

2" FLANGE-2 1/2MJIC ADPTR #61
2" SPLIT FLANGE KIT #61

1 11/16MFOR-90-1 1/4FLG C62LBO
1 1/4 SPLIT FLANGE HALF, #62
9/16MOR-9/16FOR-9/ 16MJIC BRNCH
1 1/4"FLANGE-1 11/16MFOR ADPTR
9/16JIC .062 ORIFICE ADPTR
3/8UNC X 3 1/2 HEX BOLT

3/8 SAE FLAT WASHER

3/8 LOCK WASHER

3/8UNC X 1 1/4 SER FLANGE BOLT
GEAR PUMP,.40CI A-MT,RH
0-RING, CONTROL SHFT,EATON 54
1 1/16MJIC-1 1/16MOR ADPTR
3/4MJIC-7/8MOR ADPTR



800¢SS

ENGINE SKID ASSEMBLY, T3 EXPORT

DET. QTY PART NO. DESCRIPTION

910009  1/2UNF HEX NUT
473976  ROD END, .50B,.50-20UNF RH MALE

1 4 311057 RUBBER MT SET,SSB33-1000-4
2 1 316432 A/C DRIER MT
3 1 316637  BATTERY BOX WLD STS 05
4 1 291962  BATTERY SWITCH,ON/OFF(KEY)6005
5 1 910004N 3/8UNC FLANGE CNTR LOCK NUT
6 3 470121  1/4UNC HEX FLANGE LOCK NUT
7 1 470122  1/4UNC X 1/2 FLANGE HEX BOLT
8 4 311091  SNUBBING WASHER FOR 311090
9 11 473855 12MM-1.75 X 35MM FLANGE BOLT
10 2 520052 HOSE CLAMP NO 52 STAINLESS
11 2 520121  CUSH CLAMP,#16 1IN X 3/4W
12 1 292578 HIGH AMP FUSE HOLDER W/COVER
13 1 291359  BATT CABLE,RED 26"2/0 3/8-3/8
14 1 291997  BATT CABLE,RED 40"2/0 3/8-3/8
15 1 292541  BATT CABLE,RED 72"2/0 3/8-1/2
16 1 650107  DECAL,CAUTION BOOSTER STS12
17 1 650372  DECAL,MAIN ELECTRIC DISCONNECT
18 2 900065 5/16UNC X 1" HEX BOLT
19 2 900129 3/8UNC X 1" SERR FLANGE BOLT
20 7 900264  1/2UNC X 1 1/4 HEX BOLT
21 2 903706  10-32X1/2 PHIL PAN MACH SCR
22 4 903897  10-32X2 1/2 PHIL PAN MACH SCR
= 23 6 910027  10-32 HEX NUT
S 24 2 914002 5/16UNC HEX STOVER NUT
o« 25 7 914008  1/2UNC HEX STOVER NUT
2 26 6 920510  #10 LOCK WASHER
o 27 1 316829 LH RAD BRACE WLD,STS 10/12 '10
2 28 1 316732 RH RAD BRACE WLD, STS T3 07
S 29 1 316729 RAD MT PLT, STS T3 QSB 07
= 30 1 657438 RECEIVER DRIER W/SWITCH
= 31 1 657443 A/C HOSE,06-06F90-06F90-34"
32 1 657474 A/C HOSE,06-06F-06F90-128"
33 1 316912 ENG SKID WLD,STS10/12 POLY '12
34 2 470087  3/8UNC HEX FLANGE LOCK NUT
35 1 291936  TERM BLOCK,RED, 3/8-16 SINGLE
36 1 291330 FUSE, 200 AMP 32 VOLT DC
37 4 900408 3/4UNC X 3 1/2 HEX BOLT
38 4 914012  3/4UNC HEX STOVER NUT
39 1 657421 A/C RECEIVER/DRIER
40 1 657422 A/C BINARY SWITCH
41 1 291963  KEY,BATTERY SWITCH 291962
42 1 473859  12MM-1.75 X 50MM FLANGE BOLT
43 2 470118 1/4UNC X 3/4 FLANGE HEX BOLT
44 1 650272  DECAL,200AMP ECM FUSE,STS '11
2
2




RADIATOR AND OIL COOLER ASSEMBLY, T3 EXPORT

QTY PART NO. DESCRIPTION

DET.

10237

DECAL ,CAUTION RADIATOR,STS 07

RAD CAP, 10LB

316377
650174

1
1
1

1
2
3
4
5
6
7
8

3.50-3.00 X 6.90 REDU CAC HOSE

3.50 X 6.00 CAC HOSE

311500

3 311501
2 520128
4 470121
4 470122
7 520145

1

CUSH J CLAMP,#9 9/16D X 3/4W
1/4UNC HEX FLANGE LOCK NUT

1/4UNC X 1/2 FLANGE HEX BOLT

3.56/3.88 T-BOLT HOSE CLAMP SS
3.06/3.38 T-BOLT HOSE CLAMP SS

0146

52

07

CAC TO ENG, STS T3

PIPE,

~ o © x oo
ocwo SO+ S uw
= S - a S
womao N PO aoaN o
[ o m < S
™ ™ (] i o
oo — o S
~O = =S oo 4 o
w o —o o =Z=uwo o
OO ' ©© DN << - ©
RN =R} = _don o ©
=Z 1 O W << o
~w o — — - =x— ©
QW ~Omm c cc oS »
<T = o weoe - =
O JW "o JW<COwm;mO
WD —~0O0O0O+—O0O w1+ w
o = ~L L w»n O o~
Lt T el = oo [{e} =
AZ=Zaococow ~cc =
o D D ww 0C v~ <C v X
MO ITIT ~H = w
CEL==20DDNDaecXDD IS
S - << S Sc=0=
F<oo==RFwowogoH+H
~= W w <SS Zaxc~O -
w [ralva e R e e o} — =
o000 CTHAQ<T®O DLW _1 D
HCODDOW<C<g I == =]
o CECCc TR OMmM— o=
DD OO - ANTODNMNO O =
MO O©OOOO—-IFTMOoO
DODOOOOMWOMO MWD
111111 ©© O ™M™ D
— O T T T 7 N0~
OANOOMOMMMmO®OST T O oo
—FrtTANANN T O N — ©
-
TAOMTOLDONODO — ANM
—Frrrrrrrr N AN A

A/C CONDENSER COIL 21-0302

657434
783304

1
1

24
2

1/4 NPT X 3/8 HOSE BARB, BRS
5/16UNC X 3/4 FLANGE HEX BOLT
5/16UNC X 2 3/4 HEX BOLT
3/8UNC X 3/4 HEX BOLT

5

2 470233
8 900071
4 900128
4 900133
10 900264
8 473001
8 914008

1

26
27
28
29
30

SERR FLANGE BOLT

1/2UNC X 1 1/4 HEX BOLT

3/8UNC X 2

NYLOC 316 SS

1/2UNC HEX STOVER NUT

5/16UNC HEX NUT,

31

32

LOWER RADIATOR FILLER PANEL

316486

33

1 5/16MJ-90-1 5/16FJ SWIV LBO

RADIATOR MT CHAN WLD

2 618640

1
1

34

04

STS

)

316594
601668

35

HOSE, 3/8 X 30 HEATER

36

ROSEBUD CLIP FOR .350 CONDUIT

FOAM

4 291008

1
1

37

ZA A R TR
0 AT g
A

N\
IR
LTI
\ \

T

STS

)

316588
316727

38
3
4
4

UPPER LH RAD MT WLD,STS T3 07
RAD TO OIL COOLER MT
UPPER RH RAD MT WLD

9
0

2 316452

1

2000

316446

RAD TO OIL COOLER KEEPER

HOSE, 5/16 X 64 EPDM

4 316453

1
1

42

601614
520069

43

HOSE CLAMP NO 6 STAINLESS

44

5/16UNC HEX FLANGE LOCK NUT

SIDE FOAM,RAD/CAC

4 470113
2 316493
2 316494
2 316495

1
1

45

46

RH UPR/LWR FOAM,OIL CLR/RAD 00

47

LH UPR/LWR FOAM,OIL CLR/RAD 00
FRT FOAM,LWR RAD FILLER PANEL

48
49

316491

REAR FOAM,LWR RAD FILLER PANEL

316492

50

552009



0T

0T0ZSS

TO AIR BRAKE (REF) =———

DET.

AIR CLEANER ASSEMBLY, T3 EXPORT

QTY PART NO. DESCRIPTION

PO I | JF UG I CRFI T CIF I CIF SN KOOI C S I ST S RN S KON G (Y

193037
311538
311507
311535
311536
920000
311541
311542
311543
311544
900129
316277
316931
316684
520134
520148
311566
520150
520163
470087
470121
470460
473782
473784
473855
520102
520101
601707
311565
711036
711039
900072
502707
901255
914002
914008
316796
316716
903855
520069
601625
601554
470118
311520
711061
293568
311082
311083
316656
470402
470463
611352
601671
711049
711057
711060
311567

STICKERTITE 1/8 X 3/4

PIPE,AIR CLEANER-TURBO,STS 07
4.00" 45DEG ELBOW, RUBBER
5.00-4.00 ID REDUCER BUSHING
7"-5" REDU HUMP HOSE, RUBBER
1/4 SAE FLAT WASHER

AIR CLEANER,OPTIAIR 1300

AIR CLEANER MT BAND FOR 311541
PRIMARY AIR FILTER FOR 311541
SECONDARY FILTER FOR 311541
3/8UNC X 1" SERR FLANGE BOLT
AIR COMPRESSOR GOVERNOR KIT
AIR INTAKE SUPP,QSB TIER 3 '12
FILTER,PRE FUEL 25 MICRON
4.31/4.59 T-BOLT HOSE CLAMP SS
5.38/5.69 T-BOLT HOSE CLAMP SS
7"ID-6"ID REDU SLEEVE, RUBBER
7.38/7.69 T-BOLT HOSE CLAMP SS
CUSH CLAMP,#8 1/2D X 3/4W
3/8UNC HEX FLANGE LOCK NUT
1/4UNC HEX FLANGE LOCK NUT
3/8UNC X 1 SERR FLANGE BOLT
12MM-1.75 X 18MM HEX BOLT

12MM LOCK WASHER

12MM-1.75 X 35MM FLANGE BOLT
CUSH CLAMP,#20 1 1/4D X 1/2W
CUSH CLAMP,#16 1"D X 1/2W
HOSE, 1/4 X 63 AIR

COVER ASSEMBLY FOR 311541
1/8MNPT-1/4 NYL TUBE FTG
1/8MNPT-90-1/4 NYL TUBE LBO
5/16UNC X 3" HEX BOLT

PIPE NIPPLE,1/4NPT HEX, BRS
1/2UNC X 1 1/2 CARR BOLT
5/16UNC HEX STOVER NUT

1/2UNC HEX STOVER NUT

AIR CLEANER MT WLD, STS T3 07
RH FRT HOOD BRACE, STS T3 07
8-32 X 1 1/2 PHIL PAN HD SCR
HOSE CLAMP NO 6 STAINLESS
HOSE, 1/4 X 14 AIR

HOSE, 1/4 X 46 AIR

1/4UNC X 3/4 FLANGE HEX BOLT
ENGINE PRE CLEANER

1/4NPT PLUG, SKT HEX HEAD BRS
PRESS SWITCH HARNESS,STS16 05
AIR VALVE ASSY,STS16-GST20 05
PRESSURE SWITCH,80PSI, 12VDC
E-BRAKE CTRL VLV MT,STSLS16 06
1/4MNPT MUFFLER

8-32 SERR. FLANGE NUT
04-213-04FJX-04FJX-25 H/A
HOSE, 1/4 X 145 AIR

1/4 NYL TUBE-1/4NMNPT FTG
7/16MJIC-1/4MNPT ADPTR BRS
1/4 UNION TEE BRS

AIR CLEANER EXTEN,6"0D X 18"LG



TT

TT0CSS

MUFFLER ASSEMBLY, T3 EXPORT

DET. QTY PART NO. DESCRIPTION
1 1 316657  MUFFLER 5"
2 1 316816  EXH REDUCER CONNECTOR
3 1 316817  EXHAUST STACK,ANGLED
4 1 470475 3" EXHAUST CLAMP
5 1 470477 5" LAP EXHAUST CLAMP
6 1 470600 MUFFLER CLAMP, 5.00 ACCUSEAL
7 1 343794  MUFFLER GUARD WLD,STS 11
8 2 343796  MUFFLER GUARD CLMP BAND,STS'11
9 2 900134 3/8UNC X 2 1/2 SER FLANGE BOLT
10 2 914004  3/8UNC HEX STOVER NUT




A

Z¢102sS

ONOOOTHAs WN =

4 DO 4 A N 2 e A WO NN s

316914
316932
316936
316960
316961
316962
316963
470118
470121
520069
520120
520160
601305
601738
760775
910008
316912
760780
760781
760782
760783
760784
316998
316999
317016
470233
316997
193016
483038
914000

FUEL TANK ASSEMBLY, T3 EXPORT

QTY PART NO. DESCRIPTION

POLY FUEL TANK STRAP ASSY,STS
POLY TANK SHIELD WLD STS'12
POLY FUEL TANK SHLD,CNT STS'12
REAR FUEL TANK HEAT SHLD MT'12
FRT FUEL TNK HEAT SHLD MT,STS
RH REAR POLY FUEL TNK SUPP WLD
RH FRT POLY FUEL TANK SUPP WLD
1/4UNC X 3/4 FLANGE HEX BOLT
1/4UNC HEX FLANGE LOCK NUT
HOSE CLAMP NO 6 STAINLESS
HOSE CLAMP NO 4 STAINLESS
CUSH CLAMP,#24 1 1/2D-3/4WLOOP
HOSE, 5/16 X 112 FUEL LINE
HOSE, 3/8 X 96 FUEL LINE

POLY FUEL TANK

1/2UNC HEX NUT

ENG SKID WLD,STS10/12 POLY '12
REMOTE TANK VENT,1/4 HOSE BARB
GROMMET FOR 760780 REMOTE VENT
FUEL CAP,3.5" VENTED W/TETHER
MAXIMA 45" SENDING UNIT

GASKET FOR 760783 FUEL SENDER
SECONDARY HEAT SHLD T3 STS'12
HEAT TAPE TIER 3 STS'12
SECONDARY HEAT TAPE,TIER 3
5/16UNC X 3/4 FLANGE HEX BOLT
AIR DEFLECTOR TIER 3 STS'12
QUICKEDGE TRIM .060 TO .170
1/4 REGULAR FLAT WASHER

1/4UNC HEX STOVER NUT



€T

€70¢SS

O ~NOO O WN =

-

&

"
e\\“\’@
p

BATTERY ASSEMBLY, T3 EXPORT

QTY PART NO. DESCRIPTION

S A NN AN NN

291196
291205
291680
291681
291705
291996
291707
291708
316470
910004
900150
291997
291962
291963
292531
292532
292534
292578
291330

BATTERY, 12V 900 CCA, SS STUD
BATTERY NUT,3/8-16 SS CLSD CAP
POSITIVE JUMPER STUD, RED
NEGATIVE JUMPER STUD, BLACK
BATT CABLE,RED 26"2/0 3/8-3/8
BATT CABLE,RED 34"2/0 3/8-3/8
BATT CABLE,BLK 26"2/0 3/8-3/8
BATT CABLE,BLK 73"2/0 3/8-3/8
BATTERY TIE-DOWN

3/8UNC HEX NUT

3/8UNC X 9 1/2 HEX BOLT

BATT CABLE,RED 40"2/0 3/8-3/8
BATTERY SWITCH,ON/OFF (KEY)6005
KEY,BATTERY SWITCH 291962

BATT CABLE,RED 41"1/0.312-.343
BATT CABLE,RED 25"1/0.312-.375
BATT CABLE,RED 26"2/0.375-.375
HIGH AMP FUSE HOLDER W/COVER
FUSE, 200 AMP 32 VOLT DC



14

¥T02SS

DET.

O N O N

ENGINE ELECTRICAL BOX ASSEMBLY, T3 EXPORT

QTY PART NO.

—

DU,
PN =MD =2 LWL W20 44 PO 0O = = 4

293936
342960
342961
343703
470380
470384
292538
470122
470118
903710
900002
470351
292539
292540
650234
914000
920510
193037
291549
291546
291547
291343
291344
291751
291781
292537
291806
291813
291814
292501
292505
292536

DESCRIPTION

ENG ELECT BOX HARNESS,STS '10
ENG BOX MT PANEL, STS 04
ENG BOX COVER, STS 04
ENG BOX WLD, STS "1
1/4-20 NUTSERT .027-.165 STL
10-32 NUTSERT .020-.130  STL
BATT CABLE,RED 15"6GA 281-406
1/4UNC X 1/2 FLANGE HEX BOLT
1/4UNC X 3/4 FLANGE HEX BOLT
10-32X5/8 PHIL PANHD MACH SCR
1/4UNC X 3/4 HEX BOLT

#10 X 1/2 BONDED SEALING WASH
BATT CABLE,RED 15"6GA 343-531
BATT CABLE,RED 19"6GA 343-531
DECAL,ENG ELECTRIC BOX,STS '10
1/4UNC HEX STOVER NUT

#10 LOCK WASHER

STICKERTITE 1/8 X 3/4

30 AMP FUSE,LED 1/4"BLADE,ATC
15 AMP FUSE,LED 1/4"BLADE,ATC
20 AMP FUSE,LED 1/4"BLADE,ATC
POWER BUSHING,3/8" RED WTHRPRF
POWER BUSHING,1/2" RED WTHRPRF
RELAY,SPDT,BKT MT,DIODE,5T
MICRO RELAY, BOSCH 12V SPDT
BATT CABLE,RED 12"6GA 281-531
BATT CABLE,RED 11"6GA.343-.343
FUSE, 125 AMP 32V DC

FUSE HOLDER, HIGH AMP

CIRCUIT BREAKER,120 AMP, BUSS
MASTER CONTROL RELAY

BATT CABLE,RED 10"6GA 343-406



Sl

G102SS

AIR DRIER ASSEMBLY, T3 EXPORT

DET. QTY PART NO.

DESCRIPTION

1 1 311084 AIR DRIER,SYSTEM SAVER 1200
2 1 311085 CARTRIDGE KIT FOR 311084 DRIER
3 1 618301 7/8MJIC-80-7/BFJIC SWIV LBO
4 1 618325 7/BMJIC-1/2MNPT ADPTR
5 1 711037  1/2MNPT-1/2 NYL TUBE FTG
6 1 711040  1/4MNPT-90-1/4 NYL TUBE LBO
7 1 601707 HOSE, 1/4 X 63 AIR
8 1 601483 HOSE, 1/2 X 84 AIR
9 3 900263 1/2UNC X 1* HEX BOLT
(e)
(
ps
04’0 s
THE BOTTTOM SIDE W

311101-PURGE VALVE KIT;AIR DRIER

g

o

)7
7]
'95% "
%



9T

9T0¢ZSS

o
—

O©OoO~NO®OHAs WN =

WET AIR TANK ASSEMBLY, T3 EXPORT

QTY PART NO.

PRORN — — N — a4 x x

470266
505231
618325
618333
618773
701244
711027
711032
711040
711062
711064
900128
470087

DESCRIPTION

DRAIN VALVE KIT, 1/4NPT

PIPE PLUG .50NPT HEX HD BRS
7/8MJIC-1/2MNPT ADPTR

7/8FJIC SW RUN TEE-7/8MJIC
7/8FJIC-1 1/16MJIC ADPTR

WET AIR TANK STSLS 16 06
1/4 NPT ST EL BRS

CHECK VALVE, 1/2"FNPT-1/2"MNPT
1/4MNPT-90-1/4 NYL TUBE LBO
1/2MNPT-90-3/8 NYL 1-TUBE LBO
RUBBER PLUG FOR 3/8 PISCO CPLR
3/8UNC X 3/4 HEX BOLT

3/8UNC HEX FLANGE LOCK NUT



LT

LT02SS

DET.

©OoO~NOOOAWN =

QTY PART NO.

o NN 00 b b k4 A N)

AIR TANK ASSEMBLY, T3 EXPORT

470266
505234
505212
711079
701365
711027
711037
711063
711046
311086
601476
601478
601592
601479
601480
601483
920002
900130
914004
311081
618571
711049
601671
711047
601394
711078
502712
711077
711044

DESCRIPTION

DRAIN VALVE KIT, 1/4NPT

RED BUSH 1/2MNPT-1/8FNPT, BRS
1/2-1/4NPT REDU BUSH, BRS
1/2NPT ST EL BRS

AIR TANK

1/4 NPT ST EL BRS

1/2MNPT-1/2 NYL TUBE FTG
RUBBER PLUG FOR 1/4 PISCO CPLR
3/8MNPT-90-1/4 NYL 3-TUBE LBO
CHECK VALVE, PRESS CTRL, WABCO
HOSE, 1/4 X 120 AIR

HOSE, 1/4 X 175 AIR

HOSE, 1/4 X 69 AIR

HOSE, 1/4 X 196 AIR

HOSE, 1/4 X 230 AIR

HOSE, 1/2 X 84 AIR

3/8 SAE FLAT WASHER

3/8UNC X 1 1/4 SER FLANGE BOLT
3/8UNC HEX STOVER NUT
PROTECTION VALVE, JACOBS
1/4MNPT-90-1/4MNPT LBO

1/4 NYL TUBE-1/4MNPT FTG

HOSE, 1/4 X 145 AIR
3/8MNPT-1/4NYL TUBE,DBL BRANCH
HOSE, 1/4 X 34 AIR

AIR VALVE ASSY STS'13
1/8MNPT-90-1/8MNPT LBO, BRS
VENT PLUG, 1/8MNPT
1/8MNPT-90-1/4 NYL 2-TUBE LBO

NOTE:

FITTING AND HOSE ARE USED WITH
REVERSING FAN OPTION.



8T

8T0ZSS

NOTE: ITEMS WITH AN (*) ARE USED WITH DET.
REVERSING FAN OPTION. .
2

3

4

5

6

7

8

9

10

WWWWWMNNPNMNDRNDMNDRNDNDR = = —
FPONITOOCONONRDN2OOONDA D WN =

\

[}
a

[~}
o

[
J

|7
N\
4%
ABADADDDO®
NSO P00 ®

oo ab s
DO 2O © o

QTY PART NO.

i U PO L RO S PO NON B D AR NN o ko b 4 e s W)

ENGINE ASSEMBLY, T4I

291852
292598
292600
292642
292644
311597
316277
316371
316930
316973
316985
316986
316990
316994
317141
317142
317143
317144
470087
470118
470121
470122
470662
473769
473783
473791
473796
473799
473822
473841
473844
473855
473861
520121
606450
611310
618183
618279
618527
618641
711039
900003
900128
316372
317159
317160
317158
317346
317347
317348
317349
317350
317351

DESCRIPTION

RELAY,SPDT,WTHPROOF W/BKT,40A
CAB PWR,GND CABLE ASY,STS10/12
BATT CABLE,RED 90"1/0 3/8-1/4
CIRCUIT BREAKER, 150 AMP BUSS
BATT CABLE,RED 12"2GA.281-.343
TUBE, FORMED T4I STS'13
AIR COMPRESSOR GOVERNOR KIT

GASKET, AUX DRIVE CUMM 154916
ENG SKID WLD,T4I POLY  STS'13
ENGINE,275HP QSB6.7 T4I STS'13
FAN,Z50/C222 T4l  STS'13
FLANGE ADPTR,REV FAN,T4ISTS'13
FAN, COOLING 32" T4I  STS'13
.50 X 27 BIODIESEL HOSE ASSY

ENG WATER TUBE BRKT,T4I STS'13

COOLANT HOSE BRKT  T4I STS'13
COOLANT HOSE MT T4I STS'13
RELAY BRKT T4I STS'13

3/8UNC HEX FLANGE LOCK NUT
1/4UNC X 3/4 FLANGE HEX BOLT
1/4UNC HEX FLANGE LOCK NUT
1/4UNC X 1/2 FLANGE HEX BOLT
CABLE TIE MT,1/4 MT HOLE,NYL
10MM-1.50 X 100MM FLG HEX BOLT
12MM-1.75 X 25MM HEX BOLT
10MM-1.50 X 65MM HEX BOLT
10MM-1.50 X 16MM HEX BOLT

10MM FLAT WASHER

8MM-1.25 X 70MM HEX BOLT

16MM LOCK WASHER

10MM-1.50 X 30 SOC HD CAP SCR
12MM-1.75 X 35MM FLANGE BOLT
16MM-2.00 X 40MM HEX BOLT

CUSH CLAMP,#16 1IN X 3/4W
TANDEM PUMP,606451 & 606452
12-P919J- 12FJX- 12FJX90LG-66H/A
3/4MJIC-90-7/8MOR LBO

1 1/16MJIC-90-7/8MOR LBO

1 7/8MJIC-1 5/8MOR ADPTR

1 1/16FJIC-1 5/16MJIC ADPTR
1/8MNPT-90-1/4 NYL TUBE LBO
1/4UNC X 1" HEX BOLT

3/8UNC X 3/4 HEX BOLT

LUBE FILTER (CUMM ENG 316360)
FUEL FILTER, PRIMARY T4I'13
FUEL FILTER, SECONDARY T4I'13
BELT T4I STS'13
MALE CONNECT(REMOTE LUBE FLTR)
FLEXIBL HOSE(REMOTE LUBE FLTR)
MALE CONNECT(REMOTE LUBE FLTR)
FLEXIBL HOSE(REMOTE LUBE FLTR)
FILTER HEAD(REMOTE LUBE FLTR)
PIPE PLUG(REMOTE LUBE FLTR)



6L

610259

317397 - TUBE, VENT
317396 - WASHER, SEALING
317398 - SEAL, O-RING

316034 - ALTERNATOR

DET.

L= R

QTY PART NO.

DD e TR Y O i s il s S i ) S T e N Ol il i Sl ) W

ENGINE ASSEMBLY, T41

291936
292607
292608
292643
317154
311568
311583
311594
316818
316930
316837
316958
316959
317130
317131
317138
317153
317156
470087
470118
470121
470476
470663
472217
473787
473868
473855
502713
520121
520173
520148
520165
601753
657484
657485
657522
657523
657532
711105
712100
900129
903706
910004N
910027
920000
820510
317155
311057
311091
900408
814012

DESCRIPTION

TERM BLOCK,RED, 3/B-16 SINGLE
BATT CABLE,BLK 34°2GA.281-.531
BATT CABLE,RED 18"2/0.404-.531
BATT CABLE,BLK 42°4GA 406-.531
PRI ELEMENT,AIR CLEANER 317153
5" X 16"INTAKE TUBE,T4I STS'13
5" S0DEG ELBOW, RUBBER

HOSE, AIR INTAKE T4I STS'13
EXHAUST STACK T4I STS'13
ENG SKID WLD,T4I POLY STS'13
ENGINE,300HP QSB6.7 T4I 13
INTAKE SEAL PLT T4l S§T8°13
INTAKE SEAL T4I ST8'13
INTAKE BRKT T4I STS'13
AIR CLEANER MT WLD T4I STS'13
EXHUST BRKT WLD T41 STS'13
AIR CLEANER,DIRECT FLOW STS'13
HOOD, WEATHER T4I §TS'13
3/BUNC HEX SER FLG NUT

1/4UNC X 3/4 SER FLG BOLT
1/4UNC SER FLG LOCK NUT

5" EXHAUST CLAMP

AIR INTAKE RESTRICTION GAUGE
4" MUFFLER CLAMP 3/BUNC
6MM-1.00 X 25MM HEX BOLT GR8
8MM-1.25X 100MM HEX HD BLT GRS
12MM-1.75 X 35MM FLANGE BOLT
1/BFNPT-90-1/BFNPT LBO, BRS
CUSH CLAMP,#16 1IN X 3/4W
4.43/4.75 CONT TEN CLAMP SS
5.38/5.69 T-BOLT HOSE CLAMP SS
CUSH CLAMP,#12 3/4D DBL TUBE
HOSE, 7/64 X 27 AIR/WATER
10-213-10F JX- 10F JX-89 HIA
10-213- 10FJX- 10F JX- 62 H/A
A/C HOSE,08-08F90-SV-08F90-558"
A/C HOSE,10-10F90-8V- 10F80-82"
A/C COMPRESSOR T4I STS'13
1/8NPT X .170 HOSE BARB BRS
1/4NPT X 3/8 HOSE FTG,PUSHLOCK
3/BUNC X 1* HEX CAP BOLT
10-32X1/2 PHIL PAN MACH SCR
3/BUNC FLANGE CNTR LOCK NUT YZ
10-32 HEX NUT

1/4 SAE FLAT WASHER

#10 LOCK WASHER

SEC ELEMENT,AIR CLEANER 317153
RUBBER MT SET,SSB33-1000-4
SNUBBING WASHER FOR 311090
3/4UNC X 3 1/2 HEX BOLT
3/4UNC HEX STOVER NUT



0¢

0202sS

</ AN
2,

@\_ Alw, " |

RADIATOR AND OIL COOLER ASSEMBLY, T4

DET. QTY PART NO.
1 1 292605
2 1 292606
3 1 292636
4 1 311501
5 3 311592
6 1 311595
7 1 311596
8 1 311598
9 1 311599

10 1 316954
11 1 316957
12 1 317145
13 1 317146
14 1 317157
15 4 470121
16 4 470122
17 4 470233
18 4 470360
NS 14 490497
20 2 520052
21 6 520069
22 4 520140
23 2 520145
24 6 520146
25 1 601668
26 1 601802
27 1 601803
28 2 618178
29 2 650434
30 1 657434
31 1 657438
32 1 657474
33 1 657524
34 3 712100
35 4 900264
36 4 914008
37 1 291330
38 1 292640
39 1 292641
40 1 317148
41 1 317147
42 1 317149
43 1 317150
44 1 317151
45 1 317152

DESCRIPTION

BATT CABLE,RED 60"2GA.343-.343
BATT CABLE,RED 44"2GA.343-.343

FUSE HOLDER ASSY, 100-200-250A

3.50 X 6.00 CAC HOSE

3.00 X 6.00 CAC HOSE

HOSE,LOWER RADIATOR,T4I
HOSE,UPPER RADIATOR,T4I
TUBE,CAC (HOT SIDE) T4I
TUBE,CAC (COLD SIDE)T4I
RAD/COOLER SUPP WLD,T4I
REAR HOOD BRACE MT T4I
A/C DRYER MT T41
RAD, CAC,SHROUD ASSY,T4I
SENSOR,LOW COOLANT T4I

STS'13
8TS'13
STS'13
STS'13
STS'13
8TS'13
STS'13
STS'13
STS'13

1/4UNC HEX FLANGE LOCK NUT
1/4UNC X 1/2 FLANGE HEX BOLT
5/16UNC X 3/4 FLANGE HEX BOLT
1/2UNC HEX FLANGE LOCK NUT
COOLANT,FLEETGUARD ES COMPLEAT
HOSE CLAMP NO 52 STAINLESS
HOSE CLAMP NO 6 STAINLESS
2.18/2.50 T-BOLT HOSE CLAMP SS
3.56/3.88 T-BOLT HOSE CLAMP SS
3.06/3.38 T-BOLT HOSE CLAMP SS
HOSE, 3/8 X 30 HEATER

HOSE, 3/8 X 17 HEATER

HOSE, 3/8 X 33 HEATER

1 5/16MJIC-90-1 5/16MOR LBO
DECAL ,CUTTING HAND ON ENG FAN
A/C CONDENSER COIL 21-0302
RECEIVER DRIER W/SWITCH

A/C HOSE,06-06F-06F90-128"

A/C HOSE,06-06F90-SV-06F90-24"
1/4NPT X 3/8 HOSE FTG,PUSHLOCK
1/2UNC X 1 1/4 HEX BOLT

1/2UNC HEX STOVER NUT

FUSE, 200 AMP 32 VOLT DC

FUSE, 100 AMP 32 VOLT DC

FUSE, 250 AMP 32 VOLT DC

CHARGE AIR COOLER  T4I STS'13
RADIATOR ASSY T4I STS'13
OIL COOLER T4I STS'13
SHROUD ASSY T4I STS'13
RADIATOR CAP,15LB  T4I STS'13
SIGHT GLASS,RAD T4I STS'13

NOTE: ITEMS WITH AN (*) COME WITH 317146.



T¢

T20¢2ss

=
m
—

O~NOOOTE WD =

FUEL TANK ASSEMBLY, T4I

QTY PART NO. DESCRIPTION

-t A R NODR D A ORI 2 A NN S

316637
316914
316930
316932
316936
316960
316961
316962
316963
316993
316995
470087
470118
470121
520069
520120
520160
650432
650433
760775
900002
900129
900264
910008
914008
760780
760781
760782
760783
760784
317017
317018

BATTERY BOX WLD STS 05
POLY FUEL TANK STRAP ASSY,STS
ENG SKID WLD,T4I POLY STS'13
POLY TANK SHIELD WLD 8TS'12
POLY FUEL TANK SHLD,CNT STS'12
REAR FUEL TANK HEAT SHLD MT'12
FRT FUEL TNK HEAT SHLD MT,STS
RH REAR POLY FUEL TNK SUPP WLD
RH FRT POLY FUEL TANK SUPP WLD
.38 X 96 BIODIESEL HOSE ASSY
.50 X 72 BIODIESEL HOSE ASSY
3/8UNC HEX FLANGE LOCK NUT
1/4UNC X 3/4 FLANGE HEX BOLT
1/4UNC HEX FLANGE LOCK NUT
HOSE CLAMP NO 6 STAINLESS
HOSE CLAMP NO 4 STAINLESS
CUSH CLAMP,#24 1 1/2D-3/4WLOOP
DECAL , IMPORTANT - NEG
DECAL,CAUTION - POS

POLY FUEL TANK

1/4UNC X 3/4 HEX BOLT

3/8UNC X 1" SERR FLANGE BOLT
1/2UNC X 1 1/4 HEX BOLT

1/2UNC HEX NUT

1/2UNC HEX STOVER NUT

REMOTE TANK VENT,1/4 HOSE BARB
GROMMET FOR 760780 REMOTE VENT
FUEL CAP,3.5" VENTED W/TETHER
MAXIMA 45" SENDING UNIT

GASKET FOR 760783 FUEL SENDER
FUEL TANK HEAT SHIELD  T4I'13
FUEL TNK HEAT SHLD,CNTR,T4I'13



Zc

2c0¢ess

DET.

O~NOOTAWN =

BATTERY ASSEMBLY, T4I

QTY PART NO. DESCRIPTION

AR DDBN S 4 4 AN NN

291196
291205
291360
291680
291681
291705
291707
291957
292532
292601
292602
292603
292604
292635
316470
470121
900007
900150
910004N

BATTERY, 12V 900 CCA, SS STUD
BATTERY NUT,3/8-16 SS CLSD CAP
BATT CABLE,RED 40"2/0 3/8-3/8
POSITIVE JUMPER STUD, RED
NEGATIVE JUMPER STUD, BLACK
BATT CABLE,RED 26"2/0 3/8-3/8
BATT CABLE,BLK 26"2/0 3/8-3/8
BATTERY SWITCH, DUAL CIRCUIT
BATT CABLE,RED 25"1/0.312-.375
BATT CABLE,RED 26"2/0 3/8-3/8
BATT CABLE,RED 34"2/0 3/8-3/8
BATT CABLE,RED 45"2/0 3/8-3/8
BATT CABLE,RED 55"2/0 3/8-5/16
BATT CABLE,BLK 73"2/0 3/8-1/2
BATTERY TIE-DOWN

1/4UNC HEX FLANGE LOCK NUT
1/4UNC X 2" HEX BOLT

3/8UNC X 9 1/2 HEX BOLT

3/8UNC FLANGE CNTR LOCK NUT



144

€¢0¢ss

AIR DRIER ASSEMBLY, T4I

711040

601592
601483

©ONOOAWN =
PO RGN

1/4MNPT-90-1/4 NYL TUBE LBO

DET. QTY PART NO. DESCRIPTION
311084  AIR DRIER,SYSTEM SAVER 1200
311085  CARTRIDGE KIT FOR 311084 DRIER
900263  1/2UNC X 1" HEX BOLT
618566 1 1/16MJIC-90-1/2MNPT LBO
711037  1/2MNPT-1/2 NYL TUBE FTG

HOSE, 1/4 X 69 AIR
HOSE, 1/2 X 84 AIR




144

¥202SS

=
m
—

O©OoONOOUO A WN =

AIR TANK ASSEMBLY, T4I

QTY PART NO. DESCRIPTION

o NN 00 b A N

470266
505235
505230
505228
701154
711027
711037
711063
711046
311086
601476
601478
601592
601479
601480
601483
920002
900130
914004
711078
502712
711077
711044
711047
601394

DRAIN VALVE KIT, 1/4NPT
RED BUSH 3/4MNPT-1/8FNPT,BRS

3/4 NPT ST EL BRS

RED BUSH 3/4MNPT-1/2FNPT, BRS

AIR TANK

1/4 NPT ST EL BRS

1/2MNPT-1/2 NYL TUBE FTG S
RUBBER PLUG FOR 1/4 PISCO CPLR W
3/8MNPT-90-1/4 NYL 3-TUBE LBO
CHECK VALVE, PRESS CTRL, WABCO
HOSE, 1/4 X 120 AIR

HOSE, 1/4 X 175 AIR

HOSE, 1/4 X 69 AIR

HOSE, 1/4 X 196 AIR

HOSE, 1/4 X 230 AIR

HOSE, 1/2 X 84 AIR

3/8 SAE FLAT WASHER

3/8UNC X 1 1/4 SER FLANGE BOLT
3/8UNC HEX STOVER NUT

AIR VALVE ASSY STS'13
1/8MNPT-90-1/8MNPT LBO, BRS
VENT PLUG, 1/8MNPT
1/8MNPT-90-1/4 NYL 2-TUBE LBO
3/8MNPT-1/4NYL TUBE,DBL BRANCH
HOSE, 1/4 X 34 AIR

VN NOTE: FITTING AND HOSE ARE USED WITH
REVERSING FAN OPTION.



G¢

G202SS

(4

( c—H ({

o
m
—

ONOOOEWN =

HYDRAULIC TANK ASSEMBLY
QTY PART NO. DESCRIPTION

294025 LIQUID LEVEL SENSOR

618768 1 5/8MJIC-90-1 5/8FJX TUBE
470471 1 5/16MOR PLUG, MAGNETIC
605622  SUCTION STRAINER,21GPM 100M 24
605623  SUCTION STRAINER,39GPM 100M 32
605625  IN-TANK RETURN FILTER, 10M
605626  FILTER ELEMENT FOR 605625 10M
605646  FILL CAP-HYD RSRVR NON-VENTED
605645  STRAINER-HYD RSRVR

618395 0-RING FOR 1 1/2" FLANGE -24
618745 1 7/8MJIC-45-1 7/8MOR LBO
618746 2 1/2MJIC-45-2 1/2MOR LBO
618747 1 1/2 FLANGE-1 7/8MJIC ADPTR
870912  ORING 3XX .924ID X .116CS
618764 1 7/8MJIC-90-1 7/8FJX TUBE LBO
618767 1 7/8FJIC-1 5/8MJIC ADPTR
470647  FLUID LEV SIGHT WINDOW,3/4NPT
760786  HYD TANK WLD,STS10/12/14  '13
900131  3/8UNC X 1 1/2 HEX BOLT

920002  3/8 SAE FLAT WASHER

920502  3/8 LOCK WASHER

900264  1/2UNC X 1 1/4 HEX BOLT

914008  1/2UNC HEX STOVER NUT

618465 0-RING FOR 1 1/4" FLANGE, -20
605632  0-RING,-357,FILTER HEAD 605625
605638 0-RING,-48 3.228ID-.118W
605656  TRAP BREATHER,1"NPT DONALDSON

AN 2N DA PRDRDD AN = AN =



9¢

9202ss

580/70 R38 RADIAL TIRE

TIRE AND RIM ASSEMBLY

DET. QTY PART NO.

821055
821054
821053
821058
821059
821061

OO W =

320/90 R50 RADIAL TIRE

380/90 R54 RADIAL TIRE

DESCRIPTION

RIM WLD, 38 X W18A
RIM WLD, 46 X W13A
RIM WLD, 50 X DW10
RIM WLD, 54 X W10A
RIM WLD, 54 X Wi2
RIM WLD, 46 X W16

§TS12
§TS12
STS

380/90 R46 RADIAL TIRE
520/85 R46 RADIAL TIRE

320/105 R54 RADIAL TIRE




LC

L20¢SSs

_————==—=—=———— FROM AIR TANK

RIGHT FRONT

DET. QTY PART NO.

1 2 121029
2 4 121113
3 2 121125
4 1 125050
5 1 125051
6 1 125052
7 1 125053
8 2 311058
9 1 311080
10 1 358832
1" 1 359641
12 1 359333
13 1 359350
14 1 359369
15 1 359544
16 2 359545
17 1 359546
18 1 359547
19 1 359548
20 1 359593
21 1 359638
22 1 360020
23 2 359654
24 1 360024
25 3 470117
26 2 470447
27 4 471005
28 2 920004
29 1 472328
30 2 472337
31 1 473975
32 1 920508
33 1 520164
34 1 601473
35 2 618241
36 1 621614
37 1 621615
38 8 629537
39 4 629538
40 4 629620
41 2 629621
42 2 711036
43 1 711040
44 2 900002
45 5 900265
46 4 900267
47 4 900268
48 4 900269
49 1 910008
50 1 910013
51 1 910020
52 1 910021
53 2 914000
54 13 914008
55 2 910102
56 1 920008
57 1 920504
58 1 920506
59 2 473841
60 1 601480
61 1 470310
62 1 470305
63 1 359094
64 3 342017
65 4 342719
66 16 900128
67 2 901138
68 2 914004
69 4 483048
70 1 002815
71 2 359645
72 4 470883
73 2 900127
74 2 470087
75 1 359653
76 1 470062
77 2 629625
78 1 711076
79 1 711039

OUTER LEG ASSEMBLY
DESCRIPTION

JOURNAL BRG, 1.00 ID X 1.00 LG
BEARING,1.50-1.81-1.86 POLYGON
BEARING,4.51-4.86-5.74 POLYGON
BRG CONE,1.00 ID W/FACE SEAL
BRG CUP FOR 125050

BRG CONE, 2.687 ID W/FACE SEAL
BRG CUP FOR 125052

RUBBER SPRING

AIRIDE SPRING, 11.81 BASE
AIRIDE SPRING CTRL VALVE 98
HOSE SUPP SWIVEL PLT §TS'12
AIRBAG TOWER TOP MT WLD,STS 05
RH EXTENDED HOSE SUPPORT, STS
RH LEG AIR VALVE MT, STS16 05
LEG HEIGHT CTRL LINK,AWS STS09
TRUNION MT BOLT, AWS STS 09
STRG CYL BOLT, AWS STS 09
TOP TRUNION MT WLD, AWS STS 09
BTM TRUNION MT WLD, AWS STS 09
STRG ARM CLAMP WLD,STS 10
HOSE SUPP SWIVEL WLD STS'12
RH AIR BAG LWR PLT WLD STS'13
NITRO TOWER SHAFT WLD  STS'13
OUTER LEG WLD §TS'13
COTTER PIN 3/16 1 3/4 SQ CUT
KEY, .50 SQ X 1.69 LG

GREASE ZERK, 1/4-28 X 1/2

1/2 SAE FLAT WASHER

1"-12 HEX JAM NUT, GRS

5/8 X 3" SOCKET HD CAP SCR

ROD END,1.00 BORE,1-12 RH MALE
1" LOCK WASHER

CUSH CLAMP,9/16D-3/4W-.531MT
HOSE, 1/4 X 18 AIR
3/4MJIC-90-3/4MOR LBO

HYD CYL,2.50 X 8.81 PHASE/2SEN
REPAIR KIT,HYD CYL 621614
187RRHO0Z SNAP RING

4.5 SPIROLOX RING

SEAL, 1.500 ROD DIA

SEAL, 4.500 ROD DIA
1/8MNPT-1/4 NYL TUBE FTG
1/4NNPT-90-1/4 NYL TUBE LBO
1/4UNC X 3/4 HEX BOLT

1/2UNC X 1 1/2 HEX BOLT

1/2UNC X 2" HEX BOLT

1/2UNC X 2 1/2 HEX BOLT

1/2UNC X 2 3/4 HEX BOLT

1/2UNC HEX NUT

3/4UNF HEX NUT

1-8 HEX SLOTTED NUT

1-14 SLOT JAM NUT

1/4UNC HEX STOVER NUT

1/2UNC HEX STOVER NUT

3/4UNC SLOT HEX NUT, GR8

1" SAE FLAT WASHER

1/2 LOCK WASHER

3/4 LOCK WASHER

16MM LOCK WASHER

HOSE, 1/4 X 230 AIR

SIDEWINDER SLEEVE,14.06 X 45"
HOSE CLAMP, 5-HOLE

HYD TUBE CLAMP KEEPER, 6.25
TREAD ADJ PLATE, STEEL, THD
TRD ADJ BRONZE BEARING,THD-GRV
3/8UNC X 3/4 HEX BOLT

3/8UNC X 3 1/2 CARR BOLT
3/8UNC HEX STOVER NUT

3/4 REG FLAT WASH, THRU-HARD
SENSOR ARM WASH, NYL

STRG CYL SENSOR GUARD  STS'12
1/4UNC X 3/8 FLANGE HEX BOLT
3/8UNC X 1 1/4 SER FLANGE BOLT
3/8UNC HEX FLANGE LOCK NUT
HYD BRKT HOSE SHLD,UHMW STS'12
1/4UNF X 1/4 AL HD CUP SET SCR
SEAL, 4.500 ROD DIA

DUMP VALVE

1/8MNPT-90-1/4 NYL TUBE LBO

NOTE: (*) FOR TREAD ADJUST OPTION REPLACE ITEM 64
WITH THREE OF ITEM 65.



8¢

820¢SS

RH FRONT INNER LEG ASSEMBLY (STANDARD TORQUE)

DET. QTY PART NO. DESCRIPTION

1 1 359995

2 1 470117

3 1 470305

4 1 359990

5 1 359642

6 18 473840

7 20 473841

8 1 606386

9 1 610962
10 2 618431
1 2 870214
12 10 824055
13 2 900138
14 3 473987
15 2 900265
16 4 914004
17 4 914008
18 1 618812
19 2 359644
20 1 359624
21 1 359094
22 1 470379
23 1 618740
24 1 618469
25 1 470378
26 1 615875
27 4 900266
28 2 359367
29 3 473988
30 1 618677
31 10 610887
32 2 900130
33 2 473861
34 1 607026
35 1 606322
36 1 606323

NOTE: ITEMS WITH AN (*) ARE USED WITH
520/85 R46 WHEEL OPTION.

INNER LEG WLD, AWS STS' 13
COTTER PIN 3/16 1 3/4 SQ CUT <)
HOSE CLANP, 5-HOLE ‘g

RH WHL MTR SHLD,10/12/14HT '12 .

RH LEG HOSE SUPP EXTEN STS'12 “

161M-2.00 X 40MM SOCKT CAP SCR Nt/

161 LOCK WASHER

WHL WOTOR,51C060 SAUER W/DEUTS

WHEEL HUB,23: 1 BONFIG

3/4 (-12) SPLIT FLANGE KIT #62

BUNA ORING 1 X 1 1/4, 90D

22Mil-1.50 FLANGED WHEEL NUT

3/8UNC X 3 1/2 HEX BOLT

1/2UNC X 1 1/4BUT SKTHD SCR SS

1/2UNC X 1 1/2 HEX BOLT

3/8UNC HEX STOVER NUT O
1/2UNC HEX STOVER NUT

3/4 FLANGE-1 7/16MFOR ADPTR
WHEEL NTR SHEILD BRACE STS'12
RH LWR FENDER MT WLD, STS '10
HYD TUBE CLAWP KEEPER, 6.25
SIDEWINDER SLEEVE,14.06 X 57°
3/4 FLANGE-90-1 7/16MFOR LBO
3/41JIC-1 1/16MOR ADPTR
SIDEWINDER SLEEVE,14.06 X 21°
WHEEL MOTOR HYD TUBE ASSY
1/2UNC X 1 3/4 HEX BOLT
BUSHING, CROP SHIELD, STS 05
1/2UNC HEX NUT, NYLOC SS
0-RING,-16 FACE SEAL .93ID 90D
STUD,M22 X 1,5 X 78

3/8UNC X 1 1/4 SER FLANGE BOLT
16MM-2.00 X 40MM HEX BOLT
0-RING,5.90510- 6.1410D  DNT
LIP SEAL, WHL MTR 606288/291
0-RING, WHL NTR 606288/291




6¢

6¢0¢SS

RH

DET.

© N U WN

FRONT INNER LEG ASSEMBLY (HI TORQUE)
QTY PART NO. DESCRIPTION

359995  INNER LEG WLD, AWS
470305 HOSE CLAMP, 5-HOLE

359642 RH LEG HOSE SUPP EXTEN

473841  16MM LOCK WASHER
606514 H1-B-80CC WHL MTR
610506  TORQ HUB,25:1 CW18E
618652 1" SPLIT FLANGE KIT

N N a S WD N s aa N DBRRNONOMNN = =~ =

824055  22MM-1.50 FLANGED WHEEL
900138  3/8UNC X 3 1/2 HEX BOLT
473987  1/2UNC X 1 1/4BUT SKTHD
900265  1/2UNC X 1 1/2 HEX BOLT
914004  3/8UNC HEX STOVER NUT

914008  1/2UNC HEX STOVER NUT

618473  7/16MJIC-90-7/16MOR LBO
359644  WHEEL MTR SHEILD BRACE

470379  SIDEWINDER SLEEVE,14.06
618654 1" FLANGE-90-1 7/16MFOR
618602  3/4MJIC-45-7/8MOR LBO
470378  SIDEWINDER SLEEVE,14.06
615909 WHL MTR TUBE ASSY
900266  1/2UNC X 1 3/4 HEX BOLT

294166  HI TQR SPD SNSR HARNESS

615908  WHL MTR HYD TUBE ASSY
606190  0-RING,WHL MTR HSNG
473839  20MM FLAT WASHER

ITEMS WITH AN (*) ARE USED WITH
520/85 R46 WHEEL OPTION.

S§TS'13

470117  COTTER PIN 3/16 1 3/4 SQ CUT

359990 RH WHL MTR SHLD,10/12/14HT '12

STS' 12

473840  16MM-2.00 X 40MM SOCKT CAP SCR

SAUER

473838  20MM-1.50 X 40MM HEX BOLT 8.8

NUT

SCR §S

STS' 12

359624 RH LWR FENDER MT WLD, STS '10
359094  HYD TUBE CLAMP KEEPER, 6.25

X 57"
LBO

X 21"
STS'12

359367  BUSHING, CROP SHIELD, STS 05
473988  1/2UNC HEX NUT, NYLOC SS
618677  0-RING,-16 FACE SEAL .93ID 90D

8TS'12

900130  3/8UNC X 1 1/4 SER FLANGE BOLT

STS'12
SAUER




o€

0€02SS

LEFT FRONT OUTER LEG ASSEMBLY

DET. QTY PART NO. DESCRIPTION

1 2 121029  JOURNAL BRG, 1.00 ID X 1.00 LG
2 4 121113  BEARING,1.50-1.81-1.86 POLYGON
3 2 121125 BEARING,4.51-4.86-5.74 POLYGON
4 1 125050 BRG CONE,1.00 ID W/FACE SEAL
5 1 125051 BRG CUP FOR 125050
6 1 125052 BRG CONE, 2.687 ID W/FACE SEAL
7 1 125053 BRG CUP FOR 125052
8 2 311058 RUBBER SPRING
9 1 311080 AIRIDE SPRING, 11.81 BASE
10 1 358832 AIRIDE SPRING CTRL VALVE 98
11 1 359641 HOSE SUPP SWIVEL PLT STS'12
12 1 359333 AIRBAG TOWER TOP MT WLD,STS 05
13 1 359351 LH EXTENDED HOSE SUPPORT, STS
14 1 359370 LH LEG AIR VALVE MT, STS16 05
15 1 359544  LEG HEIGHT CTRL LINK,AWS STS09
16 2 359545  TRUNION MT BOLT, AWS STS 09
17 1 359546  STRG CYL BOLT, AWS STS 09
18 1 359547  TOP TRUNION MT WLD, AWS STS 09
19 1 359548 BTM TRUNION MT WLD, AWS STS 09
20 1 359593  STRG ARM CLAMP WLD,STS '10
21 1 359638 HOSE SUPP SWIVEL WLD STS'12
22 1 360021 LH AIR BAG LWR PLT WLD STS'13
23 2 359654 NITRO TOWER SHAFT WLD  STS'13
24 1 360024 OUTER LEG WLD §TS'13
25 3 470117  COTTER PIN 3/16 1 3/4 SQ CUT
26 2 470447 KEY, .50 SQ X 1.69 LG

AWS CYLINDER 27 4 471005 GREASE ZERK, 1/4-28 X 1/2
28 2 920004  1/2 SAE FLAT WASHER
29 1 472328 1"-12 HEX JAM NUT, GRS
30 2 472337 5/8 X 3" SOCKET HD CAP SCR
31 1 473975 ROD END,1.00 BORE,1-12 RH MALE
32 1 920508 1" LOCK WASHER
33 1 520164 CUSH CLAMP,9/16D-3/4W-.531MT
34 1 601473 HOSE, 1/4 X 18 AIR
35 2 618241  3/4MJIC-90-3/4MOR LBO
36 1 621602 HYD CYL,2.50 X 8.81 PHASE/1SEN
37 1 621604 REPAIR KIT, HYD CYL 621602/603
38 8 629537  187RRHO0Z SNAP RING
39 4 629538 4.5 SPIROLOX RING
40 4 629620 SEAL, 1.500 ROD DIA
41 2 629621  SEAL, 4.500 ROD DIA
42 2 711036  1/8MNPT-1/4 NYL TUBE FTG
43 1 711040  1/4NMNPT-90-1/4 NYL TUBE LBO
44 2 900002  1/4UNC X 3/4 HEX BOLT
45 5 900265 1/2UNC X 1 1/2 HEX BOLT
46 4 900267  1/2UNC X 2" HEX BOLT
47 4 900268 1/2UNC X 2 1/2 HEX BOLT
48 4 900269 1/2UNC X 2 3/4 HEX BOLT
49 1910008  1/2UNC HEX NUT
50 1 910013  3/4UNF HEX NUT
51 1 910020  1-8 HEX SLOTTED NUT
52 1 910021  1-14 SLOT JAM NUT
53 2 914000  1/4UNC HEX STOVER NUT
54 13 914008  1/2UNC HEX STOVER NUT
55 2 910102  3/4UNC SLOT HEX NUT, GR8
56 1 920008 1" SAE FLAT WASHER
57 1 920504  1/2 LOCK WASHER
58 1 920506 3/4 LOCK WASHER
59 2 473841  16MM LOCK WASHER
60 1 601479  HOSE, 1/4 X 196 AIR
61 1 470310 SIDEWINDER SLEEVE,14.06 X 45"
62 1 470305 HOSE CLAMP, 5-HOLE
63 1 359094 HYD TUBE CLAMP KEEPER, 6.25
64 3 342917  TREAD ADJ PLATE, STEEL, THD
65 4 342719  TRD ADJ BRONZE BEARING,THD-GRV
66 16 900128 3/8UNC X 3/4 HEX BOLT
67 2 901138 3/8UNC X 3 1/2 CARR BOLT
68 2 914004  3/8UNC HEX STOVER NUT
69 4 483048 3/4 REG FLAT WASH, THRU-HARD
70 1 002815  SENSOR ARM WASH, NYL
71 1 621551  REPAIR KIT,HYD CYL,STRG 621550
72 2 618249  3/4MJIC-90-9/16MOR LBO
73 2 900127  3/8UNC X 1 1/4 SER FLANGE BOLT
74 2 470087  3/8UNC HEX FLANGE LOCK NUT
75 1 359653  HYD BRKT HOSE SHLD,UHMW STS'12
76 1 470062 1/4UNF X 1/4 AL HD CUP SET SCR
77 2 629625 SEAL, 4.500 ROD DIA
78 1 711076  DUMP VALVE
79 1 711039  1/8MNPT-90-1/4 NYL TUBE LBO
80 1 621550 HYD CYL, 2.50 X 8.81 X 1.250

NOTE: (*) FOR TREAD ADJUST OPTION REPLACE ITEM 64
WITH THREE OF ITEM 65.

(**) ITEMS ARE FOR ALL WHEEL STEER OPTION.




- LH FRONT INNER LEG ASSEMBLY (STANDARD TORQUE)

g '

®ND G A WN

9
10
1"
12
13

14
® 19
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36

QTY PART NO.

o —

A A AN NO 2 WM = 4 B ot A AN BBANWNONN = = O ® = = = = =

359995
470117
470305
359991
359643
473840
473841
606386
610962
618431
870214
824055
900138
473987
900265
914004
914008
618812
359644
359625
359094
470379
615875
618469
900266
470378
618740
359367
473988
618677
610887
900130
473861
607026
606322
606323

DESCRIPTION

INNER LEG WLD, AWS §TS'13
COTTER PIN 3/16 1 3/4 SQ CUT
HOSE CLAMP, 5-HOLE

LH WHL MTR SHLD,10/12/14HT '12
LH LEG HOSE SUPP EXTEN STS'12
16MM-2.00 X 40MM SOCKT CAP SCR
16MM LOCK WASHER

WHL MOTOR,51C060 SAUER W/DEUTS
WHEEL HUB,23:1 BONFIG
3/4 (-12) SPLIT FLANGE KIT #62
BUNA ORING 1 X 1 1/4, 90D
22MM-1.50 FLANGED WHEEL NUT
3/8UNC X 3 1/2 HEX BOLT

1/2UNC X 1 1/4BUT SKTHD SCR SS
1/2UNC X 1 1/2 HEX BOLT

3/8UNC HEX STOVER NUT

1/2UNC HEX STOVER NUT

3/4 FLANGE-1 7/16MFOR ADPTR
WHEEL MTR SHEILD BRACE STS'12
LH LWR FENDER MT WLD, STS '10
HYD TUBE CLAMP KEEPER, 6.25
SIDEWINDER SLEEVE,14.06 X 57"
WHEEL MOTOR HYD TUBE ASSY
3/4MJIC-1 1/16MOR ADPTR

1/2UNC X 1 3/4 HEX BOLT
SIDEWINDER SLEEVE,14.06 X 21"
3/4 FLANGE-90-1 7/16MFOR LBO
BUSHING, CROP SHIELD, STS 05
1/2UNC HEX NUT, NYLOC SS
0-RING,-16 FACE SEAL .93ID 90D
STUD,M22 X 1,5 X 78

3/8UNC X 1 1/4 SER FLANGE BOLT
16MM-2.00 X 40MM HEX BOLT
0-RING,5.905ID- 6.1410D DMT
LIP SEAL, WHL MTR 606288/291
0-RING, WHL MTR 606288/291

NOTE: ITEMS WITH AN (*) ARE USED WITH
520/85 R46 WHEEL OPTION.




LH FRONT INNER LEG ASSEMBLY (HI TORQUE)

~"
1‘."
M DET. QTY PART NO. DESCRIPTION

(

1 359995  INNER LEG WLD, AWS STS'13
2 470117  COTTER PIN 3/16 1 3/4 SQ CUT

3 470305 HOSE CLAMP, 5-HOLE

4 359991  LH WHL MTR SHLD,10/12/14HT '12
5 359643 LH LEG HOSE SUPP EXTEN STS'12
6 17 473840 16MM-2.00 X 40MM SOCKT CAP SCR
7 17 473841  16MM LOCK WASHER

8 606514  H1-B-80CC WHL MTR SAUER
9 610506  TORQ HUB,25:1 CW18E

10 618652 1" SPLIT FLANGE KIT

473838  20MM-1.50 X 40MM HEX BOLT 8.8
824055  22MM-1.50 FLANGED WHEEL NUT
900138  3/8UNC X 3 1/2 HEX BOLT

473987  1/2UNC X 1 1/4BUT SKTHD SCR SS
900265 1/2UNC X 1 1/2 HEX BOLT

914004  3/8UNC HEX STOVER NUT

914008  1/2UNC HEX STOVER NUT

618473  7/16MJIC-90-7/16MOR LBO

359644  WHEEL MTR SHEILD BRACE STS'12
359625 LH LWR FENDER MT WLD, STS '10
359094  HYD TUBE CLAMP KEEPER, 6.25
470379  SIDEWINDER SLEEVE,14.06 X 57"
618654 1" FLANGE-90-1 7/16MFOR LBO
618602  3/4MJIC-45-7/8MOR LBO

470378  SIDEWINDER SLEEVE,14.06 X 21"
615909  WHL MTR TUBE ASSY STS'12
900266  1/2UNC X 1 3/4 HEX BOLT

359367  BUSHING, CROP SHIELD, STS 05
473988  1/2UNC HEX NUT, NYLOC SS
618677  0-RING,-16 FACE SEAL .93ID 90D
294166  HI TQR SPD SNSR HARNESS STS'12
900130  3/8UNC X 1 1/4 SER FLANGE BOLT
615908 WHL MTR HYD TUBE ASSY  STS'12
606190  0-RING,WHL MTR HSNG SAUER
473839  20MM FLAT WASHER

n

Do a2 WA a0 af st 2 N2 ARV WNONMN = =~ = 4 s

ITEMS WITH AN (*) ARE USED WITH
520/85 R46 WHEEL OPTION.

2e0css



£e

£e02ss

=~ FROM AIR TANK RIGHT REAR OUTER LEG ASSEMBLY

DET. QTY PART WO. DESCRIPTION
1 121026  JOURNAL BRG, (.00 ID X |.00 L6
2 121113 BEARING,).50-1.81-1.85 POLYGON
3 121125  HEARING,4.52-4.88-5.72 POLYGON
4 125050  BRG CONE,).00 10 W/FACE SEAL
5 125051 BRG CUP FOR 125080
8 125052 BRG CONE, 2.687 ID W/FACE SEAL
7 125053 BRG CUP FOR 125052
8 311058  RUBBER SPRING
L] 311080 AIRIDE SPRING, 11.B1 BASE
10 358832  AIRIDE SPRING CTAL VALVE 928
1] 350819  HOSE SUPPORT, 54* ST5'10
12 350333  AIRBAG TOWER TOF MT WLD,STS DS
13 350350 RH EXTENDED HOSE SUPPORT, STS
14 350369 RH LEG AIR VALVE MT, STS16 05
15 350544 LEG HEIGHT CTRL LINK,AWS STS0D
18 350545 TRUKION MT BOLT, AWS STS 08
17 350546 STRG CYL BOLT, AWS STS (]
18 350547  TOP TRUNION MT WLD, AWS STS 0@
19 350548 BTN TRUNION MT WLD, ANS STS 08
20 350503 STRG ARM CLAMP WLD,8TS ‘10
21 50086 REAR TIE ROD SHAFT WLD
22 360020 RH AIR BAG LWR PLT WLD STS'13
23 359654  NITRO TOWER SHAFT WLD  STS'13
24 360024 OUTER LEG WLD STS'13
25 470117  COTTER PIN 3/16 X 1 3/4
26 ATO447  KEY, .50 8Q X 1.69 LG
27 AT1005  GREASE ZERK, 1/4-28 X 1/2
28 350089 TIE ROO STUD WLD
29 472328 1°-12 HEX JAM NUT GR2
30 472337 5/8 X 3" SOCKET HD CAP SCR GRS
31 473975 ROD END,1.00 BORE,!-12 RH MALE
32 920508 1" LOCK WASHER
23 520164  CUSH CLAMP,9/16D-3/4W-.531MT
34 B01473  HOSE, 1/4 X 18 AIR
35 618115 0/16MIIC-90-3/4MOR LBO

621644  REAR STEERING KIT 2013
621845  REPAIR XIT, HYD CYL 621644
620537  {B7RRHOOZ SNAP RING
620538 4.5 SPIRDLOX RING

AWS CYLINDER
REPLACEMENT COMES

WITH HARNESS a0 620620  SEAL, 1,800 ROD DIA
41 620621  SEAL, 4,500 ROD DIA
a2 711086 | /BMNPT-1/4 NYL TUBE FT&
43 711040 1/AMNPT-0-1/4 NYL TUBE LEO
44 900002  1/4UNC X 3/4 HHCS GR §
s 200265 {/2UNC X 1 1/2 HHES GR 5
I 800267  {/2UNC X 2 HHOS GR 5

BOD268  1/2UNC X 2 1/2 HHCS G 5

48 200269  1/2UNC X 2 3/4 HHCS BA §
49 210008  |/2UNC HEX NUT
50 910013 3/4UNF HEX WUT
51 910020  1-8 HEX SLOTTED MuT
52 210021 |- 14 SLOT A WUT
53 14000  1/4UNC HEX STOVER NUT
54 13 914008 1/2UNC HEX STOVER WUT
55 910102 3/4UNC SLOT HEX NUT GRB
56 220008 |* SAE FLAT WASHER
57 820504  1/2 LOCK WASHER
58 020806 /4 LOCK WASHER
5a 473841 {6MM LOCK WASHER
80 801478  HOSE, 1/4 X 175 ATR
81 470379  SIDEWINDER SLEEVE,(4.08 X 57°
82 470305  HOSE CLAMP, 5-HOLE
63 350094  HYD TUBE CLAMP KEEPER, 6.25
64 342017  TREAD ADJ PLATE, STEEL, THD
&5 342719 TRD ADJ BAONZE BEARING, THD-GRV
86 16 000128 3/8UNC X 3/4 HHCS GR 5
87 801138  3/BUNC X 8 1/2 CARR BOLT
8 914004  3/BUNC HEX STOVER WUT
89 483048  3/4 REG FLAT WASH,THRU-HARD Y2
70 749322  STEERING TUBE CLAMWP 8BOLT ASSY
7 359645 STRG CYL SENSOR GUARD  STS'12
72 470883  1/4UNC X 3/8 SER FLG BOLT 53
73 200127  3/BUNC X 1 1/4 HHCS GR 5
7% 470087  3/8UNC HEX SER FLG NUT
75 350653  HYD BAKT HOSE SHLD,UHMW STS'1Z
76 470062 | |4UNF X 1/4 AL HD CUP SET SCR
bl 620625 SEAL, 4,500 ROD DIA
78 711076 DUMP VALVE
79 711039 1/8MNPT-00-1/4 NYL TUBE LBO
80 S00064  5/16UNC X 3/4 HHCS G &
81 914002 5] 1BUNC HEX BTOVER MUT
82 350555  SENSOR BRKT, AWS STS o8
83 292926  INDUCTIVE PROX SENSOM, 18Md
84 470122 \/4UNC X 1/2 SER FLG BOLT
85 359002 RH SENSOR REFLECTOR
88 342856  TREAD SENSOR MY
87 292622  ULTRASONIC SESOR,LCS00-306M
88 292623 CORDSET,V11-W-BKO.234-PURDTOA
8g 350641  HOSE SUPP SWIVEL PLT  ST5'12

350638 HOSE SUPP SWIVEL WLD  STS'12

002815 SENSOR ARM WASH, NYL

20004  1/2 SAE FLAT WASHER

NOTE: (*) FUR TREAD ADJUST OPTION REPLACE ITEM 64
WITH THREE OF ITEM B5.

(**) ITEMS ARE FOR ALL WHEEL STEER OPTION.

>~
=
L O B - O L e - T e T e L e L T T e e R I 3 ]



Ve

¥€0¢SS

RH REAR INNER LEG ASSEMBLY (STANDARD TORQUE)

DET. QTY PART NO.

1
1
1
1

10

18

20
1

SCO@NO O A WN

CEND OB WN =

©WWWLWWWNRNNNNNDNN NN
OPONATO0OO®IDTEW®N = O
[N N I T X SN C SUI N OO ORI P I S

w
=

359995
470117
470305
359990
610887
473840
473841
606387
610965
618467
618431
870214
824055
900138
473987
900265
914004
914008
618812
359644
359624
359094
470379
618740
618469
470378
615875
359367
473988
618677
606320
606322
606323
900266
473861
607026

DESCRIPTION

INNER LEG WLD, AWS STS'13
COTTER PIN 3/16 1 3/4 SQ CUT
HOSE CLAMP, 5-HOLE

RH WHL MTR SHLD,10/12/14HT '12
STUD,M22 X 1,5 X 78

16MM-2.00 X 40MM SOCKT CAP SCR
16MM LOCK WASHER

WHL MOTOR,51C060 W/SENSR-DEUTS
WHEEL HUB,27:1 W/BRAKE BONFIG
7/16MJIC-7/16MOR ADPTR

3/4 (-12) SPLIT FLANGE KIT #62
BUNA ORING 1 X 1 1/4, 90D
22MM-1.50 FLANGED WHEEL NUT
3/8UNC X 3 1/2 HEX BOLT

1/2UNC X 1 1/4BUT SKTHD SCR SS
1/2UNC X 1 1/2 HEX BOLT

3/8UNC HEX STOVER NUT

1/2UNC HEX STOVER NUT

3/4 FLANGE-1 7/16MFOR ADPTR
WHEEL MTR SHEILD BRACE STS'12
RH LWR FENDER MT WLD, STS '10
HYD TUBE CLAMP KEEPER, 6.25
SIDEWINDER SLEEVE,14.06 X 57"
3/4 FLANGE-90-1 7/16MFOR LBO
3/4MJIC-1 1/16MOR ADPTR
SIDEWINDER SLEEVE,14.06 X 21"
WHEEL MOTOR HYD TUBE ASSY
BUSHING, CROP SHIELD, STS 05
1/2UNC HEX NUT, NYLOC SS
0-RING,-16 FACE SEAL .93ID 90D
SPEED SENSOR, WHL MTR 606291
LIP SEAL, WHL MTR 606288/291
0-RING, WHL MTR 606288/291
1/2UNC X 1 3/4 HEX BOLT
16MM-2.00 X 40MM HEX BOLT
0-RING,5.905ID- 6.1410D DMT

&

\‘Tu”.i"‘(

’

(€

K
S
BOSRS
R
]
o908,
3

N
o\,
(N

B

AERRRRRAAAS



G¢

GE0CSS

o
m
—

ONOoOOTBs WM =

RH REAR INNER LEG ASSEMBLY (HI TORQUE)

QTY PART NO.

—_

—_

AN 2 2 O D 4 AN A AN 2 RARNNNWNONN = = N~ - -

359995
470117
470305
359990
606190
473840
473841
606514
610507
618652
473838
824055
900138
473987
900265
914004
914008
618473
359644
359624
359094
470379
618654
618602
470378
615909
900266
359367
473988
618677
294166
473839
615908

DESCRIPTION

N CJ
u"
INNER LEG WLD, AWS STS' 13 k‘)

COTTER PIN 3/16 1 3/4 SQ CUT
HOSE CLAMP, 5-HOLE

RH WHL MTR SHLD,10/12/14HT '12
0-RING,WHL MTR HSNG SAUER
16MM-2.00 X 40MM SOCKT CAP SCR
16MM LOCK WASHER

H1-B-80CC WHL MTR SAUER

TORQ HUB,31:1 CW18E

1" SPLIT FLANGE KIT

20MM-1.50 X 40MM HEX BOLT 8.8 a

22MM-1.50 FLANGED WHEEL NUT
3/8UNC X 3 1/2 HEX BOLT

1/2UNC X 1 1/4BUT SKTHD SCR SS
1/2UNC X 1 1/2 HEX BOLT

3/8UNC HEX STOVER NUT

1/2UNC HEX STOVER NUT
7/16MJIC-90-7/16MOR LBO

WHEEL MTR SHEILD BRACE STS'12
RH LWR FENDER MT WLD, STS '10
HYD TUBE CLAMP KEEPER, 6.25
SIDEWINDER SLEEVE,14.06 X 57"
1" FLANGE-90-1 7/16MFOR LBO
3/4MJIC-45-7/8MOR LBO
SIDEWINDER SLEEVE,14.06 X 21"
WHL MTR TUBE ASSY STS'12
1/2UNC X 1 3/4 HEX BOLT
BUSHING, CROP SHIELD, STS 05
1/2UNC HEX NUT, NYLOC SS
0-RING,-16 FACE SEAL .93ID 90D
HI TQR SPD SNSR HARNESS STS'12
20MM FLAT WASHER

WHL MTR HYD TUBE ASSY  STS'12

2 N TR AN
Z4 //A'_/' -:’S‘\“O
K \ N\ S0
2 NS -
N> <

N
QBN
. (]




9¢

9£02SS

FROM AIR TANK ——=— ——_ LEFT REAR OUTER LEG ASSEMBLY

DET, QTY PART NO. DESCRIPTION

1 121029 JOURNAL 8AG, 1.00 ID X 1.00 L@
2 121143 BEARING, 1.50-1.81-7.88 POLYGON
3 121125  BEARING,4.52-4.86-5.72 POLYGON
4 125050 BRG CONE,1.00 1D W/FACE SEAL
5 125051 BAG CUP FOR 125050

8 125052 BRG CONE, 2.687 ID W/FACE SEAL
7 125053 BRG CUP FOR 125052

8 311058 RUBBER SPAING

L] 311080 AIRIDE SPRING, 11.87 BASE

10 358832 AIRIDE SPRING CTRL VALVE ]
" 359618  HOSE SUPPORT, 54* STS'10
12 859333  AIABAG TOWER TOP MT WLD,STS 05
13 350351 LM EXTENDED HOSE SUPPORT, 8TS
" 358370 LM LEG AIR VALVE NT, STS16 05
15 359544  LEG HEIGHT CTRL LINK,AWS STS09
6 350545 TRUNION MT BOLT, AWS STS 09
17 359546 STRG CYL BOLT, AWS STS 09
8 353547 TOP TRUNION MT WLD, AWS STS 08
19 359548 BTM TRUNION MT WLD, AWS STS 09
20 250593 STRG ARM CLAMP WLD,STS e
21 359086 REAR TIE ROD SHAFT WLD
22 360021 LH AIR BAG LWR PLT WLD STS'13
23 359654  NITRO TONER SHAFT WLD 873'13
24 360024 OUTER LEG WLD $15'13
25 470117 COTTER PIN 3/18 X 1 3/4
26 470447  KEY, .50 3Q X 1.89 LG
27 471005 GREASE ZERK, 1/4-28 X 1/2
28 359089 TIE ROD STUD WLD
29 472328  1°-12 HEX JAM NUT GAR2
30 472337 5/8 X 3" SOCKET HD CAF SCR GRE
3 473975 ROD END,1.00 BORE,1-12 RH MALE
32 920508 1" LOCK WASHER
33 520164 CUSH CLAMP,D/16D-3/4W-.S31MT
34 601473 HOSE, 1/4 X 18 AIR
35 618115  9/1{6MJIC-90-3/4MOR LBO
38 621644 REAR STEERING KIT 2013
3r 621645 REPAIR KIT,HYD CYL 521644

AWS CYLINDER

REPLACEMENT COMES 629537  18TRRHOOZ SNAP RING

629538 4.5 SPIROLOX RING

2
4
2
1
1
1
1
2
1
1
1
1
1
1
1
2
!
1
1
1
1
1
2
1
3
2
L)
1
1
2
|
1
2
1
2
1
1
8
4
L}
2
2
1
2
L]
46 4 000267 V/2UNG X 2* HHCS GA §
‘
L)
1
1
1
1
2
3
2
1
1
1
2
1
1
1
1
3
‘4
6
2
2
4
1
1
2
2
2
1
1
&
1
1
2
2
1
1
2
1
1
1
1
1
1
1
1

WITH HARNESS 40 620620 SEAL, 1.500 ROD DIA
4 629621 SEAL, 4.500 ROD DIA
42 711038 1/BMNPT-1/4 NYL TUBE FTQ
43 711040 1/4MNPT-90-1/4 NYL TUBE L8O
44 000002 1/4UNC X 3/4 HHCS GR §
45 00265  1/2UNC X 1 1/2 HHCS GR &
ar G00268  1/2UNC X 2 1/2 HHCS GA §
a8 800265 1/2UNC X 2 3/4 HHCS G §
49 010008  1/2UNG HEX NUT
50 210013 3/AUNF HEX NUT
51 810020 1-8 HEX SLOTTED NUT
52 210021  1-14 SLOT JAM NUT
53 914000 ) /4UNG HEX STOVER NUT
54 13 814008 1/2UNG HEX STOVER NUT
55 810102  3/4UNC SLOT HEX NUT GRE
56 920008  1* SAE FLAT WASHER
57 820804  1/2 LOCK WASHER
58 820306 3/4 LOCK WASHER
59 473841 16MM LOCK WASHER
80 607476 HOSE, 1/4 X 120 AIR
61 470375  SIDEWINDER SLEEVE,14.06 X 57'
62 470305  HOSE CLAWP, 5-HOLE
63 359004 HYD TUBE CLANP KEEPER, 6.25
&4 342917  TREAD ADJ PLATE, STEEL, THD
85 342718 TRD ADJ BRONZE BEARING, THD-GRY
66 16 00128 3/BUNC X 3/4 HHCS GR S
87 807138 3/8UNC X 3 1/2 CARR BOLT
88 014004  3/BUNC HEX STOVER NUT
2 483048 3/4 REG FLAT WASH,THAU-HARD YZ
70 740322  STEERING TUBE CLAMP &BOLT ASSY
7 359645 STRG OYL SENSOR GUARD  ST5'12
72 470883  1/4UNC X 3/8 SER FLG BOLT 88
73 800127 3/BUNC X 1 1/4 HHCS GR §
74 470087  3/BUNC HEX SER FLG NUT
75 359653  HYD BAKT HOSE SHLD,UHMN STS'12
76 470082 1/4UNF X 1/4 AL HD CUP SET SCA
44 629625 SEAL, 4.500 AOD DIA
78 711076  DUWP VALVE
79 711038 1/BUNPT-90-1/4 WYL TUBE LB0
80 800064  5/16UNC X 3/4 HHCS GR 5
8 814002  5/16UNC HEX STOVER NUT
a2 359555 SEMSOR BRKT, AWS 578 0
83 292026  INDUCTIVE PROX SENSOR, 1BMM
84 470122 1/AUNC X 1/2 SER FLG BOLT
85 359093 LH SENSOR REFLECTOR
86 342856  TREAD SENSOR MT
& 202622  ULTRASONIC SENSOR,UC500-30GM
88 202623  CORDSET,V11-W-BKO, 28M-PURADTOA
89 350641 HOSE SUPP SWIVEL PLT  ST5'12
%0 350638 HOSE SUPP SWIVEL WLD  STS'12
81 002815 SEXSOR ARM WASH, WYL
92 820004 1/2 SAE FLAT WASHER

NOTE: (*) FOR TREAD ADJUST OPTION REPLACE ITEM 64
WITH THREE OF ITEM 85,

(**) LTEMS ARE FOR ALL WHEEL STEER OFTION.



L€0ZSS

LH REAR INNER LEG ASSEMBLY (STANDARD TORQUE)

DET.

1
2
3
4
5
6
7
8

QTY PART NO.

N

AN PO 4 2 A WON = a2 AN A BRNNNNWNONN = 4 4 O ® = o

359995
470117
470305
359991
606322
473840
473841
606387
610965
618740
618431
870214
824055
900138
473987
900265
914004
914008
618812
359644
359625
359094
470378
470656
615875
618469
618467
359367
473988
618677
606320
606323
610887
900266
473861
607026

DESCRIPTION

INNER LEG WLD, AWS STS'13
COTTER PIN 3/16 1 3/4 SQ CUT
HOSE CLAMP, 5-HOLE

LH WHL MTR SHLD,10/12/14HT '12
LIP SEAL, WHL MTR 606288/291
16MM-2.00 X 40MM SOCKT CAP SCR
16MM LOCK WASHER

WHL MOTOR,51C060 W/SENSR-DEUTS
WHEEL HUB,27:1 W/BRAKE BONFIG
3/4 FLANGE-90-1 7/16MFOR LBO
3/4 (-12) SPLIT FLANGE KIT #62
BUNA ORING 1 X 1 1/4, 90D
22MM-1.50 FLANGED WHEEL NUT
3/8UNC X 3 1/2 HEX BOLT

1/2UNC X 1 1/4BUT SKTHD SCR SS
1/2UNC X 1 1/2 HEX BOLT

3/8UNC HEX STOVER NUT

1/2UNC HEX STOVER NUT

3/4 FLANGE-1 7/16MFOR ADPTR
WHEEL MTR SHEILD BRACE STS'12
LH LWR FENDER MT WLD, STS '10
HYD TUBE CLAMP KEEPER, 6.25
SIDEWINDER SLEEVE,14.06 X 21"
SIDEWINDER SLEEVE,14.06 X 67"
WHEEL MOTOR HYD TUBE ASSY
3/4MJIC-1 1/16MOR ADPTR
7/16MJIC-7/16MOR ADPTR
BUSHING, CROP SHIELD, STS 05
1/2UNC HEX NUT, NYLOC SS
0-RING,-16 FACE SEAL .93ID 90D
SPEED SENSOR, WHL MTR 606291
0-RING, WHL MTR 606288/291
STUD,M22 X 1,5 X 78

1/2UNC X 1 3/4 HEX BOLT
16MM-2.00 X 40MM HEX BOLT
0-RING,5.905ID- 6.1410D DMT




8€0¢SS

© N O WN

WWWWNNNMNDMNODMNONDN NN & = =
PN 2O OOV NAERDNL2OOONDTRWN 2O ©

“ﬁsgigzi) DET.
N/

LH REAR INNER LEG ASSEMBLY (HI TORQUE)

QTY PART NO.

A A A A W R AL AN AN S RN WNONN = = NN 2 o

359995
470117
470305
359991
473839
473840
473841
606514
610507
618652
473838
824055
900138
473987
900265
914004
914008
618473
359644
359625
359094
470656
618654
618602
470378
615909
900266
359367
473988
618677
294166
606190
615908

DESCRIPTION

INNER LEG WLD, AWS STS'13
COTTER PIN 3/16 1 3/4 SQ CUT
HOSE CLAMP, 5-HOLE

LH WHL MTR SHLD,10/12/14HT '12
20MM FLAT WASHER

16MM-2.00 X 40MM SOCKT CAP SCR
16MM LOCK WASHER

H1-B-80CC WHL MTR SAUER
TORQ HUB,31:1 CW18E

1" SPLIT FLANGE KIT

20MM-1.50 X 40MM HEX BOLT 8.8
22MM-1.50 FLANGED WHEEL NUT
3/8UNC X 3 1/2 HEX BOLT

1/2UNC X 1 1/4BUT SKTHD SCR SS
1/2UNC X 1 1/2 HEX BOLT

3/8UNC HEX STOVER NUT

1/2UNC HEX STOVER NUT
7/16MJIC-90-7/16MOR LBO

WHEEL MTR SHEILD BRACE STS'12
LH LWR FENDER MT WLD, STS '10
HYD TUBE CLAMP KEEPER, 6.25
SIDEWINDER SLEEVE,14.06 X 67"
1" FLANGE-90-1 7/16MFOR LBO
3/4MJIC-45-7/8MOR LBO
SIDEWINDER SLEEVE,14.06 X 21"
WHL MTR TUBE ASSY STS'12
1/2UNC X 1 3/4 HEX BOLT
BUSHING, CROP SHIELD, STS 05
1/2UNC HEX NUT, NYLOC SS
0-RING,-16 FACE SEAL .93ID 90D
HI TQR SPD SNSR HARNESS STS'12
0-RING,WHL MTR HSNG SAUER
WHL MTR HYD TUBE ASSY  STS'12




6€

6€02SS

MAINFRAME

o
m
—

O~NO O WN =

FRONT TREAD ADJUST ASSEMBLY

QTY PART NO. DESCRIPTION

483018
616070
616071
618525
621552
900128
900303
900391
900395
910101
361689
621553
920504
342721
361576
361581
361583
361582
342719

_
AN AN PpPON 2O POONDPAEANODNDO®D

1" EXTERNAL TOOTH LOCK WASHER
04-451TC-04MJBH-06MOR-11.00H/A
04-451TC-04MJBH-06MOR - 13.00H/A
7/16-20 BULKHEAD LOCKNUT

HYD CYL, 3.00 X 16.00 X 1.375
3/8UNC X 3/4 HEX BOLT

1/2UNF X 1 1/2 HEX BOLT

3/4UNC X 1 1/2 FLT SOC CAP SCR
1"UNC X 2 1/2 SOCKET CAP SCR
1-8 HEX JAM NUT

REAR TRD ADJ ACCESS PLT WLD 04
REPAIR KIT,HYD CYL 621552

1/2 LOCK WASHER

TRD ADJ BRONZE BRG W/DIMPLES
FRT TREAD ADJ ACCESS PLT WLD
TRD ADJ CYL PIVOT PIN, M/F

TRD ADJ CYL SPACER, M/F

TREAD ADJ CYL PIN, OUTER LEG
TRD ADJ BRONZE BEARING,THD-GRV



ov

0v0¢ZSS

MAINFRAME

o
m
—

©oONO O~ WN =

QTY

—_

—

—_ =
AN AN cOOPREANMDNOOOPRPROONDBAEANDNNDOO

REAR TREAD ADJUST ASSEMBLY

PART NO.

483018
616070
616071
618525
621552
900128
900303
900391
900395
910101
621553
342721
920504
361579
361697
361581
361583
361582
342719

DESCRIPTION

1" EXTERNAL TOOTH LOCK WASHER
04-451TC-04MJBH-06MOR- 11.00H/A
04-451TC-04MJBH-06MOR- 13.00H/A
7/16-20 BULKHEAD LOCKNUT

HYD CYL, 3.00 X 16.00 X 1.375
3/8UNC X 3/4 HEX BOLT

1/2UNF X 1 1/2 HEX BOLT

3/4UNC X 1 1/2 FLT SOC CAP SCR
1"UNC X 2 1/2 SOCKET CAP SCR
1-8 HEX JAM NUT

REPAIR KIT,HYD CYL 621552

TRD ADJ BRONZE BRG W/DIMPLES
1/2 LOCK WASHER

REAR TRD ADJ ACCESS PLT WLD 00
TREAD ADJ ACCESS PLT WLD 07
TRD ADJ CYL PIVOT PIN, M/F

TRD ADJ CYL SPACER, M/F

TREAD ADJ CYL PIN, OUTER LEG
TRD ADJ BRONZE BEARING,THD-GRV



1%

Tv0CSS

MAINFRAME

o
m
—

O OoO~NO®OHs WN =

FRONT NO TREAD ADJUST ASSEMBLY

QTY PART NO. DESCRIPTION

1

—_
ABEANNPANNaPORER OO NODNODNDO®D

483018
361964
361967
361970
473805
900128
900303
900391
900395
910101
361689
900403
920504
342721
361576
361581
361973
361582
342917
914012

1" EXTERNAL TOOTH LOCK WASHER
INNER TREAD ADJ PLT WLD,STS'11
OUTER TREAD ADJ PLT WLD,STS'11
TREAD ADJ TIE ROD WLD, STS'id
ROLL PIN, 1/4 X 1 1/2

3/8UNC X 3/4 HEX BOLT

1/2UNF X 1 1/2 HEX BOLT

3/4UNC X 1 1/2 FLT SOC CAP SCR
1"UNC X 2 1/2 SOCKET CAP SCR
1-8 HEX JAM NUT

REAR TRD ADJ ACCESS PLT WLD 04
3/4UNC X 2" HEX BOLT

1/2 LOCK WASHER

TRD ADJ BRONZE BRG W/DIMPLES
FRT TREAD ADJ ACCESS PLT WLD
TRD ADJ CYL PIVOT PIN, M/F
TREAD ADJ TIE ROD SPACR,STS'11
TREAD ADJ CYL PIN, OUTER LEG
TREAD ADJ PLATE, STEEL, THD
3/4UNC HEX STOVER NUT



v

Z¢v02ss

MAINFRAME

o
—

O~NOO oA, WON =

REAR NO TREAD ADJUST ASSEMBLY

QTY PART NO.
16 483018
361964
361967
361970
473805
900128
900303
900391
900395
910101
900403
342721
920504
361579
361697
361581
361973
361582
342917
914012

—

_ =
APAMNMNPAN 22O PPOOOOPRPOOCONDNODNDNDOO

DESCRIPTION

1" EXTERNAL TOOTH LOCK WASHER
INNER TREAD ADJ PLT WLD,STS'11
OUTER TREAD ADJ PLT WLD,STS'11
TREAD ADJ TIE ROD WLD, STS'iHd
ROLL PIN, 1/4 X 1 1/2

3/8UNC X 3/4 HEX BOLT

1/2UNF X 1 1/2 HEX BOLT

3/4UNC X 1 1/2 FLT SOC CAP SCR
1"UNC X 2 1/2 SOCKET CAP SCR
1-8 HEX JAM NUT

3/4UNC X 2" HEX BOLT

TRD ADJ BRONZE BRG W/DIMPLES
1/2 LOCK WASHER

REAR TRD ADJ ACCESS PLT WLD 00
TREAD ADJ ACCESS PLT WLD 07
TRD ADJ CYL PIVOT PIN, M/F
TREAD ADJ TIE ROD SPACR,STS'11
TREAD ADJ CYL PIN, OUTER LEG
TREAD ADJ PLATE, STEEL, THD
3/4UNC HEX STOVER NUT



ev

€v0¢2SS

FRONT TREAD ADJUST VALVE ASSEMBLY
DET. QTY PART NO. DESCRIPTION

606249  MANIFOLD,TRD ADJ PWRSYS
611125  3/4MJIC-3/4MOR ADPTR

618241  3/4MJIC-90-3/4MOR LBO

618754  9/16MOR PLUG, HEX SOCKET
618755  3/4MOR PLUG, HEX SOCKET
618119  9/16MJIC-90-9/16MOR LBO
900064 5/16UNC X 3/4 HEX BOLT

618499  7/16MJIC-90-9/16MOR LBO
606266  #8 COIL W/DEUTSCH FOR 606210
606358  CARTRIDGE SP08-47D,PROP,3P0S

CWOWONOOOH,WN =
DA 2D BN o

—_




144

¥¥02Ss

DET.

O©oO~NO O WN =

REAR TREAD ADJUST VALVE ASSEMBLY

QTY PART NO.

DENDBEN = 2N

606249
618241
618499
618754
618755
618119
900064
606266
606358

DESCRIPTION

MANIFOLD,TRD ADJ PWRSYS
3/4MJIC-90-3/4MOR LBO
7/16MJIC-90-9/16MOR LBO
9/16MOR PLUG, HEX SOCKET
3/4MOR PLUG, HEX SOCKET
9/16MJIC-90-9/16MOR LBO
5/16UNC X 3/4 HEX BOLT

#8 COIL W/DEUTSCH FOR 606210
CARTRIDGE SP08-47D,PROP,3P0S



Gv0¢2SS

FRONT MAINFRAME HYDRAULIC TUBE ASSEEMBLY

DET. QTY PART NO. DESCRIPTION

618785 1 11/16FFOR-1 7/16MFOR ADPTR
618783  0-RING,-20 FACE SEAL 1.18ID

1 2 615905 INNER HYDST TUBE ASSY,10/12'12
2 1 615848 RH FRONT HYDROSTAT TUBE ASSY

3 1 615849  LH FRONT HYDROSTAT TUBE ASSY

4 1 615855 HYD RETURN LINE, LONG,STS10 07
5 2 470276  CLAMP COVER PLATE,SNGL, 2.55LG
6 3 470300 TUBE CLAMP BODY,.500-.625

7 10 470301 TUBE CLAMP BODY,1.00-1.00

8 5 470302 COVER PLATE FOR 470301

9 3 470323  CLAMP COVER PLATE, SNGL 2.04LG
10 1 615772  STRG CYL JUMPER HYD TUBE ASSY
11 1 615823 LH FRT CASEDRAIN HYD TUBE ASSY
12 1 615822 RH FRT CASEDRAIN HYD TUBE ASSY
13 1 615854 M/F CASE DRAIN TUBE,STS10 07
14 1 615886 LH FRT WHL MAIN TUBE ASY,STS09
15 2 618314  3/4MJIC UNION

16 2 470340 TUBE CLAMP BODY,.500-.750

17 2 618456  7/8MJIC UNION

18 2 900084 5/16UNC X 6" HEX BOLT

19 1 618581  7/8MJIC UNION TEE
20 5 900070 5/16UNC X 2 1/2 BOLT
21 2 900539 5/16UNC X 3 1/2 HEX BOLT
22 1 900077 5/16UNC X 4 1/4 HEX BOLT
23 8 618677 0-RING,-16 FACE SEAL .93ID 90D
24 10 473001 5/16UNC HEX NUT,NYLOC
25 1 361980 MAINFRAME WLD STS10/12'13
26 1 291902 RH WORKLIGHT, TRAPEZOID GLASS
27 1 291903  LH WORKLIGHT, TRAPEZOID GLASS
28 2 292917  LED LIGHT, AMBER W/JUMPER
29 2 470121  1/4UNC SER FLG LOCK NUT
30 2 615904 OUTER HYDRO TUBE ASSY,10/12'12
31 4 618778 1 11/16FFOX RUNTEE-1 11/16MFOR
32 2 470446 1.00 TUBE CLAMP SPACER
33 1 615885 RH FRT WHL MAIN TUBE ASY,STS09
34 2 520126  CUSH CLAMP,#32 2IN X 5/8W
35 2 470118 1/4UNC X 3/4 SER FLG BOLT
36 1 615910 FRONT BRAKE TUBE,STS10/12 '12
37 2 470646 TUBE CLAMP, 1.000-1.000 (PAIR)
38 1 292510  RH WORKLIGHT,LED TRAPEZOID
39 1 292511  LH WORKLIGHT,LED TRAPEZOID

4
4

ITEM WITH (*) ARE USED WITH THE STANARD LIGHT OPTION.
ITEM WITH (**) ARE USED WITH THE LED LIGHT OPTION.
ITEM WITH (***) IS USED WITH THE HI-TORQUE OPTION.



o

90¢2SS

o
m
—

QTY PART NO.

1 3 470472
2 3 470304
3 1 361750
4 3 342718
5 1 657480
6 1 657482
7 2 615842
8 1 615850
9 1 470374
10 1 615856
11 3 344003
12 1 165697
13 8 470087
14 7 470118
15 14 470121
16 1 361751
17 6 470520
18 6 470335
19 5 520102
20 4 520126
21 2 900128
22 8 900129
23 8 910004N
24 6 900008
25 6 900007
26 12 470089
27 1 520161
28 2 520128
29 1 618640

MAINFRAME HYDRAULIC TUBE ASSEMBLY

DESCRIPTION

TUBE CLAMP .250,.625,.625,1.00
TUBE CLAMP BODY,4HOLE.375-.625
FRT BULKHEAD, STSLS 06
HYD TUBE CLAMP KEEPER, 6.00
A/C TUBE ASSY,.3750D,STS10/12
A/C TUBE ASSY,.6250D,STS10/12
M/F TUBE ASSY,76" STS10/12 07
M/F HYD TUBE, LS LINE,STS10 07
SIDEWINDER SLEEVE,8.50 X 80"
M/F HYD TUBE,MAIN SUP,STS10 07
HYD TUBE CLAMP KPR,STSLS 06
RECEPTACLE MT STS' 13
3/8UNC HEX FLANGE LOCK NUT
1/4UNC X 3/4 FLANGE HEX BOLT
1/4UNC HEX FLANGE LOCK NUT
REAR BULKHEAD, STSLS 06
HANGER PIN,3/8UNC X.437DX.500L
LINCHPIN, 3/16 X 1 1/4 GRIP
CUSH CLAMP,#20 1 1/4D X 1/2W
CUSH CLAMP,#32 2IN X 5/8W
3/8UNC X 3/4 HEX BOLT

3/8UNC X 1" SERR FLANGE BOLT
3/8UNC FLANGE CNTR LOCK NUT
1/4UNC X 2 1/2 HEX BOLT

1/4UNC X 2" HEX BOLT

1/4UNC HEX NYLOC NUT, 316 SS
CUSH CLAMP,#32 2"D-3/4W LOOP
CUSH J CLAMP,#9 9/16D X 3/4W

1 5/16MJ-90-1 5/16FJ SWIV LBO

NOTE: ITEMS WITH (*) ARE USED WITH
THE SIDE FILL OPTION.



Ly

Lv0CSS

DET.

—_

S, O WO NOOUH»WN =

HYDRAULIC SUPPLY MANIFOLD ASSEMBLY

QTY PART NO. DESCRIPTION

N s 2NN = 2 WR = —

606347
606246
618532
618308
618397
618883
618475
470087
618533
618759
900140

PRESSURE TRANSDUCER, 7500PSI
MANIFOLD, #16 3-STN 180
3/4FJIC CAP NUT

1 1/16MJIC-1 5/16MOR ADPTR
1 5/16MOR-9/16FOR ADPTR

1 5/16MJIC-90-1 5/8MOR LBO
3/4MJIC-90-1 5/16MOR LBO
3/8UNC HEX FLANGE LOCK NUT
1 1/16FJIC CAP NUT

1 5/8MOR PLUG, HEX SOCKET
3/8UNC X 4" HEX BOLT



1$1%

8170¢SS

DET.

O ~NOOTHs W =

FRONT RETURN MANIFOLD ASSEMBLY

QTY PART NO. DESCRIPTION

PN = 2N = = a N =

606246
618302
618758
618455
618470
618475
618831
618532
618533
618630
618842
470087
900139

MANIFOLD, #16 3-STN 180

1 1/16MJIC-90-1 5/16MOR LBO
1 5/16 MOR PLUG, HEX SOCKET
1 5/16MJIC-1 5/8MOR ADPTR
3/4MJIC-1 5/16MOR ADPTR
3/4MJIC-90-1 5/16MOR LBO

1 1/16MJIC-45-1 5/16MOR LBO
3/4FJIC CAP NUT

1 1/16FJIC CAP NUT

1 5/16MJ-45-1 5/16FJ SWIV LBO
1 1/16MJIC-90-1 5/8MOR LBO
3/8UNC HEX FLANGE LOCK NUT
3/8UNC X 3 3/4 HEX BOLT



6V

6102SS

DET.

S~ O WO NOOO A WN =

CASE DRAIN MANIFOLD ASSEMBLY

QTY PART NO. DESCRIPTION

SO =N = WR = =

606246
618477
618302
618541
618463
618482
618475
618759
470087
900139
618531

MANIFOLD, #16 3-STN 180

1 5/8MJIC-90-1 5/8MOR LBO

1 1/16MJIC-90-1 5/16MOR LBO
1 5/16FJIC-1 1/16MJIC ADPTR
1 5/16MJIC-90-1 5/16MOR XL LBO
3/4FJIC-9/16MJIC ADPTR
3/4MJIC-90-1 5/16MOR LBO

1 5/8MOR PLUG, HEX SOCKET
3/8UNC HEX FLANGE LOCK NUT
3/8UNC X 3 3/4 HEX BOLT
9/16FJIC CAP NUT



0s

0S0¢sS

o
—

O~NO O, WO =

LS MANIFOLD ASSEMBLY

QTY PART NO. DESCRIPTION

SIS U RN

606347
606517
618126
618753
618363
618467
618473
900128

PRESSURE TRANSDUCER, 7500PSI
LS MANIFOLD
9/16MJIC-9/16MOR ADPTR
7/16MOR PLUG, HEX SOCKET
7/16FJIC CAP NUT
7/16MJIC-7/16MOR ADPTR
7/16MJIC-90-7/16MOR LBO
3/8UNC X 3/4 HEX BOLT



TS

TS0CSS

o
m
—

O ~NOOTAs WD =

SOLUTION PUMP CONTROL VALVE ASSEMBLY

QTY PART NO.

RPN A

606253
611127
618308
618186
618499
900129
618529
606308

DESCRIPTION

CTRL VALVE,SOLU PUMP SAUER
1 1/16MJIC-1 1/16MOR ADPTR

1 1/16MJIC-1 5/16MOR ADPTR

1 5/16MJIC-1 5/16MOR ADPTR
7/16MJIC-90-9/16MOR LBO
3/8UNC X 1" SERR FLANGE BOLT

1 1/16MJ-45-1 1/16FJ SWIV LBO
COIL FOR VLV 606253



Zs

2¢50¢SS

COMBO OPTION

DET.

ONOO s WN =

QUICK CONNECT ASSEMBLY

QTY PART NO. DESCRIPTION

POMN = = 2N 2 a2 2 WA N = N

618590
618769
618770
618805
618806
618807
618804
618241
618119
618183
618171
618327
618126
611125
618255
618256
618257
618770
003119
470233
470113

3/4MJIC-45-3/4FJIC SWIV LBO
9/16MJIC-9/16MOR BLKHD ADPT
3/4MJIC-3/4MOR BLKHD ADPT
HYD CPLR, FEM #14,9/16FOR
HYD CPLR,MALE #12,7/8FOR

HYD CPLR, FEM #12,3/4FOR

HYD CPLR,MALE #14,9/16FOR
3/4MJIC-90-3/4MOR LBO
9/16MJIC-90-9/16MOR LBO
3/4MJIC-90-7/8MOR LBO
7/8MOR-3/4FOR ADPTR
3/4MJIC-7/8MOR ADPTR
9/16MJIC-9/16MOR ADPTR
3/4MJIC-3/4MOR ADPTR

DUST CAP/PLUG FOR 618804/805
DUST CAP FOR 618806

DUST PLUG FOR 618807
3/4MJIC-3/4MOR BLKHD ADPT
HYD QD RETURN MT,STS COMBO '11
5/16UNC X 3/4 FLANGE HEX BOLT
5/16UNC HEX FLANGE LOCK NUT



€S

€60¢SS

o
—

O OWoONOOOHWN =

PUMP RELIEF CONTROL VALVE ASSEMBLY

QTY PART NO.

1
1
1
1
1
1
4
3
3
1

003080
606284
611127
618186
618302
618758
900128
470360
900262
606287

DESCRIPTION

GEAR PUMP RELF VLV MT,STSC 07
GEAR PUMP RELIEF CTRL,SAUER

1 1/16MJIC-1 1/16MOR ADPTR

1 5/16MJIC-1 5/16MOR ADPTR

1 1/16MJIC-90-1 5/16MOR LBO

1 5/16 MOR PLUG, HEX SOCKET
3/8UNC X 3/4 HEX BOLT

1/2UNC HEX FLANGE LOCK NUT
1/2UNC X 3/4 HEX BOLT

COIL FOR 606284



¥S

750255

DET.

o Os WN =

QTY PART NO.

[ QOGN

LIFT DUMP VALVE ASSY

606330
611125
611128
618443
618756
470409

DESCRIPTION

DUMP MANIF VALVE SAUER
3/4MJIC-3/4MOR ADPTR
7/8MJIC-90-7/8MOR LBO
3/4MJIC-90-3/4MOR EX LG LBO
7/8MOR PLUG, HEX SOCKET
3/8UNC X 3/4 SERR FLANGE BOLT



qg

GG0¢2SS

DET. QTY PART NO.

O ~NO® O WN =

N m ot A PORN = 2 a0 BRBARON AN = 2 o A RDNDMON = = o AN —

COMBO QUICK CONNECT ASSEMBLY

003076
003077
470113
618529
618588
618619
618640
618686
618687
618690
618691
618721
618725
618751
618752
618796
618810
470233
003078
470087
900127
618366
618367
618390
618809
618391
618171
618471
611127
003118
900064

DESCRIPTION

FRT COUPLER BRKT, STS COMBO 07
CPLR BRKT WLD,STS COMBO 07
5/16UNC HEX FLANGE LOCK NUT

1 1/16MJ-45-1 1/16FJ SWIV LBO
1 5/16MOR-1 5/16FJIC SWIV

1 5/16FJ SW RUN TEE-1 5/16MJ

1 5/16MJ-90-1 5/16FJ SWIV LBO
HYD COUPLER,FEM 1'B,1 5/16FOR
HYD COUPLER,MALE 1"B,1 5/16FOR
DUST PLUG FOR COUPLER 618686
DUST CAP FOR COUPLER 618687

1 5/8MJ-90-1 5/8FJ SWIV LBO

1 5/16MOR-1 5/8FJIC SWIV

1 5/16MJIC BLKHD RUN TEE

1 5/8MJIC BLKHD RUN TEE

1 1/16MJ-1 1/16MOR BLKHD ADPT
HYD CPLR, FEM #12,12FOR
5/16UNC X 3/4 FLANGE HEX BOLT
CPLR BRKT KEEPER,STS COMBO 07
3/8UNC HEX FLANGE LOCK NUT
3/8UNC X 1 1/4 SER FLANGE BOLT
1 5/16-12 BULKHEAD LOCKNUT

1 5/8-12 BULKHEAD LOCKNUT

DUST PLUG FOR COUPLER 618810
HYD CPLR,MALE #12, 12FOR

DUST CAP FOR COUPLER 618809
7/8MOR-3/4FOR ADPTR

1 5/8MJIC-1 5/16MOR ADPTR

1 1/16MJIC-1 1/16MOR ADPTR

HYD QD RETURN MT,STS COMBO '11
5/16UNC X 3/4 HEX BOLT



99

960¢SS

DET.

©oO~NO O WN =

QTY PART NO.

_ e N = N = =

LADDER AND BRAKE ASSEMBLY

606213
618119
618486
618444
900007
342826
914000
618629
606266

DESCRIPTION

HYD SOLE VLV,2P-3W,9/16FOR 05
9/16MJIC-90-9/16MOR LBO
9/16FJIC SW RUN TEE-9/16MJIC
9/16MOR RUN TEE-9/16MJIC
1/4UNC X 2" HEX BOLT

SOLE VLV SPACER

1/4UNC HEX STOVER NUT

9/16MOR BRANCH TEE-9/16MJIC
#8 COIL W/DEUTSCH FOR 606210



LS

LS02SS

=
m
—

N — — 4 4 4 4 4 4
COWONOODUAWN2O0OWONO A WND =

QTY

[ YOG I RN S, G CREEGY ORI (Y

LADDER ASSEMBLY

PART NO.

914002
473007
121102
621554
900065
342805
342806
914004
914000
900003
618119
621555
914008
900267
343808
471005
900275
618733
344009
900128

DESCRIPTION

5/16UNC HEX STOVER NUT

1/2UNC HEX NUT, NYLOC

LADDER PIVOT BEARING  POLYGON
HYD CYL, 1.50 X 12.25 X .750
5/16UNC X 1" HEX BOLT

LADDER MT TUBE

LH PLTFRM SUPP BRKT WLD, STS12
3/8UNC HEX STOVER NUT

1/4UNC HEX STOVER NUT

1/4UNC X 1" HEX BOLT
9/16MJIC-90-9/16MOR LBO
REPAIR KIT,HYD CYL 621554
1/2UNC HEX STOVER NUT

1/2UNC X 2" HEX BOLT

LADDER WLDMNT, STS10/16 11
GREASE ZERK, 1/4-28 X 1/2
1/2UNC X 4 1/2 HEX BOLT
9/16JIC .042 ORIFICE ADPTR
STEP BACKPLATE, STS CE 11
3/8UNC X 3/4 HEX BOLT



89

850¢SS

O OoO~NO®O WN =

QTY

n
A L OO0l 4 AN = 2+ 2O DWIWN — — 4 Dt D 4 4 4 o a a

—_ -

SERVICE PLATFORM ASSEMBLY

PART NO.

345008
342985
343520
345005
343510
343511
470569
343965
343297
473911
900170
900130
342981
490508
920002
900064
900065
914002
900129
914004
470571
470087
920502
920001
470113
343304
343993
472286
910004N
343199
900062

DESCRIPTION

CNTR SERV PLTFRM WLD STS16 07
LH SERV PLATFORM WLD,STS12 05
LH REAR SERV PLTFRM WLD,STS 05
CENTER FRT PLTFRM WLD STS16 07

CAB DOOR STOP MT, STS 05
LH FRT HANDRAIL WLD STS 05
GAS SPRING

LH REAR HANDRAIL WLD STS'12
RH REAR HANDRAIL WLD, STS 04
5/16UNC-1.31ID-2.00 U-BOLT
3/8UNC X 2 1/4 SER FLANGE BOLT
3/8UNC X 1 1/4 SER FLANGE BOLT
RH HANDRAIL WLD,LH PLATFORM 05
FIRE EXTINGUISHER 10LB ABC

3/8 SAE FLAT WASHER

5/16UNC X 3/4 HEX BOLT

5/16UNC X 1" HEX BOLT

5/16UNC HEX STOVER NUT

3/8UNC X 1" SERR FLANGE BOLT
3/8UNC HEX STOVER NUT
BUMPER,MALE STUD 2.375 X 1.75
3/8UNC HEX FLANGE LOCK NUT

3/8 LOCK WASHER

5/16 SAE FLAT WASHER

5/16UNC HEX FLANGE LOCK NUT
ENG CMPRTMNT PLTFRM WLD,STS 04
CATWALK HOSE GUARD,UHMW STS'13
3/8UNC-1 1/4"SKT FLTHD CAP SCR
3/8UNC FLANGE CNTR LOCK NUT
FIRE EXTINGUISHER MT STS'12
5/16UNC X 1/2 HEX BOLT



Y]
— o
- [3
w =
o
T =
[} o
< X m
= (S
o D
(22 Q=4
= > o
(7] =Z=Z=Zwo
x << S -
-G o=
8k ¥S4
< HOoLWwH
% =z U= THxH
—
o o = < w -
= = =c © X< T —
w = a ~ w '
P o > X NI OO
(27} = O x o X ==
< oc owWwmaNND D
(5} J4m_Jmmoo
>< @D Smo (i~ —
> wl OS50 O0 ~—
b= =) FEXF+~ v~ W0Ww
a -
o o
E 2 QqoOo—sSN~or-
< - O N T
= O WOW®MM®MDMO — ®
[==4 LoOOoOMITOMm
<C NN O NN
o O ToOO T T
>
= — QN v © © o <
o
= T ANM T 0D O~
1]
[=)

59 552059



09

0902sS

DET.

O s WD =

J1939 JUNCTION MODULE ASSEMBLY

QTY PART NO. DESCRIPTION

DN = =

292406
343697
470384
903710
470087

DATA LINK MODULE 99-6DLM
J1939 MOUNTING BRKT STS'12
10-32 NUTSERT .020-.130 STL
10-32X5/8 PHIL PANHD MACH SCR
3/8UNC HEX FLANGE LOCK NUT



T9

T90¢SS

DETAIL B

DETAIL A

DETAIL D

o
m
—

O©oONOOHWN =

CAB ASSEMBLY (FRONT VIEW)

QTY PART NO.

291749
291750
291900
291901
291902
291903
343431
343665
343433
343552
343553
343985
470087
470118
470122
470234
470380
470381
470393
470397
470398
470400
470426
470427
470428
470429
470503
470504
470463
470465
472238
483019
483020
520080
601678
601679
618497
629762
711101
903706
920510
910027
903844
657475
657476
657500
290062
470121
470113
470233
920502
290059
290060
657463
657464
292506
292507
292513
292512
343658

n

n
A L A PO 2 2 A PPN A a A AN AR EANNNON A2 RARNORON = 1 2ttt 2 AN ANOAN 2 Ul = ot A DN 2

DESCRIPTION

TERM BLOCK,BLACK,3/8-16 THRU
TERM BLOCK,RED,3/8-16 THRU

RH WORKLIGHT, FLOOD GLASS

LH WORKLIGHT, FLOOD GLASS

RH WORKLIGHT, TRAPEZOID GLASS
LH WORKLIGHT, TRAPEZOID GLASS
STRG COLUMN ELECT PANEL,STS 05
AUX ACCESS COVER,2-PORT STS 08
AUX ACCESS COVER, STS 05
CAPLUG, 2X3 W/.75 HOLE,STS 05
CAPLUG, 2X3 W/1.31 HOLE,STS 05
CAB WLD STS'13
3/8UNC HEX FLANGE LOCK NUT
1/4UNC X 3/4 FLANGE HEX BOLT
1/4UNC X 1/2 FLANGE HEX BOLT
5/16UNC X 1" FLANGE HEX BOLT
1/4-20 NUTSERT .027-.165  STL
5/16-18 NUTSERT .027-.150 STL
KNOB, 3-BLADE BLK,5/16-18X1 1/2
RES-Q-ME TOOL

BEAD CHAIN, #10 X 4" LONG

BEAD CHAIN CONNECTOR #10 WHITE
MOTOR ,WINDSHIELD WIPER, STS 05
BLADE ,WINDSHIELD WIPER STS 05
ARM,WNDSHLD WIPER BLADE,STS 05
SPRAY JET,WNDSHLD WIPER,STS 05
SLAVE SHAFT,WINDSHIELD WIPER
PIVOT SHAFT, 2.337 BALL STUD
8-32 SERR. FLANGE NUT

#12 X 3/4 PHIL PAN SHT MTL SCR
12-24 X 1/2 PHIL PAN HD SCR
7/8"INTERNAL TOOTH LOCK WASHER
5/8"INTERNAL TOOTH LOCK WASHER
HOSE CLAMP NO 10 STAINLESS
HOSE, 5/8 X 8 HEATER

HOSE, 5/8 X 13 HEATER
7/8MJIC-7/8MJIC BLKHD UNION
CAPLUGS PLUG, 5/8" RD,BLK POLY
5/8 HOSE BARB-7/8FJX ADPTR,BRS
10-32X1/2 PHIL PAN MACH SCR
#10 LOCK WASHER

10-32 HEX NUT

8-32 X 1/2 PHIL PANHD MACH SCR
A/C HOSE ASSY,5/16X12.50 BLKHD
A/C HOSE ASSY,1/2X12.50 BLKHD
A/C & HEATER BLOWER SYS,STS 07
HORN,FREEWAY BLASTER 130 DB
1/4UNC HEX FLANGE LOCK NUT
5/16UNC HEX FLANGE LOCK NUT
5/16UNC X 3/4 FLANGE HEX BOLT
3/8 LOCK WASHER

BEACON, 12V AMBER HALOGEN
BEACON TILT SURFACE MT,QK CHG
A/C PAPER AIR FILTER

A/C CHARCOAL AIR FILTER

RH WORKLIGHT,LED FLOOD,HMC MT
LH WORKLIGHT,LED FLOOD,HMC MT
LH WORKLIGHT,LED TRAP,HMC MT
RH WORKLIGHT,LED TRAP,HMC MT
COVER PLT, AUX ACCESS  STS'12

: ITEMS WITH A (*) ARE USED WITH THE

STANDARD LIGHT OPTION.

ITEMS WITH (**) ARE USED WITH THE
LED LIGHT OPTION.



29

2902sS

DET,

W NDO; &N -

CAB ASSEMBLY (REAR VIEW)

QTY PART NO. DESCRIPTION

-

pury

PO ND ok mh ot B B ) et B B OO B D00 ok kDD ok ok ok P ok ko N DNk B a DD A N DD BN D ek ek b ed ah ok —h ok o d D h ek ed o B B

291009
281010
311533
311534
343824
343351
343352
343712
343422
343434
343582
343583
470417
343605
343606
343985
291214
470118
470121
470234
470329
470348
473852
470377
910127
470526
470440
470491
910130
520130
650164
650165
650176
657479
658035
658036
658038
800050
803708
657477
657478
470087
311078
311077
470460
470461
470345
2926089
193016
910128
193022
472227
343972
601770
900065
473001

ROSEBUD CLIP FOR .625 CONDUIT
ROSEBUD CLIP FOR 1.000 CONDUIT
3.00 90 DEG COBRA ELBOW RUBBER
RAIN CAP, 3.00 PLASTIC

CAB ROOF STS' 11
GPS MTG PLATE, STS CAB 05
LWR LIGHT MT COVER,STS CAB 05
WIPER MTR MT WLD,STS CAB '10
HVAC INTAKE TUBE WLD,STS CABO5
CAB ENTRY STEP PLATE, STS 05
FRT CAB ROOF SEAL, STS CAB 06
CAB ROOF SEAL, STS CAB 06
STRIKER PIN ASSY

RH REAR CORNER POST CAP,STS 07
LH REAR CORNER POST CAP,STS 07
CAB WLD STS'13
ANTENNA

1/4UNC X 3/4 HHSFB GR5 MC
1/4UNC SER FLG LOCK NUT
5/16UNC X 1" SER FLG HEX BOLT
3/8UNC X1 1/4 SER FLG HEX BOLT
MIRROR STS10 & STS12
12MM-1.75 SERR FLANGE NUT,ZINC
3/8 X 1 3/16 BONDED WASHER SS
1/4-20 NUTSERT .027-.165YZ
3/8UNC U-NUT, 1.125 CLIP ON
WINDSHIELD WASHER TANK ASSY 05
GROMMET, .75ID ,125GW 1.25GD
10-32 NUTSERT .020-.130 YZ
3.31/3.59 T-BOLT HOSE CLAMP SS
DECAL ,NO PASSNGR,NOT NEAR LEAK
DECAL ,PWR LINE/BM FOLD/GLASS
DECAL ,CAUTION,CAB CHEM EXPOSUR
10-213- 10F JX - 10FJX90-22 H/A

WINDSHIELD,STS CAB 05
RH CAB GLASS, STS 05
REAR CAB GLASS, STS 05

1/4UNC X 1 1/4 PH FLHD MAC SCR
1/4UNCX1/2 PHL PNHD MCH SCR BZ
A/C HOSE ASSY, 5/16 X 24"

A/C HOSE, 10-10F-10F90-24
3/8UNC HEX SER FLG NUT
SNUBBING WASHER FOR 311077 05
ISOLATION MOUNT, LF1.5 SER 05
3/BUNC X 1 SER FLG BOLT

1/2UNC X 3 SER FLG BOLT

1/2UNC HEX SMTH FLG LOCK NUT
SWITCH

QUICKEDGE TRIM .060 TO .170
5/16-18 NUTSERT .027-.150 YZ
STICKERTITE 1/4 X 3/4

#10X1/2 PHIL PANHD SHT MTL SCR
REMOTE FILL RESERVOIR,PLASTIC
HOSE, 5/8 X 37 HEATER

5/16UNC X 1" HHCS GR 5

5/1BUNC HEX NUT,NYLOC



€9

€90¢SS

o
m
—

O OoO~NOOOHWN =

QTY PART NO.

N = 4t 4 1) A O 2 OO 2D 2O AWNN = 2 = 2NN = = N

HEADLINER ASSEMBLY

470384
473907
291909
291912
291913
291922
472235
291932
658346
292214
292215
292216
292261
292262
292270
483067
343331
473990
343607
470457
470456
166855
291740
291741
291742
470395
650392
343981
343994
292006
343978
650420
657409

DESCRIPTION

10-32 NUTSERT .020-.130

STL

#10X5/8 OHPHIL 8 SHT MTL SCR
L.E.D. COURTESY LIGHT W/LEADS

DOME LIGHT

TRIM RING, DOME LIGHT 291912

SPEAKERS, PAIR

10-32 X 3/4 PHIL PAN MACH SCR

RADIO, AM/FM/WB/CD
HEADLINER

SWITCH, WASHER, STS
SWITCH, WIPER, STS

STS'13

SWITCH,WORK/FIELD LIGHTS, STS

MOUNTING TRIM,END VME

MOUNTING TRIM, MIDDLE VMM

SWITCH BLANK, VH2

1/4 X 1.00 OD FENDER WASHER
RADIO BEZEL,CAB, BLK PLASIC 05
#8 X 3/4 PHIL PAN SHTMTL (A)SCR

BEZEL,LIGHT/WIPER GST20
1/4-20 WING NUT, NYLON

07

1/4-20 X 1.00 STUD,SQ BASE,NYL
BM SCT IND LIGHT WLD, 120'C'11
RED LED IND LIGHT,12V 10MM

GREEN LED IND LIGHT, 12V

10MM

YELLOW LED IND LIGHT,12V 10MM
DIAL KNOB W/ARROW FOR .25 SHFT
DECAL,BOOM 10 SCT IND LIGHT'11

COVER PLT,CAB HEADLINER
IMF CTRL ASSY

IMF CTRL SYS W/SOFTWARE
CRO451 FRT DISPLAY MT
DECAL,TIER 4 STATUS
A/C CONTROL KNOB

STS'13
STS'13
STS'13
STS'13
STS'13



330103-TRIGGERING MECHANISM(CTRL KIT)
330104-132146 SEAT AIR ADJ SWITCH
330105-COMPRESSOR KIT

90255

330050-HD SUSPENSION KIT,12V,KNOEDLER
330056-98 DUAL LOCK SLIDE KIT(LONG)
330057-SEAT BELT KIT,RETRACTABLE
330058-98 SEAT CUSHION,GREY W/OPS
330059-8400 LH HEIGHT ADJ VALVE,ELECT
330060-9400 LH LUMBAR VALVE,ELECT
330061-LH ARMREST,GREY LEATHER GH725
330062-98 HEADREST,GREY W/HAGIE LOGO
330063-98 BACKREST,GREY W/O HEADREST

330047
343429
343430
343987
470233
470381
473827
900346
920005
920501
920505
330048
920001
473858
193037
343841
343853
470118
470122
343852
800008
914000
820000
003075
003081
003082
003084
003205
291841
293806
470113
470467
900086
900130
803812

O BN ek A D e e ks dk D) A A D B O AN E DN DD N

330076-CHECK VALVE ,KNOEDLER SEAT

SEAT ASSEMBLY

QTY PART NO. DESCRIPTION

SEAT, STS GRAMMER 1
SEAT BASE STIFF, STS CAB 05
HVAG LID, STS CAB 0§
SIDE CONSOLE ASSY STS'13

5/1BUNC X 3/4 FLANGE HEX BOLT
5/16-18 NUTSERT .027-.150 STL
8MM-1.25 X 20MM HEX BOLT
5/BUNC X 6% HEX BOLT

5/8 SAE FLAT WASHER

5/16 LOCK WASHER

5/8 LOCK WASHER

SEAT, STS KNOEDLER 1
5/16 SAE FLAT WASHER

BMM-1.25 SERR FLANGE NUT
STICKERTITE 1/8 X 3/4

LWR HVAC COVER WLD STS'12
HVAC ACCESS COVER STS'12
1/4UNC X 3/4 FLANGE HEX BOLT
1/4UNC X 1/2 FLANGE HEX BOLT
BRACKET §T8'12
1/4UNC X 2 1/2 HEX BOLT

1/4UNC HEX STOVER NUT

1/4 SAE FLAT WASHER

CTRL BOX MTG PLT,STS COMBO 07
.750 0D X .187 X 1.83 C/L
CTRL BOX SHRT CLMP WLD,STSC 08
CTRL BOX LONG CLMP WLD,STSC 08
ACCESS COVER,CAB,STS COMBO 05
AMP ,RECP ,SIZE 17-16THUR,SQ FLG
TASSELTROL CABLE BOX ASSY 2008
5/16UNC HEX FLANGE LOCK NUT
6-32 KEP NUT

S/16UNC X 2 1/4 HEX BOLT
3/BUNC X 1 1/4 SER FLANGE BOLT
6-32 X 1/2 PHIL PAN MACH SCR



q9

G990¢SS

DET.

O~NOoO O, WON =

QTY PART NO.

BWWPL 4 4o

BUDDY SEAT ASSEMBLY

330036
330037
343425
343428
470380
470118
903710
900005

DESCRIPTION

BUDDY SEAT CUSHION 05
BUDDY SEAT BASE, POLY 05
BUDDY SEAT MT WLD, STS CAB 05
BUDDY SEAT MT PANEL,STS CAB 05
1/4-20 NUTSERT .027-.165  STL
1/4UNC X 3/4 FLANGE HEX BOLT
10-32X5/8 PHIL PANHD MACH SCR
1/4UNC X 1 1/2 HEX BOLT



99

990¢SS

DET.

OO E WD =

QTY PART NO.

PG, SR

AIR DUCT AND FOAM ASSEMBLY

343356
343357
470466
657469
658339
658333

DESCRIPTION

RH AIR DUCT COVERS,STS CAB 05
LH AIR DUCT COVERS,STS CAB 05
1/4 X 3/4 PLTC LCK RIVET
LOUVER, ROUND

FLOOR MAT, STS CAB 1
FOAM, REAR CAB STS 05



L9

190288

7

AN /

.:v'
N~

-/
T

DETAIL A

A\

DET.

Co~NMmO &N -

STEERING MOTOR ASSEMBLY

QTY PART NQ. DESCRIPTION

— ek bk ok D b b ek oeh o B B B b oA

343393
749333
470087
470329
472340
749336
749334
618557
618909
618810
618911
618912
618813
473866
618628
618301

.250 STRG MTR SPCR,CAB STS'12
STRG CTRL VLV, OSPEDC 60/260
3/BUNC HEX SER FLG NUT

3/BUNC X1 1/4 SER FLG HEX BOLT
M10-1.5 X 3* STUD BOLT,DBL END
SAK SENSOR ADPTR KIT

SASA SENSOR ASSY,STRG VLV '12
7/8FJIC-9/16MJIC ADPTR

M12 MOR PLUG, HEX SOCKET
3/4MJIC-M18MOR ADPTR
7/8MJIC-M22 MOR ADPTR
3/4MJC-80-M1BMOR LBO
7/8MJIC-80-M22MOR LBO
10MM-1.50 SERR FLANGE NUT
7/BMJIC-45-7/8FJIC SWIV LBO
7/8MJIC-80-7/BFJIC SWIV LBO



89

890¢SS

DET.

N O WM =

QTY PART NO.

—
A AN AR A LD OWWN AR DODNON =« B BA 0 BN BN R Ll 4 4 A O N = W)W

STEERIMG COLUMN ASSEMBLY

127503
291006
291916
291917
292210
292211
292212
292213
292260
920001
343359
343360
343361
343362
343364
343365
343366
343367
343372
343373
343385
343386
343389
343614
910004N
470089
470157
470233
470252
470257
470268
470283
470381
470401
470405
470406
470466
470479
473001
473830
473928
483031
629533
749294
749295
900023
900067
920022
292504
470544

DESCRIPTION

NYLINER FLG BRG, .875 ID
ROSEBUD CLIP FOR .500 CONDUIT
IGNITION SWITCH W/KEY
IGNITION KEY FOR 291916
SWITCH, TURN SIGNAL, STS

TURN INDICATOR W/GREEN LED,STS
SWITCH,HAZARD,STS

SWITCH, HEADLIGHTS, STS
MOUNTING TRIM, SINGLE VMS

5/16 SAE FLAT WASHER

RH UPR STRG CLMN COVERS,STS 05
LH UPR STRG CLMN COVERS,STS 05
RH LWR STRG CLMN COVERS,STS 05
LH LWR STRG CLMN COVERS,STS 05
STRG SHAFT,UPPER COLUMN,STS 05
STRG SHAFT,LOWER COLUMN,STS 05
BELLOWS,STEERING COLUMN,STS 05
STEERING SUPP WELD, STS CAB 05
STRG COLUMN TOP LOCK, STS CAB
STEERING COLUMN WLD,STS CAB 05
GAS SHOCK PIVOT MT,STS CAB 05
TILT PEDAL WELD, STS CAB 05
TILT RELEASE WLD, STS CAB 05
STEERING BASE WELD,STS CAB 07
3/8UNC FLANGE CNTR LOCK NUT
1/4UNC HEX NYLOC NUT, 316 SS
13/16-20UNEF HEX NUT STRG WHL
5/16UNC X 3/4 FLANGE HEX BOLT
GAS SPRING,3.15 STROKE LOCKING
ADJ HANDLE,3/8-16 STUD, BLACK
SPRING, EXTENSION, .50 X 1.75
3/8UNC 1/2 SCKT SHLDR BOLT
5/16-18 NUTSERT .027-.150 STL
DRIVE SHAFT ASSY,.625 U-JOINTS
CLAMP PAIR, 19MM SMOOTH BORE
TOP CLAMP, SIZE #3 FOR 470405
1/4 X 3/4 PLTC LCK RIVET
5"SAFETY LOCK WIRE,304SS .051D
5/16UNC HEX NUT,NYLOC 316 SS
10MM-1.00 HEX JAM NUT

ROLL PIN, 3/16 X 1

1.3/8 X 7/8 X 18GA MACH WASHER
SNAP RING, 7/8 EXTRN

STEERING WHEEL, VIP 14"

STRG WHL CAP WITH 'H' EMBLEM
1/4UNC X 2 1/4 HEX BOLT
5/16UNC X 1 1/2 HEX BOLT

1/4 FLAT WASH, AN960-416 SS
HORN SWITCH ASSY

HAGIE KEY CHAIN



69

690¢SS

S 2N

DET.

O ~NO O WD =

CAB DOOR ASSEMBLY

QTY PART NO. DESCRIPTION

8

DO =MD

127506
900348
473988
470113
470253
470254
470255
470256

NYLON FLG BRG, STS 12
1/2UNC X 6" HEX BOLT SS
1/2UNC HEX NUT, NYLOC SS
5/16UNC HEX FLANGE LOCK NUT
HYD DAMPER, 100LB,4"STROKE 1084
BALL SOCKET, M6 THD X 10MM
BALL STUD,5/16-18 THD X 10MM
SAFTY CLIP, 10MM BALL SOCKET



0.

040¢SS

=
m
—

©OoO~NOOOHAWN =

QTY PART NO.

S N NSO I - UG [ SO N SOOIy R N

DOOR ASSEMBLY

343335
343337
343338
343346
343421
343814
470118
470360
470583
470412
470413
470414
470415
470416
470418
470419
470420
470421
470431
470485
470489
470496
470497
473764
473794
473826
658041

DESCRIPTION

DOOR HINGE GLASS BUSH, CAB 05
LWR DOOR HINGE BACK PLT, 05
HINGE WELD,CAB 05
DOOR SEAL, STS CAB 05
TOP DOOR HINGE PLT, STS 05
CAB DOOR STIFF WLD, STS 11
1/4UNC X 3/4 FLANGE HEX BOLT
1/2UNC HEX FLANGE LOCK NUT
INSIDE SQUEEZE LATCH ASY,1-POS
INSIDE SQUEEZE LATCH SCREWS
INSIDE SQUEEZE LATCH GASKET
INSIDE SQUEEZE LATCH CAP
OUTSIDE PULL HANDLE ASSY
OUTSIDE PULL HANDLE GASKET
DOOR HANDLE MT GASKET,STS CAB
DOOR HINGE BUSH,RUBBER STS 05
DOOR HINGE WASH,RUBBER,STS 05
NYLON SPACER, SPHERICAL 6MMX12
1/2UNC X 1 1/2 FLANGE BOLT
INSIDE SQUEEZE LATCH COVER 07
GASKET, DOOR HANDLE STIFFENER
SPACER,BTM,DOOR HANDLE 470415
SPACER,TOP,DOOR HANDLE 470415
6MM-1.00 HEX HIGH NUT

6MM-1.00 X 50MM HEX BOLT
6MM-1.00 X 16MM HEX BOLT

DOOR GLASS, STS CAB 11



T.

T,02SS

DET.

O©OoO~N®OAWN =

QTY PART NO.

IO N O Y\ IO, Y

MONITOR ASSEMBLY

291007
343415
343416
343417
470345
470392
470431
690986
470121
470122
903836
292008
343678

DESCRIPTION

ROSEBUD CLIP FOR .750 CONDUIT
WASHER,3.00 X .531 X .25T UHMW
MONITOR MT TUBE, STS 05
MONITOR MT WELD, STS CAB 05
1/2UNC HEX SMTH FLNG LOCK NUT
KNOB, 3-BLADE BLK,1/4-20 X 3/4
1/2UNC X 1 1/2 FLANGE BOLT
CONSOLE, RAVEN SCS 4600

1/4UNC HEX FLANGE LOCK NUT
1/4UNC X 1/2 FLANGE HEX BOLT
8-32X1/4 PHIL PAN MACH SCR
MD3 MASTER MODULE & DISPLAY
MD3 DISPLAY MT WLD,STS '10



ZL

2.L02SS

DET.

©OoO~NOO O WN =

SWITCH PANEL ASSEMBLY

QTY PART NO. DESCRIPTION

-

—_ e e e e e e e a2 WWO OO0 N

292200
292201
292203
292204
292205
292206
292208
292209
292261
292262
292263
650278
650397
343397
470395
650158
343823
650275
650159
290089
650398
290081

SWITCH, THROTTLE, STS

SWITCH, BRAKE, STS

SWITCH, AGITATION, STS
SWITCH,SOLU TANK/NTB FLOAT,STS
SWITCH, RINSE, STS
SWITCH,TREAD/90'FOLD, STS
SWITCH, SPRAY SWITCH, STS
SWITCH, FENCE ROW, STS
MOUNTING TRIM,END VME

MOUNTING TRIM, MIDDLE VMM
PANEL GASKET, SWITCH
DECAL,E-STOP

DECAL ,BOOM SPRAY SECTIONS '12
ARM REST W/MTS, STS CAB 05
DIAL KNOB W/ARROW FOR .25 SHFT
DECAL ,SPEED CONTROL STS CAB 05
SIDE CONSOLE, STS CAB '
DECAL ,CONTROL CENTER, STS '11
DECAL, THRTL BRK PUMP STS 05
E-STOP SHROUD

DECAL,,CAB CONSOLE MODULES '12
E-STOP SWITCH,LED DPST-1NO/1NC



€L

€.02SS

O©OONOO”O WM =

o
m
—

QTY

~
LC L ORAOARN AN ON 2O ~NW— = O

CONSOLE ASSEMBLY

PART NO.

291648
292502
343988
343405
343406
343682
470121
470122
470175
650163
470345
470380
470392
650232
470431
470467
903814
520101
903710
650418
650419

DESCRIPTION

POWER POINT RECEPTACLE

WARNING BEEPER

SIDE CONSOLE OUTER WRAP,STS'13
SIDE CONSOLE REAR HINGE,STS 05
CONSOLE SEAT BASE WLD,STS 05
CONSOLE WELD, STS CAB '10
1/4UNC HEX FLANGE LOCK NUT
1/4UNC X 1/2 FLANGE HEX BOLT
10-32 HEX FLANGE LOCK NUT
DECAL ,,POWER POINT, STS CAB 05
1/2UNC HEX SMTH FLNG LOCK NUT
1/4-20 NUTSERT .027-.165  STL
KNOB, 3-BLADE BLK,1/4-20 X 3/4
DECAL ,AUX PWR POINTS SIGN '10
1/2UNC X 1 1/2 FLANGE BOLT
6-32 KEP NUT

6-32 X 3/4 PHIL PAN MACH SCR
CUSH CLAMP,#16 1"D X 1/2W
10-32X5/8 PHIL PANHD MACH SCR
DECAL ,CONSOLE FUSE/RELAY, STS
DECAL,COM PORTS 1 & 2  STS'13



172

¥,02SS

HYDROSTATIC LEVER ASSEMBLY
DET. QTY PART NO. DESCRIPTION
1 4 470121 1/4UNC HEX FLANGE LOCK NUT

2 4 470122  1/4UNC X 1/2 FLANGE HEX BOLT
3 1 785092 CONTROL HANDLE, STS '10



<7

G.0¢SS

=
m
—

N O WN =

QTY PART NO.

—_

DN = WO = =

TERMINAL STRIP DOOR ASSEMBLY

343688
343414
470122
470380
470445
650231
903814
470467

DESCRIPTION

CONSOLE BOTTOM DOOR,CAB STS'10
CONSOLE BTM DOOR HINGE,CAB STS
1/4UNC X 1/2 FLANGE HEX BOLT
1/4-20 NUTSERT .027-.165  STL
CABLE TIE,PUSH MT 7.8" BLK NYL
DECAL ,AUX POWER POINTS '10
6-32 X 3/4 PHIL PAN MACH SCR
6-32 KEP NUT



o
m
—

9.

COWONDU A WN =
O DDO NN

9.02SS

MODULE MOUNT ASSEMBLY

QTY PART NO.

292017
292505
343686
343687
470121
470122
470380
470465
520101
903700

DESCRIPTION

IQAN-XS2 MODULE

MASTER CONTROL RELAY

MODULE MT BRKT, STS '10
MODULE MT, CAB CONSOLE STS '10
1/4UNC HEX FLANGE LOCK NUT
1/4UNC X 1/2 FLANGE HEX BOLT
1/4-20 NUTSERT .027-.165 STL
#12 X 3/4 PHIL PAN SHT MTL SCR
CUSH CLAMP,#16 1"D X 1/2W
1/4UNC X 3/4 PHIL PAN MACH SCR



L

1/202SS

o
—

O~NOO oA WD =

QTY PART NO.

N =2 B 2P PP POOOOPREDRE WL = o

SWITCH BOX ASSEMBLY

003200
003201
003202
292204
292220
292221
292260
292261
292262
293172
470001
470118
470121
470384
650127
903710
293373
471100

DESCRIPTION

SWITCH BOX HOUSING WLD,STSC 05
SWITCH BOX COVER,STS COMBO 05
SWITCH BOX MT WLD,STS COMBO 05
SWITCH,SOLU TANK/NTB FLOAT,STS
SWITCH,DPDT,MOM-OFF -ON,MOM-ON
SWITCH ACTUATOR FOR 292220,BLK
MOUNTING TRIM, SINGLE VMS
MOUNTING TRIM,END VME

MOUNTING TRIM, MIDDLE VMM
TOGGLE SWITCH DPDT W/JUMPERS
RUBBER BOOT W NUT FOR 298012
1/4UNC X 3/4 FLANGE HEX BOLT
1/4UNC HEX FLANGE LOCK NUT
10-32 NUTSERT .020-.130 STL
DECAL,STS COMBO CAB BOX 05
10-32X5/8 PHIL PANHD MACH SCR
LS CTRL 6L DISPLAY BOX ASSY
DUAL LOCK,1.00X 1.00,MP3541/42




8.

8.0¢SS

=
m
—

O N O WM =

QTY

AR OPRONDAaaaaaNPDaNdONN

RECEPTACLE PANEL ASSEMBLY

PART NO. DESCRIPTION

003077
003078
291688
291754
291838
291839
293679
293869
293881
293866
293868
342957
470113
470349
903812
900064
470467
470087
900127

CPLR BRKT WLD,STS COMBO 07
CPLR BRKT KEEPER,STS COMBO 07
AMP,COVER,SIZE 13

AMP RECEPTACLE CAP, 17-SHELL
AMP,COVER,SIZE 23

CAP, MINI-CHG 1"-16UN 6-8P
PHOTO EYE HARNESS,  STS COMBO
ACTUATOR HARNESS, STS COMBO 05
LIFT VALVE HARNESS,STSCOMBO 07
MAIN POWER HARNESS,STSCOMBO 05
MAIN CTRL VLV HARNESS,STSC 05
FRT RECEPTACLE PNL WLD, STS 03
5/16UNC HEX FLANGE LOCK NUT
GROMMET, .875ID .125GW 1.250GD
6-32 X 1/2 PHIL PAN MACH SCR
5/16UNC X 3/4 HEX BOLT

6-32 KEP NUT

3/8UNC HEX FLANGE LOCK NUT
3/8UNC X 1 1/4 SER FLANGE BOLT




6.

6.02SS

FLASHER AND LIGHT RELAY PANEL
DET. QTY PART NO. DESCRIPTION

291910  FLASHER, SOLID STATE, 12V
294180  FUSE/RELAY/FLASHER HARNESS '13
343693  FLASHER/LIGHT RELAY PLT,STS'12
470380  1/4-20 NUTSERT .027-.165 STL
470384  10-32 NUTSERT .020-.130 STL
903710  10-32X5/8 PHIL PANHD MACH SCR
470118  1/4UNC X 3/4 FLANGE HEX BOLT
292015  IQAN-MC2 MODULE

520102  CUSH CLAMP,#20 1 1/4D X 1/2W
290093  FUSE/RELAY MODULE,BUSS1717-0S

—_

O WONOOU A~ WN =
—
PO RO N N N R

_




08

080¢SS

DET.

L) O OWoONOOOA~WN =

—_

QTY PART NO.

OMNOOAN22OOPRN

REAR ELECTRICAL BOX ASSEMBLY

343577
343578
470218
470380
470118
650423
292016
470121
903710
470198
470175

DESCRIPTION

TOP LH REAR ELECT BOX, STS 06
BOT LH REAR ELECT BOX, STS 06
1/4UNC NUT J-TYPE CAGE CLIP
1/4-20 NUTSERT .027-.165  STL
1/4UNC X 3/4 FLANGE HEX BOLT
DECAL ,REAR CHASS MODULE,STS'13
IQAN-XA2 MODULE

1/4UNC HEX FLANGE LOCK NUT
10-32X5/8 PHIL PANHD MACH SCR
HINGE 146-035

10-32 HEX FLANGE LOCK NUT



18

T80¢2SS

HOOD HYDRAULIC CYLINDER ASSEMBLY
DET. QTY PART NO. DESCRIPTION

616246  04-451TC-06FJX-06FJX-10 H/A
618119  9/16MJIC-90-9/16MOR LBO

618689  9/16MJ-90-9/16MOR .042 CHK VLV
621530 HYD CYL, 2.00 X 6.00 X 1.000
621521  REPAIR KIT, HYD CYL 621520

O Bs W =
QUGG NN

NOTE: 1. 621077 - HOOD HYDRAULIC CYLINDER ASSEMBLY




Z8

280¢SS

DET.

0N O WN =

BUMPER AND REAR HOOD ASSEMBLY

QTY PART NO. DESCRIPTION

SN PAMNODN LA D400 RBOOONNDNNDONNE L 2 BNONOND 24 OO =N =N

125056
290061
290201
290200
361679
361680
470121
470122
470368
903710
472251
472249
472250
660222
660224
660226
660227
900003
650223
660230
900265
900341
910027
473007
914010
920004
920510
910008
900267
900268
621077
470118
470360
470441
290202
290203
290204
193066
660461

TRACK ROLLER,2.00 0D, .625 BORE
ALARM,BACKUP 107DBA LT DUTY
RED LED STT 3 DIODE LAMP

AMBER LED STT 3 DIODE LAMP
BUMPER PIVOT BRG SPACER,STS 04
REAR BUMPER WLD, STS 04
1/4UNC HEX FLANGE LOCK NUT
1/4UNC X 1/2 FLANGE HEX BOLT
LATCH W/KEEPER, FLEXIBLE LEVER
10-32X5/8 PHIL PANHD MACH SCR
MTG SOCKET FOR 472249 SMV SIGN
SLOW MOVING VEHICLE SIGN, SMV
SPADE MTG BRKT FOR 472249 SMV

REAR ENGINE HOOD, STS 04
ENG HOOD BUMPER WLD, STS 04
ENG HOOD BUMPER, STS 04

ENG HOOD BUMPER KEEPER, STS 04
1/4UNC X 1" HEX BOLT
DECAL,30MPH ID SYMBOL, VINYL
ENG HOOD PULL STRAP ASSY,STS04
1/2UNC X 1 1/2 HEX BOLT

5/8UNC X 3 3/4 HEX BOLT

10-32 HEX NUT

1/2UNC HEX NUT, NYLOC

5/8UNC HEX STOVER NUT

1/2 SAE FLAT WASHER

#10 LOCK WASHER

1/2UNC HEX NUT

1/2UNC X 2" HEX BOLT

1/2UNC X 2 1/2 HEX BOLT

HOOD HYD CYL ASSY, STS 04
1/4UNC X 3/4 FLANGE HEX BOLT
1/2UNC HEX FLANGE LOCK NUT
GROMMET, .500ID .250GW 2.190GD
2-WIRE PIGTAIL FOR 290200AMBER
3-WIRE PIGTAIL FOR 290201 RED
4" GROMMET FOR 290200 & 290201
FOAM,1" X 1.5 X 81"ADHVE STRIP
REAR ENGINE HOOD, T4I  STS'13



€8

€80¢SS

o
m
—

O~NO O, W =

FRONT PANEL AND DOOR ASSEMBLY

QTY PART NO. DESCRIPTION

PO X I N I Ul UG U CINFNY CR O NI S TS U I NN SRS I NN

340330
470075
470118
470121
470122
470306
470325
470335
470367
472324
900064
660244
660246
660289
660231
660283
660260
660221
660228
660229
900005
900050
900277
900216
900265
914000
914002
920001
920003
920004
470360
470233
470113
660458
660460
316992
660494

.375 SCH40 BP X 1.25 C/L
COTTER PIN 1/8 X 3/4

1/4UNC X 3/4 FLANGE HEX BOLT
1/4UNC HEX FLANGE LOCK NUT
1/4UNC X 1/2 FLANGE HEX BOLT
DOOR LATCH, RH TWO-ROTOR
7/16UNC HEX FLANGE LOCK NUT
LINCHPIN, 3/16 X 1 1/4 GRIP
FLAT HINGE, 180 DEG, DIECAST
ROLL PIN, 5/32 X 1/2

5/16UNC X 3/4 HEX BOLT

DOOR HINGE BRKT WLD STS LS 06

FRT BELLY SHILD, STSLS 06
REAR BELLY SHIELD, STSLS 13
LWR ENG COVER, STS 04

FRT ENG HOOD BRACE,STS10/12'12
FRONT ENGINE HOOD,GST/STS 09
AIR CLEANER DOOR, STS 04
SIDE DOOR LATCH EXT, STS 04
DOOR HINGE BACK PLATE, STS 04
1/4UNC X 1 1/2 HEX BOLT

1/4UNC X 1 1/4 PH FLHD MAC SCR
1/2UNC X 5 1/2 HEX BOLT
7/16UNC X 2 1/2 HEX BOLT
1/2UNC X 1 1/2 HEX BOLT

1/4UNC HEX STOVER NUT

5/16UNC HEX STOVER NUT

5/16 SAE FLAT WASHER

7/16 SAE FLAT WASHER

1/2 SAE FLAT WASHER

1/2UNC HEX FLANGE LOCK NUT
5/16UNC X 3/4 FLANGE HEX BOLT
5/16UNC HEX FLANGE LOCK NUT
AIR CLEANER DOOR, T4I  STS'13
FRONT ENGINE HOOD, T4I STS'13
HOOD BRACE,T4I §TS10'13
FRT ENG HOOD BRACE T4I STS'13




78

80255

DET. QTY PART NO.

N OB WN —

-
n
. A N N A RN BRNON S o D

POLY RINSE TANK ASSEMBLY

500024
500063
763821
763590
763594
763595
900392
914008
920004
500157
500159
500163
500173
505198
690660
690669
696004
520090
601522
601774
601497
601318
701155
601742
763623
500107
520141
500141

DESCRIPTION

1"NPT-90-1"HOSE BARB, POLY
1"NPT PIPE PLUG, POLY

100 GAL POLY TANK, GRAY STS'13
POLY RINSE TANK MT WLD  STS12
POLY RINSE TANK MT PAD  STS12
POLY RINSE TNK STRAP ASSY STS
1/2UNC X 1 1/2 SOCKET CAP SCR
1/2UNC HEX STOVER NUT

1/2 SAE FLAT WASHER

1" FLANGE GASKET EPDM
1" FLANGE CLAMP, S.S.

1" FLANGE-1" MNPT ADPTR  POLY
1" FLANGE-90-1" HOSE BARB POLY
SS PIPE NIPPLE 1.00NPT-3.00
LINE T-STRAINER,1"FLG,W/0 SCRN
100 MESH SCREEN FOR 690660
BALL VLV,1.00NP 3WAY-SIDE POLY
HOSE CLAMP NO 16 STAINLESS
HOSE, 1 X 204 1BR BLK EPDM
HOSE, 2 X 38 2F-1W EPDM

HOSE, 1 X 206 1BR BLK EPDM
HOSE, 1 X 254 1BR BLK EPDM

8" LID FOR 5 GAL TANK 701085
HOSE, 1" X 16 CLEAR VINYL
GREEN POLYPROPYLENE BALL .750"
1"NPT SWIVEL POLY
2.31/2.62 T-BOLT HOSE CLAMP SS
2"MNPT-90-2" HOSE BARB, POLY

NOTE * FRONT FILL OPTION
SIDE FILL OPTION

[==
w
x
@
<
=
w
oc
]
(2]
1)
w
[==
o
o
[

PRESSURE WASHER OPTION

—_—

FROM SIDE FILL
OR FRONT FILL




G8

S80¢SS

D

m
i

1200 GALLON SS TANK ASSEMBLY

QTY PART NO. DESCRIPTION

1
2
1
4
3
4
3
1
1
3
4
4
1
1
1
1
1
5
2
1
1
3
1
1
1
1
3
3
1
1
1
2
1
1
1
1
1
1
1
1
3
1
1
1
1
1
1
2
1
2
1
4
4
4
8
1
1
1
1
1
1
1
1
1
1
6
1
1
1
1
2
1
2
1
1
1
1
1
2
1
6
1

500063
500047
500104
500157
500158
500159
500160
500171
500175
470118
500194
500195
500197
500226
500238
507103
520067
520070
520090
520120
601704
470089
601591
601607
601674
763726
500208
500209
500210
500213
601766
500164
696268
500196
500212
500219
696258
601573
601663
520141
520145
737754
737755
737757
737758
737759
737760
737761
737738
470321
500120
482016
900416
914012
920006
763561
763562
763563
500024
601682
500054
701449
601634
601800
696193
520055
520068
601767
601728
601743
650144
650406
500108
500075
500021
500051
500147
701448
520087
601793
483022
505233

1"NPT PIPE PLUG, POLY
1/2NPT-90-1/2 HOSE BARB, POLY
1/4NPT-90-1/4 HOSE BARB, POLY
1" FLANGE GASKET EPDM
1 1/2" GASKET FOR 2" FLANGE

1" FLANGE CLAMP, S.S.

2" FLANGE CLAMP, S.S.

1" FLANGE-1" HOSE BARB POLY
1" FLANGE TEE POLY
1/4UNC X 3/4 FLANGE HEX BOLT
2"FP FLANGE CLAMP, S.S.

2"FP FLANGE GASKET EPDM

2" FP FLANGE-90-1 1/2 HBARB

1" FLANGE PLUG W/1/4"FNPT POLY
1" FLANGE PLUG W/1/2"FNPT POLY
PIPE CAP, 2.00FNPT S.S.

HOSE CLAMP NO 28 STAINLESS
HOSE CLAMP NO 8 STAINLESS
HOSE CLAMP NO 16 STAINLESS
HOSE CLAMP NO 4 STAINLESS
HOSE, 1 X 140 1BR BLK EPDM
1/4UNC HEX NYLOC NUT, 316 SS
HOSE, 1 1/2 X 53 2BR BLK EPDM
HOSE, 1/2 X 190 1BR BLK EPDM
HOSE, 1/4 X 120 1 BR BLK EPDM
1200 GAL SS TANK '
3" FLANGE CLAMP, S.S.

3" FLANGE GASKET EPDM

3" FLANGE-3" HOSE BARB POLY
3"FLANGE-90-3"FLANGE LBO POLY
HOSE, 3/4 X 4 CLEAR VINYL

3" FLANGE-3" MNPT ADPTR  POLY
VALVE, 3" KZCO

2"FP FLANGE-2" HOSE BARB POLY
3"FLANGE-2"FP FLANGE REDU POLY
2"FP FLANGE-90-2"FP FLANGE LBO
VALVE, KZCO C2I-60B-Y19

HOSE, 2 X 48 2F-1W EPDM

HOSE, 3 X 50 POLY HELIX EPDM
2.31/2.62 T-BOLT HOSE CLAMP SS
3.56/3.88 T-BOLT HOSE CLAMP SS

2"FEM T-CONNECTOR POLY
2"-1 1/4"Y 3-WAY MANIF POLY
2"M-2"FLANGE ADPTR POLY
1 1/4"M-3/4" HOSE BARB POLY
2"F-2"HOSE BARB POLY
2"F-90-2" HOSE BARB POLY
2"M CHECK VALVE POLY
FORK,D.3 DIST.42 (737731)

IND BELT, 4.00 X 67.00 .203THK
1/2" HOSE BARB TEE, POLY
SPRING, 1.40 X 3.00 COMPRSN
3/4UNC X 6 1/2 HEX BOLT

3/4UNC HEX STOVER NUT

3/4 SAE FLAT WASHER

LID ASSY FOR 763550 TANK

10" FILL LID SEAL FOR 763550
16" MANHOLE SEAL FOR 763550
1"NPT-90-1"HOSE BARB, POLY
HOSE, 1 X 111 2BR BLK EPDM
3/4NPT-90-3/4 HOSE BARB, POLY
SIGHT GAUGE SUPPORT §TS'13
HOSE, 1/2 X 78 1BR BLK EPDM
HOSE, 1/2 X 39 1BR BLK EPDM
3/4" HOSE BARB MICRO VALVE
HOSE CLAMP NO 12 STAINLESS
HOSE CLAMP NO 32 STAINLESS
HOSE, 3/4 X 16 CLEAR VINYL
HOSE, 3/4 X 60 CLEAR VINYL
HOSE, 2 X 113 2F-1W EPDM
DECAL,L0GO,SOLU TANK STS12
DECAL, 1200G SS SIGHT GAUGE '12
1"NPT-3/4" HOSE BARB POLY
1" NPT PIPE TEE, POLY

1 NPT X 1 1/4 HOSE BARB, POLY
1"NPT-90-1 1/4"HOSE BARB,POLY
1"NPT PIPE COUPLING POLY
FLOAT, SIGHT GAUGE STS'13
HOSE CLAMP NO 20 STAINLESS
HOSE,1 1/4 X 57.25 CLEAR VINYL
1.875 X 2.125 X .134 MACH WASH
1"-1/2"NPT REDU BUSH, POLY

AGITATOR VALVE

FROM SOLUTION PUMP

©
@

VENT HOSE
FROM SOLUTION PUMP BYPASS ———”"””"

HI VOLUME ”f\llt‘u
>

FROM SOLUTION PUMP




98

980259

o
m
—

O ~NO oA WO =

FRONT FILL OPTION

FROM SIDE FILL PUMP

SIDE FILL OPTION

FRONT AND SIDE FILL TANK VALVE ASSEMBLY

QTY PART NO.

10 500208
10 500209
500210
500262
696190
520145
500258
500260
601574
601664
690731
601508
601680
601663
601771
900064
914002
691242

(o2}

P N L I S, e e S =2 B\ I N

DESCRIPTION

3" FLANGE CLAWMP, S.S.

3" FLANGE GASKET EPDM

3" FLANGE-3" HOSE BARB POLY
3"FLANGE-90-3"FLG SWEEP LBO
3"FP FLANGE STUBBY VALVE POLY
3.56/3.88 T-BOLT HOSE CLAMP SS
3" FLANGE-45-3" HOSE BARB POLY
3"FP-45-Y FLANGE COUPLER POLY

HOSE, 3 X 36
HOSE, 3 X 55
SOLU TUBE, 3.
HOSE, 3 X 64
HOSE, 3 X 91
HOSE, 3 X 50
HOSE, 3 X 26

POLY
POLY

00 S.

POLY
POLY
POLY
POLY

5/16UNC X 3/4 HEX

HELIX EPDM
HELIX  EPDM
S. SIDE FILL
HELIX EPDM
HELIX EPDM
HELIX  EPDM
HELIX EPDM
BOLT

5/16UNC HEX STOVER NUT
3" MANIFOLD FLOWMETER, BANJO

FROM SIDE FILL PUMP




.8

180¢SS

DET.

O~NOO oA WD =

QUICK COUPLER ASSEMBLY

QTY PART NO. DESCRIPTION

500154
500158
500160
500180
500225
500152
690391
601628
520141
690392
690272
690623
500231
470322
520099

AN A N WD W

2" FLANGE-2" HOSE BARB POLY
1 1/2" GASKET FOR 2" FLANGE

2" FLANGE CLAMP, S.S.
2"FLANGE-90-2"FLANGE LBO, LONG
2"FLANGE-45-2"FLANGE LBO POLY
2" FLANGE-2" MNPT ADPTR  POLY
2.00FNPT-MALE COUPLER POLY
HOSE, 2 X 51 2F-1W EPDM
2.31/2.62 T-BOLT HOSE CLAMP SS
PLUG FOR 2.00 FEMALE COUPLER
2" FEM COUPLER W/LOCK,2" BARB
CAP FOR 2.00 MALE COUPLER POLY
2"FP FLANGE GASKET,EXTRA THICK
LANYARD, 8" NYLON LOOP/LOOP
HOSE CLAMP NO 40 STAINLESS

-4
w
-
w
=
=
[=3
—
[
o
=




88

880255

VA

70 PRESSURE BASHER ——

FRONT FILL SOLUTION HOSING (STD-VOLUME)

DET. QTY PART NO. DESCRIPTION

1 1 601704 HOSE, 1 X 140 1BR BLK EPDM

2 1 601674 HOSE, 1/4 X 120 1 BR BLK EPDM
3 1 601743 HOSE, 2 X 113 2F-1W EPDM

4 1 601766 HOSE, 3/4 X 4 CLEAR VINYL

5 1 501728 HOSE, 3/4 X 60 CLEAR VINYL

6 1 601607 HOSE, 1/2 X 190 1BR BLK EPDM
7 1 601742 HOSE, 1" X 18 CLEAR VINYL

8 1 601522 HOSE, 1 X 204 1BR BLK EPDM
9 1 601573 HOSE, 2 X 48 2F-1W EPDM

10 1 601581 HOSE, 1 1/2 X 53 2BR BLK EPDM
H 1 601767 HOSE, 3/4 X 16 CLEAR VINYL

12 1 601628 HOSE, 2 X 51 2F-1W EPDM

13 1 601508 HOSE, 3 X 64 POLY HELIX EPDM
14 1 601774 HOSE, 2 X 38 2F-1W EPDM

15 1 601680 HOSE, 3 X 91 POLY HELIX EPDM
16 1 601497 HOSE, 1 X 206 1BR BLK EPDM

17 1 601834 HOSE, 1/2 X 78 1BR BLK EPDM
18 1 601800 HOSE, 1/2 X 39 1BR BLK EPDM



68

/¢

(v

)
4

¥

o |

TU PRESSURE MASHER ——
‘w&'
L

680255

DET,

DN DU B W N -

SIDE FILL SOLUTION HOSING (STD-VOLUME)

QTY PART NO.

601704
601674
601743
601529
601728
601607
601742
601522
601573
601591
601767
601628
801318
601774
690731
601664
601574
601634
601800

PP QO S iy GO VS R Sy (P (' e’ (el G W G Q1| P Y

DESCRIPTION

HOSE, 1 X 140 1BR BLK EPDM
HOSE, 1/4 X 120 1 BR BLK EPDM
HOSE, 2 X 113 2F-1W EPDM
HOSE, 3/4 X 34 CLEAR VINYL
HOSE, 3/4 X 60 CLEAR VINYL
HOSE, 1/2 X 190 1BR BLK EPDM
HOSE, 1" X 16 CLEAR VINYL

HOSE, 1 X 204 1BR BLK EPDM
HOSE, 2 X 48 2F-1W EPDM

HOSE, 1 1/2 X 53 2BR BLK EPDM
HOSE, 3/4 X 16 CLEAR VINYL
HOSE, 2 X 51 2F-1W EPDM

HOSE, 1 X 254 1BR BLK EPDM
HOSE, 2 X 38 2F-1W EPOM

SOLU TUBE, 3.00Q S.S. SIDE FILL
HOSE, 3 X 55 POLY HELIX EPDM
HOSE, 3 X 36 POLY HELIX EPDM
HOSE, 1/2 X 78 1BR BLK EPDM

HOSE, 1/2 X 39 1BR BLK EPDM



06

060285

/ <

T PRESSURE BASHER ———

FRONT AND SIDE FILL SOLUTION HOSING (STD-VOLUME)

DET.

©@ONDO & WN -

QTY PART NO. DESCRIPTION

-y s (ol oy, e e ol el ol i el il e e iy ol ol el . | aly

601704
601674
601743
601528
601728
601639
601742
601522
601573
601591
601680
601628
601380
601774
690731
601664
601771
601767
601663
500105
500120
601705
601494
601677
601634
601800
601572

HOSE, 1 X 140 1BR BLK EPDM
HOSE, 1/4 X 120 1 BR BLK EPDM
HOSE, 2 X 113 2F-1w EPDM

HOSE, 3/4 X 34 CLEAR VINYL
HOSE, 3/4 X 60 CLEAR VINYL
HOSE, 1/2 X 170 1BR BLK EPOM
HOSE, 1" X 16 CLEAR VINYL
HOSE, 1 X 204 1BR BLK EPDM
HOSE, 2 X 48 2F-1W EPDM

HOSE, 1 1/2 X 53 2BR BLK EPDM
HOSE, 3 X 81 POLY HELIX EPDM
HOSE, 2 X 51 2F-1W EPDM

HOSE, 1 X 160 1BR BLK EPDM
HOSE, 2 X 38 2F-1W EPDM

SOLU TUBE, 3.00 S.S. SIDE FILL
HOSE, 3 X 55 POLY HELIX EPDM
HOSE, 3 X 26 POLY HELIX EPDM

HOSE,
HOSE,

3/4 X 16 CLEAR VINYL
3 X 50 POLY HELIX EPDM

1.00 HOSE BARB TEE, POLY
1/2" HOSE BARB TEE, POLY

HOSE,
HOSE ,
HOSE ,
HOSE,
HOSE,
HOSE,

1 X 170 1BR BLK EPDM
1 X 108 1BR BLK EPDM
1/2 X 100 1BR BLK EPDM
1/2 X 78 1BR BLK EPDM
1/2 ¥ 39 1BR BLK EPDM
1/2 X 95 1BR BLK EPDM



L6

L 60285

FRONT FILL SOLUTION TANK HOSING (HI-VOLUME)

DET.

Rl R B~ R e R R

P G G Y [ W L S Y
DO S WO

QTY PART NO.

P Ry Wy T ST G vy AT I G Tt Gyt B Gt GopEer Ky St g

601704
601674
601743
601682
601680
601607
801529
601728
601663
601581
601767
601628
601742
601774
601522
601497
601508
601634
601800

DESCRIPTION

HOSE, 1 X 140 1BR BLK EPDM
HOSE, 1/4 X 120 1 BR BLK EPDM
HOSE, 2 X 113 2F-1W EPDM

HOSE, 1 X 111 2BR BLK EPDM
HOSE, 3 X 91 POLY HELIX EPDM
HOSE, 1/2 X 180 1BR BLK EPDM
HOSE, 3/4 X 34 CLEAR VINYL
HOSE, 3/4 X 60 CLEAR VINYL
HOSE, 3 X 50 POLY HELIX EPDM
HOSE, 1 1/2 X 53 2BR BLK EPDM
HOSE, 3/4 X 16 CLEAR VINYL
HOSE, 2 X 51 2F-1W EPDM

HOSE, 1" X 16 CLEAR VINYL
HOSE, 2 X 3B 2F-1W EPDM

HOSE, 1 X 204 1BR BLK EPDM
HOSE, 1 X 206 1BR BLK EPDM
HOSE; 3 X 64 POLY HELIX EPDM
HOSE, 1/2 X 78 1BR BLK EPDM
HOSE, 1/2 X 39 1BR BLK EPDM



26

2602SS

DET.

CONNMO&WN -

SIDE FILL SOLUTION HOSING (HI-VOLUME)

QTY PART NO. DESCRIPTION

) ' s il s s e el iyl il S kil iy

601704
601674
601743
601682
601529
601607
601728
601742
601663
6015891
601767
601628
601318
601774
601522
601664
601574
690731
601634
601800

HOSE, 1 X 140 1BR BLK EPDM
HOSE, 1/4 X 120 1 BR BLK EPDM
HOSE, 2 X 113 2F-1W EPDM
HOSE, 1 X 111 2BR BLK EPDM
HOSE, 3/4 X 34 CLEAR VINYL
HOSE, 1/2 X 180 1BR BLK EPDM
HOSE, 3/4 X 60 CLEAR VINYL

HOSE, 1" X 16 CLEAR VINYL
HOSE, 3 X 50 POLY HELIX EPDM
HOSE, 1 1/2 X 53 2BR BLK EPDM

HOSE, 3/4 X 16 CLEAR VINYL
HOSE, 2 X 51 2F-1W EPDM

HOSE, 1 X 254 1BR BLK EPDM
HOSE, 2 X 38 2F-1W EPDM

HOSE, 1 X 204 1BR BLK EPDM
HOSE, 3 X 55 POLY HELIX EPDM
HOSE, 3 X 36 POLY HELIX EPDM

SOLU TUBE, 3.00 S.S. SIDE FILL
HOSE, 1/2 X 78 1BR BLK EPDM
HOSE, 1/2 X 39 1BR BLK EPDM



£6

£6025S

FRONT AND SIDE FILL SOLUTION HOSING (HI-VOLUME)

DET.

W mND oS W =

QTY PART NO. DESCRIPTION

PN QT G- S oy SES - R I QU (S CESNOENGrG (. T G G P G G-

601704
601674
601743
601682
601529
601639
601728
601742
601663
601591
601680
601628
601390
601774
601522
601664
601771
690731
601767
601677
500105
500120
601705
601484
601634
601800
601572

HOSE,
HOSE,
HOSE,
HOSE,
HOSE,
HOSE,
HOSE,
HOSE,
HOSE,
HOSE,
HOSE,
HOSE,
HOSE,
HOSE,
HOSE,
HOSE,
HOSE,

1 X 140 1BR BLK EPDM
1/4 X 120 1 BR BLK EPDM
2 X 113 2F-1W EPDM

1 X 111 2BR BLK EPDM
3/4 X 34 CLEAR VINYL
1/2 X 170 1BR BLK EPDM
3/4 X 60 CLEAR VINYL

1" X 16 CLEAR VINYL

3 X 50 POLY HELIX EPDM
1 1/2 X 53 2BR BLK EPDM
3 X 91 POLY HELIX EPDM
2 X 51 2F-1W EPDM

1 X 160 1BR BLK EPDM

2 X 38 2F-1W EPDM

1 X 204 1BR BLK EPDM

3 X 55 POLY HELIX EPDM
3 X 26 POLY HELIX EPDM

SOLU TUBE, 3.00 S.S. SIDE FILL

HOSE,
HOSE,

3/4 X 16 CLEAR VINYL
1/2 X 100 1BR BLK EPOM

1.00 HOSE BARB TEE, POLY
1/2" HOSE BARB TEE, POLY

HOSE,
HOSE,
HOSE,
HOSE,
HOSE,

1 X 170 1BR BLK EPDM
1 X 108 1BR BLK EPDM
1/2 X 78 1BR BLK EPDM
1/2 X 38 1BR BLK EPDM
1/2 X 95 1BR BLK EPDM



v6

760255

[=
|
I}
g
e
=
=
=
=
S
=
=
=
|
I=
@D
=
S
o
w

VA

D

r;
ﬁﬁﬁ%

LD

o
m
—

©® N U A WN

o
=
=

PR = 2422 DA aRPDPONOMRONOE 2 2 AN = = DN

REAR WHEEL NOZZLE ASSEMBLY

PART NO. DESCRIPTION

470322
164670
164671
164676
500120
900265
696204
696233
696234
520070
629727
601677
601166
601640
914008
737817
737822
737824
737827
920004
601165
164955
473902
500047
696238
713340
601765
900128
470087

LANYARD, 8" NYLON LOOP/LOOP

RH REAR NOZL MT WLD STS12
LH REAR NOZL MT WLD STS12
NOZL SHIELD, REAR WHEEL 00
1/2" HOSE BARB TEE, POLY
1/2UNC X 1 1/2 HEX BOLT

PLUG FOR .50/.75 FEM COUPLER
.50 HOSE BARB-FEMALE COUPLER
.50 HOSE BARB-MALE COUPLER
HOSE CLAMP NO 8 STAINLESS
FINISH PLUG FOR 1"SQ X 16 GA
HOSE, 1/2 X 100 1BR BLK EPDM
HOSE, 1/2 X 216 1BR BLK EPDM
HOSE, 1/2 X 196 1BR BLK EPDM
1/2UNC HEX STOVER NUT

NOZL MT CLMP,1.00 SQ SS,Q-TJET
CAP SET, YELLOW QUICK TEEJET
QUICK TEEJET SEAT GASKET

QUICK TJET LBO,1-TIP BODY .50
1/2 SAE FLAT WASHER

HOSE, 1/2 X 150 1BR BLK EPDM
REAR WHL NOZL VLV MT STS'12
#8 X 1/2 PHIL PAN HD MTL SCR
1/2NPT-90-1/2 HOSE BARB, POLY
SOLU VLV, 1/2FNPT, 12V 150PSI
1/2NPT-1/2 HOSE BARB, POLY
HOSE, 1/2 X 13 1BR BLK EPDM
3/8UNC X 3/4 HEX BOLT

3/8UNC HEX FLANGE LOCK NUT



G6

S602SS

9306 SOLUTION PUMP ASSEMBLY (STD-VOLUME)

DET
1 1 500257
2 1 500103
3 1 500151
4 1 500154
5 9 500158
6 12 500160
7 1 500172
8 2 500180
9 1 618108
10 6 500194
11 6 500195
12 1 500196
13 3 500199
14 2 500207
15 1 520090
16 2 470175
17 2 618191
18 1 618273
19 1 650125
20 1 500264
21 1 690628
22 1 690629
23 1 691160
24 3 696254
25 2 696256
26 1 696257
27 1 500153
28 1 520067
29 3 520141
30 1 520120
31 2 900131
32 2 914004
33 1 690944
34 1 292500
35 2 472235

NOTE: ITEMS WITH AN (*) ARE USED WITH THE
RAVEN OPTION.

QTY PART NO. DESCRIPTION

2" FLANGE-45-2" HOSE BARB POLY
1/8NPT-90-1/4 HOSE BARB,NYLON
2" FLANGE TEE POLY
2" FLANGE-2" HOSE BARB POLY
1 1/2" GASKET FOR 2" FLANGE

2" FLANGE CLAMP, S.S.

2" FLANGE-1" HOSE BARB POLY
2"FLANGE-90-2"FLANGE LBO, LONG
1 1/16MJIC-3/4NMNPT ADPTR

2"FP FLANGE CLAMP, S.S.

2"FP FLANGE GASKET EPDM

2"FP FLANGE-2" HOSE BARB POLY
2"FP FLANGE-2"FLANGE REDU POLY
2"FP FLANGE TEE POLY
HOSE CLAMP NO 16 STAINLESS
10-32 HEX FLANGE LOCK NUT

1 1/16MJ-90-1 1/16FJ SWIV LBO
1 1/16MJIC-1/2MNPT ADPTR

DECAL ,AGIT RATE IND, KZCO VLV
CHECK VALVE,2" FLANGE POLY
LINE "Y" STRAINER, 2" FLANGE
50 MESH SCREEN FOR 690628
HYPRO PUMP,9306C-HM5C-BU,FLG
0-RING, KZCO FLANGED VALVES
VALVE, KZCO C2F-60B-M-S9
VALVE, KZCO C2F-62-Q-S9

2" FLANGE-90-1 1/2 HBARB POLY
HOSE CLAMP NO 28 STAINLESS
2.31/2.62 T-BOLT HOSE CLAMP SS
HOSE CLAMP NO 4 STAINLESS
3/8UNC X 1 1/2 HEX BOLT

3/8UNC HEX STOVER NUT

SEAL KIT,SILICON HYPRO 690906
PWM AMPLIFIER, 12V

10-32 X 3/4 PHIL PAN MACH SCR




96

960259

9307 SOLUTION PUMP ASSEMBLY (HI-VOLUME)

DET. QTY PART NO. DESCRIPTION
1 1 500257 2" FLANGE-45-2" HOSE BARB POLY
2 1 500104  1/4NPT-90-1/4 HOSE BARB, POLY
3 2 500157 1" FLANGE GASKET EPDM
4 8 500158 1 1/2" GASKET FOR 2" FLANGE
5 2 500159 1" FLANGE CLAMP, S.S.
6 11 500160 2" FLANGE CLAMP, S.S.
7 1 500161  2"FLANGE-1"FLANGE COUPLER,POLY
8 1 500173 1" FLANGE-90-1" HOSE BARB POLY
9 1 500176 2" FLANGE CROSS POLY
10 2 500180 2"FLANGE-90-2"FLANGE LBO, LONG
11 1 500189 2" FLANGE-90-1" HOSE BARB POLY
12 4 500194 2"FP FLANGE CLAMP, S.S

13 4 500195 2"FP FLANGE GASKET EPDM

14 1 500196 2"FP FLANGE-2" HOSE BARB POLY
15 1 500199 2"FP FLANGE-2"FLANGE REDU POLY
16 1 500205 2"FP FLANGE-2"MNPT ADPTR S.S
17 1 500207 2"FP FLANGE TEE POLY
18 3 500208 3" FLANGE CLAMP, S.S.

19 3 500209 3" FLANGE GASKET EPDM

20 1 500210 3" FLANGE-3" HOSE BARB POLY
21 1 500217 3" FLANGE TEE POLY
22 1 500234 3"FP FLANGE-3"MNPT ADPTR S.S
23 1 500237  3"FLANGE-2"FLANGE REDU POLY

24 2 520090 HOSE CLAMP NO 16 STAINLESS

25 2 470175  10-32 HEX FLANGE LOCK NUT

26 1 650125 DECAL,AGIT RATE IND, KZCO VLV
27 1 500264 CHECK VALVE,2" FLANGE POLY
28 1 691036 HYPRO 9307C-GM10 PUMP

29 1 696006 LINE "Y" STRAINER,2"FP FLG 50M
30 1 696008 PRESS RELIEF VLV,100PSI,1'FLG
31 3 696254 0-RING, KZCO FLANGED VALVES

32 2 696256 VALVE, KZCO C2F-60B-M-S9

33 1 696257 VALVE, KZCO C2F-62-Q-S9

34 1 611128  7/8MJIC-90-7/8MOR LBO

35 1 611127 1 1/16MJIC-1 1/16MOR ADPTR

36 1 500153 2" FLANGE-90-1 1/2 HBARB POLY
37 4 900334 5/8UNC X 1 3/4 HEX BOLT

38 4 914010  5/8UNC HEX STOVER NUT

39 1 520120 HOSE CLAMP NO 4 STAINLESS

40 2 520141 2.31/2.62 T-BOLT HOSE CLAMP SS
41 1 520145 3.56/3.88 T-BOLT HOSE CLAMP SS
42 1 520067 HOSE CLAMP NO 28 STAINLESS

43 1 691068 MECHANICAL SEAL KIT FOR 691036
44 1 691069 BEARING KIT FOR 691036

45 1 691070  IMPELLER HDWE KIT FOR 691036
46 1 691071  HYD MOTOR SEAL FOR 691036

47 1 691072 HYD MOTOR (GM10) FOR 691036

48 1 691073  SHAFT ASSEMBLY FOR 691036

49 1 691074  SEAL FLANGE FOR 691036

50 1 691075 IMPELLER FOR 691036

51 1 691076  0-RING,FLANGE FOR 691036

52 1 696007 50 MESH SCREEN FOR 696006

53 1 696009 80 MESH SCREEN FOR 696006

54 1 292500 PWM AMPLIFIER,12V

55 2 472235 10-32 X 3/4 PHIL PAN MACH SCR

NOTE: ITEMS WITH AN (*) ARE USED WITH THE

RAVEN OPTION.

PUMP REPAIR PART ITEMS

(s aaXa5XaeX47)
<5

(483550




L6

1602SS

DET.

O~NO A WN =

QUICK ATTACH LEVER ASSEMBLY

QTY PART NO. DESCRIPTION

NDNPAEBEPBRMNONODPON 2 = a

361980
361665
361666
361670
361671
473805
482018
483055
629765
900130
914004
920002
473850

MAINFRAME WLD §TS10/12'13
RH Q-ATTACH LOCK WLD, STS 04
LH Q-ATTACH LOCK WLD, STS 04
RH Q-ATTACH LOCK PIN WLD,STS04
LH Q-ATTACH LOCK PIN WLD,STS04
ROLL PIN, 1/4 X 1 1/2

SPRING, 1.00 X 12.00 COMPRSN
.771ID-1.2500D-.135T MACH WASH
CAPLUGS PLUG,1 1/2"RD,BLK POLY
3/8UNC X 1 1/4 SER FLANGE BOLT
3/8UNC HEX STOVER NUT

3/8 SAE FLAT WASHER

ROLL PIN, 1/4 X 1"



RH BOOM CRADLE ASSEMBLY

QTY PART NO. DESCRIPTION

DET.

00

BOOM CRADLE PAD

164513

2

1
1
1

1

RUBBER BUMPER, BOOM CRADLE 00

BOOM CRADLE WLD

164512
165041

07

3

LED LIGHT, AMBER W/JUMPER

292917

1/4UNC X 3/4 FLANGE HEX BOLT

3/8 SAE FLAT WASHER

2 470118
6 920002
6 914004
6 900133
2 470121

5
6
7
8

3/8UNC HEX STOVER NUT

3/8UNC X 2" SERR FLANGE BOLT
1/4UNC HEX FLANGE LOCK NUT

98

n

< —

-

© o

Soan

c O

=G O w

— ]
oL ~o
o2 = o
=Za=0
> < —
weoe Ooc i
T W W
>k I >

N O oo
~F W<
—w>_duw
w
—> - -
w = > =
X T I kI
S H O
CoOH=+H
== 1w
D DO X oo X
NN
—~—-O <O
—_r=E=w=E
<+ Ot O ©
[eR=N=N--N=]
© O ®» © O
o - oA
oO— oY o
Do ANMmAN
S ST AN

ITEM WITH (*) ARE USED WITH THE STANARD LIGHT OPTION.

ITEM WITH (**) ARE USED WITH THE LED LIGHT OPTION.

NOTE:

»
<
»

Y

\

552098



LH BOOM CRADLE ASSEMBLY

QTY PART NO. DESCRIPTION

DET.

00

BOOM CRADLE PAD

164513
164512

2

1
1
1

1

RUBBER BUMPER, BOOM CRADLE 00

BOOM CRADLE WLD

07

LED LIGHT, AMBER W/JUMPER

165041

292917
2 470118
6 920002
6 914004
6 900133
2 470121
4 900804
4 914008
2 291904

1

3
4

1/4UNC X 3/4 FLANGE HEX BOLT

3/8 SAE FLAT WASHER
3/8UNC HEX STOVER NUT

5
6
7
8
9
10
11

99

3/8UNC X 2" SERR FLANGE BOLT
1/4UNC HEX FLANGE LOCK NUT

1/2UNC X 1 1/2 HEX BOLT GR8

1/2UNC HEX STOVER NUT

WORKLIGHT, VERTICAL FLOOD PLAS

12
13
14

11

EXTREMITY FLASHER MT, STS

WORKLIGHT,LED V-FLOOD

343689

2 292508

ARE USED WITH THE STANARD LIGHT OPTION.

) ARE USED WITH THE LED LIGHT OPTION.

ITEM WITH (*)
ITEM WITH (

NOTE:

**

@,

Q

@ Q

552099



00T

00T2ZSS

=
m
—

O ~NO O WN =

QTY

;S DD N )

FRESH WATER TANK ASSEMBLY

PART NO.

343983
470087
470318
470337
470409
470460
500019
520070
601147
701357
701360
701363
900064
920501
A52292
500047
696082
713340
900264
914008

DESCRIPTION

REDUNDANT HARNESS MT STS'13
3/8UNC HEX FLANGE LOCK NUT
RINSE TANK, 3 GAL SQ W/LID

6" LID FOR 3 GAL TANK 470318
3/8UNC X 3/4 SERR FLANGE BOLT
3/8UNC X 1 SERR FLANGE BOLT
3/4NPT-1/2HOSE BARB, POLY

HOSE CLAMP NO 8 STAINLESS
HOSE, 1/2 X 70 CLEAR VINYL
HAND RINSE MT WLD STS'13
FMR SERV PLTFRM LEG WLD STS'13
LH FOAMER TNK SUPP CHAN STS'13
5/16UNC X 3/4 HEX BOLT

5/16 LOCK WASHER

FMR SERV PLATFRM WELD
1/2NPT-90-1/2 HOSE BARB, POLY
BALL VALVE 1/2FNPT POLY
1/2NPT-1/2 HOSE BARB, POLY
1/2UNC X 1 1/4 HEX BOLT

1/2UNC HEX STOVER NUT



TOT

TOTZSS

DET. QTY PART NO.

470329
483082
500013
500080
505233
601587
601641
601782
601801
695900
701332
701333
701346
711054
711055

O~NO O WN =

[\ 3 Y | e LN U Y

RICHWAY FOAMER ASSEMBLY

DESCRIPTION

3/8UNC X 1 1/4 SER FLANGE BOLT
1/2 X 2" FENDER WASHER

1"NPT HEX PIPE NIPPLE, POLY
1"NPT-90 EL, POLY

1"-1/2"NPT REDU BUSH, POLY
HOSE, 3/8 X 102 AIR

HOSE, 1/4 X 222 AIR

HOSE, 1/4 X 88 AIR

HOSE, 3/8 X 222 AIR

BALL VALVE 1IN FNPT POLY
INLINE FILTER, RICHWAY

1/4M X 3/8T OUTLET, RICHWAY
RICHWAY POWER UNIT/TANK 13
1/4 NYL TUBE UNION, STRAIGHT
3/8 NYL TUBE UNION, STRAIGHT




[40)

2¢0T¢ss

DET.

O OWOoONOOLHs WN =

_

PRESSURE WASHER SWITCH BOX ASSEMBLY

QTY PART NO.

DN = = a2 B D o

292218
292260
293878
470175
903710
650156
691112
690975
900064
470113

DESCRIPTION

SWITCH,SIDE FILL PUMP/PRESWASH
MOUNTING TRIM, SINGLE VMS
PRESS WASH WIRE HARNESS STS 07
10-32 HEX FLANGE LOCK NUT
10-32X5/8 PHIL PANHD MACH SCR
DECAL ,PRESS WASH CTRL STS 05
PRESS WASH SWITCH BX MT,STS 09
PRESS WASH SWITCH BOX, STS 05
5/16UNC X 3/4 HEX BOLT

5/16UNC HEX FLANGE LOCK NUT



€0T¢SS

NOTE: USE TO LIFT LH SOLUTION VALVE

5

-

(29

-

°o

DET.

O ~NO OB WN =

PRESSURE WASHER OPTION

QTY PART NO. DESCRIPTION

4 A A AN 2 O NN AW 4 a2 O = N O

470113
470233
520126
500123
473001
611127
691119
616459
618440
618474
618191
618787
690672
690931
691114
715449
900064
473911
691118
520090
691120
900129
472029
690941
690673
650217
618184
691117
470325
900195
691092
690799

5/16UNC HEX FLANGE LOCK NUT
5/16UNC X 3/4 FLANGE HEX BOLT
CUSH CLAMP,#32 2IN X 5/8W
3/4NPT-1"HOSE BARB, POLY
5/16UNC HEX NUT,NYLOC 316 SS

1 1/16MJIC-1 1/16MOR ADPTR
PRESS WASHER SUPP PLT, STS 09
08-451TC-08FJX-08FJX-26 H/A
9/16MJIC-90-9/16MOR EX LG LBO
3/4MJIC-90-1 1/16MOR LBO

1 1/16MJ-90-1 1/16FJ SWIV LBO
3/4MJIC-3/8FNPT ADPTR

HMC 320 SPECIAL/MINUS HOSE
HOSE REEL,ENCLOSED PRESS WASH
PRESSURE WASHER MT WLD,STS 09
3/4FNPT X 3/4MGHT ADPTR BRS
5/16UNC X 3/4 HEX BOLT
5/16UNC-1.31ID-2.00 U-BOLT
PRESS WASH REEL SUPP WLD,STS09
HOSE CLAMP NO 16 STAINLESS
PRESSURE WASHER WAND MT WLD 09
3/8UNC X 1" SERR FLANGE BOLT
3/8UNC HEX FLANGE NUT SERR SS
REEL HOSE,3/8"ID X 50' 3000PSI
TRIGGER GUN ASSY FOR 690672
DECAL, CAUTION,CHECK OIL LEVEL
3/4MJIC-90-3/8MNPT LBO
PRESSURE WASHER MT ANGL,STS 09
7/16UNC HEX FLANGE LOCK NUT
7/16UNC X 1" HEX BOLT

80/90 BOOM VLV MT WLD,WASHERO9
FEM CPLR FNPT FOR 690672



70T

¥0T12SS

DET.

COWONOO”O B WN =

SIDEFILL/PRESSURE WASHER VALVE ASSEMBLY

1
1
1
1
1
2
2
1
1
1

606259
618126
618248
618474
618532
900064
606309
618774
618132
618328

QTY PART NO. DESCRIPTION

DIVERSION VLV,STS LS 07
9/16MJIC-9/16MOR ADPTR

1 1/16MJIC-90-1 1/16MOR LBO
3/4MJIC-90-1 1/16MOR LBO
3/4FJIC CAP NUT

5/16UNC X 3/4 HEX BOLT

COIL FOR VLV 606259
7/8MJIC-90-7/8MOR LG LBO

1 1/16MOR-7/8FOR ADPTR

7/8FJIC CAP NUT



S0T

S0TZSS

SIDEFILL LIFT VALVE ASSEMBLY
DET. QTY PART NO. DESCRIPTION

606249  MANIFOLD,TRD ADJ PWRSYS
611125  3/4MJIC-3/4MOR ADPTR

618119  9/16MJIC-90-9/16MOR LBO
618126  9/16MJIC-9/16MOR ADPTR

618241  3/4MJIC-90-3/4MOR LBO

618754  9/16MOR PLUG, HEX SOCKET
618755  3/4MOR PLUG, HEX SOCKET
900064 5/16UNC X 3/4 HEX BOLT

606266  #8 COIL W/DEUTSCH

606358 CARTRIDGE SP08-47D,PROP,3P0S

O WOWOoONOOOAWN =
N BHEMNONDWa 2N =

-




90T

90T¢SS

SIDE FILL SWITCH BOX ASSEMBLY

DET. QTY PART NO. DESCRIPTION

292218  SWITCH,SIDE FILL PUMP/PRESWASH

1 1
°2§% 2 1 292219  SWITCH, SIDE FILL LIFT, STS
% 3 2 292261  MOUNTING TRIM,END VME
4 1 294162 SIDE FILL WIRE HARNESS STS'12
5 1 650155  DECAL,SIDEFILL CTRL STS 05
6 1 691228  SIDE FILL SWITCH BOX STS'12
7 1 691194  CHEM IND GUARD WLD 12
8 4 470175  10-32 HEX FLANGE LOCK NUT
9 2 473911  5/16UNC-1.31ID-2.00 U-BOLT
10 2 900130 3/8UNC X 1 1/4 SER FLANGE BOLT
11 4 903723 10-32 x 3/4 PHIL FLHD MACH SCR
12 4 914002 5/16UNC HEX STOVER NUT
13 2 914004  3/8UNC HEX STOVER NUT
14 1 291655  AIRCRAFT TOGGLE SWITCH GUARD
15 1 291937  TOGGLE SWITCH, SPST
16 1 470001 RUBBER BOOT W NUT FOR 298012
17 1 291680 POSITIVE JUMPER STUD, RED
1

291681  NEGATIVE JUMPER STUD, BLACK



SIDE FILL/CHEMICAL INDUCTOR ASSEMBLY

DET. QTY PART NO. DESCRIPTION

900129  3/8UNC X 1" SERR FLANGE BOLT
900130  3/8UNC X 1 1/4 SER FLANGE BOLT
900133  3/8UNC X 2" SERR FLANGE BOLT
900148  3/8UNC X 8 HEX BOLT

903706  10-32X1/2 PHIL PAN MACH SCR
903710  10-32X5/8 PHIL PANHD MACH SCR
910004N  3/8UNC FLANGE CNTR LOCK NUT
914002  5/16UNC HEX STOVER NUT

914027  10-32 HEX STOVER NUT

920002  3/8 SAE FLAT WASHER

473963 ROLL PIN, 3/8 X 3 1/2

520090 HOSE CLAMP NO 16 STAINLESS
618119  9/16MJIC-90-9/16MOR LBO

618425  9/16MJIC-45-9/16MOR LBO

618731  9/16JIC .025 ORIFICE ADPTR
621554  HYD CYL, 1.50 X 12.25 X .750
621555  REPAIR KIT,HYD CYL 621554
690729  WASH: 11GA X 2.69 X 3.50
691195  CYL MT WLD,SIDE FILL 12
900265  1/2UNC X 1 1/2 HEX BOLT

900267  1/2UNC X 2" HEX BOLT

914008  1/2UNC HEX STOVER NUT

500044  1/2NPT-90 ST EL, POLY

500078  1/2NPT-90 EL, POLY

507031  SS PIPE NIPPLE .50NPT-1.13
696195  1/2FNPT-1/2MNPT MICRO BALL VLV
900170  3/8UNC X 2 1/4 SER FLANGE BOLT

1 1 121101  TRANSOM PIVOT BRG,TOP POLYGON
2 1 193016  QUICKEDGE TRIM .060 TO .170
3 7 470087  3/8UNC HEX FLANGE LOCK NUT
4 1 470352  LANYARD, 11" POLY
5 1 470643 RUBBER DRAW LATCH
6 4 471005 GREASE ZERK, 1/4-28 X 1/2
7 2 500019  3/4NPT-1/2HOSE BARB, POLY
8 1 500141  2"MNPT-90-2" HOSE BARB, POLY
9 1 500083 2"NPT-90 EL, POLY
10 2 500120 1/2" HOSE BARB TEE, POLY
1 2 500157 1" FLANGE GASKET EPDM
12 2 500159 1" FLANGE CLAMP, S.S.
13 1 500168 1" FLANGE-1" FNPT ADPTR  POLY
14 1 500173 1" FLANGE-90-1" HOSE BARB POLY
15 7 500194 2"FP FLANGE CLAMP, S.S.
16 7 500195 2"FP FLANGE GASKET EPDM
17 1 500196 2"FP FLANGE-2" HOSE BARB POLY
18 9 500208 3" FLANGE CLAMP, S.S.
19 9 500209 3" FLANGE GASKET EPDM
20 2 500210 3" FLANGE-3" HOSE BARB POLY
21 2 500212 3"FLANGE-2"FP FLANGE REDU POLY
22 1 500217 3" FLANGE TEE POLY
23 1 500219 2"FP FLANGE-90-2"FP FLANGE LBO
24 2 500263  3"FLANGE-3"MNPT W/3/4"FNPTPOLY
25 1 500249 2"FP FLANGE COUPLING
26 1 500254 2"FP FLANGE-90-2"FP SWEEP LBO
27 1 500258 3" FLANGE-45-3" HOSE BARB POLY
28 1 500259 3"FP-45-3"FP FLANGE LBO  POLY
29 1 500260 3"FP-45-Y FLANGE COUPLER POLY
30 1 500261 2"FP FLANGE VENTURI POLY
31 1 601795 HOSE, 1/2 X 15 1BR BLK EPDM
32 2 520068 HOSE CLAMP NO 32 STAINLESS
33 13 520070 HOSE CLAMP NO 8 STAINLESS
34 3 520145 3.56/3.88 T-BOLT HOSE CLAMP SS
35 2 601160 HOSE, 1/2 X 3 1/2 1BR BLK EPDM
36 1 601796 HOSE, 1/2 X 33 1BR BLK EPDM
37 1 713340 1/2NPT-1/2 HOSE BARB, POLY
38 1 601503 HOSE, 3 X 8 POLY HELIX EPDM
39 1 601573 HOSE, 2 X 48 2F-1W EPDM
40 2 601791 HOSE, 1/2 X 12 1BR BLK EPDM
41 1 618119  9/16MJIC-90-9/16MOR LBO
42 1 618183  3/4MJIC-90-7/8MOR LBO
43 1 618535 7/8MJIC-90-1 1/16MOR LBO
44 4 629541  SNAP RING,1/2"EXTERNAL E-STYLE
45 1 696194 1/2" HOSE BARB MICRO VALVE
46 1 691191  SIDE FILL ARM WLD §TS'12
47 1 691192  HOPPER BAND WLD,SIDE FILL '12
48 2 691193 HOPPER PARAL ARM WLD,SIDE FILL
49 1 691197  BUSHING, .750D X 1.31LG
50 1 500084  2"FNPT-2"MNPT SWIV, POLY
51 1 691225 HOSE SUPP BRKT SIDE FILL '12
52 1 691231 ADJ SIDE FILL CRADLE STS'12
53 1 691236 3" TRANSFER PUMP,HYPRO
54 1 691273 7 GAL RD TANK WITH HOLE
55 1 696147 BALL VLV, 1" FLANGE
56 1 696150 BALL VLV, 2"FP FLANGE STUBBY
57 1 696190 3"FP FLANGE STUBBY VALVE POLY
58 1 696192 3"FLG STUBBY VALVE,3"M-ADPTR
59 1 696231 CAP FOR 3.00 MALE COUPLER POLY
60 2 900080 5/16UNC X 5" HEX BOLT

4

2

1

2

2

2

2

2

4

4

2

1

1

1

1

1

1

2

1

4

2

6

1

1

1

1

2




80T

80T¢SS

FRONT FILL ASSEMBLY
DET. QTY PART NO. DESCRIPTION

470352  LANYARD, 11" POLY

500013  1"NPT HEX PIPE NIPPLE, POLY
500014  1"NPT-90 ST EL, POLY

500019  3/4NPT-1/2HOSE BARB, POLY
500063  1"NPT PIPE PLUG, POLY

500157 1" FLANGE GASKET EPDM
500159 1" FLANGE CLAMP, S.S.

500164 3" FLANGE-3" MNPT ADPTR  POLY
500168 1" FLANGE-1" FNPT ADPTR  POLY
500171 1" FLANGE-1" HOSE BARB POLY
500208 3" FLANGE CLAMP, S.S.

500209 3" FLANGE GASKET EPDM

500210 3" FLANGE-3" HOSE BARB POLY
500216  3"FLANGE PLUG W/1"FNPT POLY
500217 3" FLANGE TEE POLY
505214  1"-3/4"NPT REDU BUSH, POLY
690488  1.00 CHECK VLV, SPRING LOADED
691184  FRT FILL SUPP ARM WLD  STS'13
696147  BALL VLV, 1" FLANGE

696190  3"FP FLANGE STUBBY VALVE POLY
696225  3.00FNPT-MALE COUPLER POLY
696231  CAP FOR 3.00 MALE COUPLER POLY
470253  HYD DAMPER, 100LB,4"STROKE 1084
470254  BALL SOCKET, M6 THD X 10MM
470255  BALL STUD,5/16-18 THD X 10MM
470256  SAFTY CLIP, 10MM BALL SOCKET
472316  ROLL PIN, 5/16 X 1 1/2

482017  SPRING

520090 HOSE CLAMP NO 16 STAINLESS
520070 HOSE CLAMP NO 8 STAINLESS
520145 3.56/3.88 T-BOLT HOSE CLAMP SS
601497  HOSE, 1 X 206 1BR BLK EPDM
690698  FRT FILL SUPP ARM REL WLD
691139  FRT FILL SUPP ARM LATCH PIN'10
659291  KNOB, 1" RND,BLK, 3/8-16
900066 5/16UNC X 1 1/4 HEX BOLT
900418  3/4UNC X 7" HEX BOLT

910002  5/16UNC HEX NUT

914002  5/16UNC HEX STOVER NUT

473006  3/4UNC HEX JAM NUT, NYLOC
920006  3/4 SAE FLAT WASHER

920501  5/16 LOCK WASHER

601680 HOSE, 3 X 91 POLY HELIX EPDM
601676  HOSE, 1/2 X 270 1BR BLK EPDM
691140  FRT FILL LATCH BRKT WLD,STS'10
470113  5/16UNC HEX FLANGE LOCK NUT
291680  POSITIVE JUMPER STUD, RED
291681  NEGATIVE JUMPER STUD, BLACK
650401  DECAL,AUX POWER PORT 12
900170  3/8UNC X 2 1/4 SER FLANGE BOLT




60T

60T¢SS

RIGHT FRONT

NOTE: 359624 SHOWN FOR REFERENCE
SEE LEG ASSEMBLY

o
m
—

©O~NORWN =

QTY PART NO.

n

RIGHT FENDER ASSEMBLY

359598
359599
359600
359607
359614
359620
359622
470431
629772
900129
900132
900266
910004N
4 914008

OO ONWOO AN = = a4 ==

DESCRIPTION
FRONT FENDER, STS 10
REAR FENDER, STS 10

RH FRT FENDER BRKT WLD,STS '10
RH REAR FENDER BRKT WLD,STS'10
RH REAR UPR FENDER SUPP WLD'10
RH LWR FENDER SUPP,STS 54" '10
LWR FENDER SUPP SPACER,54" '10
1/2UNC X 1 1/2 FLANGE BOLT
CAPLUGS PLUG,1 3/4"RD,BLK POLY
3/8UNC X 1" SERR FLANGE BOLT
3/8UNC X 1 3/4 SER FLANGE BOLT
1/2UNC X 1 3/4 HEX BOLT

3/8UNC FLANGE CNTR LOCK NUT
1/2UNC HEX STOVER NUT

RIGHT REAR



OoTT

0TTZSS

DET.

OO N~ WN =

LEFT FENDER ASSEMBLY

QTY PART NO. DESCRIPTION

n
P OODOOMNWO DR 2 a4 4 o=

359598
359599
359601
359608
359615
359621
359622
470431
629772
900129
900132
900266
910004N
914008

LEFT REAR

FRONT FENDER, STS '10
REAR FENDER, STS '10
LH FRT FENDER BRKT WLD,STS '10
LH REAR FENDER BRKT WLD,STS'10
LH REAR UPR FENDER SUPP WLD'10
LH LWR FENDER SUPP,STS 54" '10
LWR FENDER SUPP SPACER,54" '10
1/2UNC X 1 1/2 FLANGE BOLT
CAPLUGS PLUG,1 3/4"RD,BLK POLY
3/8UNC X 1" SERR FLANGE BOLT
3/8UNC X 1 3/4 SER FLANGE BOLT
1/2UNC X 1 3/4 HEX BOLT

3/8UNC FLANGE CNTR LOCK NUT
1/2UNC HEX STOVER NUT

LEFT FRONT

NOTE: 359625 SHOWN FOR REFERENCE
SEE LEG ASSEMBLY




TTT

TTTCSS

DET.

O~NOoO O WON

AWS HYDRAULIC VALVE ASSEMBLY

QTY PART NO. DESCRIPTION

4 L L D OW N W

361872  AWS VALVE MT WLDMT, STS 09
606370  VALVE, FV8623 V1 SUNSOURCE
611126  7/8MJIC-7/8MOR ADPTR

618119  9/16MJIC-90-9/16MOR LBO
618126  9/16MJIC-9/16MOR ADPTR
618241  3/4MJIC-90-3/4MOR LBO

900128  3/8UNC X 3/4 HEX BOLT

900129  3/8UNC X 1" SERR FLANGE BOLT
470087  3/8UNC HEX FLANGE LOCK NUT
361908  AWS MANIF COVER WLD

618754  9/16MOR PLUG, HEX SOCKET
618755  3/4MOR PLUG, HEX SOCKET
618756  7/8MOR PLUG, HEX SOCKET



AN

(AR XA

W

Q&

i
liizs

l

DET.

ONOOOs WN =

AUX OIL COOLER ASSEMBLY

QTY PART NO. DESCRIPTION

316946
470087
470113
470335
470360
470520
473911
606448
611126
618119
618126
618241
618469
618472
A52996
618655
618726
618768
618808
900128
900135
900263
A06731
A52995

PN NI O3 \CJRSISY RGN U IR R O SR N N N SR N

PLATE-MOUNT ,MANIFOLD

3/8UNC HEX FLANGE LOCK NUT
5/16UNC HEX FLANGE LOCK NUT
LINCHPIN, 3/16 X 1 1/4 GRIP
1/2UNC HEX FLANGE LOCK NUT
HANGER PIN,3/8UNC X.437DX.500L
5/16UNC-1.31ID-2.00 U-BOLT

AUX COOLER MANIFOLD, GST
7/8MJIC-7/8MOR ADPTR
9/16MJIC-90-9/16MOR LBO
9/16MJIC-9/16MOR ADPTR
3/4MJIC-90-3/4MOR LBO
3/4MJIC-1 1/16MOR ADPTR

1 5/8MJIC-1 5/8MOR ADPTR

AUX COOLER BOTM BRKT,STS16 07
1 7/16FFOX RUN TEE-1 7/16MFOR
1 5/8FJ SW RUN TEE-1 5/8MJ

1 5/8MJIC-90-1 5/8FJX TUBE

OIL COOLER 8TS16 07
3/8UNC X 3/4 HEX BOLT

3/8UNC X 2 3/4 HEX BOLT

1/2UNC X 1" HEX BOLT

AUX COOLR SCREEN ASSY,STS16 07
AUX COOLER MT,STS16 07



eTT

€TT2SS

MOTOR CONTROL VALVE ASSEMBLY

DET. QTY PART NO. DESCRIPTION

606310 LS MTR CTRL ELEC VLV STS,SAUER
611127 1 1/16MJIC-1 1/16MOR ADPTR
618186 1 5/16MJIC-1 5/16MOR ADPTR
618191 1 1/16MJ-90-1 1/16FJ SWIV LBO
618248 1 1/16MJIC-90-1 1/16MOR LBO
618302 1 1/16MJIC-90-1 5/16MOR LBO
618304 9/16MJIC-7/16MOR ADPTR

618674 1 1/16MJIC-90-1 1/16MOR XL LBO
470113  5/16UNC SER FLG LOCK NUT
439260  MTR CLRL VLV MT,STS COMBO 07

ol e
@ ¥ 7=\

MR 4%
X5

t
J

O ~NO oA WD =

470409  3/8UNC X 3/4 SER FLG BOLT

12 900064 5/16UNC X 3/4 HEX BOLT
13 606617  CARTRIDGE,SVP10,FOR VLV 606262
14 606619  CARTRIDGE, EDH FOR VLV 606262

©
DR DB BN 2 W= ==

618757 1 1/16MOR PLUG, HEX SOCKET




LIFT VALVE ASSEMBLY

QTY PART NO. DESCRIPTION

DET.

FT VALVE,STS COMBO,SAUER

4MJIC-3/4MOR ADPTR
16MJIC-90-9/16MOR LBO
16MJIC-9/16MOR ADPTR

4MJIC-7/8MOR ADPTR
COIL FOR SV10 CART,VLV 606272
3/8UNC X 3/4 SERR FLANGE BOLT

Ho— — — —

L
3
9
9
3

DLW DO~ 00
oA~ ANT O
AN+~ mom
© ~ OO
O~~~ O~
© © © ©© O
—N©ONN
—
— QNS 0w o~

114

5562114



STT

STTCSS

—
]

r%,'ml
@\Nﬁ“‘ |

o\ a%;
=
W’g‘ @W/ ®

DET.

~NoO ok, WD

QTY PART NO.

1

DN 2O = —

RETURN MANIFOLD ASSEMBLY

606246
618248
618396
618475
618595
900139
470087

DESCRIPTION

MANIFOLD, #16 3-STN 180

1 1/16MJIC-90-1 1/16MOR LBO
1 5/8MJIC-45-1 5/8MOR LBO
3/4MJIC-90-1 5/16MOR LBO

1 5/8MOR-1 1/16FOR ADPTR
3/8UNC X 3 3/4 HEX BOLT
3/8UNC HEX FLANGE LOCK NUT



9TT

9TTCSS

DET.

NOoO oA WD =

FOLD VALVE ASSEMBLY

QTY PART NO. DESCRIPTION

PPN S =

606286
618119
618241
618755
470409
606304
618754

FOLD VALVE,STS COMBO,SAUER
9/16MJIC-90-9/16MOR LBO
3/4MJIC-90-3/4MOR LBO

3/4MOR PLUG, HEX SOCKET

3/8UNC X 3/4 SERR FLANGE BOLT
CARTRIDGE,PSV10,FOR VLV 606272
9/16MOR PLUG, HEX SOCKET



LTT

LTTCSS

DET.

O~NO oA WD =

QTY PART NO.

DN 2 W o —

CASE DRAIN MANIFOLD ASSEMBLY

606021
618109
618248
618634
618755
438729
470121
900009

DESCRIPTION

HYD RETURN MANIF,3/4FOR,9-PORT
9/16MJIC-3/4MOR ADPTR

1 1/16MJIC-90-1 1/16MOR LBO
9/16MJIC-45-9/16FJIC SWIV LBO
3/4MOR PLUG, HEX SOCKET

CUTTER RETURN MANIF MT KEEPER
1/4UNC HEX FLANGE LOCK NUT
1/4UNC X 2 3/4 HEX BOLT



8TT

8T1¢SS

DET.

N O N =

FOLD/CONTROL VALVE RELAY BOX ASSEMBLY

QTY PART NO. DESCRIPTION

—_ —_
A BEAPOONPOPRLU = 40 2D 4 a4

003070
003069
003068
193022
291552
291928
293093
293883
470384
470351
473989
903710
472235
903883
910022
291846
470118
470121

FOLD/MTR CTRL RELAY BOX WLD 07
FOLD/MTR CTRL RELY MT PANEL 07
FOLD/MTR CTRL RLY BOX COVER 07
STICKERTITE 1/4 X 3/4

CIRCUIT BREAKER,20AMP, INLINEMT
RELAY,SPDT,MICRO 12V DIODE
TERMINAL BLOCK 6 POS - 2 ROW
FOLD/CTRL VLV RELAY HARNESS 07
10-32 NUTSERT .020-.130 STL
#10 X 1/2 BONDED SEALING WASH
6-32 X 3/4 BUTTON SOC CAP SCR
10-32X5/8 PHIL PANHD MACH SCR
10-32 X 3/4 PHIL PAN MACH SCR
10-32 X 1/2 PHIL PAN MACH SCR
6-32 HEX NUT

GASKET, AMP 17-SHELL FLANGED
1/4UNC X 3/4 FLANGE HEX BOLT
1/4UNC HEX FLANGE LOCK NUT



6TT

6TTCSS

o
—

© N U AW =

(@ or(6)0r ()

QTY PART NO.

N -

AR APR AN NP ONOMONNBENNPROONNONNONNNENDEARANONOONONODNONDNONDNON D A =

COMBO OUTRIGGER ASSEMBLY

440091
440094
439133
439135
621566
440093
439134
439074
439077
439386
471005
473979
900002
900069
900134
900393
900534
910017
914000
914002
914004
920508
293697
470175
903710
910101
621567
618119
618732
439113
900066
910002
650218
470552
440092
440090
470369
439358
629727
900536
470113
470233

DESCRIPTION

CNTR TOOLBAR WLD,8-18R STSC'12
OUTRGR EXT WLD,12-18R STSC'12
TUBE MTG BRKT, STS COMBO 03
1.000 SQ X 16GA X 100.00 C/L
HYD CYL, 2.50 X 11.00 X 1.375
OUTRGR EXT WLD, 8-10R STSC'12
1.000 SQ X 16GA X 60.00 C/L
OUTRGR HINGE PIN WLD, NTB 03
OUTRGR FOLD CYL MT PIN,NTB 03
ARTICULATOR FLD CYL PIN,NTB'10
GREASE ZERK, 1/4-28 X 1/2
1/4UNC-1 1/8ID-1 1/2U-BOLTSQSS
1/4UNC X 3/4 HEX BOLT

5/16UNC X 2" HEX BOLT

3/8UNC X 2 1/2 SER FLANGE BOLT
5/8UNC X 1" FLT SOC CAP SCR

1" UNC X 3" HEX BOLT

1-8 HEX NUT

1/4UNC HEX STOVER NUT

5/16UNC HEX STOVER NUT

3/8UNC HEX STOVER NUT

1" LOCK WASHER

LS CONNECT MODULE, 6-PORT STS
10-32 HEX FLANGE LOCK NUT
10-32X5/8 PHIL PANHD MACH SCR
1-8 HEX JAM NUT

REPAIR KIT,HYD CYL 621566
9/16MJIC-90-9/16MOR LBO
9/16JIC .031 ORIFICE ADPTR
HOSE RETAINER, NTB 03
5/16UNC X 1 1/4 HEX BOLT
5/16UNC HEX NUT

DECAL ,DANGER, COMBO DISCONNECT
GROMMET, 1.75ID .250GW 2.00GD
OUTRGR EXT WLD, 6R STSC' 12
CNTR TOOLBAR WLD,6R STSC'12
HOSE PROTECTOR, 8" BLACK

MTR CNTL VLV MT STS COMBO 09
FINISH PLUG FOR 1"SQ X 16 GA
1" UNC X 4" HEX BOLT,FULL THD
5/16UNC HEX FLANGE LOCK NUT
5/16UNC X 3/4 FLANGE HEX BOLT



0ct

021¢sS

CUTTER OPTION

=
m
—

O oO~NO O WN =

2-HEAD LIFT ASSEMBLY

QTY PART NO. DESCRIPTION

N = =4 a2 W=D PAEAMNONDNDEN A 200000 = =

439136
439143
439146
439151
439158
471005
900069
914002
439156
621564
473981
914012
470276
470340
470274
470281
900076
470270
621507
618119
618733
607565
618668
629773

TOOLBAR MT BRKT WLD, STSC 03
UPPER LIFTARM WLD,STS COMBO 03
LWR LIFTARM WLD, STS COMBO 03
50" HEAD TOOLBAR WLD,STSC 03
LIFT ARM PIVOT PIN, STSC 03
GREASE ZERK, 1/4-28 X 1/2
5/16UNC X 2" HEX BOLT

5/16UNC HEX STOVER NUT

LWR CYL MT PIN, STS COMBO 03
HYD CYL,2.00 X 11.00 X 1.50 1W
.750UNC-7.00ID-8.50 U-BOLT SQ
3/4UNC HEX STOVER NUT

CLAMP COVER PLATE,SNGL, 2.55LG
TUBE CLAMP BODY,.500-.750

TUBE CLAMP BODY,.750-.750
STACK BOLT SAFETY LOCK PLATE
5/16UNC X 4" HEX BOLT

HOSE CLAMP BODY,.530-.680
REPAIR KIT, HYD CYL 621506
9/16MJIC-90-9/16MOR LBO
9/16JIC .042 ORIFICE ADPTR
CHECK VLV,PILOT TO OPEN, SUN
9/16FJIC SWIV-9/16MOR ADPTR
CAPLUGS 1 3/4"SQ PLUG,BLK POLY



Tt

TZT1¢SS

=

(26)_ ,, CUTTER OPTION

PULLER OPTION

o
m
—

©oONOOO P~ WN =

QTY

L e N e A S S B = > B \C B\ I S\ B o - i e > B e > B 6 )

RH 3-HEAD LIFT ASSEMBLY

PART NO.

439136
439143
439146
439163
439158
471005
900069
914002
439156
621564
473981
914012
470276
470300
470274
470281
900076
470270
621507
618119
618733
607565
618668
470280
439182
629773

DESCRIPTION

TOOLBAR MT BRKT WLD, STSC 03
UPPER LIFTARM WLD,STS COMBO 03
LWR LIFTARM WLD, STS COMBO 03
80"RH HEAD TOOLBAR WLD,STSC 03
LIFT ARM PIVOT PIN, STSC 03
GREASE ZERK, 1/4-28 X 1/2
5/16UNC X 2" HEX BOLT

5/16UNC HEX STOVER NUT

LWR CYL MT PIN, STS COMBO 03
HYD CYL,2.00 X 11.00 X 1.50 1W
.750UNC-7.00ID-8.50 U-BOLT SQ
3/4UNC HEX STOVER NUT

CLAMP COVER PLATE,SNGL, 2.55LG
TUBE CLAMP BODY,.500-.625

TUBE CLAMP BODY,.750-.750
STACK BOLT SAFETY LOCK PLATE
5/16UNC X 4" HEX BOLT

HOSE CLAMP BODY,.530-.680
REPAIR KIT, HYD CYL 621506
9/16MJIC-90-9/16MOR LBO
9/16JIC .042 ORIFICE ADPTR
CHECK VLV,PILOT TO OPEN, SUN
9/16FJIC SWIV-9/16MOR ADPTR
STACK BOLT, 5/16UNC X 1 3/4
57"RH HEAD TOOLBAR WLD,20"R 05
CAPLUGS 1 3/4"SQ PLUG,BLK POLY



[4A"

[AAYASI]

PULLER OPTION

O~NOO O, WON =

o
m
—

QTY

\CJREY RPN X S CN ST 3 N I RN C R CORYC NN NS ISR

LH 3-HEAD LIFT ASSEMBLY

PART NO.

439136
439143
439146
439164
439158
471005
900069
914002
439156
621564
473981
914012
470276
470300
470274
470281
900076
470270
621507
618119
618733
607565
618668
470280
439183
629773

DESCRIPTION

TOOLBAR MT BRKT WLD, STSC 03
UPPER LIFTARM WLD,STS COMBO 03
LWR LIFTARM WLD, STS COMBO 03
80"LH HEAD TOOLBAR WLD,STSC 03
LIFT ARM PIVOT PIN, STSC 03
GREASE ZERK, 1/4-28 X 1/2
5/16UNC X 2" HEX BOLT

5/16UNC HEX STOVER NUT

LWR CYL MT PIN, STS COMBO 03
HYD CYL,2.00 X 11.00 X 1.50 1w
.750UNC-7.00ID-8.50 U-BOLT SQ
3/4UNC HEX STOVER NUT

CLAMP COVER PLATE,SNGL, 2.55LG
TUBE CLAMP BODY,.500-.625

TUBE CLAMP BODY,.750-.750
STACK BOLT SAFETY LOCK PLATE
5/16UNC X 4" HEX BOLT

HOSE CLAMP BODY, .530-.680
REPAIR KIT, HYD CYL 621506
9/16MJIC-90-9/16MOR LBO
9/16JIC .042 ORIFICE ADPTR
CHECK VLV,PILOT TO OPEN, SUN
9/16FJIC SWIV-9/16MOR ADPTR
STACK BOLT, 5/16UNC X 1 3/4
57"LH HEAD TOOLBAR WLD,20"R 05
CAPLUGS 1 3/4"SQ PLUG,BLK POLY



1 XA

XANACI]

* NOTE:

1. DETAIL 14 CONSISTS OF:
824525 - 2-PC RIM, HUB, STUDS & NUTS
824509 - RIB TIRE, 824510 - TUBE
824513 - STUD, 824514 - WHEEL NUT

2. DETAIL 36 CONSISTS OF:
824525 - 2-PC RIM, HUB, STUDS & NUTS
824516 - STUD TIRE, 824510 - TUBE
824513 - STUD, 824514 - WHEEL NUT

DET.

ONOOOLHEWN

QTY PART NO. DESCRIPTION

—

—
NDONONOPREAPRN PR NON A A a o abddD

123024
123026
123035
438369
438422
438375
438423
438425
438388
470199
472020
610547
618327
824508
900128
900129
900263
901129
910004
914004
914016

BGR 1 1/4 BORE SPHERICL RELUB
FLANGETT 1 1/4

FLANGETT 1 1/4 180 DEG ZERK
QUAD PLR FRAME WLD 200 90
QUAD PLR SHAFT LONG 200 91
QUAD PLR SHAFT SHORT 200 90
QUAD PLR MOTOR COUPLER 200 91
QUAD PLR MTR MT 200 91
.50 HUB SPACER, QUAD PLR
1/4UNC X 3/8 SQ HD CUP SET SCR
WOODRUFF KEY # 18 1/4 X 1 1/8
HYD MOTOR 4.5CI 1IN SHFT
3/4MJIC-7/8MOR ADPTR

410-4 WHL ASSY, 2P STUD
3/8UNC X 3/4 HEX BOLT

3/8UNC X 1" SERR FLANGE BOLT
1/2UNC X 1" HEX BOLT

3/8UNC X 1" CARR BOLT

3/8UNC HEX NUT

3/8UNC HEX STOVER NUT

1-8 HEX STOVER NUT

DET.

QUAD PULLER HEAD ASSEMBLY

QTY PART NO. DESCRIPTION

[}

N
PR DBROOADBN 2 2 a0 — o

920502
438419
438415
438381
438384
390984
900004
914000
438424
900064
900830
914002
473805
483032
824515
824525
824514
824513
824509
824516
824510

3/8 LOCK WASHER

QUAD PLR SHIELD MT TUBE 91
QUAD PLR SHIELD WLD 200 91
RH QUAD PLR STALK GUIDE WLD90
LH QUAD PLR STALK GUIDE WLD90
COTTER PIN 1/8 X 1 1/4

1/4UNC X 1 1/4 HEX BOLT
1/4UNC HEX STOVER NUT

QUAD PLR MTR MT PLT WLD
5/16UNC X 3/4 HEX BOLT
5/16UNC X 2" HEX BOLT GR8
5/16UNC HEX STOVER NUT

ROLL PIN, 1/4 X 1 1/2

1.1/2 X 1" X .134TH MACH WASH
410-4 WHL ASSY, 2P SAWTOOTH

4 X 2.25 WHEEL & HUB

WHL NUT, 4-BOLT HUB

STUD, 4-BOLT HUB 824512
4.10/3.50-4 2PLY STUD TIRE
4.10/3.50 2P SAWTOOTH TIRE
4.10/3.50-4 BENT STEM TUBE



174"

{AXAE]

21
11

-

o
m
—

O NO O WM =

QTY

-

A A BN 2 2 A NOMNOMNON = = 2 N =

CUTTER HEAD ASSEMBLY

PART NO. DESCRIPTION

002103
002104
002105
002106
002107
002108
002265
002258
470118
470121
610755
900130
900265
914004
920002
002256
002257
002269
650258
900263
610756
914015

CUTR BLADE 18 IN

CUTTER BLADE ADAPTER,RD LUG
3/8 LOCK WASHER ZINC PLT
WOODRUFF KEY # 6, .156 X .625
3/8UNF X 1 1/2 HEX BOLT CUTR
STEEL WASHER CUTTER BLADE

19" ADJ CUTTER HEAD WLD 08
19" CUTR STALK GUIDE WLD 04
1/4UNC X 3/4 FLANGE HEX BOLT
1/4UNC HEX FLANGE LOCK NUT
BARNES HYD MOTOR, D-SERIES 01
3/8UNC X 1 1/4 SER FLANGE BOLT
1/2UNC X 1 1/2 HEX BOLT

3/8UNC HEX STOVER NUT

3/8 SAE FLAT WASHER

19" REAR CUTR DECK EXT FLAP 04
19" REAR CUTR DECK FLAP KPR 04
19" ADJ CUTR HEAD MT WLD 08
DECAL,,CUT FINGERS-ROTATE BLADE
1/2UNC X 1" HEX BOLT

SEAL, OUTER FOR 610755

1/2UNC HEX CENTER-LOCK NUT



LEFT SIDE OF OPERATOR RIGHT SIDE OF OPERATOR

LEFT SIDE OF OPERATOR

o oA WO WU

8-10-12 ROW, 2-HEADS PER LIFT

HYD DIAG,CUTR CHK VLV  8TS'11

PART NO. DESCRIPTION

611125 3/4MJIC-3/4MOR ADPTR

618494  3/4MOR RUN TEE-3/4MJIC

618530 8/16MJIC-1/8MNPT ADPTR

618486 9/16FJIC SW RUN TEE-9/16MJIC
618669  3/4FJIC SWIV-3/4MOR ADPTR
618292 CHECK VALVE,3/4FOR INLINE
618451  3/4FJIC SW RUN TEE-3/4MJIC
616531  08-4517C-08FJX-08BFJX-55 H/A
616537 08-451T7C-08FJX-0BFJX80-52 H/A
616521  04-451TC-06FJX-06FJX90-54 H/A
616530 08-4517C-08FJX-DBFJX80-27 H/A
616025 08-482TC-08FJX-08FJX-50 H/A
614562 08-451TC-08FJX-08FJX90-66 H/A
616422  04-4B2TC-06FJUX-D6FJXB0-60 H/A

1
2
3
4
5
6
7
8
9

Jostireo] q;g!ﬂ!!

[ ¢
HAGIE MANUFACTURING COMPANY
CLARION, 1WA 50525

WDIOVE_ AL _SHARP CORNERS & DURRS
TOUDWACE UNUESS CTHERWISE. SPECIWD
mcmon 1732 omees X 295 mamar

| Eacwwon 5
HYD DIAG,CUTR CHK VLV _ STS'11

"M MARKER [P ‘
i

e 7709179

gclLess



9T

9¢12SS

/
AL

DET.

1
2
3
4
5
6
7
8

QTY

—_ el WA NN =2 =2NDWMNDND = =

%

LS SENSOR ASSEMBLY

PART NO. DESCRIPTION

002841
003033
293700
473004
650297
903883
003028
002815
473980
900267
900278
914002
914008
292610
003050

LS 42GRU SENSOR SHIELD WLD

LS SENSOR MT WLD,57" STSC 03
PHOTOSWITCH, 42GRU-9200-QD
10-32 FLANGE NYLOC NUT
REFLECTIVE TAPE,4 X 4, RTC4-4C
10-32 X 1/2 PHIL PAN MACH SCR
LS SENSOR MT SUPP WLD, STSC 03
SENSOR ARM WASH, NYL
.31UNC-1.061ID-1.758Q U-BOLT SS
1/2UNC X 2" HEX BOLT

1/2UNC X 6" HEX BOLT

5/16UNC HEX STOVER NUT

1/2UNC HEX STOVER NUT

LINEAR ACTUATOR,4"STROKE

LS SENSOR MT WLD,38"/20"R 204



XA

YRANASI]

DET.

N OA WN =

QTY

[ACINe ol S \C B\ T \C I S

TOOLBAR STAND ASSEMBLY

PART NO.

164522
439265
439270
439276
439281
439282
470335
473895

DESCRIPTION

BOOM FOLD CYL PIN WLD 00
TOOL BAR STAND BASE,WLDMT

FRT TOOL BAR STAND,UPPER WLDMT
REAR TOOL BAR STAND,TOP WLDMT
TOOL BAR STAND,PIN MT WLDMT
TOOL BAR STAND PIN WLD
LINCHPIN, 3/16 X 1 1/4 GRIP
1/4 X 1 3/4 LINCHPIN



8¢T

8¢1¢SS

LH FRONT LEG

®

CONTROL VALVE

RH FRONT LEG

CONTROL VALVE AIR BAG
) O (s)
N

PRESSURE SWITCH

J
N ! (1)
” | " LH REAR LEG N RH REAR LEG
hd
= CONTROL VALVE
= gm{ BAG CONTROL VALVE
>- @
(a'e
T a
- O, /
\ [~
L N4
(19)
(2) )
O, = {bo
k_: oo I
EOATER WET TANK
g
\ ()
17
EXHAUST BRAKE
T o CYLINDER
ATR vALVE \

AIR BAG

AIR BAG

DET.

O~NOOs W =

AIR LINE DIAGRAM STS 10/12 T3

QTY PART NO. DESCRIPTION

AN N b 4  a w ww a N

601473
601476
601478
601479
601480
601483
601554
601775
601625
601776
601780
601777
601707
611306
601782
601671
611352
611307
601592
711048
601778

HOSE, 1/4 X
HOSE, 1/4 X
HOSE, 1/4 X
HOSE, 1/4 X
HOSE, 1/4 X
HOSE, 1/2 X
HOSE, 1/4 X
HOSE, 1/4 X
HOSE, 1/4 X
HOSE, 1/4 X
HOSE, 1/4 X
HOSE, 1/4 X
HOSE, 1/4 X

18 AIR
120 AIR
175 AIR
196 AIR
230 AIR
84 AIR
46 AIR
45 AIR, YEL NYLON
14 AIR
81 AIR, YEL NYLON
145 AIR, YEL NYLON
99 AIR, YEL NYLON
63 AIR

12-P919J-12FJX-12FJX90-42 H/A

HOSE, 1/4 X
HOSE, 1/4 X

88 AIR
145 AIR

04-213-04FJX-04FJX-25 H/A
10-P919J-10FJX- 10FJX-40 H/A

HOSE, 1/4 X

69 AIR

1/4 NYL TUBE UNION TEE

HOSE, 1/4 X

110 AIR, YEL NYLON



6T

62T¢SS

LH FRONT LEG

RH FRONT LEG

CONTROL VALVE AIR BAG CONTROL VALVE 'ATR BAG
I
DRY TANK
J /?;\ J
,e N
DET.
() () ) 1
D, ) !
@ LH REAR LEG RH REAR LEG 3
5
6
AIR BAG AIR BAG ¢
10
11
//5\\ 12
N4 13
14
15
16
/?a\ /1;\
NG ‘Ii“ /)
—
45\ (-] .l l.
0/
L FOAMER )
\_/

AIR DRYER

\\AIR GOVERNOR

AIR COMPRESSOR

QTY PART NO.

[\ CJP OO S N

AIR LINE DIAGRAM STS 10/12 T4

601473
601476
601478
601479
601480
601483
601778
601776
601780
601775
601777
601655
601592
611310
601782
711048

DESCRIPTION

HOSE,
HOSE,
HOSE,
HOSE,
HOSE,
HOSE,
HOSE,
HOSE,
HOSE,
HOSE,
HOSE,
HOSE,
HOSE,

HOSE,

1/4
1/4
1/4
1/4
1/4
1/2
1/4
1/4
1/4
1/4
1/4

X
X
X
X
X
X
X
X
X
X

X

18 AIR

120 AIR

175 AIR

196 AIR

230 AIR

84 AIR

110 AIR, YEL NYLON
81 AIR, YEL NYLON
145 AIR, YEL NYLON
45 AIR, YEL NYLON
99 AIR, YEL NYLON

1/4 X 130 AIR

1/4 X 69 AIR
12-P919J-12FJX- 12FJX90LG-66H/A
1/4 X 88 AIR

1/4 NYL TUBE UNION TEE



NOTICE

The following page contains decals for the model STS 12.

These decals can be obtained from Hagie Mfg. Co. and
should be used whenever your machine is repainted or
when the decals become worn, weathered, or faded.

Special attention should be paid to decals involving
personal safety. They have been attached for your pro-
tection.

KEEP THEM IN PLACE.

Contact: Hagie Manufacturing Co.
721 Central Ave West
Box 273
Clarion, Iowa 50525-0273

130



QTY. PART NO.

4

650103

650107

650114

650115

650116

650118

650125

650127

650140

650144

650154

650155

650156

650158

650159

650163

650164

650165

650174

650176

650178

650217

650218

650223

650231

650232

650234

650256

650258

650259

650272

650275

650278

650303

650339

650348

650367

650372

650377

650379

650392

650397

650398

650401

650406

650418

650419

650420

650422

650423

650424

650425

650430

650431

650432

650433

650434

650820

650848

650849

650850

650851

650931

650954

650982

650985

STS12 COMBO DECALS

DESCRIPTION
TREAD ADJUST INDICATOR DECAL
CAUTION BOOSTER DECAL
FILL WITH FRESH WATER DECAL
HAND WASH ONLY DECAL
INDUCTOR FILL INSTRUCTION DECAL
DO NOT USE EITHER DECAL
AGITATOR RATE IND DECAL
COMBO CAB BOX DECAL
ENGINE COMPARTMENT DECAL SET
LOGO, SOLUTION TANK DECAL
PATENTS,HAGIE UPFRONT DECAL
SIDE FILL CONTROL DECAL
PRESS WASH CONTROL DECAL
SPEED CONTROL STS CAB DECAL
THROTTLE BRAKE PUMP DECAL
POWER POINT DECAL
NO PASSNGR/NOT NEAR LEAK DECAL
PWR LINE/BM FOLD/GLASS DECAL
RADIATOR CAUTION DECAL
CAUTION, CAB CHEM EXPOSER DECAL
CAUTION QUICK ATTACK PIN DECAL
CAUTION, CHECK OIL DECAL
DANGER, COMBO DISCONNECT DECAL
30MPH ID SYMBOL DECAL
AUX POWER DECAL
AUX POWER LOCATION DECAL
ENGINE ELECTRICAL BOX DECAL
EXPLOSION/RELEASE POWER DECAL
CUT FINGERS-ROTATE BLADE DECAL
HAND ENTANGLEMENT/ROLLER DECAL
200 AMP ECM SUSE DECAL
CONTROL CENTER DECAL
E-STOP DECAL
CUTTER ROTATION DECAL
WARNING, HYD OIL INJ DECAL
NOTICE DRAIN AIR TANK DECAL
AIR FILTER INSTRUCTION DECAL
MAIN ELECTRICAL DISCONNECT DECAL
NOTICE-R134A 3LB DECAL
ENGAGE DET HD HYD MOTORS DECAL
BOOM 10 SEC LIGHT DECAL
BOOM SPRAY SECTIONS DECAL
CAB CONSOLE MODULES DECAL
AUX POWER PORT DECAL
SIGHT GAUGE DECAL
CONSOLE FUSE-RELAY DECAL
COM PORTS DECAL
TIER 4 STATUS DECAL
BELLY PAN MODULE DECAL
REAR CHASSIS MODULE DECAL
FLASHER/LIGHT MODULE DECAL
FUSE/RELAY MODULE,STS DECAL
HYDRAULIC OIL DECAL
ULTRA LOW SULFUR FUEL DECAL
IMPORTANT - NEG DECAL
CAUTION - POS DECAL
CUTTING HAND FAN DECAL
MOVING PARTS DECAL
CAUTION, SLIP OR FALL DECAL
CAUTION, ENGINE FUEL DECAL
DANGEROUS CHEM DECAL
SHIELDS DECAL
HAGIE DECAL 1 3/4 X &4
DIESEL DECAL
ELECTRICAL DECAL

WHEEL BOLT TORQUE DECAL

131

LOCATION

1-ON EACH LEG SLIDE TUBE

NEAR BOOSTER POSTS

ON FRESH WATER TANK

NEAR HAND WASH VALVE

ON SIDE OF FILL ARM

NEAR AIR INTAKE ON SHEET METAL

ON KZCO AGITATION VALVE

ON SWITCH BOX

ON ENGINE HOOD

ON EACH SIDE SOLUTION TANK

ON LOWER LEFT REAR OF MAINFRAME

ON SIDE FILL SWITCH BOX

ON PRESS WASHER SWITCH BOX

ON CONSOLE

ON CONSOLE

ON CONSOLE

ol

=

LEFT UPPER REAR POST

ol

=

RIGHT REAR UPPER CAB POST
ON TOP OF RADIATOR

ON UPPER RIGHT SIDE WINDOW
1-EA ON FRONT CROSSMEMBER BY Q-ATTACH
ON PRESSURE WASHER MOUNT

2-1 EA END OF TOOLBAR

ON REAR BUMPER

ON THE BOTTOM OF CONSOLE

ON CONSOLE

INSIDE ENGINE ELECTRICAL BOX
NEAR RADIATOR CAP

ON CUTTER HEAD

ON PULLER HEADS

NEAR AIR CLEANER MOUNT

ON CONSOLE

ON CONSOLE

IN CAB NEAR SWITCHES

1-ON SIDE OF OIL TANK

ON AIR TANK

ON ENGINE AIR FILTER END CAP
NEAR BOOSTER POSTS

1-NEAR ELECTIC VALVE ON TRANSOM
RH SIDE OF ENGINE ON FRAME
IN CAB NEAR SWITCHES

ON BOOM SEC LIGHT PANEL

ON CONSOLE

IN CONSOLE

1-UNDER SIDE FILL SWITCH BOX
1-ON FRONT FILL ARM

ON THE LEFT REAR OF CAB

ON CONSOLE

ON CONSOLE

ON ENGINE CONTROLLER IN CAB
ON BELLY PAN

INSIDE REAR ELECTRICAL BOX
ON BELLY PAN

ON BELLY PAN

ON THE SIDE OF HYDRAULIC TANK
ON FUEL TANK

NEAR NEG BOOST POST

NEAR POS BOOST POST

2-1 EA SIDE OF FAN ON SHROUD
ON EACH QUAD HEAD

ON LADDER PIVOT TUBE

NEAR FUEL TANK NECK
SOLUTION TANK FILLER NECK

ON LOWER LH REAR MAINFRAME TUBE
ON EACH QUAD HEAD

NEAR FUEL TANK NECK

ON RH CAB DOOR

ON EACH WHEEL RIM

552131



p I<om>c:o TANK

w

@

i
i

W
N

30

130
129

BULKHEAD
FITTING-A

(&)

T0 STEERING

MOTOR AA
SHEET 2 & 5

RELIEF
MANIFOLD

A2 Be

_ 108)

HYD PUMP RIGHT
SIDE OF ENGINE

——=— FROM SIDEFILL CASE DRAIN, BB SHEET-2

—=— FROM PRESSURE WASHER, DD SHEET-2

—=— FROM STEERING MOTOR, CC SHEET-2

LEFT REAR WHEEL MOTOR

132

RIGHT REAR WHEEL MOTOR

552132



DET.

NO O JOoONUT = WN

STS 10/12 COMBO STANDARD HYD DIAGRAM 2013

REFERENCE DRAWING NO. 499263S1

QTY PART NO. DESCRIPTION

NHHNFNNHHRFHFEFHFEFHHEFEFEFFEFWHRENPAFFEFENFEFNNNHEFNPWNOHFRFFRFHFHEEREHRWREHEREFEFENNHEFRFHFEHEEHRREFEFEFRENNNRERRRFRRRFRF

606512
606513
605623
605622
606450
615848
618800
606386
610965
610962
605625
605656
760786
606246
607005
606258
615823
615822
615854
615904
615905
615849
618527
618753
606196
618767
618186
618640
618472
618746
618469
618745
470471
618747
618724
618759
618431
618768
618785
618895
616444
618183
618830
618126
616388
618467
618475
618477
618778
618456
615886
618581
618752
617055
618509
616983
618130
616038
611126
616987
616985
616988
617053
616339
616986
616566
616989
616990
617050

H1-P-115CC PUMP,D/D-MT  SAUER
H1-P-115CC PUMP,D/B-MT  SAUER
SUCTION STRAINER,39GPM 100M 32
SUCTION STRAINER,21GPM 100M 24
TANDEM PUMP, 606451 & 606452

RH FRONT HYDROSTAT TUBE ASSY
OIL COOLER STS12 2000
WHL MOTOR, 51C060 SAUER W/DEUTS
WHEEL HUB,27:1 W/BRAKE BONFIG
WHEEL HUB,23:1 BONFIG
IN-TANK RETURN FILTER, 10M
TRAP BREATHER, 1"NPT DONALDSON
HYD TANK WLD,STS10/12/14 '13
MANIFOLD, #16 3-STN 180

SAUER PISTON PUMP JRRO60B-LB
REFIEF, LS PUMP  SAUER

LH FRT CASEDRAIN HYD TUBE ASSY
RH FRT CASEDRAIN HYD TUBE ASSY
M/F CASE DRAIN TUBE,STS10 07
OUTER HYDRO TUBE ASSY,10/12'12
INNER HYDST TUBE ASSY,10/12'12
LH FRONT HYDROSTAT TUBE ASSY

1 7/8MJIC-1 5/8MOR ADPTR
7/16MOR PLUG, HEX SOCKET

PRESS TRANSDUCER ASSY 9000PSI
1 7/8FJIC-1 5/8MJIC ADPTR

1 5/16MJIC-1 5/16MOR ADPTR

1 5/16MJ3-90-1 5/16FJ SWIV LBO
1 5/8MJIC-1 5/8MOR ADPTR

2 1/2MJIC-45-2 1/2MOR LBO
3/4MJIC-1 1/16MOR ADPTR

1 7/8MJIC-45-1 7/8MOR LBO

1 5/16MOR PLUG, MAGNETIC

1 1/2 FLANGE-1 7/8MJIC ADPTR

1 5/8MJIC-1 5/8MOR LG ADPTR

1 5/8MOR PLUG, HEX SOCKET

3/4 (-12) SPLIT FLANGE KIT #62
1 5/8MJIC-90-1 5/8FJX TUBE

1 11/16FFOR-1 7/16MFOR ADPTR

1 11/16MFOR-90-1 11/16FFOX ADP
10-451TC-12FJX-12FJX90-48 H/A
3/4MJIC-90-7/8MOR LBO

1 5/16MJ-1 5/16MOR 6.0LG ADPTR
9/16MJIC-9/16MOR ADPTR
10-451TC-12FJX-10FJX90-91 H/A
7/16MJIC-7/16MOR ADPTR
3/4MJIC-90-1 5/16MOR LBO

1 5/8MJIC-90-1 5/8MOR LBO

1 11/16FFOX RUNTEE-1 11/16MFOR
7/8MJIC UNION

LH FRT WHL MAIN TUBE ASY,STS09
7/8MJIC UNION TEE

1 5/8MJIC BLKHD RUN TEE
16-451TC-16FJX-16FJX90-84 H/A
7/16MOR RUN TEE-7/16MJIC
16-451TC-16FJIX-16FJIX90L-41 H/A
7/8MOR RUN TEE-7/8MJIC
04-471TC-06FJX-06FJX90-15 H/A
7/8MJIC-7/8MOR ADPTR
20-791TC-20FFOX-20FFOX90-47H/A
20-791TC-20FFOX-20FFOX-54 H/A
20-791TC-20FFOX-20FF0OX90-68H/A
16-792TC-16FF0X-16FFO0X-133 H/A
16-792TC-16FFOX-16FFOX-146 H/A
20-791TC-20FFOX-20FFOX90-26H/A
16-792TC-16FF0X-16FFOX90-151H/
20-881-20FLG-20FJX90-83 H/A
20-881-20FLG-20FJX90-96 H/A
08-451TC-10FJX-08FJIX45-142 H/A

DET.

100
101
102
103
104
105
106
107
108
109
110
111
112
113
114
115
116
117
118
119
120
121
122
123
124
125
126
127
128
129
130
131
132
133
134
135
136
137
138

133

QTY PART NO. DESCRIPTION

HFNHFFRFHFEFHEHEFENNNFEFFEFNHEFRFRFRFRFRFRERRRFRERNFERERRFEFRENNEFFRENRPAREONWNNHEFEFEREREENFRFNHEFRFOHRRERRRENRFEFRERNRFRRRRFRRF -

616373
616265
616346
616550
616343
616399
616982
618735
618782
616073
618765
618897
618470
615885
616398
616397
616396
618780
616372
618766
618486
618279
606387
618812
618764
618463
618831
618482
618779
618333
618302
618740
615875
616338
618641
618362
618531
611127
606664
606284
616544
616546
618487
616547
618796
618809
618529
618810
618721
618725
618686
618619
618751
618588
618687
618726
618665
618191
618485
618681
618680
617036
618301
618917
618671
618327
317149
618178
617042

08-451TC-10FJX-08FJIX45-212 H/A
08-451TC-12FJX-08FJIX45-175 H/A
24-881-24FJX-24FJX90-103 H/A
16-881-20FJX-16FJX90-68 SL H/A
32-881-32FJX-32FJX-53 H/A
24-881-20FJX-24FJX90-105 H/A
10-451TC-12FJX-10FJX90-25 H/A
9/16JIC .062 ORIFICE ADPTR
9/16MOR-9/16F0OR-9/16MJIC BRNCH
04-451TC-06FJIX-04FJX45-202 H/A
2" FLANGE-2 1/2MJIC ADPTR #61
1 1/4"FLANGE-1 11/16MFOR ADPTR
3/4MJIC-1 5/16MOR ADPTR

RH FRT WHL MAIN TUBE ASY,STS09

20-881-16FJX-20FJX-83 H/A
20-881-16FJX-20FJX-77 H/A
20-881-20FJX-20FJX90-70 H/A
1 1/4 SPLIT FLANGE HALF, {62

04-451TC-06FJIX-04FJX45-222 H/A
2" SPLIT FLANGE KIT 4#61
9/16FJIC SW RUN TEE-9/16MJIC

1 1/16MJIC-90-7/8MOR LBO

WHL MOTOR, 51C060 W/SENSR-DEUTS
3/4 FLANGE-1 7/16MFOR ADPTR

1 7/8MJIC-90-1 7/8FJX TUBE LBO
1 5/16MJIC-90-1 5/16MOR XL LBO
1 1/16MJIC-45-1 5/16MOR LBO
3/4FJIC-9/16MJIC ADPTR

1 11/16MFOR-90-1 1/4FLG C62LBO
7/8FJIC SW RUN TEE-7/8MJIC

1 1/16MJIC-90-1 5/16MOR LBO
3/4 FLANGE-90-1 7/16MFOR LBO
WHEEL MOTOR HYD TUBE ASSY
16-792TC-16FFOX-16FFOX-127 H/A
1 1/16FJIC-1 5/16MJIC ADPTR

1 7/16MFOR-90-1 7/16FFOR LBO
9/16FJIC CAP NUT

1 1/16MJIC-1 1/16MOR ADPTR
GEAR PUMP, .40CI A-MT,RH

GEAR PUMP RELIEF CTRL,SAUER
12-451TC-12FJX-16FJX90-94 H/A
12-451TC-12FJX-16FJX-148SL H/A
1 1/16FJ SW RUN TEE-1 1/16MJ
12-451TC-12FJX-12FJX90-182 H/A
1 1/16MJ-1 1/16MOR BLKHD ADPT
HYD CPLR,MALE #12, 12FOR

1 1/16MJ-45-1 1/16FJ SWIV LBO
HYD CPLR, FEM #12,12FOR

1 5/8MJ3-90-1 5/8FJ SWIV LBO

1 5/16MOR-1 5/8FJIC SWIV

HYD COUPLER,FEM 1"B,1 5/16FOR
1 5/16FJ SW RUN TEE-1 5/16MJ

1 5/16MJIC BLKHD RUN TEE

1 5/16MOR-1 5/16FJIC SWIV

HYD COUPLER,MALE 1"B,1 5/16FOR
1 5/8FJ SW RUN TEE-1 5/8MJ

1 5/8FJIC-1 1/16MJIC ADPTR

1 1/16MJ-90-1 1/16FJ SWIV LBO
7/16FJIC SW RUN TEE-7/16MJIC

1 7/8FJ SW RUN TEE-1 7/8MJ
1 7/8FJIC-1 5/16MJIC ADPTR
16-881-12FJX-16FJX90-60
7/8MJIC-90-7/8FJIC SWIV LBO
1 5/8FJIC-7/8MJIC ADPTR

1 5/16FJIC-3/4MJIC ADPTR
3/4MJIC-7/8MOR ADPTR

OIL COOLER T4I STS'13
1 5/16MJIC-90-1 5/16MOR LBO
20-881-16FJX-20FJX-103

H/A

H/A

552133



l/\\ o RH STEERING

/ CYLINDER

LH STEERING
CYLINDER

TO CASE DRAIN

& SOLUTION
/e \6 Ez_ﬂ_umwom

DETASSELER LIFT
Ny
)

k) FRONT,
RETUR

SOLUTION PUMP
CONTROL

SIDE FILL
CYLINDER

PRESSURE
WASHER

BB SHEET-1

TO CASE DRAIN MANIFOLD
TO REAR RETURN —=—

MANIFOLD
DD SHEET-1

110)op [ SIDE

5 ®
&ﬂ% @ | @

s 5 ool es o B
" LM REAR TREAD H_H_Hn / / _HUH_H RH REAR TREAD I_“_H:”_

=

134 552134



DET.

NO OO WN

QTY PART NO.

HHFRPHFHEFHEFHEFHFHEFRRERENFEFHRFHEFORRRREREHREERERENWRRHREREREHEREENRFRFWHRREREHEEREHEEREREENFEHEFEENRERENNINNFEFOWHRRRERENFEFREFERERENEFENRERFH

749333
621550
606517
606246
621614
621554
621552
691160
606213
606253
606347
615772
615850
616545
618629
615856
611125
618241
618913
618249
618119
618473
618444
618126
618753
618108
618363
618301
618759
618302
618467
618308
618529
618470
618758
618630
618731
618486
618455
618475
617026
618314
617029
616070
618132
618440
616446
618628
618425
618397
618191
616531
616071
616504
618807
616448
618248
618273
618186
618831
616301
616447
618805
616306
616377
616088
616441
616477
617012
617028
616320
616435
616551
617025
616543
616438
617048

STS 10/12 COMBO STANDARD HYD DIAGRAM 2013

REFERENCE DRAWING NO. 49926352

DESCRIPTION

STRG CTRL VLV, OSPEDC 60/260
HYD CYL, 2.50 X 8.81 X 1.250
LS MANIFOLD

MANIFOLD, #16 3-STN 180

HYD CYL,2.50 X 8.81 PHASE/2SEN
HYD CYL, 1.50 X 12.25 X .750
HYD CYL, 3.00 X 16.00 X 1.375
HYPRO PUMP, 9306C-HM5C-BU,FLG
HYD SOLE VLV,2P-3W,9/16FOR 05
CTRL VALVE,SOLU PUMP SAUER
PRESSURE TRANSDUCER, 7500PSI
STRG CYL JUMPER HYD TUBE ASSY
M/F HYD TUBE, LS LINE,STS10 07
12-451TC-16FJX-12FJX90-126 H/A
9/16MOR BRANCH TEE-9/16MJIC
M/F HYD TUBE,MAIN SUP,STS10 07
3/4MJIC-3/4MOR ADPTR
3/4MJIC-90-3/4MOR LBO
7/8MJIC-90-M22MOR LBO
3/4MJIC-90-9/16MOR LBO
9/16MJIC-90-9/16MOR LBO
7/16MJIC-90-7/16MOR LBO
9/16MOR RUN TEE-9/16MJIC
9/16MJIC-9/16MOR ADPTR

7/16MOR PLUG, HEX SOCKET

1 1/16MJIC-3/4MNPT ADPTR
7/16FJIC CAP NUT
7/8MJIC-90-7/8FJIC SWIV LBO

1 5/8MOR PLUG, HEX SOCKET

1 1/16MJIC-90-1 5/16MOR LBO
7/16MJIC-7/16MOR ADPTR

1 1/16MJIC-1 5/16MOR ADPTR

1 1/16MJ-45-1 1/16FJ SWIV LBO
3/4MJIC-1 5/16MOR ADPTR

1 5/16 MOR PLUG, HEX SOCKET

1 5/16MJ-45-1 5/16FJ SWIV LBO
9/16J3IC .025 ORIFICE ADPTR
9/16FJIC SW RUN TEE-9/16MJIC

1 5/16MJIC-1 5/8MOR ADPTR
3/4MJIC-90-1 5/16MOR LBO
16-881-20FJX-20FJX90-96 H/A
3/4MJIC UNION
08-451TC-10FJX-12FJX90-106 H/A
04-451TC-04MJIBH-06MOR-11.00H/A
1 1/16MOR-7/8FOR ADPTR
9/16MJIC-90-9/16MOR EX LG LBO
04-451ST-06FJIX-04FJX90-131 H/A
7/8MJIC-45-7/8FJIC SWIV LBO
9/16MJIC-45-9/16MOR LBO

1 5/16MOR-9/16FOR ADPTR

1 1/16MJ-90-1 1/16FJ SWIV LBO
08-451TC-08FJX-08FJX-55 H/A
04-451TC-04MJIBH-06MOR-13.00H/A
08-451TC-08FJIX-08FJX-98 H/A
HYD CPLR, FEM #12,3/4FOR
10-451ST-08FJX-12FJX-119  H/A
1 1/16MJIC-90-1 1/16MOR LBO

1 1/16MJIC-1/2MNPT ADPTR

1 5/16MJIC-1 5/16MOR ADPTR

1 1/16MJIC-45-1 5/16MOR LBO
04-451TC-04FJX-06FJX-21 H/A
10-451ST-08FJX-12FJX90-44 H/A
HYD CPLR, FEM #14,9/16FOR
08-451TC-08FJIX-08FJX-11 H/A
04-451TC-06FJIX-06FJX90-44 H/A
04-451TC-06FJIX-06FJX-56 H/A
06-451TC-08FJIX-08FJX90-40 H/A
12-451TC-12FJX-12FJX-34 H/A
06-451TC-06FJIX-08FJX90-212 H/A
06-451TC-08FJIX-08FJX90-160 H/A
04-451TC-04FJX-04FJX90-47 H/A
04-451TC-06FJIX-04FJX45-20 H/A
16-451TC-16FJX-20FJX-70 H/A
16-881-16FJX90-20FJX90-30 H/A
12-451TC-12FJX-16FJIX90-69 H/A
04-451TC-04FJIX-04FJX45-51 H/A
10-451TC-10FJX-10FJX90-24 H/A

DET.

123
124
125
126
127
128
129
130
131
132
133
134
135
136
137
138
139
140
141
142
143
144
145
146
147
148
149
150
151
152
153

135

QTY PART NO.

HHEFEFRHFEFHEFHEFHEFHERERREERENNNHFRRERRRRRERREFRERRNNFEFEREERENFWOURRERENEFEFWOUNFEFRWHREFREREHREHERERRRRERERHEERRRREREERERNRERRFRNRF

617017
618911
617024
616553
617046
616730
615855
616641
617047
616395
616319
616476
618842
617004
611127
617043
618912
616322
616443
616315
616437
616416
616445
616442
616439
616440
606249
616732
618640
618171
618754
618755
618499
618733
606259
618474
691236
618183
690672
618770
618769
618806
691036
616451
616450
611128
618590
616617
618774
618883
618909
618910
617018
617015
618535
617019
618557
618808
606448
611126
618472
618768
618469
616790
618726
618665
616117
616627
617032
606330
618443
618756
618619
618671
616669
617035

DESCRIPTION

10-451TC-10FJX-12FJX90-82 H/A
7/8MJIC-M22 MOR ADPTR
10-451TC-12FJX-10FJX90-103 H/A
20-881-20FJX-20FJX-184 SL H/A
08-451TC-08FJX-08FJX90-18 H/A
08-451TC-08FJX-08FJX90-108 H/A
HYD RETURN LINE, LONG,STS10 07
08-451TC-10FJX-08FJX90L-178H/A
10-451TC-08FJX-10FJX90-24 H/A
16-881-16FJX-16FJX90-25 H/A
04-451TC-04FJX-04FJX90-32 H/A
10-451TC-10FJX-12FJX90-24 H/A
1 1/16MJIC-90-1 5/8MOR LBO
06-451TC-08FJX-06FJIX90-24 H/A
1 1/16MJIC-1 1/16MOR ADPTR
16-451TC-16FJX-16FJX90-37 H/A
3/4M3C-90-M18MOR LBO
06-451TC-08FJX-08FJX90-21 H/A
08-451TC-08FJX-08FJX90-76 H/A
04-451TC-04FJX-04FJX45-74 H/A
04-451TC-04FJX-06FJX90-28 H/A
10-451TC-12FJX-12FJX-25 H/A
10-451TC-10FJX-12FJX-127  H/A
06-451TC-08FJX-08FJX90-114 H/A
04-451TC-06FJX-06FJX-98 H/A
04-451TC-06FJX-06FJX90-114 H/A
MANIFOLD, TRD ADJ PWRSYS
10-451TC-10FJX-12FJX90-121 H/A
1 5/16MJ-90-1 5/16FJ SWIV LBO
7/8MOR-3/4FOR ADPTR

9/16MOR PLUG, HEX SOCKET
3/4MOR PLUG, HEX SOCKET
7/16MJIC-90-9/16MOR LBO
9/16JIC .042 ORIFICE ADPTR
DIVERSION VLV,STS LS 07
3/4MJIC-90-1 1/16MOR LBO

3" TRANSFER PUMP,HYPRO
3/4MJIC-90-7/8MOR LBO

HMC 320 SPECIAL/MINUS HOSE
3/4MJIC-3/4MOR BLKHD ADPT
9/16MJIC-9/16MOR BLKHD ADPT
HYD CPLR,MALE #12,7/8FOR

HYPRO 9307C-GM10 PUMP
12-451TC-12FJX-12F3X90-34 H/A
10-451TC-12FJX-12FJX90-22 H/A
7/8MJIC-90-7/8MOR LBO
3/4MJIC-45-3/4FJIC SWIV LBO
06-451TC-06FJIX-06FJIX-168  H/A
7/8MJIC-90-7/8MOR LG LBO

1 5/16MJIC-90-1 5/8MOR LBO

M12 MOR PLUG, HEX SOCKET
3/4MJIIC-M18MOR ADPTR
16-451TC-16FJX-16FJX90-24 H/A
10-451TC-08FJX-10FJX-177  H/A
7/8MJIC-90-1 1/16MOR LBO
06-451TC-06FJX-06FJIX-285 H/A
7/8FJIC-9/16MJIC ADPTR

OIL COOLER STS16 07
AUX COOLER MANIFOLD, GST
7/8MJIC-7/8MOR ADPTR

1 5/8MJIC-1 5/8MOR ADPTR

1 5/8MJIC-90-1 5/8FJX TUBE
3/4MJIC-1 1/16MOR ADPTR
08-451TC-08FJX-08FJIX-34 H/A
1 5/8FJ SW RUN TEE-1 5/8MJ

1 5/8FJIC-1 1/16MJIC ADPTR
06-451TC-06FJX-06FJIX-17 H\A
08-451TC-08FJX-08FJX90-31 H/A
08-451TC-08FJX-08FJIX45-17 H/A
DUMP MANIF VALVE SAUER
3/4MJIC-90-3/4MOR EX LG LBO
7/8MOR PLUG, HEX SOCKET

1 5/16FJ SW RUN TEE-1 5/16MJ

1 5/16FJIC-3/4MJIC ADPTR
04-451TC-04FJX-06FJIX90-84 H/A
12-451TC-12FJX-12FJX-160 H/A

552135



90/100 FOOT BOOM-STANDARD

DL_] LH LIFT CYLINDER [
OL_] RH LIFT CYLINDER K

|

w w w w
= 8 8 ]
S w S w = @ P2
F g F g o P o P
= F = F 2 = P =
g g 2y g 2 3 2
= E = E
o o - o - o
2 2 2 2

BOOM BREAK/FOLD| BOOM BREAK/FOLD
VALVE (SIDE) VALVE (TOP)
TOP TUBE

ol T8 @| Pl
™ U.l.@' 3 M,, BOTTOM TUBE \ \ AN
@ “ ey A_. 7 ..WWQ // m%ﬁo_émmmm \ y
- = iTi=a TOP TUBE
LI
@ Q & B_”_H Il il ///// BOTTOM TUBE f __ g
(1) N oo |A£|w||
TOP TUBE

\
/ // BOTTOM TUBE

26,

A,
VA
3
>

Q
XA %
%%
.\

e /D
%Y
\\/ ’,\‘/
&L 58X
. }c,') S
X
/b

C =
\\\ \\\vmmmmcmm g
A
RETURN

um.///@ g _._mml:e

(19)
(15)
Je @@@mﬁe

136 552136



DET.

NO OO U WN

QTY PART NO.

—

—

—
NNOHPFWFUWNHFOOHFHNRFNWHFEHFNREFFEFUOWNNNNNNF-

606272
621590
607540
621556
621558
621560
621562
470444
606248
618807
618748
618749
611125
618126
618444
618327
618241
618754
615852
615851
606347
618618
618609
618688
618743
618689
616430
618119
618486
618629

STS 10/12 COMBO STANDARD HYD DIAGRAM 2013

REFERENCE DRAWING NO. 49926353

DESCRIPTION

VALVE, LOAD SENSE BOOM SAUER
HYD CYL, 1.50 X 10.88 X .875
KICK-DOWN RELIEF VALVE, 800PSI
HYD CYL, 2.50 X 18.00 X 1.500
HYD CYL, 3.00 X 11.00 X 1.380
HYD CYL, 2.50 X 21.00 X 1.380
HYD CYL, 2.25 X 21.00 X 1.380
ACCUMULATOR, 30CI 1508 PSI
90'BREAKAWAY VLV, STS PWRSYS
HYD CPLR, FEM #12,3/4FOR
7/16MJIC BLKHD RUN TEE

3/4MJIC BLKHD RUN TEE
3/4MJIC-3/4MOR ADPTR
9/16MJIC-9/16MOR ADPTR

9/16MOR RUN TEE-9/16MJIC
3/4MJIC-7/8MOR ADPTR
3/4MJIC-90-3/4MOR LBO

9/16MOR PLUG, HEX SOCKET
LIFTARM HYD TUBE ASSY,STSLS 07
HYD TUBE,MAIN BOOM,STS
PRESSURE TRANSDUCER, 7500PST
9/16MJIC-90-9/16FJIC SWIV LBO
3/4MJIC-90-3/4FJIC SWIV LBO
9/16MJ-90-9/16MOR .025 CHK VLV
3/4MOR-3/4MJIC BLKHD, .040MFMO
9/16MJ-90-9/16MOR .042 CHK VLV
04-451TC-06FJX-04FJX90-19 H/A
9/16MJIC-90-9/16MOR LBO
9/16FJIC SW RUN TEE-9/16MJIC
9/16MOR BRANCH TEE-9/16MJIC

137

DET.

31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60

QTY PART NO. DESCRIPTION

HFHEFNNFNWHFFRFENNNNEFEFFEFAEPENOFENNNNNENN

618668
614752
616384
618733
616358
616357
616365
616366
616403
616316
616304
616356
616353
616362
616352
616360
617054
616361
616364
618806
616349
616348
616350
616351
616135
616431
616359
616371
618804
618183

9/16FJIC SWIV-9/16MOR ADPTR
RESTRICTOR BR TEE ASSY, .042DIA

08-451TC-08FJIX-08FJIX-43 H/A
9/16JIC .042 ORIFICE ADPTR
06-451TC-06FJIX-06FJIX-56 H/A
06-451TC-06FJX-06FJX90-79 H/A
06-451TC-08FJIX-06FJIX90-30 H/A
08-451TC-08FJX-08FJX90-18 H/A
06-451TC-06FJIX-06FJIX-65 H/A
06-451TC-06FJIX-06FJIX45-18 H/A
06-451TC-06FJX-06FJIX-36 H/A
06-451TC-06FJIX-06FJIX90-27 H/A
06-451TC-06FJIX-06FIX-71 H/A
04-451TC-04FJX-06FJX90-35 H/A
06-451TC-06FJX-06FJIX-62 H/A
06-451TC-06FJIX-06FJIX-84 H/A
04-451TC-06FJIX-06FIX-11 H/A
06-451TC-06FJIX-06FJIX-86 H/A
06-451TC-08FJIX-06FJIX90-31 H/A
HYD CPLR,MALE #12,7/8FOR
06-451TC-06FJIX-06FJIX-47 H/A
06-451TC-06FJIX-06FIX-42 H/A
06-451TC-06FJX-06FJIX-58 H/A
06-451TC-06FJX-06FJX-60 H/A
08-451TC-08FJX-08FJX-50 H/A
04-451TC-04FJX-06FJIX-51 H/A
06-451TC-06FJX-06FJX-78 H/A
06-451TC-06FJX-06FJIX-38 H/A

HYD CPLR,MALE #14,9/16FOR
3/4MJIC-90-7/8MOR LBO

552137



8ET

8E€TZSS

T

O

NHNL3Y

/
34NSSIHd / /

S d

€ 40 ¢ 133HS

BOTTOM TUBE
TOP TUBE

BOTTOM TUBE
TOP TUBE

(3018) 3IATVA

(doL) 3IATWA

0704/Xv3¥8 WO0g ja704/Mv3Ha Woog

(LNOY4)
JATVA OVHON

(3a18)
JATVA OVHON

1X3 Noog H1

—J AVMY)Y3IHE W008 HI[F—=

g
53
o o ©
g, g,
3g 3¢
@ o ©° c 2
S, €, &M
= =1 c m
r.w 38 -§
g5 =L
==y 2 m
|l 2% g
Sg =4 gm
33 =]
a® 2 ™
gl §R
]
5
s M
5]
g
=
9 @ S
S
TOP TUBE
BOTTOMTUEE—L

—{ AT I

1X3 NoOog HH

TOP TUBE \
BOTTOM TUBE

OVHON-INOOg 1004 001/06



DET.

OJdOoONUFHFWN -

QTY PART NO.

NNHFHFNUNNOFPFUWFUWLUNFOOFNNOONNREFREFEFUWBWNNNNNNEF

606272
621590
607540
621556
621558
621560
621562
470444
606248
618807
618748
618749
611125
618126
618444
618327
618241
618754
615852
615851
606347
618618
618609
618688
618743
618689
616430
618119
618486
618629
618668
614752
616384
618733
616358

STS 10/12 COMBO STANDARD HYD DIAGRAM 2013

REFERENCE DRAWING NO. 499263Sk4

DESCRIPTION

VALVE, LOAD SENSE BOOM SAUER
HYD CYL, 1.50 X 10.88 X .875
KICK-DOWN RELIEF VALVE, 800PSI
HYD CYL, 2.50 X 18.00 X 1.500
HYD CYL, 3.00 X 11.00 X 1.380
HYD CYL, 2.50 X 21.00 X 1.380
HYD CYL, 2.25 X 21.00 X 1.380
ACCUMULATOR, 30CI 1508 PSI
90'BREAKAWAY VLV, STS PWRSYS
HYD CPLR, FEM #12,3/4FOR
7/16MJIC BLKHD RUN TEE

3/4MJIC BLKHD RUN TEE
3/4MJIC-3/4MOR ADPTR
9/16MJIC-9/16MOR ADPTR

9/16MOR RUN TEE-9/16MJIC
3/4MJIC-7/8MOR ADPTR
3/4MJIC-90-3/4MOR LBO

9/16MOR PLUG, HEX SOCKET
LIFTARM HYD TUBE ASSY,STSLS 07
HYD TUBE,MAIN BOOM,STS
PRESSURE TRANSDUCER, 7500PSI
9/16MJIC-90-9/16FJIC SWIV LBO
3/4MJIC-90-3/4FJIC SWIV LBO
9/16MJ-90-9/16MOR .025 CHK VLV
3/4MOR-3/4MJIC BLKHD, .040MFMO
9/16MJ-90-9/16MOR .042 CHK VLV
04-451TC-06FJIX-04FJX90-19 H/A
9/16MJIC-90-9/16MOR LBO
9/16FJIC SW RUN TEE-9/16MJIC
9/16MOR BRANCH TEE-9/16MJIC
9/16FJIC SWIV-9/16MOR ADPTR
RESTRICTOR BR TEE ASSY, .042DIA
08-451TC-08FJX-08FJX-43 H/A
9/16JIC .042 ORIFICE ADPTR

06-451TC-06FJX-06FJIX-56 H/A

139

DET.

36
37
38
39
40
41
42
43
4
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69

QTY PART NO.

NHFHENHFHENNHFEFFEFEFFEFNNHFENWEFRFREFEFRENNNNREFERFEENOHFHNDNN

616357
616365
616366
616403
616316
616304
616356
616353
616362
616352
616360
617054
616361
616364
618806
616349
616348
616350
616351
616135
616431
616359
616371
618804
618183
606455
616555
616557
616554
616556
606256
618473
618440
696131

DESCRIPTION
06-451TC-06FJIX-06FIX90-79 H/A
06-451TC-08FJIX-06FJIX90-30 H/A
08-451TC-08FJX-08FJX90-18 H/A
06-451TC-06FJIX-06FJIX-65 H/A
06-451TC-06FJIX-06FJIX45-18 H/A
06-451TC-06FJIX-06FJIX-36 H/A
06-451TC-06FJIX-06FJIX90-27 H/A
06-451TC-06FJIX-06FJIX-71 H/A
04-451TC-04FJX-06FJIX90-35 H/A
06-451TC-06FJIX-06FJIX-62 H/A
06-451TC-06FJX-06FJIX-84 H/A
04-451TC-06FJIX-06FJIX-11 H/A
06-451TC-06FJX-06FJIX-86 H/A
06-451TC-08FJIX-06FJIX90-31 H/A
HYD CPLR,MALE #12,7/8FOR
06-451TC-06FJIX-06FIX-47 H/A
06-451TC-06FJX-06FJX-42 H/A
06-451TC-06FJIX-06FJIX-58 H/A
06-451TC-06FJX-06FJX-60 H/A
08-451TC-08FJX-08FJIX-50 H/A
04-451TC-04FJX-06FJIX-51 H/A
06-451TC-06FJIX-06FJIX-78 H/A
06-451TC-06FJIX-06FJIX-38 H/A
HYD CPLR,MALE #14,9/16FOR
3/4MJIC-90-7/8MOR LBO

NORAC HYD VALVE (44963D)
06-451TC-06FJIX-06FJIX90-31 H/A

06-451TC-06FJIX-06FIX90L-31 H/A

04-451TC-04FJX-06FJIX90-30 H/A
08-451TC-06FJX-08FJIX90-31 H/A
CHECK VALVE, IN LINE SAUER

7/16MJIC-90-7/16MOR LBO
9/16MJIC-90-9/16MOR EX LG LBO
BALL VALVE,9/16FOR, 7250PSI

552139



LH REAR STEERING

CYLINDER

QR

FROM PUMP
SHEET-1
AA

cC

TO CASE DRAIN
SHEET -1

J STEERING VALVE

ALL WHEEL STEER
HYDRAULIC VALVE

SIDE VIEW

BULKHEAD
FITTING-B

REAR
PUMP

@

ALL WHEEL STEER DIAGRAM

140

RH REAR STEERING

CYLINDER

552140



DET.

codOoONUFHFWN -

QTY PART NO.

HHENFERNWUVN WS e

621602
621644
606370
618115
618119
611126
618126
618241
618314
615772
616531
616504
616730

STS 10/12 COMBO STANDARD HYD DIAGRAM 2013

REFERENCE DRAWING NO. 499263S5

DESCRIPTION

HYD CYL,2.50 X 8.81 PHASE/1SEN
HYD CYL,2.25 X 8.81 X 1.25
VALVE, FV8623 V1 SUNSOURCE
9/16MJIC-90-3/4MOR LBO
9/16MJIC-90-9/16MOR LBO
7/8MJIC-7/8MOR ADPTR
9/16MJIC-9/16MOR ADPTR
3/4MJIC-90-3/4MOR LBO

3/4MJIC UNION

STRG CYL JUMPER HYD TUBE ASSY
08-451TC-08FJX-08FJX-55 H/A
08-451TC-08FJX-08FJX-98 H/A
08-451TC-08FJX-08FJX90-108 H/A

DET.

141

14
15
16
17
18
19
20
21
22
23
24
25
26

QTY PART NO.

i e e e e e

617017
617012
617015
616367
616361
616974
616723
616784
616928
616327
621614
618619
618671

DESCRIPTION

10-451TC-10FJX-12FJX90-82 H/A
06-451TC-06FJIX-08FJIX90-212 H/A
10-451TC-08FJX-10FJX-177  H/A
04-451TC-04FJX-06FJX-48 H/A
06-451TC-06FJIX-06FJIX-86 H/A
06-451TC-06FJX-06FJX-133  H/A
06-451TC-06FJIX-06FJIX90-85 H/A
06-451TC-06FJX-06FJX90-133 H/A
08-451TC-08FJIX-08FJIX90-36 H/A
10-451TC-10FJX-10FJX90-44 H/A

HYD CYL,2.50 X 8.81 PHASE/2SEN
1 5/16FJ SW RUN TEE-1 5/16MJ
1 5/16FJIC-3/4MJIC ADPTR

552141



LEFT FRONT WHEEL MOTOR

0P 09 o

RIGHT FRONT WHEEL MOTOR

ogeich ol

e

Nmm|m_|r.“_
TERD ©

P P PoPe o
\ [ ]

HYDRAULIC TANK

©E

—
w

@

& ©°®

w
N

134)(133

BULKHEAD
FITTING-A

T0 STEERING

BULKHEAD

MOTOR AA
SHEET 2 & 5

RELIEF
MANIFOLD

'—=— FROM STEERING MOTOR, CC SHEET-2

FITTING-B

_ 108)

T 91
i}

HYD PUMP RIGHT
SIDE OF ENGINE

—=— FROM PRESSURE WASHER, DD SHEET-2
'—=— FROM SIDEFILL CASE DRAIN, BB SHEET-2

® O

LEFT REAR WHEEL MOTOR

142

RIGHT REAR WHEEL MOTOR

552142



DET.

OO NN & WN -

QTY PART NO.

HHNHHENHFNNHHFEFRFHEFEFRERFHRFFHFWNFRFENAEHEFEREEREFENNNFEFNPWOFRFHFHRFRFHERFHWREHPEHEFEFENNHREFRFHEFRFRHEEFRENNSERFRRRRRRFRF

606512
606513
605623
605622
606450
615848
618800
606514
610507
610506
605625
605656
760786
606246
607005
606258
615823
615822
615854
615904
615905
615849
618527
618753
606196
618767
618186
618640
618472
618746
618602
618745
470471
618747
618724
618759
618652
618768
618785
618895
616444
618183
618830
618126
616388
618473
618475
618477
618778
618456
615886
618581
618752
617055
618509
616983
618130
616038
611126
616987
616985
616988
617053
616339
616986
616566
616989
616990
617050
616373
616265

STS 10/12 COMBO HI TORQUE HYD DIAGRAM 2013

REFERENCE DRAWING NO. 499264S1

DESCRIPTION DET.
H1-P-115CC PUMP,D/D-MT  SAUER 72
H1-P-115CC PUMP,D/B-MT  SAUER 73
SUCTION STRAINER,39GPM 100M 32 74
SUCTION STRAINER,21GPM 100M 24 75
TANDEM PUMP, 606451 & 606452 76
RH FRONT HYDROSTAT TUBE ASSY 77
OIL COOLER STS12 2000 78
H1-B-80CC WHL MTR SAUER 79
TORQ HUB,31:1 CW18E 80
TORQ HUB,25:1 CW18E 81
IN-TANK RETURN FILTER, 10M 82
TRAP BREATHER, 1"NPT DONALDSON 83
HYD TANK WLD,STS10/12/14 '13 84
MANIFOLD, #16 3-STN 180 85
SAUER PISTON PUMP JRR0O60B-LB 86
REFIEF, LS PUMP  SAUER 87
LH FRT CASEDRAIN HYD TUBE ASSY 88
RH FRT CASEDRAIN HYD TUBE ASSY 89
M/F CASE DRAIN TUBE,STS10 07 90
OUTER HYDRO TUBE ASSY,10/12'12 91
INNER HYDST TUBE ASSY,10/12'12 92
LH FRONT HYDROSTAT TUBE ASSY 93
1 7/8MJIC-1 5/8MOR ADPTR 94
7/16MOR PLUG, HEX SOCKET 95
PRESS TRANSDUCER ASSY 9000PSI 96
1 7/8FJIC-1 5/8MJIC ADPTR 97
1 5/16MJIC-1 5/16MOR ADPTR 98
1 5/16MJ3-90-1 5/16FJ SWIV LBO 99
1 5/8MJIC-1 5/8MOR ADPTR 100
2 1/2MJIC-45-2 1/2MOR LBO 101
3/4MJIIC-45-7/8MOR LBO 102
1 7/8MJIC-45-1 7/8MOR LBO 103
1 5/16MOR PLUG, MAGNETIC 104
1 1/2 FLANGE-1 7/8MJIC ADPTR 105
1 5/8MJIC-1 5/8MOR LG ADPTR 106
1 5/8MOR PLUG, HEX SOCKET 107
1" SPLIT FLANGE KIT 108
1 5/8MJIC-90-1 5/8FJX TUBE 109
1 11/16FFOR-1 7/16MFOR ADPTR 110
1 11/16MFOR-90-1 11/16FFOX ADP 111
10-451TC-12FJX-12FJX90-48 H/A 112
3/4MJIC-90-7/8MOR LBO 113
1 5/16MJ-1 5/16MOR 6.0LG ADPTR 114
9/16MJIC-9/16MOR ADPTR 115
10-451TC-12FJX-10FJX90-91 H/A 116
7/16MJIC-90-7/16MOR LBO 117
3/4MJIC-90-1 5/16MOR LBO 118
1 5/8MJIC-90-1 5/8MOR LBO 119
1 11/16FFOX RUNTEE-1 11/16MFOR 120
7/8MJIC UNION 121
LH FRT WHL MAIN TUBE ASY,STS09 122
7/8MJIC UNION TEE 123
1 5/8MJIC BLKHD RUN TEE 124
16-451TC-16FJX-16FJX90-84 H/A 125
7/16MOR RUN TEE-7/16MJIC 126
16-451TC-16FJX-16FJX90L-41 H/A 127
7/8MOR RUN TEE-7/8MJIC 128
04-471TC-06FJIX-06FJIX90-15 H/A 129
7/8MJIC-7/8MOR ADPTR 130
20-791TC-20FFOX-20FFOX90-47H/A 131
20-791TC-20FFOX-20FFOX-54 H/A 132
20-791TC-20FFOX-20FFOX90-68H/A 133
16-792TC-16FFOX-16FFOX-133 H/A 134
16-792TC-16FFOX-16FFOX-146 H/A 135
20-791TC-20FFOX-20FFOX90-26H/A 136
16-792TC-16FF0X-16FF0X90-151H/ 137
20-881-20FLG-20FJX90-83 H/A 138
20-881-20FLG-20FJX90-96 H/A 139
08-451TC-10FJX-08FJX45-142 H/A 140
08-451TC-10FJX-08FJIX45-212 H/A 141
08-451TC-12FJIX-08FJIX45-175 H/AR 142
143

QTY PART NO.

HFNFRFHFHEFHEFEFRFERENNNEFEFFRENHEFRRENHEFERRRERENHEFRREEREEREERENNFEFREFRERRERERNPOWNWNNHEFRRERERAENERENFRHFORRRERERENRERERENRERRFRFRFF

616346
616550
616343
616399
616982
618735
618782
616073
618765
618897
618470
615885
616398
616397
616396
618780
616372
618766
618486
618279
616072
615908
618764
618463
618831
618482
618779
618333
618302
618654
615909
616338
615910
616375
616380
618019
618641
618362
618531
611127
606664
606284
616544
616546
618487
616547
618796
618809
618529
618810
618721
618725
618686
618619
618751
618588
618687
618726
618665
618191
618485
618681
618680
617036
618917
618301
618671
618327
317149
618178
617042

DESCRIPTION

24-881-24FJX-24FJX90-103  H/A
16-881-20FJX-16FJX90-68 SL H/A
32-881-32FJX-32FJX-53 H/A
24-881-20FJX-24FJX90-105 H/A
10-451TC-12FJX-10FJX90-25 H/A
9/16JIC .062 ORIFICE ADPTR
9/16MOR-9/16FOR-9/16MJIC BRNCH
04-451TC-06FJIX-04FJIX45-202 H/A
2" FLANGE-2 1/2MJIC ADPTR #61
1 1/4"FLANGE-1 11/16MFOR ADPTR
3/4MJIC-1 5/16MOR ADPTR

RH FRT WHL MAIN TUBE ASY,STS09
20-881-16FJX-20FJX-83 H/A
20-881-16FJX-20FJX-77 H/A
20-881-20FJX-20FJX90-70 H/A
1 1/4 SPLIT FLANGE HALF, #62
04-451TC-06FJIX-04FJIX45-222 H/A
2" SPLIT FLANGE KIT #61
9/16FJIC SW RUN TEE-9/16MJIC

1 1/16MJIC-90-7/8MOR LBO
04-451TC-06FJIX-04FJIX45-195 H/A
WHL MTR HYD TUBE ASSY  STS'12
1 7/8MJIC-90-1 7/8FJX TUBE LBO
1 5/16MJIC-90-1 5/16MOR XL LBO
1 1/16MJIC-45-1 5/16MOR LBO
3/4FJIC-9/16MJIC ADPTR

1 11/16MFOR-90-1 1/4FLG C62LBO
7/8FJIC SW RUN TEE-7/8MJIC

1 1/16MJIC-90-1 5/16MOR LBO

1" FLANGE-90-1 7/16MFOR LBO
WHL MTR TUBE ASSY STS'12
16-792TC-16FFOX-16FFOX-127 H/A
FRONT BRAKE TUBE,STS10/12 '12
04-451TC-06FJX-08FJX-68 H/A
04-451TC-08FJX-06FJX90-85 H/A
9/16MJIC UNION TEE

1 1/16FJIC-1 5/16MJIC ADPTR

1 7/16MFOR-90-1 7/16FFOR LBO
9/16FJIC CAP NUT

1 1/16MJIC-1 1/16MOR ADPTR
GEAR PUMP, .40CI A-MT,RH

GEAR PUMP RELIEF CTRL,SAUER
12-451TC-12FJX-16FJX90-94 H/A
12-451TC-12FJX-16FJX-148SL H/A
1 1/16FJ SW RUN TEE-1 1/16MJ
12-451TC-12FJX-12FJX90-182 H/A
1 1/16MJ-1 1/16MOR BLKHD ADPT
HYD CPLR,MALE #12, 12FOR

1 1/16MJ3-45-1 1/16FJ SWIV LBO
HYD CPLR, FEM #12,12FOR

1 5/8MJ-90-1 5/8FJ SWIV LBO

1 5/16MOR-1 5/8FJIC SWIV

HYD COUPLER,FEM 1"B,1 5/16FOR
1 5/16FJ SW RUN TEE-1 5/16MJ

1 5/16MJIC BLKHD RUN TEE

1 5/16MOR-1 5/16FJIC SWIV

HYD COUPLER,MALE 1"B,1 5/16FOR
1 5/8FJ SW RUN TEE-1 5/8MJ

1 5/8FJIC-1 1/16MJIC ADPTR

1 1/16MJ3-90-1 1/16FJ SWIV LBO
7/16FJIC SW RUN TEE-7/16MJIC

1 7/8FJ SW RUN TEE-1 7/8MJ

1 7/8FJIC-1 5/16MJIC ADPTR
16-881-12FJX-16FJX90-60 H/A
1 5/8FJIC-7/8MJIC ADPTR
7/8MJIC-90-7/8FJIC SWIV LBO

1 5/16FJIC-3/4MJIC ADPTR
3/4MJIC-7/8MOR ADPTR

OIL COOLER T4I STS'13
1 5/16MJIC-90-1 5/16MOR LBO
20-881-16FJX-20FJX-103 H/A

552143



LH STEERING
CYLINDER

TO CASE DRAIN

K¢

R LIFT VALVE

R &
@
NS
Lo N

@ SUPPLY (29) e

HYDRAULIC

FROM PUMP
SHEET-1

AA

@

/e \@ PUMP wuow

SOLUTION

DE[TASSELER LIFT
Ny

SIDE FILL
CYLINDER

TO CASE DRAIN MANIFOLD
BB SHEET-1

SOLUTION PUMP
CONTROL

I3 %

. PRESSURE
o, WASHER

TO REAR RETURN —~=—

MANIFOLD
DD SHEET-1

LADDER
CYLINDER

@
F@%ﬂﬁxzﬁ ®

110)10p| S1DE

@

9

2

®

LH REAR TREAD

=

RH REAR TREAD

b

144

552144



DET.

N0 O NONUT A WN -

QTY PART NO.

HHHHHRFRHEHEHEHHENRFRFHRFHEFOHHHEEREREREENWHHHEEREREEHENHWHNRRRREEEENHHEENEFEFNNNHFOWHREHEHENREREREENHENRRRF

749333
621550
606517
606246
621614
621554
621552
691160
606213
606253
606347
615772
615850
616545
618629
615856
611125
618241
618913
618249
618119
618473
618444
618126
618753
618108
618363
618301
618759
618302
618467
618308
618529
618470
618758
618630
618731
618486
618455
618475
617028
618314
616551
616070
618132
618440
616446
618628
618425
618397
618191
616531
616071
616504
618807
616448
618248
618273
618186
618831
616301
616447
618805
616306
616377
616088
616441
616477
617012
617024
616320
616435
617026
617025
616543
616438
617048

STS 10/12 COMBO HI TORQUE HYD DIAGRAM 2013

REFERENCE DRAWING NO. 49926452

DESCRIPTION

STRG CTRL VLV, OSPEDC 60/260
HYD CYL, 2.50 X 8.81 X 1.250
LS MANIFOLD

MANIFOLD, {#16 3-STN 180

HYD CYL,2.50 X 8.81 PHASE/2SEN
HYD CYL, 1.50 X 12.25 X .750
HYD CYL, 3.00 X 16.00 X 1.375
HYPRO PUMP, 9306C-HM5C-BU, FLG
HYD SOLE VLV,2P-3W,9/16FOR 05
CTRL VALVE,SOLU PUMP SAUER
PRESSURE TRANSDUCER, 7500PSI
STRG CYL JUMPER HYD TUBE ASSY
M/F HYD TUBE, LS LINE,STS10 07
12-451TC-16FJX-12FJX90-126 H/A
9/16MOR BRANCH TEE-9/16MJIC
M/F HYD TUBE,MAIN SUP,STS10 07
3/4MJIIC-3/4MOR ADPTR
3/4MJIC-90-3/4MOR LBO
7/8MJIC-90-M22MOR LBO
3/4MJIC-90-9/16MOR LBO
9/16MJIC-90-9/16MOR LBO
7/16MJIC-90-7/16MOR LBO
9/16MOR RUN TEE-9/16MJIC
9/16MJIC-9/16MOR ADPTR

7/16MOR PLUG, HEX SOCKET

1 1/16MJIC-3/4MNPT ADPTR
7/16FJIC CAP NUT
7/8MJIC-90-7/8FJIC SWIV LBO

1 5/8MOR PLUG, HEX SOCKET

1 1/16MJIC-90-1 5/16MOR LBO
7/16MJIC-7/16MOR ADPTR

1 1/16MJIC-1 5/16MOR ADPTR

1 1/16MJ-45-1 1/16FJ SWIV LBO
3/4MJIC-1 5/16MOR ADPTR

1 5/16 MOR PLUG, HEX SOCKET

1 5/16MJ-45-1 5/16FJ SWIV LBO
9/16JIC .025 ORIFICE ADPTR
9/16FJIC SW RUN TEE-9/16MJIC

1 5/16MJIC-1 5/8MOR ADPTR
3/4MJIC-90-1 5/16MOR LBO
06-451TC-08FJX-08FJIX90-160 H/A
3/4MJIIC UNION
16-451TC-16FJX-20FJX-70 H/A
04-451TC-04MJIBH-06MOR-11.00H/A
1 1/16MOR-7/8FOR ADPTR
9/16MJIC-90-9/16MOR EX LG LBO
04-451ST-06FJX-04FJIX90-131 H/A
7/8MJIIC-45-7/8FJIC SWIV LBO
9/16MJIC-45-9/16MOR LBO

1 5/16MOR-9/16FOR ADPTR

1 1/16MJ-90-1 1/16FJ SWIV LBO
08-451TC-08FJX-08FJX-55 H/A
04-451TC-04MJIBH-06MOR-13.00H/A
08-451TC-08FJIX-08FJX-98 H/A
HYD CPLR, FEM #12,3/4FOR
10-451ST-08FJX-12FJX-119  H/A
1 1/16MJIC-90-1 1/16MOR LBO

1 1/16MJIC-1/2MNPT ADPTR

1 5/16MJIC-1 5/16MOR ADPTR

1 1/16MJIC-45-1 5/16MOR LBO
04-451TC-04FJIX-06FJX-21 H/A
10-451ST-08FJX-12FJX90-44 H/A
HYD CPLR, FEM #14,9/16FOR
08-451TC-08FJIX-08FJX-11 H/A
04-451TC-06FJIX-06FJX90-44 H/A
04-451TC-06FJIX-06FJX-56 H/A
06-451TC-08FJIX-08FJX90-40 H/A
12-451TC-12FJX-12FJX-34 H/A
06-451TC-06FJIX-08FJX90-212 H/A
10-451TC-12FJX-10FJX90-103 H/A
04-451TC-04FJIX-04FJX90-47 H/A
04-451TC-06FJIX-04FIX45-20 H/A
16-881-20FJX-20FJX90-96 H/A
16-881-16FJX90-20FJX90-30 H/A
12-451TC-12FJX-16FJX90-69 H/A
04-451TC-04FJX-04FJX45-51 H/A
10-451TC-10FJX-10FJX90-24 H/A

DET.

123
124
125
126
127
128
129
130
131
132
133
134
135
136
137
138
139
140
141
142
143
144
145
146
147
148
149
150
151
152
153

145

QTY PART NO. DESCRIPTION

HHFERRFRHFRHEFHFHHEHEFRRRENNNHREFRERRREREEREHEFEREEHERERENNHEFERENFWRRRENFEFEWOUNRFRFRFRWHEHREHEHEHERERREHREHEHEERPHEHEEREREREEEERENRERENR

617017
618911
617029
616553
617046
616730
615855
616641
617047
616395
616319
616476
618842
617004
611127
617043
618912
616322
616443
616315
616437
616416
616445
616442
616439
616440
606249
616732
618640
618171
618754
618755
618499
618733
606259
618474
691236
618183
690672
618770
618769
618806
691036
616451
616450
611128
618590
616617
618774
618883
618909
618910
617018
617015
618535
617019
618557
618808
606448
611126
618472
618768
618469
616790
618726
618665
616117
616627
617032
606330
618443
618756
618619
618671
616669
617035

10-451TC-10FJX-12FJX90-82 H/A
7/8MJIC-M22 MOR ADPTR
08-451TC-10FJX-12FJX90-106 H/A
20-881-20FJX-20FJX-184 SL H/A
08-451TC-08FJX-08FJX90-18 H/A
08-451TC-08FJX-08FJX90-108 H/A
HYD RETURN LINE, LONG,STS10 07
08-451TC-10FJX-08FJIX90L-178H/A
10-451TC-08FJX-10FJX90-24 H/A
16-881-16FJX-16FJX90-25 H/A
04-451TC-04FJX-04FJX90-32 H/A
10-451TC-10FJX-12FJX90-24 H/A
1 1/16MJIC-90-1 5/8MOR LBO
06-451TC-08FJX-06FJIX90-24 H/A
1 1/16MJIC-1 1/16MOR ADPTR
16-451TC-16FJX-16FJX90-37 H/A
3/4MIC-90-M18MOR LBO
06-451TC-08FJX-08FJIX90-21 H/A
08-451TC-08FJX-08FJIX90-76 H/A
04-451TC-04FJX-04FJX45-74 H/A
04-451TC-04FJX-06FJIX90-28 H/A
10-451TC-12FJX-12FJX-25 H/A
10-451TC-10FJX-12FJX-127  H/A
06-451TC-08FJX-08FJIX90-114 H/A
04-451TC-06FJX-06FJX-98 H/A
04-451TC-06FJX-06FJIX90-114 H/A
MANIFOLD, TRD ADJ PWRSYS
10-451TC-10FJX-12FJX90-121 H/A
1 5/16MJ-90-1 5/16FJ SWIV LBO
7/8MOR-3/4FOR ADPTR

9/16MOR PLUG, HEX SOCKET
3/4MOR PLUG, HEX SOCKET
7/16MJIC-90-9/16MOR LBO
9/16JIC .042 ORIFICE ADPTR
DIVERSION VLV,STS LS 07
3/4MJIC-90-1 1/16MOR LBO

3" TRANSFER PUMP,HYPRO
3/4MJIC-90-7/8MOR LBO

HMC 320 SPECIAL/MINUS HOSE
3/4MJIC-3/4MOR BLKHD ADPT
9/16MJIC-9/16MOR BLKHD ADPT
HYD CPLR,MALE #12,7/8FOR

HYPRO 9307C-GM10 PUMP
12-451TC-12FJX-12FJX90-34 H/A
10-451TC-12FJX-12FJX90-22 H/A
7/8MJIC-90-7/8MOR LBO
3/4MJIC-45-3/4FJIC SWIV LBO
06-451TC-06FJX-06FJX-168 H/A
7/8MJIC-90-7/8MOR LG LBO

1 5/16MJIC-90-1 5/8MOR LBO

M12 MOR PLUG, HEX SOCKET
3/4MJIC-M18MOR ADPTR
16-451TC-16FJX-16FJX90-24 H/A
10-451TC-08FJX-10FJX-177  H/A
7/8MJIC-90-1 1/16MOR LBO
06-451TC-06FJX-06FJIX-285 H/A
7/8FJIC-9/16MJIC ADPTR

OIL COOLER STS16 07
AUX COOLER MANIFOLD, GST
7/8MJIC-7/8MOR ADPTR

1 5/8MJIC-1 5/8MOR ADPTR

1 5/8MJIC-90-1 5/8FJX TUBE
3/4MJIC-1 1/16MOR ADPTR
08-451TC-08FJX-08FJIX-34 H/A
1 5/8FJ SW RUN TEE-1 5/8MJ

1 5/8FJIC-1 1/16MJIC ADPTR
06-451TC-06FJIX-06FJIX-17 H\A
08-451TC-08FJX-08FJIX90-31 H/A
08-451TC-08FJX-08FJIX45-17 H/A
DUMP MANIF VALVE SAUER
3/4MJIC-90-3/4MOR EX LG LBO
7/8MOR PLUG, HEX SOCKET

1 5/16FJ SW RUN TEE-1 5/16MJ

1 5/16FJIC-3/4MJIC ADPTR
04-451TC-04FJX-06FJIX90-84 H/A
12-451TC-12FJX-12FJX-160 H/A

552145



90/100 FOOT BOOM-STANDARD

QL] LH LIFT CYLINDER

r.J®

@L_] RH LIFT CYLINDER

t—[RH BOOM BREAKAWAY[——=>
Q -

/ // BOTTOM TUBE
A

BOTTOM TUBE

TOP TUBE

BOTTOM TUBE

® 9o s

C =6
\ \Emmmcmm el

®

A
RETURN
1L

146

|_&
LT
g 5 g g
28 B3 g2 82
5 5% =8 o B
g g g g x5 B 5 B
25 8% BE BE
2 2 2 ]
ﬁ 1
TOP TUBE
I\ BOTTOM TUBE \ N\
TOP TUBE
// BOTTOM TUBE AN g
TOP TUBE g

552146



DET.

OO JoONuUT & WN -

QTY PART NO.

—

—

—
NNOFPFWFUWLUNHFOOFNFEFNWREFNHFHFFRFUOWNNNNNNHF

606272
621554
607540
621556
621558
621560
621562
470444
606248
618807
618748
618749
611125
618126
618444
618327
618241
618754
615852
615851
606347
618618
618609
618688
618743
618689
616430
618119
618486
618629

STS 10/12 COMBO HI TORQUE HYD DIAGRAM 2013

REFERENCE DRAWING NO. 499264S3

DESCRIPTION

VALVE, LOAD SENSE BOOM SAUER
HYD CYL, 1.50 X 12.25 X .750
KICK-DOWN RELIEF VALVE, 800PSI
HYD CYL, 2.50 X 18.00 X 1.500
HYD CYL, 3.00 X 11.00 X 1.380
HYD CYL, 2.50 X 21.00 X 1.380
HYD CYL, 2.25 X 21.00 X 1.380
ACCUMULATOR, 30CI 1508 PSI
90'BREAKAWAY VLV, STS PWRSYS
HYD CPLR, FEM #12,3/4FOR
7/16MJIC BLKHD RUN TEE

3/4MJIC BLKHD RUN TEE
3/4MJIC-3/4MOR ADPTR
9/16MJIC-9/16MOR ADPTR

9/16MOR RUN TEE-9/16MJIC
3/4MJIC-7/8MOR ADPTR
3/4MJIC-90-3/4MOR LBO

9/16MOR PLUG, HEX SOCKET
LIFTARM HYD TUBE ASSY,STSLS 07
HYD TUBE,MAIN BOOM,STS
PRESSURE TRANSDUCER, 7500PST
9/16MJIC-90-9/16FJIC SWIV LBO
3/4MJIC-90-3/4FJIC SWIV LBO
9/16MJ-90-9/16MOR .025 CHK VLV
3/4MOR-3/4MJIC BLKHD, .040MFMO
9/16MJ-90-9/16MOR .042 CHK VLV
04-451TC-06FJX-04FJX90-19 H/A
9/16MJIC-90-9/16MOR LBO
9/16FJIC SW RUN TEE-9/16MJIC
9/16MOR BRANCH TEE-9/16MJIC

147

DET.

31
32
33
34
35
36
37
38
39
40
41
42
43
4
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60

QTY PART NO. DESCRIPTION

HFHEFNNFNWHFHFRFRFFEFFENNNNHFEFEPAEENOFENNNNNENN

618668
614752
616384
618733
616358
616357
616365
616366
616403
616316
616304
616356
616353
616362
616352
616360
617054
616361
616364
618806
616349
616348
616350
616351
616135
616431
616359
616371
618804
618183

9/16FJIC SWIV-9/16MOR ADPTR
RESTRICTOR BR TEE ASSY, .042DIA

08-451TC-08FJX-08FJX-43 H/A
9/16JIC .042 ORIFICE ADPTR
06-451TC-06FJX-06FJX-56 H/A
06-451TC-06FJIX-06FJIX90-79 H/A
06-451TC-08FJX-06FJX90-30 H/A
08-451TC-08FJX-08FJX90-18 H/A
06-451TC-06FJX-06FJX-65 H/A
06-451TC-06FJIX-06FIX45-18 H/A
06-451TC-06FJIX-06FJIX-36 H/A
06-451TC-06FJIX-06FJIX90-27 H/A
06-451TC-06FJIX-06FIX-71 H/A
04-451TC-04FJX-06FJIX90-35 H/A
06-451TC-06FJX-06FJIX-62 H/A
06-451TC-06FJX-06FJIX-84 H/A
04-451TC-06FJIX-06FIX-11 H/A
06-451TC-06FJX-06FJIX-86 H/A
06-451TC-08FJX-06FJIX90-31 H/A
HYD CPLR,MALE #12,7/8FOR
06-451TC-06FJIX-06FIX-47 H/A
06-451TC-06FJX-06FJX-42 H/A
06-451TC-06FJIX-06FJIX-58 H/A
06-451TC-06FJX-06FJX-60 H/A
08-451TC-08FJX-08FJIX-50 H/A
04-451TC-04FJX-06FJX-51 H/A
06-451TC-06FJIX-06FJIX-78 H/A
06-451TC-06FJX-06FJX-38 H/A

HYD CPLR,MALE {f14,9/16FOR
3/4MJIC-90-7/8MOR LBO

552147



90/1

AC

00 FOOT BOOM-NOR

BL_] LH LIFT CYLINDER &
L] RH LIFT CYLINDER

@I—{ LH LEVEL _
i e

\“
g g g 8
°FE Fg g2 g2
5 - s - o= o=
Er Ep BE 8t
8 2 g 8
ﬁ 1
4
TOP TUBE
’ k\\\ BOTTOM TUBE / /
TOP TUBE
\\\\\\ BOTTOM TUBE / y
TOP TUBE
\\\\\ BOTTOM TUBE g
yi TOP TUBE
BOTTON TUBE
TOP TUBE
BOTTOM TUBE

NORAC VALVE

2

7
& A5

&
.

\////AO
4

7
2
IS K
8¢
n

148 552148



DET.

OJdOoONUFHFWN -

QTY PART NO.

NNHFHFNUNNOFPFUWPFUWLUNRFOOFNNOONNREFREFEFUWBWNNNNNNEF

606272
621554
607540
621556
621558
621560
621562
470444
606248
618807
618748
618749
611125
618126
618444
618327
618241
618754
615852
615851
606347
618618
618609
618688
618743
618689
616430
618119
618486
618629
618668
614752
616384
618733
616358

STS 10/12 COMBO HI TORQUE HYD DIAGRAM 2013

REFERENCE DRAWING NO. 49926454

DESCRIPTION

VALVE, LOAD SENSE BOOM SAUER
HYD CYL, 1.50 X 12.25 X .750
KICK-DOWN RELIEF VALVE, 800PSI
HYD CYL, 2.50 X 18.00 X 1.500
HYD CYL, 3.00 X 11.00 X 1.380
HYD CYL, 2.50 X 21.00 X 1.380
HYD CYL, 2.25 X 21.00 X 1.380
ACCUMULATOR, 30CI 1508 PSI
90'BREAKAWAY VLV, STS PWRSYS
HYD CPLR, FEM #12,3/4FOR
7/16MJIC BLKHD RUN TEE

3/4MJIC BLKHD RUN TEE
3/4MJIC-3/4MOR ADPTR
9/16MJIC-9/16MOR ADPTR

9/16MOR RUN TEE-9/16MJIC
3/4MJIC-7/8MOR ADPTR
3/4MJIC-90-3/4MOR LBO

9/16MOR PLUG, HEX SOCKET
LIFTARM HYD TUBE ASSY,STSLS 07
HYD TUBE,MAIN BOOM, STS
PRESSURE TRANSDUCER, 7500PSI
9/16MJIC-90-9/16FJIC SWIV LBO
3/4MJIC-90-3/4FJIC SWIV LBO
9/16MJ-90-9/16MOR .025 CHK VLV
3/4MOR-3/4MJIC BLKHD, .040MFMO
9/16MJ-90-9/16MOR .042 CHK VLV
04-451TC-06FJIX-04FJX90-19 H/A
9/16MJIC-90-9/16MOR LBO
9/16FJIC SW RUN TEE-9/16MJIC
9/16MOR BRANCH TEE-9/16MJIC
9/16FJIC SWIV-9/16MOR ADPTR
RESTRICTOR BR TEE ASSY, .042DIA
08-451TC-08FJX-08FJX-43 H/A
9/16JIC .042 ORIFICE ADPTR

06-451TC-06FJX-06FJIX-56 H/A

149

DET.

36
37
38
39
40
41
42
43
4
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69

QTY PART NO.

NHFHREFNHFHENNHFEHFFEFEFFEFNNHENWEFRFREFEFRENNNNREFERFEFEENOHFHNDNN

616357
616365
616366
616403
616316
616304
616356
616353
616362
616352
616360
617054
616361
616364
618806
616349
616348
616350
616351
616135
616431
616359
616371
618804
618183
606455
616555
616557
616554
616556
606256
618473
618440
696131

DESCRIPTION
06-451TC-06FJIX-06FIX90-79 H/A
06-451TC-08FJIX-06FJIX90-30 H/A
08-451TC-08FJX-08FJX90-18 H/A
06-451TC-06FJIX-06FJIX-65 H/A
06-451TC-06FJIX-06FJIX45-18 H/A
06-451TC-06FJIX-06FJIX-36 H/A
06-451TC-06FJIX-06FJIX90-27 H/A
06-451TC-06FJIX-06FIX-71 H/A
04-451TC-04FJX-06FJIX90-35 H/A
06-451TC-06FJIX-06FJIX-62 H/A
06-451TC-06FJX-06FJIX-84 H/A
04-451TC-06FJIX-06FJIX-11 H/A
06-451TC-06FJX-06FJX-86 H/A
06-451TC-08FJX-06FJIX90-31 H/A
HYD CPLR,MALE #12,7/8FOR
06-451TC-06FJIX-06FIX-47 H/A
06-451TC-06FJX-06FJX-42 H/A
06-451TC-06FJIX-06FJIX-58 H/A
06-451TC-06FJIX-06FJIX-60 H/A
08-451TC-08FJX-08FJIX-50 H/A
04-451TC-04FJX-06FJIX-51 H/A
06-451TC-06FJIX-06FJIX-78 H/A
06-451TC-06FJIX-06FJIX-38 H/A
HYD CPLR,MALE #14,9/16FOR
3/4MJIC-90-7/8MOR LBO

NORAC HYD VALVE (44963D)
06-451TC-06FJIX-06FJIX90-31 H/A

06-451TC-06FJIX-06FIX90L-31 H/A

04-451TC-04FJX-06FJIX90-30 H/A
08-451TC-06FJX-08FJIX90-31 H/A
CHECK VALVE, IN LINE SAUER

7/16MJIC-90-7/16MOR LBO
9/16MJIC-90-9/16MOR EX LG LBO
BALL VALVE, 9/16FOR, 7250PSI

552149



7%\ e RH STEERING

/ CYLINDER

] STEERING VALVE

cC

TO CASE DRAIN
SHEET -1

SHEET -1
AA

FROM PUMP

FRONT
RETURN

ALL WHEEL STEER
HYDRAULIC VALVE

SIDE VIEW

BULKHEAD
FITTING-B

RH REAR STEERING
CYLINDER

LH REAR STEERING
CYLINDER .

ALL WHEEL STEER DIAGRAM

150 552150



DET.

OJdOoONUFHFWN -

QTY PART NO.

HFHEFNHFHFNUNFWERFFF-

621602
621644
606370
618115
618119
611126
618126
618241
618314
615772
616531
616504
616730

STS 10/12 COMBO HI TORQUE HYD DIAGRAM 2013

REFERENCE DRAWING NO. 499264S5

DESCRIPTION

HYD CYL,2.50 X 8.81 PHASE/1SEN
HYD CYL,2.25 X 8.81 X 1.25
VALVE, FV8623 V1 SUNSOURCE
9/16MJIC-90-3/4MOR LBO
9/16MJIC-90-9/16MOR LBO
7/8MJIC-7/8MOR ADPTR
9/16MJIC-9/16MOR ADPTR
3/4MJIC-90-3/4MOR LBO

3/4MJIIC UNION

STRG CYL JUMPER HYD TUBE ASSY
08-451TC-08FJX-08FJX-55 H/A
08-451TC-08FJX-08FJX-98 H/A
08-451TC-08FJX-08FJX90-108 H/A

151

DET.

14
15
16
17
18
19
20
21
22
23
24
25
26

QTY PART NO.

i e e e

617017
617012
617015
616367
616361
616974
616723
616784
616928
616327
621614
618619
618671

DESCRIPTION

10-451TC-10FJX-12FJX90-82 H/A
06-451TC-06FJIX-08FJIX90-212 H/A

10-451TC-08FJX-10FJX-177  H/A
04-451TC-04FJX-06FJIX-48 H/A
06-451TC-06FJX-06FJIX-86 H/A
06-451TC-06FJIX-06FIX-133  H/A
06-451TC-06FJIX-06FJIX90-85 H/A

06-451TC-06FJIX-06FJIX90-133 H/A
08-451TC-08FJIX-08FJIX90-36 H/A
10-451TC-10FJX-10FJX90-44 H/A
HYD CYL,2.50 X 8.81 PHASE/2SEN
1 5/16FJ SW RUN TEE-1 5/16MJ

1 5/16FJIC-3/4MJIC ADPTR

552151



® ® @
CEECEE| ((5eeEE| REECEE
| L | ] | L
® ||l @ ||l 6 ||

@ |®
olle ol ©

LIFT VALVE
(LH SIDE)

LIFT VALVE
(RH SIDE)

MOTOR CONTROL
6 g VALVE

@ > OUTRIGGER FOLD
3 7 @\ bt@ VALVE
LH OUTRIGGER ;OEEV@

FOLD CYLINDER

@ RH OUTRIGGER
FOLD CYLINDER

152 552152



DET.

NO OO & WN

QTY PART NO.

HHHE RO EFREHENRFRFFRFHESERERHENWSNNUWNNRNWONWN N

606285
606286
606310
618757
606246
621566
621564
610547
618119
618732
618755
618241
611125
618327
618484
618126
618733
611127
618186
618191
618248
618302
618304
618810
618674
618178
618471
618396
618475
618595
618807
618806
618804

STS COMBO 6R QUAD HYD SCHEN 2011
REFERENCE DRAWING NO. 499087

DESCRIPTION

LIFT VALVE,STS COMBO, SAUER
FOLD VALVE,STS COMBO, SAUER

LS MTR CTRL ELEC VLV STS, SAUER
1 1/16MOR PLUG, HEX SOCKET
MANIFOLD, #16 3-STN 180

HYD CYL, 2.50 X 11.00 X 1.375
HYD CYL,2.00 X 11.00 X 1.50 1W
HYD MOTOR 4.5CI 1IN SHFT
9/16MJIC-90-9/16MOR LBO
9/16JIC .031 ORIFICE ADPTR
3/4MOR PLUG, HEX SOCKET
3/4MJIC-90-3/4MOR LBO
3/4MJIC-3/4MOR ADPTR
3/4MJIC-7/8MOR ADPTR

1 1/16FJIC-3/4MJIC ADPTR
9/16MJIC-9/16MOR ADPTR
9/16JIC .042 ORIFICE ADPTR

1 1/16MJIC-1 1/16MOR ADPTR

1 5/16MJIC-1 5/16MOR ADPTR

1 1/16MJ-90-1 1/16FJ SWIV LBO
1 1/16MJIC-90-1 1/16MOR LBO

1 1/16MJIC-90-1 5/16MOR LBO
9/16MJIC-7/16MOR ADPTR

HYD CPLR, FEM #12,12FOR

1 1/16MJIC-90-1 1/16MOR XL LBO
1 5/16MJIC-90-1 5/16MOR LBO

1 5/8MJIC-1 5/16MOR ADPTR

1 5/8MJIC-45-1 5/8MOR LBO
3/4MJIC-90-1 5/16MOR LBO

1 5/8MOR-1 1/16FOR ADPTR

HYD CPLR, FEM #12,3/4FOR

HYD CPLR,MALE #12,7/8FOR

HYD CPLR,MALE #14,9/16FOR

153

DET.

34
35
36
37
38
39
40
41
42
43
4
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66

QTY PART NO.

HFHHHFWWHFHRFRRFRFFFURERFRFFRFFRFRFRFREFNHFRFRFRFRFENNOOWWRRRFRFRF

618686
618687
616528
618489
616529
616135
618533
618531
616539
616533
616538
616532
618754
616607
616536
616542
616552
616549
616089
616177
616511
618532
616525
616512
616523
616526
616626
607565
618668
616873
616723
617030
618609

DESCRIPTION

HYD COUPLER,FEM 1"B,1 5/16FOR
HYD COUPLER,MALE 1"B,1 5/16FOR
06-451TC-08FJIX-08FJIX90-13 H/A
1 1/16MJIC UNION TEE
06-451TC-08FJIX-08FJIX90-16 H/A
08-451TC-08FJX-08FJX-50 H/A
1 1/16FJIC CAP NUT

9/16FJIC CAP NUT
08-451TC-12FJX-08FJIX90-220 H/A
08-451TC-08FJIX-08FJIX-218  H/A
08-451TC-12FJX-08FJIX90-125 H/A

08-451TC-08FJX-08FJX-125 H/A
9/16MOR PLUG, HEX SOCKET

04-451TC-06FJIX-06FJIX45-46 H/A
08-451TC-08FJX-08FJX90-26 H/A
10-4517C-12FJX-12FJX90-30 H/A
20-881-20FJX-20FJX90-45 H/A
16-451TC-16FJX-16FIX45-28 H/A
04-451TC-06FJX-06FJX-60 H/A
04-451TC-06FJX-06FJIX-74 H/A
04-451TC-06FJX-06FJIX-33 H/A

3/4FJIC CAP NUT
06-451TC-06FJIX-06FIX45-124 H/A
04-451TC-06FJX-06FJIX-49 H/A
06-451TC-06FJIX-06FIX45-80 H/A
06-451TC-06FJIX-06FJIX45-171 H/A
06-451TC-06FJX-06FJIX90-175 H/A
CHECK VLV,PILOT TO OPEN, SUN
9/16FJIC SWIV-9/16MOR ADPTR
06-451TC-06FJIX-06FIX90-128 H/A
06-451TC-06FJX-06FJX90-85 H/A
12-451TC-12FJX-12FJX90-50 H/A
3/4MJIC-90-3/4FJIC SWIV LBO

552153



@] ¥

®
CHECEE®
| ]
® ®

® ® &
CoECEE| CEOCEE (CE0CEE
[l o ||ld & ||

@l |® @] |®

@l 1®

LIFT VALVE
(LH SIDE)

LIFT VALVE
(RH SIDE)

MOTOR CONTROL
a 6 VALVE

LH OUTRIGGER
FOLD CYLINDER

OUTRIGGER FOLD
hi <)

2 VALVE Bl
® RH OUTRIGGER

ESSEV@
FOLD CYLINDER

154 552154



DET.

NO 0O O & WN

QTY PART NO.

HHHEFFRFRFRFOHFRNRFRFHFRFEERENNAENINOVUWNNNONOOFENRFRFRFRFH

606285
606286
606310
618810
606246
621566
621564
610547
618119
618732
618755
618241
611125
618327
618484
618126
618733
611127
618186
618754
618248
618302
618304
617030
618674
618178
618471
618396
618475
618595
618807
618806
618804
618686

STS COMBO 8R QUAD HYD SCHEM 2011
REFERENCE DRAWING NO. 499088

DESCRIPTION

LIFT VALVE,STS COMBO, SAUER
FOLD VALVE,STS COMBO, SAUER

LS MTR CTRL ELEC VLV STS,SAUER
HYD CPLR, FEM {12,12FOR
MANIFOLD, #16 3-STN 180

HYD CYL, 2.50 X 11.00 X 1.375
HYD CYL,2.00 X 11.00 X 1.50 1W
HYD MOTOR 4.5CI 1IN SHFT
9/16MJIC-90-9/16MOR LBO
9/16JIC .031 ORIFICE ADPTR
3/4MOR PLUG, HEX SOCKET
3/4MJIC-90-3/4MOR LBO
3/4MJIC-3/4MOR ADPTR
3/4MJIC-7/8MOR ADPTR

1 1/16FJIC-3/4MJIC ADPTR
9/16MJIC-9/16MOR ADPTR

9/16JIC .042 ORIFICE ADPTR

1 1/16MJIC-1 1/16MOR ADPTR

1 5/16MJIC-1 5/16MOR ADPTR
9/16MOR PLUG, HEX SOCKET

1 1/16MJIC-90-1 1/16MOR LBO

1 1/16MJIC-90-1 5/16MOR LBO
9/16MJIC-7/16MOR ADPTR
12-451TC-12FJX-12FJX90-50 H/A
1 1/16MJIC-90-1 1/16MOR XL LBO
1 5/16MJIC-90-1 5/16MOR LBO

1 5/8MJIC-1 5/16MOR ADPTR

1 5/8MJIC-45-1 5/8MOR LBO
3/4MJIC-90-1 5/16MOR LBO

1 5/8MOR-1 1/16FOR ADPTR

HYD CPLR, FEM #12,3/4FOR

HYD CPLR,MALE #12,7/8FOR

HYD CPLR,MALE #14,9/16FOR

HYD COUPLER,FEM 1"B,1 5/16FOR

DET.

155

35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67

QTY PART NO.

NP EREPRPHEEREEREREREERENEFEFERENNNNENASREEEE

618687
618528
616529
618609
616135
618533
618531
616539
616533
616538
616532
618489
616607
616536
616542
616552
616549
616089
616177
616511
618532
616525
616644
616523
616526
616512
616626
607565
618668
616873
616581
616723
618757

DESCRIPTION

HYD COUPLER,MALE 1"B,1 5/16FOR
3/4FOR-3/4MNPT ADPTR
06-451TC-08FJIX-08FJIX90-16 H/A
3/4MJIC-90-3/4FJIC SWIV LBO

08-451TC-08FJX-08FJX-50 H/A
1 1/16FJIC CAP NUT

9/16FJIC CAP NUT
08-451TC-12FJX-08FJIX90-220 H/A
08-451TC-08FJX-08FJX-218 H/A
08-451TC-12FJX-08FJX90-125 H/A
08-451TC-08FJX-08FJX-125 H/A
1 1/16MJIC UNION TEE
04-451TC-06FJIX-06FIX45-46 H/A
08-451TC-08FJX-08FJIX90-26 H/A
10-451TC-12FJX-12FJX90-30 H/A
20-881-20FJX-20FJX90-45 H/A
16-451TC-16FJX-16FIX45-28 H/A
04-451TC-06FJX-06FJIX-60 H/A
04-451TC-06FJIX-06FIX-74 H/A
04-451TC-06FJX-06FJIX-33 H/A
3/4FJIC CAP NUT
06-451TC-06FJIX-06FIX45-124 H/A
06-451TC-06FJX-06FJX45-36 H/A
06-451TC-06FJIX-06FIX45-80 H/A
06-451TC-06FJIX-06FIX45-171 H/A
04-451TC-06FJIX-06FJIX-49 H/A
06-451TC-06FJX-06FJX90-175 H/A

CHECK VLV,PILOT TO OPEN, SUN
9/16FJIC SWIV-9/16MOR ADPTR
06-451TC-06FJIX-06FJIX90-128 H/A
06-451TC-06FJIX-06FIX90-40 H/A
06-451TC-06FJX-06FJX90-85 H/A
1 1/16MOR PLUG, HEX SOCKET

552155



ﬁoa @“- d
I
G) ®

3 ® ©

SCCSCINCSCR=/0aC=tl=

i ] : ; - :
® ® O © e

@

®

156,

M|

S

109,

@= ]

7II|

oW

LIFT VALVE
(LH SIDE)

LIFT VALVE
(RH SIDE)

e MOTOR CONTROL
VALVE

LH OUTRIGGER
FOLD CYLINDER

(BOTTOM)

OUTRIGGER FOLD
12 VALVE

156

(& RH OUTRIGGER
FOLD CYLINDER

552156



DET.

NV OO WN -

QTY PART NO.

N~
WNNNOOTOFENHFHRFHHFF

N

HFHFHHRFRFFOAFRFRFRFEFNHRREREHRENSENNDW

606285
606286
606310
618489
606246
621566
621564
610547
618119
618732
618755
618241
611125
618327
618484
618126
618733
611127
618186
618191
618248
618302
618304
617030
618674
618178
618471
618396
618475
618595
618807
618806
618804
618686
618687

STS COMBO 10R QUAD HYD SCHEM 2011
REFERENCE DRAWING NO. 499089

DESCRIPTION

LIFT VALVE,STS COMBO, SAUER
FOLD VALVE,STS COMBO, SAUER

LS MTR CTRL ELEC VLV STS,SAUER
1 1/16MJIC UNION TEE

MANIFOLD, #16 3-STN 180

HYD CYL, 2.50 X 11.00 X 1.375
HYD CYL,2.00 X 11.00 X 1.50 1W
HYD MOTOR 4.5CI 1IN SHFT
9/16MJIC-90-9/16MOR LBO
9/16JIC .031 ORIFICE ADPTR
3/4MOR PLUG, HEX SOCKET
3/4MJIC-90-3/4MOR LBO
3/4MJIC-3/4MOR ADPTR
3/4MJIC-7/8MOR ADPTR

1 1/16FJIC-3/4MJIC ADPTR
9/16MJIC-9/16MOR ADPTR

9/16JIC .042 ORIFICE ADPTR

1 1/16MJIC-1 1/16MOR ADPTR

1 5/16MJIC-1 5/16MOR ADPTR

1 1/16MJ-90-1 1/16FJ SWIV LBO
1 1/16MJIC-90-1 1/16MOR LBO

1 1/16MJIC-90-1 5/16MOR LBO
9/16MJIC-7/16MOR ADPTR
12-451TC-12FJX-12FJX90-50 H/A
1 1/16MJIC-90-1 1/16MOR XL LBO
1 5/16MJIC-90-1 5/16MOR LBO

1 5/8MJIC-1 5/16MOR ADPTR

1 5/8MJIC-45-1 5/8MOR LBO
3/4MJIC-90-1 5/16MOR LBO

1 5/8MOR-1 1/16FOR ADPTR

HYD CPLR, FEM #12,3/4FOR

HYD CPLR,MALE #12,7/8FOR

HYD CPLR,MALE #14,9/16FOR

HYD COUPLER,FEM 1"B,1 5/16FOR
HYD COUPLER,MALE 1"B,1 5/16FOR

157

DET.

36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69

QTY PART NO. DESCRIPTION

HHENHFRHEHPRPRHERFREHEEHEFRERER HERERERHRERENFEFRENRNNNNNSFN-

618754
618532
616528
616135
616540
616535
616539
616533
616538
616532
616529
616607
616536
616542
616552
616549
616089
616177
616511
618531
616525
616644
616523
616526
616512
616626
607565
618668
616873
616581
616723
618757
618609
618810

9/16MOR PLUG, HEX SOCKET
3/4FJIC CAP NUT
06-451TC-08FJX-08FJX90-13 H/A
08-451TC-08FJX-08FJIX-50 H/A
08-451TC-12FJX-08FJIX90-252 H/A
08-451TC-08FJX-08FJX-252  H/A
08-451TC-12FJX-08FJIX90-220 H/A
08-451TC-08FJX-08FJX-218  H/A
08-451TC-12FJX-08FJX90-125 H/A

08-451TC-08FJX-08FJX-125 H/A
06-451TC-08FJX-08FJIX90-16 H/A
04-451TC-06FJIX-06FIX45-46 H/A
08-451TC-08FJX-08FJIX90-26 H/A
10-451TC-12FJX-12FJX90-30 H/A
20-881-20FJX-20FJX90-45 H/A
16-451TC-16FJX-16FJIX45-28 H/A
04-451TC-06FJX-06FJIX-60 H/A
04-451TC-06FJIX-06FIX-74 H/A
04-451TC-06FJIX-06FJIX-33 H/A

9/16FJIC CAP NUT
06-451TC-06FJIX-06FIX45-124 H/A
06-451TC-06FJX-06FJX45-36 H/A
06-451TC-06FJX-06FJIX45-80 H/A
06-451TC-06FJIX-06FIX45-171 H/A
04-451TC-06FJIX-06FJIX-49 H/A
06-451TC-06FJIX-06FJIX90-175 H/A
CHECK VLV,PILOT TO OPEN, SUN
9/16FJIC SWIV-9/16MOR ADPTR
06-451TC-06FJX-06FJX90-128 H/A
06-451TC-06FJIX-06FJIX90-40 H/A
06-451TC-06FJX-06FJX90-85 H/A
1 1/16MOR PLUG, HEX SOCKET
3/4MJIC-90-3/4FJIC SWIV LBO
HYD CPLR, FEM #12,12FOR

552157



@
smeeme
| ]
® ®

@

®
CEOE
S || 6

®

@]

®

@) |®

@® ® ® @®
MW@@W@ %W%@me %W@eme %W@eme
of m..w of m..w & ﬂw ¢ ||&

@]

@)

LIFT VALVE

LIFT VALVE

MOTOR CONTROL
e g VALVE

LH OUTRIGGER
FOLD CYLINDER

(BOTTOM)|

OUTRIGGER FOLD
VALVE

158

10

Pl d
e RH OUTRIGGER
FOLD CYLINDER

552158



DET.

NO OO & WN -

QTY PART NO.

W~

HFHFHEFHFRFRFRFFFOFRFREFNHFRREFEREHEFRERENONNNWNNNNNONEFENRF -

606285
606286
606310
618757
606246
621566
621564
610547
618119
614757
618755
618241
611125
618327
618484
618126
618733
611127
618186
618191
618248
618302
618304
617030
618674
618178
618471
618396
618475
618595
618807
618806
618804
618686
618687
618754

STS COMBO 12R QUAD HYD SCHEM 2011
REFERENCE DRAWING NO. 499090

DESCRIPTION

LIFT VALVE,STS COMBO, SAUER
FOLD VALVE,STS COMBO, SAUER

LS MTR CTRL ELEC VLV STS, SAUER
1 1/16MOR PLUG, HEX SOCKET
MANIFOLD, #16 3-STN 180

HYD CYL, 2.50 X 11.00 X 1.375
HYD CYL,2.00 X 11.00 X 1.50 1W
HYD MOTOR 4.5CI 1IN SHFT
9/16MJIC-90-9/16MOR LBO

.032 ELBOW ASSY,9/16MOR 90D
3/4MOR PLUG, HEX SOCKET
3/4MJIC-90-3/4MOR LBO
3/4MJIC-3/4MOR ADPTR
3/4MJIC-7/8MOR ADPTR

1 1/16FJIC-3/4MJIC ADPTR
9/16MJIC-9/16MOR ADPTR

9/16JIC .042 ORIFICE ADPTR

1 1/16MJIC-1 1/16MOR ADPTR

1 5/16MJIC-1 5/16MOR ADPTR

1 1/16MJ-90-1 1/16FJ SWIV LBO
1 1/16MJIC-90-1 1/16MOR LBO

1 1/16MJIC-90-1 5/16MOR LBO
9/16MJIC-7/16MOR ADPTR
12-451TC-12FJX-12FJX90-50 H/A
1 1/16MJIC-90-1 1/16MOR XL LBO
1 5/16MJIC-90-1 5/16MOR LBO

1 5/8MJIC-1 5/16MOR ADPTR

1 5/8MJIC-45-1 5/8MOR LBO
3/4MJIC-90-1 5/16MOR LBO

1 5/8MOR-1 1/16FOR ADPTR

HYD CPLR, FEM #12,3/4FOR

HYD CPLR,MALE #12,7/8FOR

HYD CPLR,MALE #14,9/16FOR

HYD COUPLER,FEM 1"B,1 5/16FOR
HYD COUPLER,MALE 1"B,1 5/16FOR
9/16MOR PLUG, HEX SOCKET

159

DET.

37
38
39
40
41
42
43
4h
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72

QTY PART NO. DESCRIPTION

HHEHHEFHRFRFHRFRHFOOAHRFRHHEHEFHEFHEHEEREEFRENEFEFERNNNNNDNOFN

618532
616528
616135
616541
616534
616539
616533
616538
616532
616529
616607
616536
616542
616552
616549
616089
616177
616511
616524
616525
616644
616523
616526
616527
616512
616878
607565
618668
616876
616873
616581
616723
616626
618489
618609
618810

3/4FJIC CAP NUT

06-451TC-08FJX-08FJX90-13 H/A
08-451TC-08FJX-08FJX-50 H/A
08-451TC-12FJX-08FJIX90-280 H/A
08-451TC-08FJX-08FJX-278  H/A
08-451TC-12FJX-08FJIX90-220 H/A
08-451TC-08FJX-08FJX-218  H/A
08-451TC-12FJX-08FJIX90-125 H/A

08-451TC-08FJX-08FJX-125 H/A
06-451TC-08FJX-08FJX90-16 H/A
04-451TC-06FJIX-06FIX45-46 H/A
08-451TC-08FJX-08FJIX90-26 H/A
10-451TC-12FJX-12FJX90-30 H/A
20-881-20FJX-20FJX90-45 H/A
16-451TC-16FJX-16FIX45-28 H/A
04-451TC-06FJX-06FJIX-60 H/A
04-451TC-06FJIX-06FJIX-74 H/A
04-451TC-06FJIX-06FJIX-33 H/A

06-451TC-06FJX-06FJIX45-185 H/A
06-451TC-06FJIX-06FJIX45-124 H/A
06-451TC-06FJIX-06FJIX45-36 H/A
06-451TC-06FJIX-06FIX45-80 H/A
06-451TC-06FJIX-06FIX45-171 H/A
06-451TC-06FJIX-06FIX45-229 H/A
04-451TC-06FJX-06FJIX-49 H/A
06-451TC-06FJIX-06FJIX90-233 H/A
CHECK VLV,PILOT TO OPEN, SUN
9/16FJIC SWIV-9/16MOR ADPTR
06-451TC-06FJIX-06FJIX90-189 H/A
06-451TC-06FJIX-06FJIX90-128 H/A
06-451TC-06FJIX-06FJIX90-40 H/A
06-451TC-06FJX-06FJIX90-85 H/A
06-451TC-06FJIX-06FJIX90-175 H/A
1 1/16MJIC UNION TEE
3/4MJIC-90-3/4FJIC SWIV LBO
HYD CPLR, FEM #12,12FOR

552159



LU

U
[
U]
e
O lHll|
)
@=L

T |7
® | © © | |[® |6 |O©

@
© ©
® @ @ @ |® @ & |® @ @ |® ® &

@

©

@ @ @ @ @ @
GEO CHOUGE F0 CEHO|Y50 B0 @ QHO FO FOCEH0 EO CF0|CE® (19 (19 (9
[l Ll Ll Ll
® ®

®
R6)

@
LIFT VALVE LIFT VALVE é/

(LH SIDE) (RH SIDE) /
T N
= =

\\
\

MOTOR CONTROL
@ g VALVE

@1[®
®
: M8

B
e RH OUTRIGGER
FOLD CYLINDER

LH OUTRIGGER
FOLD CYLINDER

160 552160



DET.

NO OO & WN

QTY PART NO.

W W =

NHERNHEFEHFERHEFEOHREFRENFEFRHESREENONNOUUWNRNNRNO®ON H

=

606285
606286
606310
618609
606246
621566
621564
610547
618119
614757
618755
618241
611125
618327
618484
618126
618733
611127
618186
618191
618248
618302
618304
617030
618674
618178
618471
618396
618475
618595
618807
618806
618804
618686
618687
618754
618532
616528
616298

STS COMBO 18R QUAD HYD SCHEM 2011
REFERENCE DRAWING NO. 499091

DESCRIPTION

LIFT VALVE,STS COMBO, SAUER
FOLD VALVE,STS COMBO, SAUER

LS MTR CTRL ELEC VLV STS, SAUER
3/4MJIC-90-3/4FJIC SWIV LBO
MANIFOLD, #16 3-STN 180

HYD CYL, 2.50 X 11.00 X 1.375
HYD CYL,2.00 X 11.00 X 1.50 1W
HYD MOTOR 4.5CI 1IN SHFT
9/16MJIC-90-9/16MOR LBO

.032 ELBOW ASSY,9/16MOR 90D
3/4MOR PLUG, HEX SOCKET
3/4MJIC-90-3/4MOR LBO
3/4MJIC-3/4MOR ADPTR
3/4MJIC-7/8MOR ADPTR

1 1/16FJIC-3/4MJIC ADPTR
9/16MJIC-9/16MOR ADPTR

9/16JIC .042 ORIFICE ADPTR

1 1/16MJIC-1 1/16MOR ADPTR

1 5/16MJIC-1 5/16MOR ADPTR

1 1/16MJ-90-1 1/16FJ SWIV LBO
1 1/16MJIC-90-1 1/16MOR LBO

1 1/16MJIC-90-1 5/16MOR LBO
9/16MJIC-7/16MOR ADPTR
12-451TC-12FJX-12FJX90-50 H/A
1 1/16MJIC-90-1 1/16MOR XL LBO
1 5/16MJIC-90-1 5/16MOR LBO

1 5/8MJIC-1 5/16MOR ADPTR

1 5/8MJIC-45-1 5/8MOR LBO
3/4MJIC-90-1 5/16MOR LBO

1 5/8MOR-1 1/16FOR ADPTR

HYD CPLR, FEM #12,3/4FOR

HYD CPLR,MALE #12,7/8FOR

HYD CPLR,MALE #14,9/16FOR

HYD COUPLER,FEM 1"B,1 5/16FOR
HYD COUPLER,MALE 1"B,1 5/16FOR
9/16MOR PLUG, HEX SOCKET
3/4FJIC CAP NUT
06-451TC-08FJX-08FJX90-13 H/A
08-451TC-08FJX-08FJIX-44 H/A

161

DET.

40
41
42
43
4
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78

QTY PART NO.

HHEHNHHFRFHRFHHOONONHFHHHRFRFRFRHHEFRFRFRFRHREREREFRRRERENRERRRRFRFRFRF

616654
616659
616653
616658
616651
616656
616529
616607
616536
616542
616552
616549
616089
616177
616511
616648
616646
616644
616645
616647
616649
616512
616650
616652
616655
616102
616657
616660
616877
607565
618668
616875
616746
616581
616872
616874
618757
618489
618810

DESCRIPTION

08-451TC-12FJX-08FJIX90-264 H/A
08-451TC-08FJX-08FJX-255 H/A
08-451TC-12FJX-08FJIX90-204 H/A
08-451TC-08FJX-08FJX-195 H/A
08-451TC-12FJX-08FJIX90-119 H/A
08-451TC-08FJIX-08FJX-112  H/A
06-451TC-08FJIX-08FJIX90-16 H/A
04-451TC-06FJIX-06FJIX45-46 H/A
08-451TC-08FJIX-08FJIX90-26 H/A
10-451TC-12FJX-12FJX90-30 H/A
20-881-20FJX-20FJX90-45 H/A
16-451TC-16FJX-16FJX45-28 H/A
04-451TC-06FJX-06FJIX-60 H/A
04-451TC-06FJIX-06FIX-74 H/A
04-451TC-06FJX-06FJIX-33 H/A
06-451TC-06FJIX-06FIX45-167 H/A
06-451TC-06FJX-06FJIX45-106 H/A
06-451TC-06FJIX-06FJIX45-36 H/A
06-451TC-06FJIX-06FJIX45-72 H/A
06-451TC-06FJIX-06FIX45-153 H/A
06-451TC-06FJIX-06FJIX45-211 H/A
04-451TC-06FJX-06FJIX-49 H/A
08-451TC-12FJX-08FJX90-114 H/A
08-451TC-12FJX-08FJX90-197 H/A
08-451TC-12FJX-08FJIX90-257 H/A
08-451TC-08FJX-08FJX-132 H/A
08-451TC-08FJX-08FJX-215  H/A
08-451TC-08FJX-08FJX-275 H/A
06-451TC-06FJX-06FJIX90-215 H/A

CHECK VLV,PILOT TO OPEN, SUN
9/16FJIC SWIV-9/16MOR ADPTR
06-451TC-06FJX-06FJIX90-171 H/A
06-451TC-06FJIX-06FJIX90-110 H/A
06-451TC-06FJIX-06FIX90-40 H/A
06-451TC-06FJIX-06FJIX90-76 H/A
06-451TC-06FJIX-06FIX90-157 H/A
1 1/16MOR PLUG, HEX SOCKET

1 1/16MJIC UNION TEE

HYD CPLR, FEM {#12,12FOR

552161



coW @ coW coW @ oW

QP2 | G Pe
(oo kg ®| &
® @ ®

® @

"8
e ¢
@

Al

EEREE) @@@

LIFT VALVE
(RH SIDE)

LIFT VALVE
(LH SIDE)

OUTRIGGER FOLD

5B . 7 @\ VALVE . ;
LH OUTRIGGER ESSEV@ e RH OUTRIGGER

FOLD CYLINDER FOLD CYLINDER

162 552162



DET.

OO ~JOoON U & WN -

QTY PART NO.

VW HWUWWOOROHFHFHFOFOHFFRFNWHRFURFRFFWRFONWNNUNOODOWNFRFRFFHH-

606285
606286
606310
606021
606246
621566
621564
610755
618119
618732
618755
618241
611125
618327
618484
618126
617030
611127
618186
618191
618248
618302
618304
618733
618674
618178
618471
618396
618475
618595
618109
616559
618634
618809
618530
618494
618486
618669
618292
618533
618531

STS COMBO 6R CUTR HYD SCHEM 2011
REFERENCE DRAWING NO. 499092

DESCRIPTION

LIFT VALVE,STS COMBO, SAUER
FOLD VALVE,STS COMBO, SAUER

LS MTR CTRL ELEC VLV STS,SAUER
HYD RETURN MANIF,3/4FOR, 9-PORT
MANIFOLD, #16 3-STN 180

HYD CYL, 2.50 X 11.00 X 1.375
HYD CYL,2.00 X 11.00 X 1.50 1W
BARNES HYD MOTOR, D-SERIES 01
9/16MJIC-90-9/16MOR LBO
9/163JIC .031 ORIFICE ADPTR
3/4MOR PLUG, HEX SOCKET
3/4MJIC-90-3/4MOR LBO
3/4MJIC-3/4MOR ADPTR
3/4MJIC-7/8MOR ADPTR

1 1/16FJIC-3/4MJIC ADPTR
9/16MJIC-9/16MOR ADPTR
12-451TC-12FJX-12FJX90-50 H/A
1 1/16MJIC-1 1/16MOR ADPTR

1 5/16MJIC-1 5/16MOR ADPTR

1 1/16MJ-90-1 1/16FJ SWIV LBO
1 1/16MJIC-90-1 1/16MOR LBO

1 1/16MJIC-90-1 5/16MOR LBO
9/16MJIC-7/16MOR ADPTR

9/16JIC .042 ORIFICE ADPTR

1 1/16MJIC-90-1 1/16MOR XL LBO
1 5/16MJIC-90-1 5/16MOR LBO

1 5/8MJIC-1 5/16MOR ADPTR

1 5/8MJIC-45-1 5/8MOR LBO
3/4MJIC-90-1 5/16MOR LBO

1 5/8MOR-1 1/16FOR ADPTR
9/16MJIC-3/4MOR ADPTR
12-451TC-12FJX-12FJX90-20 H/A
9/16MJIC-45-9/16FJIC SWIV LBO
HYD CPLR,MALE 12, 12FOR
9/16MJIC-1/8MNPT ADPTR

3/4MOR RUN TEE-3/4MJIC
9/16FJIC SW RUN TEE-9/16MJIC
3/4FJIC SWIV-3/4MOR ADPTR
CHECK VALVE,3/4FOR INLINE

1 1/16FJIC CAP NUT

9/16FJIC CAP NUT

DET.

163

42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81

QTY PART NO. DESCRIPTION

NHFHWWHHHHEHEHEHRENRFRRRRRRRRRRRRFRFWNRERREFRERUDWWRERNRN

616539
616533
616538
616532
616531
616537
618532
616515
616180
618810
616514
618609
616521
618807
616525
618804
616523
616526
618806
616512
616511
616177
616089
616549
616552
616542
616536
616607
618754
616528
616529
618489
618687
618686
616626
607565
618668
616873
616723
618757

08-451TC-12FJX-08FJX90-220 H/A
08-451TC-08FJX-08FJX-218 H/A
08-451TC-12FJX-08FJIX90-125 H/A

08-451TC-08FJX-08FJX-125 H/A
08-451TC-08FJX-08FJX-55 H/A
08-451TC-08FJX-08FJX90-52 H/A
3/4FJIC CAP NUT
04-451TC-06FJIX-06FJIX-238  H/A
04-451TC-06FJIX-06FIX-143  H/A
HYD CPLR, FEM #12,12FOR
04-451TC-06FJIX-06FJX-208 H/A

3/4MJIC-90-3/4FJIC SWIV LBO

04-451TC-06FJIX-06FIX90-54 H/A
HYD CPLR, FEM #12,3/4FOR
06-451TC-06FJX-06FJX45-124 H/A
HYD CPLR,MALE #14,9/16FOR
06-451TC-06FJX-06FJX45-80 H/A
06-451TC-06FJX-06FJIX45-171 H/A
HYD CPLR,MALE #12,7/8FOR
04-451TC-06FJIX-06FIX-49 H/A
04-451TC-06FJX-06FJX-33 H/A
04-451TC-06FJIX-06FIX-74 H/A
04-451TC-06FJX-06FJX-60 H/A
16-451TC-16FJIX-16FJIX45-28 H/A
20-881-20FJX-20FJX90-45 H/A
10-451TC-12FJX-12FJX90-30 H/A
08-451TC-08FJX-08FJX90-26 H/A
04-451TC-06FJIX-06FJIX45-46 H/A
9/16MOR PLUG, HEX SOCKET
06-451TC-08FJX-08FJX90-13 H/A
06-451TC-08FJX-08FJIX90-16 H/A

1 1/16MJIC UNION TEE

HYD COUPLER,MALE 1"B,1 5/16FOR
HYD COUPLER,FEM 1"B,1 5/16FOR
06-451TC-06FJIX-06FJIX90-175 H/A
CHECK VLV,PILOT TO OPEN, SUN
9/16FJIC SWIV-9/16MOR ADPTR
06-451TC-06FJIX-06FJIX90-128 H/A
06-451TC-06FJX-06FJX90-85 H/A
1 1/16MOR PLUG, HEX SOCKET

552163



LIFT VALVE
(LH SIDE)

IFT VALVE
(RH SIDE)

RYYP

31

3141 mmv
33
2y & &)

OUTRIGGER FOLD

= : 7 Amu\ VALVE
LH OUTRIGGER _mq:oéuuuyﬂmv
FOLD CYLINDER

d
€

z [ME~E)
Il

| lls=:
® @
[ ]
® @

e RH OUTRIGGER
FOLD CYLINDER

164 552164



DET.

NO OO & WN -

QTY PART NO.

NNONEEREPFPOOHRHFHOAHFOHRHHEHNEHREFURREWHREXNNWUNUNOGO®REN H H

606285
606286
606310
606021
606246
621566
621564
610755
618119
618732
618755
618241
611125
618327
618484
618126
617030
611127
618186
618191
618248
618302
618304
618733
618674
618178
618471
618396
618475
618595
618109
616559
618634
618809
618530
618494
618486
618669
618292
618533
618531
616539
616533

STS COMBO 8R CUTR HYD SCHEM 2011
REFERENCE DRAWING NO. 499093

DESCRIPTION

LIFT VALVE,STS COMBO, SAUER
FOLD VALVE,STS COMBO, SAUER

LS MTR CTRL ELEC VLV STS,SAUER
HYD RETURN MANIF,3/4FOR, 9-PORT
MANIFOLD, #16 3-STN 180

HYD CYL, 2.50 X 11.00 X 1.375
HYD CYL,2.00 X 11.00 X 1.50 1W
BARNES HYD MOTOR, D-SERIES 01
9/16MJIC-90-9/16MOR LBO
9/16JIC .031 ORIFICE ADPTR
3/4MOR PLUG, HEX SOCKET
3/4MJIC-90-3/4MOR LBO
3/4MJIC-3/4MOR ADPTR
3/4MJIC-7/8MOR ADPTR

1 1/16FJIC-3/4MJIC ADPTR
9/16MJIC-9/16MOR ADPTR
12-451TC-12FJX-12FJX90-50 H/A
1 1/16MJIC-1 1/16MOR ADPTR

1 5/16MJIC-1 5/16MOR ADPTR

1 1/16MJ-90-1 1/16FJ SWIV LBO
1 1/16MJIC-90-1 1/16MOR LBO

1 1/16MJIC-90-1 5/16MOR LBO
9/16MJIC-7/16MOR ADPTR

9/16JIC .042 ORIFICE ADPTR

1 1/16MJIC-90-1 1/16MOR XL LBO
1 5/16MJIC-90-1 5/16MOR LBO

1 5/8MJIC-1 5/16MOR ADPTR

1 5/8MJIC-45-1 5/8MOR LBO
3/4MJIC-90-1 5/16MOR LBO

1 5/8MOR-1 1/16FOR ADPTR
9/16MJIC-3/4MOR ADPTR
12-451TC-12FJX-12FJX90-20 H/A
9/16MJIC-45-9/16FJIC SWIV LBO
HYD CPLR,MALE #12, 12FOR
9/16MJIC-1/8MNPT ADPTR

3/4MOR RUN TEE-3/4MJIC
9/16FJIC SW RUN TEE-9/16MJIC
3/4FJIC SWIV-3/4MOR ADPTR
CHECK VALVE,3/4FOR INLINE

1 1/16FJIC CAP NUT

9/16FJIC CAP NUT
08-451TC-12FJX-08FJX90-220 H/A
08-451TC-08FJX-08FJX-218 H/A

165

DET.

44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85

QTY PART NO.

HHEEHER RPN HEHHREHREHRRERNHERRHRRRREHEEHRRERSHERRRRSESBENN

616538
616532
616531
616537
618532
616515
616180
616513
616514
618609
616521
618807
616525
616644
616523
616526
618806
616512
616511
616177
616089
616549
616552
616542
616536
616607
618754
618489
616528
616529
618687
618686
618804
618757
616626
607565
618668
616873
616581
616723
618810
618914

DESCRIPTION
08-451TC-12FJX-08FJIX90-125 H/A
08-451TC-08FJX-08FJX-125 H/A
08-451TC-08FJIX-08FJIX-55 H/A
08-451TC-08FJIX-08FJIX90-52 H/A
3/4FJIC CAP NUT
04-451TC-06FJIX-06FJX-238  H/A
04-451TC-06FJIX-06FJIX-143  H/A
04-451TC-06FJIX-06FIX-112  H/A
04-451TC-06FJIX-06FJX-208  H/A

3/4MJIC-90-3/4FJIC SWIV LBO
04-451TC-06FJX-06FJX90-54
HYD CPLR, FEM #12,3/4FOR
06-451TC-06FJX-06FJX45-124 H/A
06-451TC-06FJIX-06FIX45-36 H/A
06-451TC-06FJX-06FJIX45-80 H/A
06-451TC-06FJIX-06FIX45-171 H/A
HYD CPLR,MALE #12,7/8FOR

H/A

04-451TC-06FJX-06FJIX-49 H/A
04-451TC-06FJX-06FJX-33 H/A
04-451TC-06FJIX-06FIX-74 H/A
04-451TC-06FJX-06FJX-60 H/A
16-451TC-16FJIX-16FJIX45-28 H/A
20-881-20FJX-20FJX90-45 H/A
10-451TC-12FJX-12FJX90-30 H/A
08-451TC-08FJX-08FJX90-26 H/A
04-451TC-06FJIX-06FIX45-46 H/A
9/16MOR PLUG, HEX SOCKET

1 1/16MJIC UNION TEE
06-451TC-08FJX-08FJX90-13 H/A

06-451TC-08FJX-08FJX90-16 H/A
HYD COUPLER,MALE 1"B,1 5/16FOR
HYD COUPLER,FEM 1"B,1 5/16FOR
HYD CPLR,MALE #14,9/16FOR

1 1/16MOR PLUG, HEX SOCKET
06-451TC-06FJIX-06FIX90-175 H/A
CHECK VLV,PILOT TO OPEN, SUN
9/16FJIC SWIV-9/16MOR ADPTR
06-451TC-06FJIX-06FIX90-128 H/A
06-451TC-06FJX-06FJX90-40 H/A
06-451TC-06FJIX-06FJIX90-85 H/A
HYD CPLR, FEM #12,12FOR

1 1/16MOR RUN TEE-1 1/16MJIC

552165



coW @ cow

OIFCIOVHRY
AR

LIFT VALVE
(LH SIDE)

IFT VALVE
(RH SIDE)

(29)
o || - Amw A“v Anv
OUTRIGGER FOLD J ® 5 5O _l-_ C)E 69
= 3 @& 12 VALVE = = = -
LH OUTRIGGER assg,V@ (6) RH OUTRIGGER AA BB cc DD
FOLD CYLINDER

FOLD CYLINDER

166 552166



DET.

NO OO WN -

QTY PART NO.

N~

NNNNNNOATONFOOHHEFOHFOHEFRFENEFEFHFHFEFEFUUHFEFEWAENINNWOUNUVLDDNOOOENHREFEFHRFF

= =

606285
606286
606310
606021
606246
621566
621564
610755
618119
618732
618755
618241
611125
618327
618484
618126
618733
611127
618186
618191
618248
618302
618304
617030
618674
618178
618471
618396
618475
618595
618109
616559
618634
618809
618530
618494
618486
618669
618292
616540
616535
616539
616533
616538
616532

STS COMBO 10R CUTR HYD SCHEM 2011
REFERENCE DRAWING NO. 499094

DESCRIPTION

LIFT VALVE,STS COMBO, SAUER
FOLD VALVE,STS COMBO, SAUER

LS MTR CTRL ELEC VLV STS,SAUER
HYD RETURN MANIF,3/4FOR, 9-PORT
MANIFOLD, #16 3-STN 180

HYD CYL, 2.50 X 11.00 X 1.375
HYD CYL,2.00 X 11.00 X 1.50 1W
BARNES HYD MOTOR, D-SERIES 01
9/16MJIC-90-9/16MOR LBO
9/16JIC .031 ORIFICE ADPTR
3/4MOR PLUG, HEX SOCKET
3/4MJIC-90-3/4MOR LBO
3/4MJIC-3/4MOR ADPTR
3/4MJIC-7/8MOR ADPTR

1 1/16FJIC-3/4MJIC ADPTR
9/16MJIC-9/16MOR ADPTR

9/16JIC .042 ORIFICE ADPTR

1 1/16MJIC-1 1/16MOR ADPTR

1 5/16MJIC-1 5/16MOR ADPTR

1 1/16MJ-90-1 1/16FJ SWIV LBO
1 1/16MJIC-90-1 1/16MOR LBO

1 1/16MJIC-90-1 5/16MOR LBO
9/16MJIC-7/16MOR ADPTR
12-451TC-12FJX-12FJX90-50 H/A
1 1/16MJIC-90-1 1/16MOR XL LBO
1 5/16MJIC-90-1 5/16MOR LBO

1 5/8MJIC-1 5/16MOR ADPTR

1 5/8MJIC-45-1 5/8MOR LBO
3/4MJIC-90-1 5/16MOR LBO

1 5/8MOR-1 1/16FOR ADPTR
9/16MJIC-3/4MOR ADPTR
12-451TC-12FJX-12FJX90-20 H/A
9/16MJIC-45-9/16FJIC SWIV LBO
HYD CPLR,MALE #12, 12FOR
9/16MJIC-1/8MNPT ADPTR

3/4MOR RUN TEE-3/4MJIC
9/16FJIC SW RUN TEE-9/16MJIC
3/4FJIC SWIV-3/4MOR ADPTR
CHECK VALVE,3/4FOR INLINE
08-451TC-12FJX-08FJIX90-252 H/A
08-451TC-08FJX-08FJIX-252  H/A
08-451TC-12FJX-08FJX90-220 H/A
08-451TC-08FJX-08FJX-218 H/A
08-451TC-12FJX-08FJIX90-125 H/A
08-451TC-08FJX-08FJX-125 H/A

DET.

167

46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89

QTY PART NO.

i S I i i e e e e I R e e e e R e e R e e R e e el i e T e e o S e e i N R e e i

616531
616537
618517
616515
616180
616513
616514
616516
616521
616530
616525
616644
616523
616526
618531
616512
616511
616177
616089
616549
616552
616542
616536
616607
618754
618532
616528
616529
618687
618686
618804
618806
618807
618609
618451
618409
616626
607565
618668
616873
616581
616723
618757
618810

DESCRIPTION

08-451TC-08FJX-08FJX-55 H/A
08-451TC-08FJX-08FJX90-52 H/A
1 5/16MJ-90-1 5/16FJX TUBETRN

04-451TC-06FJIX-06FJIX-238  H/A
04-451TC-06FJIX-06FJIX-143  H/A
04-451TC-06FJX-06FJX-112 H/A
04-451TC-06FJX-06FJX-208  H/A
04-451TC-06FJIX-06FJIX-246  H/A
04-451TC-06FJIX-06FJIX90-54 H/A
08-451TC-08FJIX-08FJIX90-27 H/A
06-451TC-06FJIX-06FJIX45-124 H/A
06-451TC-06FJX-06FJX45-36 H/A
06-451TC-06FJIX-06FIX45-80 H/A
06-451TC-06FJIX-06FIX45-171 H/A
9/16FJIC CAP NUT
04-451TC-06FJX-06FJX-49 H/A
04-451TC-06FJX-06FJIX-33 H/A
04-451TC-06FJIX-06FJIX-74 H/A
04-451TC-06FJX-06FJIX-60 H/A
16-451TC-16FJIX-16FJIX45-28 H/A
20-881-20FJX-20FJX90-45 H/A
10-451TC-12FJX-12FJX90-30 H/A
08-451TC-08FJX-08FJX90-26 H/A
04-451TC-06FJIX-06FIX45-46 H/A
9/16MOR PLUG, HEX SOCKET
3/4FJIC CAP NUT
06-451TC-08FJX-08FJX90-13 H/A

06-451TC-08FJX-08FJX90-16 H/A
HYD COUPLER,MALE 1"B,1 5/16FOR
HYD COUPLER,FEM 1"B,1 5/16FOR
HYD CPLR,MALE #14,9/16FOR

HYD CPLR,MALE #12,7/8FOR

HYD CPLR, FEM #12,3/4FOR
3/4MJIC-90-3/4FJIC SWIV LBO
3/4FJIC SW RUN TEE-3/4MJIC

1/4 FERRULE GATES 4PC1FS
06-451TC-06FJIX-06FJIX90-175 H/A
CHECK VLV,PILOT TO OPEN, SUN
9/16FJIC SWIV-9/16MOR ADPTR
06-451TC-06FJX-06FJX90-128 H/A
06-451TC-06FJX-06FJIX90-40 H/A
06-451TC-06FJX-06FJX90-85 H/A
1 1/16MOR PLUG, HEX SOCKET

HYD CPLR, FEM #12,12FOR

552167



CCW

_—

©

CCW

CCW

® o

CCW

CCW

o _con \)ﬂ) )@F F@F Erﬁ&r
A Bkl | Ql®alkle |Ql8akle |@leakie ] @l ®mkie | @l @Gl @
NG N | (o NG | VT (NI (PN G T

: a a d | (9 g (@) | (@9 RED
e‘e @t@ @&@ 5 © m 5 Q w Q m@

@ @ @ @ @ G (9 (9 (@)

o & S| lo| @l | |o© 0 G
ORI ® | 2 @ 3 @ @ @

@ 2 @

(LH SIDE)

LIFT VALVE

T

LIFT VALVE
(RH SIDE)

VALVE

LH OUTRIGGER
FOLD CYLINDER

OUTRIGGER FOLD J

(BOTTOM) V@

VALVE

168

Bl
@ RH OUTRIGGER

FOLD CYLINDER

552168



DET.

NO OO & WN -

QTY PART NO.

W~

NNNNNNOOTOOONNHFEFREFEFHFEFOFOHFHFFEFREFENHFFHFREFURFFUOWUNSNNWEHENUNNNONREFRFEFFEF

= =

606285
606286
606310
606021
606246
621566
621564
610755
618119
614757
618755
618241
611125
618327
618484
618126
618733
611127
618186
618191
618248
618302
618304
617030
618674
618178
618471
618396
618475
618595
618109
616559
618634
618809
618530
618494
618486
618669
618292
616541
616534
616539
616533
616538
616532

STS COMBO 12R HYD SCHEM 2011
REFERENCE DRAWING NO. 499095

DESCRIPTION

LIFT VALVE,STS COMBO, SAUER
FOLD VALVE,STS COMBO, SAUER
LS MTR CTRL ELEC VLV STS,SAUER
HYD RETURN MANIF,3/4FOR, 9-PORT
MANIFOLD, #16 3-STN 180

HYD CYL, 2.50 X 11.00 X 1.375
HYD CYL,2.00 X 11.00 X 1.50 1W
BARNES HYD MOTOR, D-SERIES 01
9/16MJIC-90-9/16MOR LBO

.032 ELBOW ASSY,9/16MOR 90D
3/4MOR PLUG, HEX SOCKET
3/4MJIC-90-3/4MOR LBO
3/4MJIC-3/4MOR ADPTR
3/4MJIC-7/8MOR ADPTR

1 1/16FJIC-3/4MJIC ADPTR
9/16MJIC-9/16MOR ADPTR

9/16JIC .042 ORIFICE ADPTR

1 1/16MJIC-1 1/16MOR ADPTR

1 5/16MJIC-1 5/16MOR ADPTR

1 1/16MJ-90-1 1/16FJ SWIV LBO
1 1/16MJIC-90-1 1/16MOR LBO

1 1/16MJIC-90-1 5/16MOR LBO
9/16MJIC-7/16MOR ADPTR
12-451TC-12FJX-12FJX90-50 H/A
1 1/16MJIC-90-1 1/16MOR XL LBO
1 5/16MJIC-90-1 5/16MOR LBO

1 5/8MJIC-1 5/16MOR ADPTR

1 5/8MJIC-45-1 5/8MOR LBO
3/4MJIC-90-1 5/16MOR LBO

1 5/8MOR-1 1/16FOR ADPTR
9/16MJIC-3/4MOR ADPTR
12-451TC-12FJX-12FJX90-20 H/A
9/16MJIC-45-9/16FJIC SWIV LBO
HYD CPLR,MALE #12, 12FOR
9/16MJIC-1/8MNPT ADPTR

3/4MOR RUN TEE-3/4MJIC
9/16FJIC SW RUN TEE-9/16MJIC
3/4FJIC SWIV-3/4MOR ADPTR
CHECK VALVE,3/4FOR INLINE
08-451TC-12FJX-08FJX90-280
08-451TC-08FJX-08FJX-278
08-451TC-12FJX-08FJX90-220
08-451TC-08FJX-08FJX-218
08-451TC-12FJX-08FJX90-125
08-451TC-08FJX-08FJIX-125

H/A
H/A
H/A
H/A
H/A
H/A

DET.

169

46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90

QTY PART NO. DESCRIPTION

HFNHHHRFHHOONFHFEFEFRFRFRFEFHEEHEEFERFRENRFEERENFERFRFRRRRFRFRHRHRHONH H - - O0NO0N

616531
616537
616518
616515
616180
616513
616514
616517
616521
616524
616525
616644
616523
616526
616527
616512
616511
616177
616089
616549
616552
616542
616536
616607
618754
618532
616528
618529
618687
618686
618804
618806
618807
618609
618489
616878
607565
618668
616876
616873
616581
616723
616626
618757
618810

08-451TC-08FJX-08FJIX-55 H/A
08-451TC-08FJIX-08FJIX90-52 H/A
04-451TC-06FJIX-06FJX-298  H/A
04-451TC-06FJIX-06FJIX-238  H/A
04-451TC-06FJIX-06FIX-143  H/A
04-451TC-06FJX-06FJIX-112  H/A
04-451TC-06FJIX-06FJIX-208  H/A
04-451TC-06FJIX-06FJIX-272  H/A
04-451TC-06FJIX-06FIX90-54 H/A
06-451TC-06FJX-06FJX45-185 H/A
06-451TC-06FJIX-06FIX45-124 H/A
06-451TC-06FJX-06FJX45-36 H/A
06-451TC-06FJIX-06FJIX45-80 H/A
06-451TC-06FJIX-06FJIX45-171 H/A
06-451TC-06FJIX-06FIX45-229 H/A
04-451TC-06FJX-06FJX-49 H/A
04-451TC-06FJIX-06FJIX-33 H/A
04-451TC-06FJX-06FJX-74 H/A
04-451TC-06FJIX-06FJIX-60 H/A
16-451TC-16FJX-16FJX45-28 H/A
20-881-20FJX-20FJX90-45 H/A
10-451TC-12FJX-12FJX90-30 H/A
08-451TC-08FJX-08FJX90-26 H/A
04-451TC-06FJIX-06FIX45-46 H/A

9/16MOR PLUG, HEX SOCKET
3/4FJIC CAP NUT
06-451TC-08FJX-08FJIX90-13 H/A
1 1/16MJ-45-1 1/16FJ SWIV LBO
HYD COUPLER,MALE 1"B,1 5/16FOR
HYD COUPLER,FEM 1"B,1 5/16FOR
HYD CPLR,MALE #14,9/16FOR

HYD CPLR,MALE #12,7/8FOR

HYD CPLR, FEM #12,3/4FOR
3/4MJIC-90-3/4FJIC SWIV LBO

1 1/16MJIC UNION TEE
06-451TC-06FJIX-06FJIX90-233 H/A
CHECK VLV,PILOT TO OPEN, SUN
9/16FJIC SWIV-9/16MOR ADPTR
06-451TC-06FJIX-06FJIX90-189 H/A
06-451TC-06FJIX-06FJIX90-128 H/A
06-451TC-06FJIX-06FJIX90-40 H/A
06-451TC-06FJX-06FJX90-85 H/A
06-451TC-06FJIX-06FJIX90-175 H/A
1 1/16MOR PLUG, HEX SOCKET

HYD CPLR, FEM #12,12FOR

552169



04T

0.T¢SS

Y3ANITAD 4704
43IDHIHLINO H1

H3ANITAD 4704
43I99IHINO HY

8 é W03 é W33

0704 439914LN0

Q

ANTVA
TOHLNOD HOLOW

Q704INVIH NHNLIY

30 é 5 é W03

Moo é MIJ é Moo

n
&

OID
1€

@ w6

& =&

@ @




DET.

OJdoONUFHFWN -

35
36
37
38
39
40
41
42
43
4
45
46
47
48

QTY PART NO.

W =

HHEFFOAHOFHFEFFENRFHFHFFHFURFRFUOWOONNOWOWNUUNNOONKFRFFFF

==
NN o

—
HONKFHFKRFRFRFO

606285
606286
606310
606021
606246
621566
621564
610755
618119
614757
618755
618241
611125
618327
618484
618126
618733
611127
618186
618191
618248
618302
618304
617030
618674
618178
618471
618396
618475
618595
618109
616559
618634
618809
618530
618494
618486
618669
618292
616654
616659
616653
616658
616651
616656
616025
616562
616666

STS COMBO 18R CUTR HYD SCHEM 2011
REFERENCE DRAWING NO. 499096

DESCRIPTION

LIFT VALVE,STS COMBO, SAUER
FOLD VALVE,STS COMBO, SAUER

LS MTR CTRL ELEC VLV STS,SAUER
HYD RETURN MANIF,3/4FOR, 9-PORT
MANIFOLD, #16 3-STN 180

HYD CYL, 2.50 X 11.00 X 1.375
HYD CYL,2.00 X 11.00 X 1.50 1W
BARNES HYD MOTOR, D-SERIES 01
9/16MJIC-90-9/16MOR LBO

.032 ELBOW ASSY,9/16MOR 90D
3/4MOR PLUG, HEX SOCKET
3/4MJIC-90-3/4MOR LBO
3/4MJIC-3/4MOR ADPTR
3/4MJIC-7/8MOR ADPTR

1 1/16FJIC-3/4MJIC ADPTR
9/16MJIC-9/16MOR ADPTR

9/16JIC .042 ORIFICE ADPTR

1 1/16MJIC-1 1/16MOR ADPTR

1 5/16MJIC-1 5/16MOR ADPTR

1 1/16MJ-90-1 1/16FJ SWIV LBO
1 1/16MJIC-90-1 1/16MOR LBO

1 1/16MJIC-90-1 5/16MOR LBO
9/16MJIC-7/16MOR ADPTR
12-451TC-12FJX-12FJX90-50 H/A
1 1/16MJIC-90-1 1/16MOR XL LBO
1 5/16MJIC-90-1 5/16MOR LBO

1 5/8MJIC-1 5/16MOR ADPTR

1 5/8MJIC-45-1 5/8MOR LBO
3/4MJIC-90-1 5/16MOR LBO

1 5/8MOR-1 1/16FOR ADPTR
9/16MJIC-3/4MOR ADPTR
12-451TC-12FJX-12FJX90-20 H/A
9/16MJIC-45-9/16FJIC SWIV LBO
HYD CPLR,MALE #12, 12FOR
9/16MJIC-1/8MNPT ADPTR

3/4MOR RUN TEE-3/4MJIC
9/16FJIC SW RUN TEE-9/16MJIC
3/4FJIC SWIV-3/4MOR ADPTR
CHECK VALVE, 3/4FOR INLINE
08-451TC-12FJX-08FJX90-264 H/A
08-451TC-08FJX-08FJX-255 H/A
08-451TC-12FJX-08FJX90-204 H/A
08-451TC-08FJX-08FJX-195  H/A
08-451TC-12FJX-08FJX90-119 H/A
08-451TC-08FJX-08FJX-112  H/A
08-482TC-08FJX-08FJX-50 H/A
08-451TC-08FJX-08FJX90-66 H/A
04-451TC-06FJX-06FJIX-282  H/A

171

DET.

49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95
96

QTY PART NO.

FNHHHHFHFHOOHHHFRHFEFHHRHFHHEHEREFRREFHEERENFEAENRFRFRRRRRREFERRREBERERNERFRRFRF

616664
616662
616513
616260
616665
616422
616648
616646
616644
616645
616647
616649
616512
616511
616177
616089
616549
616552
616542
616536
616607
618754
618532
616528
616529
618687
618686
618804
618806
618807
618609
618487
616650
616652
616655
616102
616657
616660
616877
607565
618668
616875
616746
616581
616872
616874
618757
618810

DESCRIPTION

04-451TC-06FJX-06FJX-222  H/A
04-451TC-06FJIX-06FJIX-137  H/A
04-451TC-06FJX-06FJX-112  H/A
04-451TC-06FJIX-06FJIX-200 H/A
04-451TC-06FJIX-06FJIX-249  H/A
04-482TC-06FJIX-06FJIX90-50 H/A

06-451TC-06FJIX-06FJIX45-167 H/A
06-451TC-06FJIX-06FJIX45-106 H/A
06-451TC-06FJIX-06FIX45-36 H/A
06-451TC-06FJIX-06FIX45-72 H/A
06-451TC-06FJIX-06FJIX45-153 H/A
06-451TC-06FJIX-06FJIX45-211 H/A

04-451TC-06FJIX-06FJIX-49 H/A
04-451TC-06FJIX-06FJIX-33 H/A
04-451TC-06FJIX-06FJIX-74 H/A
04-451TC-06FJIX-06FJIX-60 H/A
16-451TC-16FJX-16FIX45-28 H/A
20-881-20FJX-20FJX90-45 H/A
10-451TC-12FJX-12FJX90-30 H/A
08-451TC-08FJIX-08FJIX90-26 H/A
04-451TC-06FJIX-06FIX45-46 H/A
9/16MOR PLUG, HEX SOCKET
3/4FJIC CAP NUT
06-451TC-08FJIX-08FJIX90-13 H/A

06-451TC-08FJIX-08FJIX90-16 H/A
HYD COUPLER,MALE 1"B,1 5/16FOR
HYD COUPLER,FEM 1"B,1 5/16FOR
HYD CPLR,MALE #14,9/16FOR

HYD CPLR,MALE #12,7/8FOR

HYD CPLR, FEM #12,3/4FOR
3/4MJIC-90-3/4FJIC SWIV LBO

1 1/16FJ SW RUN TEE-1 1/16MJ
08-451TC-12FJX-08FJX90-114 H/A
08-451TC-12FJX-08FJX90-197 H/A
08-451TC-12FJX-08FJIX90-257 H/A

08-451TC-08FJX-08FJX-132  H/A
08-451TC-08FJX-08FJIX-215  H/A
08-451TC-08FJX-08FJX-275  H/A

06-451TC-06FJIX-06FJIX90-215 H/A
CHECK VLV,PILOT TO OPEN, SUN
9/16FJIC SWIV-9/16MOR ADPTR
06-451TC-06FJIX-06FJIX90-171 H/A
06-451TC-06FJX-06FJX90-110 H/A
06-451TC-06FJIX-06FJIX90-40 H/A
06-451TC-06FJIX-06FJIX90-76 H/A
06-451TC-06FJIX-06FJIX90-157 H/A
1 1/16MOR PLUG, HEX SOCKET

HYD CPLR, FEM #12,12FOR

552171



SPRAY SECTION VALVES
BOOM- 1 BOOM-2 BOOM-3

(@
(®

O

SV-1 sv2 sV3

293860 - FENCE ROW EXT

EXT HARNESS 100'STS Hm
294153 - BOOM WING HARNESS, '12 by DT H/

90FRV-L/R 90FRV-L/R

100FRV-L/R

i
O,

FENGE ROW HEAD LIGHT
LEFT

HL3-L

S

=
-
&

|

(o} 5
\ y
BOOM 0) © ©
VALVE cWr@Wo 5
O winiw,
o TOP COILS
BOOM BREAKAWAY _ _
90/100' BOOM L.
4 o %
> g g2 =
3 = = =
2 5 £ &
J1939
SHEET 3 OF 5
DL-5
SHEET 2 OF 5 H_H_IJ
294188 - MAIN CAB ENTRY HARNESS,STS '13
SHEET 5 OF 5 293917 - CAB TO BOOM HARNESS, STS '10
3

LFHI-1

SHEET 2 OF 5

LFHI-2

m GND

/ TO CAB GROUND POST

172 552172



APAAY SECTION VALVEY
HOOM-7 EOM -4

203880 - FENCE AOW EXT
EXT HAANESS 100'STE

B = B
TIE ] Bi1-L/A 204953 - BOON WING HAANESS, STS '12 BOFIV-L/R AFAVL /A w
100FRV AL [R
Q)
HEAG L1GHT m
FENGE TOW
ALY
HLS-§
2
g
8
>
;
XAZ-A3
e
%32-AM
m =
204150 - 90' BOON TRANSON HARNESS 'w2
-3
FLOW VETH)
T8 A
=}
TB-2 8-2
2211 ONL
STS 10/12-T3 WIRING DIAGRAM '13
SMEY | OF 5
REVISION DATE: #@@Nm#

173 552173



V.1

¥.T¢2SS

HEAD LIGHT-1 LH TURN SIGNAL RH TURN SIGNAL HEAD LIGHT-1

|T94165-HT SPD SENSOR
HARNESS, STS ' 12

294166-HT SPD SENSOR —|
HARNESS, STS ' 12

294154 - FRONT LIGHTS HARNESS, STS '12

RF HT WHEEL MTR

|_T0 BE USED FOR HIGH TORQUE OPTION J
293801 - SHIFT/SENSOR HARNESS,STS 05 |_T° BE USED FOR HIGH TORQUE OPTION J
293801 - SHIFT/SENSOR HARNESS,STS 05
FSH2-LF
293848 - WHL MTR JUMPER
293848 - WHL WTR JUNPER ESH2-RF SH HARNESS STS16 05
HARNESS,STS16 05 sv sV
—= 0 294168-FRONT FILL PWR HARNES|, STS ‘12 AUKP 291994 - SENSOR HARNESS FOR AWS Bl

NOT USED 293932 - FRONT AWS AUS-FS  ANS-LF i} NOT USED
HARNESS, STS 10 AWS-RF
FLH-1
LF WHEEL MTR N\ RF WHEEL MTR
(STANDARD) FLi2 (STANDARD)
[AFRM-1] s

SC-B
- [AFRM-2] _
E]]:ﬁo

FLASHER UNIT

0 o
I — HORN RIGHT FRONT STEERING CYLINDER
TFM %ﬂ
[HID]

LEFT FRONT STEERING CYLINDER

\>

VSYS

€1, VSYS 404 SSINYVH dWNM WHIL-SLLY6

294180 - FUSE/RELAY/FLASHER HARNESS, STS '13

SHEET 4 OF 5

RED

TO CAB POSITIVE POST

-TO CAB GROUND POST

usB

SSINYYH N3S TAD HLISOLNY-69)v62

o
3
o
B6EBLM

SHEET 3 OF 5

LOAD SENSE MANIFOLD

©© © 0O 2
(o] [o]

G 40 € L33HS
>
c
=
3
N

FRONT TREAD
ADJUST VALVE

m
] I

1S-8d

S 40 G 133HS

L-avd

HOLOW ONIY33LS

~
: \TOP coILs
N

BOTTOM COILS

LI H n RF-B
CAP-292140

USED W/0 VALVE
4 PLACES

15-0v3y

G 40 } L33HS L-THAT

S 40 |+ 133HS

®
2
m
m
o
w
o
[
o

|

294145 - AUTO STEER EXT HARNESS, STS '12




GLlL

G/L12SS

LAV NOTSTATY
S NTLITE

¥Sc66Y

€1, WVHOYIO DNIHIN €1-21/0)818

1ZoMZ

b7 /DLEIS  BSINEVH INOT Y V3K -

SHEET 4 OF §

ALH

204020 - TAIL LIGHT(TURN HARNESE,STS'11

TS-L TLL TL-A TS-R

18-L/R TL-L/R &G R TL-LIA TS-L/M

BACK-UP ENANING
BEEPER

AH TURN STONAL

LI TURN SHINAL LH TAIL LIGHT fit TAIL LIGHT o TURN SIONAL



294188 - MAIN CAB ENTRY HARNESS,STS '13

5 PAGE 5 OF 5

« g =
2 H o E]
s > g _ =
s 5 N g 2
2 g 2 = 2

(8 B 291531 - BATT CABLE,BLK 15"

EH TO MAINFRANE @ B TO RH FRONT CAB

< @ o a
S O o O
2= = =2

mc-c

TO CAB GROUND POST

©
w
5
m
]
E
&
Me-D
2
2\
= e B\ /&
) 15-2 2
@ TO CAB POSITIVE POST
2 IGNITION SWITCH 2 GND
&
- E ©
g 1s-1 g ba
& ES
= = &
ES 3 3
= ° s
= e & o
3 o o g2
8 8 @ e 2
= = »
o o H e
a & < »
o &% © x 2L
. w a Sa
B 8¢5 2 C 2
id 8 T 2 & w
2 §¢-B 3 S 3 ]
> ) i Q2
« SHEET 2 OF 5 o S 2 &° SHEET 2 OF 5
= AUXP2
%
m 3
SC-A SC-A & ==
WHI MRHI-1
PWCH PWCH
e G F—
RSH-R SH
SHEET 4 OF 5 AlS-RR
DL-2
OFLT1-2
NS ,
Bl
v
PUWP RELIEF
CONTROL VALVE =]
DETASSELER OPTION TAS-R  TAS
\|\|
TOP BATTERY
POS
291705 - BATT CABLE,RED 26"
REMOTE BATTERY
= ~x JUMP TERMINAL
o 53
hs BOTTOM =5 NEG
o BATTERY &z N
o
2 GND
3
e ALTERNATOR
S 291707 - BATT CABLE,BLK 26" =
. — ECM-C ECM-B
o 291892 - BATT CABLEBLK 42" —
2 s —— B TO MAINFRAVE
b o BLACK )
= A
a
w ﬂ 292531 - BATT CABLE,RED 41"
3
P BATTERY c 291358 - BATT CABLE,BLK 56"
2 DISCONNECT ES |—BELLHOUSING GROUND
& .
. WIRE HARNESS ON ENGINE
8 STARTER TERMINAL POST
m L
L WATER
5 N\ = (Ve ] [f——
< ENSOR
o | SENSO & —
&
ui
2 291359 - BATT
3 CABLE, RED 26"
293631 - STARTER s s
WIRE ASSEMBLY = \

176 552176



TANK RINSE
VALVE

BOM RINSE

i} 4-3K AIT,

e H@H 8..55..5..5._

=" VAL

29970 - SOLU PUMP WLV NARNESS,STS 07 209541 - PN APLIFIER

HANESS, §TS 10
s
N
SFL-U SI08 FILL :
T QO = I
[PAESSURE
2 > @ WASHER VALVE 292500 - PW MIPLIFIEN, 12V ‘ =
- -
- e
BOTTON COILS |
TOP COILY .
R0 e W

HING TERINAL

i
204182 - S10E FILL WIRE HAANESS, ST8 '12 LIFT

SIDE FILL SWITCHES

293878 - PAESS WASH WIRE WARNESS 8TS 07
. PASSSURE WASHER PP S SPEED PIOK WP
293801  SHIFT/SENSOA HAINESS,STS 05 SWITCH A

SHIFT VALVE

j

RA WHEEL NTR
{STANDARD)
—

B e — e G
_| a7 D410 F0 SENSOR
HARNESS, 8T8 '12

204187 - HEAH. AWS HARMESS, 378 '13

294165 - OIL LVL-TENF SEN HAANESS, S78 '®2

ﬂunmnﬁu”.@lu

oLg  Des 283815 - LTQUID LEV WWITOM

m
B
; i _ |
a2
&
i 2
4 s
il _ _
| gl °
2
293027 - SENSOR W/DEUTSCH ASSY STS 06 -1 _ _
3
]
N £ _ _
m
gl g _ _
= o
o | :
’ _ |
m _Is BE USED FOA HIGH TORAQUE DATION I_
:
292926 - INDUCTIVE PAOX SENSOR, 18WN
AB-1 w
282544 - ENO WEATR CBL ASSY,FED 6GA '10
MG CRESSR ﬂ
o STATTING WEATER
—
OLK-7 OiX-2
292583-SENSOR WAMNESS
243702
EXG ELECTAICA.
BOX ASSY, 87811
AlG i ;
SWITEH AIGHT AEAH STEBHING CVLINCER

—_—

72
$T810/12-T3 WIRING DIAGRAM '13

ek 499254

ZRISA| . BATT CABLE RED 72°2/0 3/3-\/3

177 552177



REAR TREAD
ADJUST VALVE

294190 - RED CONTROL CHASSIS HARNESS, STS10/12 '13

)

wL2-L TS-L

WORK LIGHT-1

AIR VALVE

WORK LIGHT-2 LH TURN SIGNAL

293880 - Ji
] \I WIRE ASSEMBLY

s O F——EH

WL1-L

AUX FAN VALVE
DETASSELER OPTION

FAN REVERSING
=E Frv VALVE
PRESSURE
PS SWITCH

293568 - PRESS SWITCH
HARNESS,STS16 05

//

294163 - FUEL LEVEL SEN HARNESS, STS10/12/14 '12

=

AIR BAG
TAS-L %

T

P ———{ 0 E3=

292926 - INDUCTIVE PROX SENSOR, 18MM  PROX1

SHEET 2 OF 5

(N

LPS1

CLK-2
292583-SENSOR HARNESS

O

LEFT REAR STEERING CYLINDER

178

OFLT1-1
BRAKE VALVE
BV
294182 - CHASSIS MOD HARNESS, STS '13
| 5 |
&g
3
2
G o
@ T
_ e _ @ RSH-L AWS-LR
&2
CAP-292142 e @ z
USED W/0 SENSOR HARNESS _ T 5 = _ RSH-L
8 m . E AWS-RS
3 Z E
_ i - ¢ ]
= =3
w S
W R
=
TAS _ = 2 _ 3
_ 5E | 5
2 -
3
a 8
2 2
0 8 =
8 3 =
_ w _ ES ]
2 @ - -
; L = |8 g
3 _——— — — — — I .
3 3
: £ 2
2 SHIFT VALVE sV = z
5 5 ES
o .
a8 »
= - =
= n0u <
2 SPU =
o .
8
. ~
5
N LR WHEEL MTR SPEED PICK UP pos
3 (STANDARD) &
8
&

552178



HYDRAULIG PwPs

ALL WHEEL STEERING VALVE

‘
Eoo——— N AL8 cavER
v N
ﬂ
£8
FLEL SENDER

g SEETIFS

g SHET 2 0F 5

e T
s Y A3N FEAR NOZILE
Nl 2 VALVE

NH-A SHEET 3 OF §

DU VALVE

12-3-11 ™

8T8 10/12-T3 WIRING DIAGRAM '13
o e i 499254

i 552179



470430 - DEUTSCH PIGTAIL,
WIPER MOTOR 05
FIELD LIGHT-1 FIELD LIGHT-2 HEAD LIGHT-2

WIPER MOTOR

294011 - BEACON LIGHT HARNESS,STS 11 e
=10 B3 WP W

BEACON SL

BEACON LIGHT

g C _ *

DOOR SWITCH

RADIO LTBAR
LTBAR
291933 - HARNESS, RADIO CQ-5335U STS 06
N\ HITE a
RED DONE
LACK LIGHT
DL RADIO - 1 L
291932 O, .
=
: m
=
E
o
&
= = - o~ © < w© © ~ © @ = =
[n LEFT SPEAKER 5 S = = = < = = = = = w S S
S S =3 =3 k=3 k=3 =3 =3 =3 = —
L SPKR w 28 8 8 8 8 8 8 2 8 N uw s
Z 2 =
@ S B o=
5 2 oz 2
w
w
q = [ > = = > > =
. 5 o o 2 § £ ¥ ¥ §E ¥ § § % &
g g o £ 2 E g = 5 &5 § & & & & § §
E w a (3 (3 = < o © ~ © [} < @ o ~—
H 3 3 8 2 £ . = = COMBO OPTION g I = = = = = = = = =
w B £ = =, 3 =& 5 % 3 %  comee}n ., © & & & & & &8 § & &
<] = £ £ E = g E = E B
@ 5 w = = x @ > - w = [ = E E 5 by 5 5 5 5 5 5 5
2 £ g 2 g £ & 8 € T 3 E E g8 8 8 & & & & & & &
g = S 3
n ] oHI-4 oI
293808 - POTENTIOMETER
HARNESS,STS 06
CcAB1
®
294158 - CONSOLE SWITCH HARNESS, STS '12
i
= =
{ CAB2
X$2-A0
1 i
=
X52-A1
wer
RM-3 NORAC
AN-2
BEEPER
— —|
= CHoA 294023 - E-STOP
785092 - CONTROL HARNESS, STS 11
" oL, 15 1 o | O f——~<B B—
=) OL-B DL-B E-STOP  E-STOP
@ —— g P
5 DL-A  DL-A
@ =
s
4]
: g AS/ANS ﬁ
£
0 comso - AUTO STEER
o SIGNAL IN g CHI5  CHI-5
g il B——
“ CHI-6  CHI-6
o
Q
]
B
2
3-WAY RECEPTACLE J1939-E0L
w120 o RESISTOR N — S —
690986 - CONSOLE, RAVEN SCS 4600 - y
[ — . /
| m—
MD3-C1 19394 —E _w“_
BEEPER m
CHI-1 CHI-1
— - 3
1D3-C2
292008 - MD3 MASTER MODULE & 294146 - AUTO STEER CAB HARNESS, STS '12
DISPLAY (CAB-1)  SHEET 2 OF 5
H-2

180 552180



VEAD LIGHT -2 FIED LIGHT-2 FIELD LIGHT-3

K
{
{

283809 - WASHER HARNESS, 8T8 05

b

4
N
WAL-3
WPE| 2
g
Alc conrioien g
FIELD LIGHTS 3
&
WORK LIaHTS £
5
: - ey
|
B 8
Consae s « e HVAC-2
LIaNT
R gk
AIGHT SPEAKER WWAG-1 WINDSHIELD WASHER UNTT
CONSOLE GROUNDING STUD -
r
ALG UNIT
HLAK
BLACK {073] LABEL GMD-5 N
BLACK (070) LASE GND-Y
EAT NOTON
PONER PLUS
BLACK {082)
POWER PLU
AD WWHT (030) 1
BUACK {093 .
284150 - NAIN FUSE-MELAY HANESS,STS'12
43
DPF 5
294184- ENGINE DIPLAY )
HARNESS, STS 4
OISFLAY
oy
=] mu ) wasTEn cowTRe ELAY
[ ™) :
W-0 SHEET 3 OF &
-G SHEET 3 OF & AED
¥ 264188 - NAIN CAB ENTRY NGB SHEET 3 OF &
HATNESS, STS 12 WA BHEET 10F 8
{ \em POSITIVE Bo_ﬂl\ €D
294189 - ND3 VASTER NODULE HARNESS 113
wr!& 201854 - CONROLE PR CABLE ASSY ,STS 'W
48 BRUO 32!/
12-30-11 [

§TS 10/12-T3 WIRING DIAGRAN '13
499254

REETSOF 8
REVISION DATE

181 552181



293860 - FENCE ROW EXT
EXT HARNESS 100'STS

100FRV-L/R

FENCE ROW

LEFT

SPRAY SECTION VALVES

BOOM- 1 BOOM-2

BOOM-3

(@)

svV2

Q

sV3

B

90FRV-L/R 90FRV-L/R

HEAD LIGHT

b

|

PT-9

——— = rcu

BOOM BREAKAWAY
90/100" BOOM

BOOM

294153 - BOOM WING HARNESS,

BH1-L/R BH1-L /

\

\\

VALVE

TOP COILS

= Biv2-R — ‘ﬂu@m
= sivs-R ——C OB

SHEET 3 OF 5
SHEET 2 OF 5
294188 - MAIN CAB ENTRY HARNESS,STS '13
SHEET 5 OF 5
SHEET 2 OF 5

182

J1939

DL-5

HHTHHHHJ

Mc-D
Mc-c
Mc-B
Mc-A

LFHI-1

LFHI-2

293917 - CAB TO BOOM HARNESS, STS '10

m GND

/ TO CAB GROUND POST

552182



SPRAY SECTION VALVES
BOON-7 BOON-8 800M -3

:

oy

v
283880 - FENCE ROW EX1
EXT HARNESS 100'STS
=g o =
SR AL 294153 - ROOW WING NARNESS, STS '12 SFAV-LR.  SOPRV-UIR
100FIV-L /R
)
VEAD LISHT
FENCE ROW
RAIGHT
3N
5
8
2
Z
g
B
o
i
H
—
AS2-M
Hﬂ_ —
204950 - 90' POOM THANSOM HARNESS '12
m-a
T
FLOW METER
Ta- |-
HT 7
18-2 ™2
1w o
8T8 10/12-T4L WIRING DIAGRAN '13
EET 1OF 3
ik AR, 499255

183 552183



781

¥81¢SS

HEAD LIGHT-1 LH TURN SIGNAL

|?94166'HT SPD SENSOR
HARNESS, STS '12

RH TURN SIGNAL

HEAD LIGHT-1

RF HT WHEEL MTR

| 5

=7
| 294154 - FRONT LIGHTS HARNESS, STS '12 W
|_TO BE USED FOR HIGH TORQUE OPTION

293801 - SHIFT/SENSOR HARNESS,STS 05
SH FsH2-LF —=f=
293848 - WHL MTR JUMPER FSH2-RF
HARNESS,STS16 05
294168-FRONT FILL PWR HARNESE), STS '12 AUKP1
miz]

SH

293801 -

291994 - SENSOR HARNESS FOR AWS

NOT USED 203932 - FRONT AWS AWS-FS  AWS-LF - A -RF
HARNESS, STS 10
FLH-1
LF WHEEL NTR
(STANDARD)
FLH-2
[AFRM-1] ©
[AFRN-3] 0 s
L]
Lsp2 ' FLASHER UNIT
s
- [AFRN-2] ® s HORN
Br—jo

LEFT FRONT STEERING CYLINDER [HID]

294180 - FUSE/RELAY/FLASHER HARNESS, STS '13

SHEET 4 OF 5
RED
HPT

6E61LM

2

LOAD SENSE MANIFOLD

FRONT TREAD
ADJUST VALVE

\TOP COILS
.

\BOTTOM COILS
F-B

LF-8 WR
\CAP7292140

USED W/0 VALVE
4 PLACES

PRESSURE MANIFOLD

He©® © © ©®
[o) [e)

S 40 € 133HS

SHEET 3 OF 5

SC-B

RIGHT FRONT STEERING

e

SPU

294166-HT SPD SENSOR

HARNESS, STS '12

SHIFT/SENSOR HARNESS,STS 05

B

293848 - WHL MTR JUMPER

SV

HARNESS,STS16 05
SV

NOT USED

RF WHEEL MTR
(STANDARD)

CYLINDER

TO CAB POSITIVE POST

SHEET 3 OF 5

1-av0
G 40 G 133HS

1S-0v3y

18-8d

SSINHVH N3S TAD H1S0LNV-69}+62

|

I-IZIEVISEP

VSYS HO4 SSINYVH dWNr WY3L-SLLY6e:

@
1]
2

294145 - AUTO STEER EXT HARNESS, STS '12

€hy

1

HOLOW YNTHIILS



g8l

G8Less

LR R

TN NOISTAIN

GG266Y

€1, NYHOVIQ BNIMIM T¥L1-21/01818

1hoz-z)

N0

T3-L
TB-L/R
L [l
LH TURN STONAL LK TAIL LIOWT

L2068

AL ZLI0LSLE'ESINEVH LIOIY Hvak

SHEET 4 OF § &-

M-8

294020 - TAIL LIGHT/TUBN HABNESS,STS'11

m ALH

ALY

RH TURN S18NAL

AH TAIL LIGHT

AH TURN SIGNAL



294188 - MAIN CAB ENTRY HARNESS,STS '13
PAGE 5 OF 5

INDICATOR
HORN SWITCH
] HEADLIGHT

291531 - BATT CABLE,BLK 15"
TO MAINFRAME @I B TO RH FRONT CAB

° ©
2 w TO CAB GROUND POST
5
m
i
E
B
ue-D
- .
) 18-2 @
“ @ GND TO CAB POSITIVE POST
4 IGNITION SWITCH ] o
& T
& 1s-1 H -
& ES =
= o o
ES 3 b
= o e
= 2 5 o
3 2 @ 5%
3 3 2 )
(=3 o w m b
o o E 4
2 = ES o @
n 123 < >
, © a 3z
. ou 2 -2
] E 89 2 2w
=3 SC-B h T 3 =
3 3 2~ - o2
o SHEET 2 OF 5 i B &© SHEET 2 OF 5
@ = AUXP2
[ E
@
3
SC-A SC-A & = = |
MHI MRHI - 1
PWCH PWCH
o e O F—
g0 pos RSH-R s
WH-A
291705 - BATT CABLE,RED 26"
SHEET 4 OF 5
- AWS-RR
REMOTE BATTERY
JUMP TERMINAL DL-2
BOTTOM \EG
OFLT1-2
291707 - BATT CABLE,BLK 26"
-/
ALTERNATOR 7
PUWP RELIEF
CONTROL VALVE
Blo———
DETASSELER OPTION
v
—
- =] O F—
“ TAS-R  TAS
R | =
- - - a
5| 2| = E gl 3 =]
R h A/C CLUTCH
g| g ¢ 4 gl &
] ] ¥ 2 gl 2
] Y =t 3 olf &
E -
gl 3 3 g HIR=
= [= = R . .
gl = ES - of| ~ A/ CLUTCH gl L SENSOR
. S sl &
: . o & S € -
S 8 2 g &l 2 =
3 8 2 E
S 2 2 MW = a
& & 3 5]
3 &
2
A/C DRYER g
y ), o]
Re [ —— &
B Il 292605 - BATT CABLE,RED 60" N
o
2 292643 - BATT CABLE,BLK 42" |
s L| o TO MAINFRAME =
= ] 5.
2 FUSE INHIBIT START >V_Mr2m =
2 g
3 BLOCK 294196 - ENGINE HARNESS T4I RELAY g~
g &
o STARTER -
. 5]
BATTERY 2 TO ENGINE J g
S w
DISCONNECT & UHITE 2
& T TERMINAL POST 3
o / BLACK cIRG 150A E
=
STARTER GROUND TROUIT BREAKER a
<
3
X b4
< 30 AWP 15 AMP 15 AP 2
291360 - BATT CABLE,RED 40" a ECM o
\ ECM GND GRID HEAT
292608 - BATT CABLE,RED 18" 292600 - BATT CABLE,RED 90"

186 552186



TAIK RINSE
VALVE

™mv
4-8SEC AGIT.

SOLUTION Puw
VALVE

23870 -

SOLU PUNM VLV HARNESH ST 7

293341 - PWN ANRLIFIER
AARNESS, 8T8 W0

= Q) =

Ll SIE FILL
LIFT VALVE
L)
BOTTON COILS
TOP COILS
SFLD

204162 - SIDE FILL WIRE HARNESS, §T8 '12

@ . SIDE FILL [FRESSURE

) © € WASHER VALVE

AING TEAMINAL

PV
3 @)

SOLUTION TANK
VALVE

20878 - PHESS WASH WIRE HAANESS STS 07

283801 - SNIFT/SENSOR MARMESS,STS 05

$PU SPEED PICK UP

294155 « OIL LVL-TEN® SEN HAINESS, 578 '12

234187

OALTY

\L

AEAR AWS WAANESS, ST8 '13

o5 s 293815 - LIQUID LEV SWITCH

L

293927

Tl

- SENSON W/DEUTHCH ASSY ST8 05

= |
| =

D} . SSINGVH MASOV BONCSNHL dN3L - BSEEET
SOz /1 ABSY

HIONCSNVIL JUNLVEISNAL

2V SHIFT VALVE

j

AR WHEEL NTR
{STANDARD |

_I FU (2 166-HT 870 SENSOR l_
HARNESS, 8T8 ' 12

AR HT WHEEL WTR

—l,a B USED FOR NIGH TORQUE OPTION L

292928 - INDICTIVE PAOX SENSOW, 8WN

T

292583-SENSOR HARNESS

AIGHT AEAR STEERING CYLINDER

12-20-11 ont

ST810/12-T4L WIRING DIAGRAM ' 13

Revision o o8- 143 499255

187 552187



WORK LIGHT-1

wL2-L

AIR VALVE

TS-L
1

WORK LIGHT-2

LH TURN SIGNAL

293880 - JUMPER
\I WIRE ASSEMBLY

g A

EEB

WLA-L

AFV

AUX FAN VALVE
DETASSELER OPTION

REAR TREAD

FAN REVERSING

VALVE

]
o]

293568 - PRESS SWITCH
HARNESS,STS16 05

PRESSURE
SWITCH

4

ADJUST VALVE

XA2-A0

J

XA2-A1

294163 - FUEL LEVEL SEN HARNESS, STS10/12/14 '12

E=

OFLT1-1

BRAKE VALVE
BV

294182 - CHASSIS MOD HARNESS, STS '13

AIR BAG

294190 - RED CONTROL CHASSIS HARNESS, STS10/12 '13

SHEET 2 OF 5

RED- 1

TAS-L

TAS

1o B

T

292926 - INDUCTIVE PROX SENSOR, 18MM

293827 - SENSOR W/DEUTSCH ASSY STS 05

CAP-292142
USED W/0 SENSOR HARNESS

294166-HT SPD SENSOR

HARNESS, STS ,12
LR HT WHEEL MTR

TO BE USED FOR HIGH TORQUE OPTION

SHIFT VALVE sV
1)

[

LR WHEEL MTR
(STANDARD)

SPEED PICK UP

RSH-L

RSH-L

293801 - SHIFT/SENSOR HARNESS,STS 05

)

[ ==

— o

PROX1

LPS1

CLK-2
292583-SENSOR HARNESS

O

LEFT REAR STEERING CYLINDER

188

AWS-LR

AWS-RS

294187 - REAR AWS HARNESS, STS 13

552188



HYHAULIT PUNPE

\\

AL WHEEL STEERING VAL\E

e
ok

s
FUEL ZEANDEH

ODL-2 SHEET 3 OF §

Ny-H BEET 2R 5

b B e LY REAN NGZ2LE
SN—am ¢ VALVE

WA DEET I OF 5

DUWP VALVE

RV

B

122-11 ™
BTS 10/12-TAL WIRING DIAGRAM '13
| ,U“”‘W_Pun;”n" L8 SR Awm Nmm

8 552189



470430 - DEUTSCH PIGTAIL,
WIPER MOTOR 05

FIELD LIGHT-1 FIELD LIGHT-2 HEAD LIGHT-2
_ & a _ @”D
WIPER MOTOR
FL-1 FL-2 HL-2
w
294011 - BEACON LIGHT HARNESS,STS ‘11 (=1 —
— 0 B WP wp
BEACON LIGHT BEACON st
H 5 ﬁ 1 3
DOOR SWITCH
RADIO LTBAR
LTBAR
\u 291933 - HARNESS, RADIO CQ-5335U STS 06
N\ IHITE
RED DOME
LACK LIGHT
DL RADIO PR
291932 © i BE Bk
=
S
[
=
B
i}
= = - o © - © © ~ © @ = =
[A“ LEFT SPEAKER = 2 = = = = = = = = = w 2 2
L SPKR g8 8 8 8 &8 &8 B8 &8 &8 &w® =]
] 2 2 2 2 2 2 2 2 2 N =} 3
£ : B g
o
= S 5
3 4 E 2
w
S > > > > > > > > >
a =% o ~N < < < < < < < < <
2 a 2 2 = 2 El £ £ & £ & & £ & £
e w 2 a g = g ] s & & & & & & & & &
E a (3 3 = < @ @© ~ © [ < @ o —
g " N g 3 8 2 = o = o COMBO OPTION 2 £ = = = = = = = = =
s B H E 2, 5 & & § g § oometw o, 2 2 = 2 2 =2 =2 2 2 2
a 5 w = I < 2 > - o = w = s < 5 5 5 5 S S S S S
2 € = 3 ¢ & 2 g ¢ = 3 ® = & & 8 8 8 & & & 8 & 8
& & & 3
u 1 1 1 CHI-4 CHI-4
=] = o
o ccp
293808 - POTENTIOMETER
HARNESS,STS 06
CAB1
O
294158 - CONSOLE SWITCH HARNESS, STS '12
i
E CAB2
O}
XS2-A0
1 i
= 3
X$2-A1
Wt
RH-3 NORAC
RM-2
BEEPER
I —|
CH-A 294023 - E-STOP
785092 - CONTROL HARNESS ,STS 11
A1 HANDLE, STS 10 E-STOP O e [0 E—
- DL-B  DL-B E-STOP E-STOP
2 —— O =
% DL-A DL-A
i =
_
&
K
ﬁ u g AS/AWS /[
0 comso AUTO STEER
a SIGNAL IN CHI-5  CHI-5
g use BE—
@ CHI-6  CHI-6
Q
S
3
8
&
3-WAY RECEPTACLE
W/120 OHM RESISTOR

690986 - CONSOLE, RAVEN SCS 4600

MD3-C1
J1939-4

CHI-1

CHI-1

292008 - MD3 MASTER MODULE &

294146 - AUTO STEER CAB HARNESS, STS '12

(CAB-1)

DISPLAY _”@

ACH-2

190

SHEET 2 OF 5

552190



HEAD LIGHT-2

FIELD LIT-2 FIELD LIGHT-{

NOT usED

293809 - WASHER MARNESS, 8T 05

=

-
<

}E‘B 3
: LaL=]
W

o
@
ALC CONTROLER G g
FIED LIGHTS 3
=
WORK LIGHTS £

' L wN
e ———— M
CONSOLE o & WVAG 2
LIGHT
LELT
AIGHT SPEAKER WAS-1 WINOSHIELD WABHER UNIT

CONSOLE GAOUNDING STAC

AT UNIT

BLACK (753) LABEL OMD-4
BLACK (045) LABEL OMD-3

BLACK {028 LABEL GND-§

CK

BLICK (070) LABEL GND-1

HLAX ((74] LABEL GNO-2

T |T T
| Ti T} E

RED_(018)
BLACK (032

PONEA PLUG

AED W/ WHT mewe ﬂ
HAZK (0931

294159 - MAIN FUSE-AELAY HAANESS,STS'12

204134 -ENGINE DISPLAY
HAINESS, 8§73 13

EED (001)

PR

203922 - WASTER CTHL
RELAY WARNESS 10

WASTER CONTROL RELAY

\

284189 - NDJ NASTEA NODULE HAANESS 13

e
w-n
VG-
294188 - VAIN CAE ENTAY ue-a
HAMESS 879 13 NC-A

\aﬁ FOSITIVE aﬁl\
CAB GOWNG P87 l/

191

SHETI OF §
SHET 3 OF &

SHETI OF &
SHEET 1 0F S5

2/

297884 - CONSOLE PWR CABLE ASSY,ST8 'w

12-20-11
STS 10/12-T4L WIRING DIAGRAN '13
meviion e 499255




293779 - SNITCH BOX ASSTMBLY 8-LIF7

LK HEAR TREAD
B FRONT TREAD
@ REAN TREAD
FENCE AW

COMBO 0PTION
CONNECTION

CUNSOLE SWITOH HAAMNESS, 5T8

SECTION: Y0 SFRAY

(BASIC MACHINE UNDER SIDE CONSOLE ) e / u
ane
T:EF& T0 TERMINAL STRIP
[ 1D o TERIAL STRIP
293950 - CTRL BOX NARNESS,5TS COMB0 10
FAON CONSOLE WARNESS (LABELED COMBD)
293973 + A8 CTAL 6L DISPLAY HOX AZEY

o el o
oFF oy 290006 - TASSELTAQL CABLE BOX ASSY 2008

O TH CONTROL

D Yeve ALvE LIFY  LIEY  LIFY  LIPT  LIFT  LIPT POWER  REMOTE
LFTLIFY LIFTLIFY LIFT LEFT A ) 1 q 3 4 b L ML DISAAY

| 2t B 5 e

000000

11T s ol

0O0o00O0O

TASSELIROL /19
BYSTER
stz oo
/)

:

283885 - DISPLAY HARNESS

LS 973 CONBO 05

BARNESS, STS COMBO

283678 - CONTROL BOX PHOTD

201041 - ANP RECEPTCL,
17-18 THAU,8Q FLE

ey

we

0

253679 - PHOTO EYE
HARNESS, 15 O0MBQ

47/(1]1\!!

192

552192



€67

€6T¢SS

SLS 1H0d-9 ‘3InaONW
L03NNOD 87 - L69€62

7

jr

[ e
NOILdO 09W0d

0} NVHOVIA ONIHIM SIS

60-2-20 :3LvQ NOISIA3Y

620661

W1l 60-10-20

N

58

s

g8

m

)

3a

is

98

E

293699 - LS PHOTO EYE
CABLE, 21.3' STS \
o T e B
1 3 5
2 4 6
| i
293698 - LS PHOTO EYE
CABLE, 16.4' STS

o T e B
1 3 5
2 4 6
o

293699 - LS PHOTO EYE
CABLE, 21.3' STS

e

293700 -

.7

293700 - LOWER PHOTOSWITCH

UPPER PHOTOSWITCH

293700 - UPPER PHOTOSWITCH

T

293700 - LOWER PHOTOSWITCH

293700 - UPPER PHOTOSWITCH

293700 - LOWER PHOTOSWITCH

LIFT-3

293700 - UPPER PHOTOSWITCH

]
.7

293700 - LOWER PHOTOSWITCH

LIFT-4

293700 - UPPER PHOTOSWITCH

O]
.7

293700 -

LIFT-5

LOWER PHOTOSWITCH

293700 -

UPPER PHOTOSWITCH

LIFT-6

293700 - LOWER PHOTOSWITCH

NOILdO 14IT-9

293869 - ACTUATOR
HARNESS, STSC 05

1HOTY
1431

BLACK
RED

- £69862

9515 ‘SSINHVH

¥3diNe H1d30

- £69862

ORANGE
BLUE

0515 ‘SSINUVH

¥3diNr HLd3a

—f
ReD S —

WHITE

GREEN

BLLE  ° —

293695 - 201" WIRE ASSY,
DEPTH CMD STS

: BLACK RED
RED BLACK

293694 - 141" WIRE ASSY,
DEPTH

D STS
: BLACK RED
RED BLACK

293694 - 141" WIRE ASSY,
DEPTH CMD STS

: BLACK RED
RED BLACK

293694 - 141" WIRE ASSY,
DEPTH CMD STS

: BLACK RED
RED BLACK

293694 - 141" WIRE ASSY,
DEPTH CMD STS

: BLACK RED
RED BLACK

293695 - 201" WIRE ASSY,
DEPTH CMD STS

: BLACK RED
RED BLACK

[=] LIFT-1

[]

LIFT-2

LIFT-3

NOILdO 14I7-9

LIFT-4

[]

LIFT-5

LIFT-6

[ A




233900 - SWITCH BOX ASGEMELY 4-LIFT

BECTION- I SPRAY

LM REAR TREAD
Rif FRONT TREAD
FENCE RO®

CONBY CPTION
CONNELCT IOV

CONSOLE SWLTCH HARMNESS 676

{BASIC WACHINE UNDER SIDE COMSOLE )

Eﬂ@ ™ TENDA $TRIP
A% 13 ™ TEMMA STRIP

293950 - CTHL BOX NARNESS,STS CONBO W0

L34

(1]

FRIUN OONSOLE HARMESS (LABELED COMBO |

293373 - LS CTAL L DISPLAY BOX ASSY

i wro
Qm ) 203906 - TASSELTROL GABLE BOX ASSY 2008
DEPTH CONTROL
VALYE YAVE LFY LY LIFY  LWFY  LIFY DY PUNER  RENOT
a FILEFTLIFT A 8 1 3 3 4 s (] ML DISPLAY
‘ - . L] "
O Qo0oo0oo0O0
T r
000000
TASSELTROL/LS
SYETEN
SIE 000000

|

293085 - DISPLAY HAAMESS
L3 KT8 COMBO 05

CTAL BOX PHOTO

MARNESS, 4L STSC

295701

201341 - AW RECEPTCL,
17-18 THIU, 80 ARG
=
209079 - MOTQ EVE

HARNESS, 8T8 Cowsd

194 552194



S6T

S6TCSS

- 169€6T

SLS 1H0d-9 ‘3InAOW
L03INNOD S1

- L69€6T

SLS 1H0d-9 ‘3InAON
L03INNOD S1

ol |

k0

0=

293698 - LS PHOTO EYE
CABLE, 16.4' STS

gl |

¥ 40 2 133HS
NOILdO 0809

0l NVHOVYIA YNIYIM SIS

60-¥2-L0 :3L¥Q NOISIA3Y

620661

W1l 60-10-20

— —
1 3
2 4

|- I

k0

293700 - UPPER PHOTOSWITCH

T

293700 - LOWER PHOTOSWITCH

293700 - UPPER PHOTOSWITCH

293700 - LOWER PHOTOSWITCH

293700 - UPPER PHOTOSWITCH

L]
.7

293700 - LOWER PHOTOSWITCH

LIFT-3

293700 - UPPER PHOTOSWITCH

L]
.7

293700 - LOWER PHOTOSWITCH

LIFT-4

NOILdO L4IT-¥

LHOTH

(T8

9515 ‘SSINUVH

¥3dINe H1d30

- £69862

- £69862

951 ‘SSINYYH

¥3diNe HLd3Q

293869 - ACTUATOR
HARNESS, STSC 05

ORANGE
BLUE

BLACK
RED

WHITE

GREEN

BLACK
NOT USED
RED

293694 - 141" WIRE ASSY,
DEPTH CI

ND STS E

BLACK RED

LIFT-1

RED BLACK

293694 - 141" WIRE ASSY,
DEPTH CMD STS I:
°

LIFT-2

293694 - 141" WIRE ASSY,
DEPTH

CMD STS E

BLACK RED

LIFT-3

293694 - 141" WIRE ASSY,
!

DEPTH CMD STS
o
BLACK RED E

LIFT-4

1T

ORANGE
NOT USED
BLUE

NOILdO 14IT-¥



233809 - SWITCH BOX ASSEMALY 4-LIFT

SECTION-10 SPRAY

LI AEAR TREAD

RN FRONT THEAD

Rl REAN TREAD
FENCE ROW

COMEOD OPTTON
CONNECTION

COMIOLE SWITOH HARNESS, 51§

(BASIC WADHINE UNDER SIDE CONSOLE|

Eﬂnﬂ T0 TERINAL STRIP
f 7O TEMMINAL STRIP

292951 - CTAL BOX WAANESS, 578 COVEO0 10

fi g
|

FRON CONSOLE WARNESS (LASELED QONSD)

230373 - LS CTRL 6L DISPLAY BOX ASSY

299908 - TASSELTROL CABLE BOX ASSY 2008

DEPTH CONTROL

WALVE VALVE CIFY LIPY LIFT LIPT O LIPY LIPY pOER  RENOTE
A B 1 3

L) 4 5 L) AL DISAY

LR
(R

o0
LTI e o
o

TASSELTROL /LS
aYaTEN
I oo

o)

TLYFTLIFT LIFT LIFT
T4 4

293865 - DISPLAY HARNESS
L8 578 CONEO 0F

CTRL BOX PHOTO
MARNESS, 4L STSC

283701

201841 - MNP RECEPTOL, |\
17-18 THRY 8¢ L0
=
209879 - MOTO EVE

MASMESS, 8T8 CoMBO
=0

196 552196



16T

L6T2SS

- 169862

SLS 1H0d-9 ‘3InAOW
103NNOD $1

- 169€62

SLS 1H0d-9 ‘3InAOW
103NNOD $1

-0

<]

293700 - UPPER PHOTOSWITCH

mi-~

0=

]

T 1

293700 - LOWER PHOTOSWITCH

293700 -

T

293700 - LOWER PHOTOSWITCH

UPPER PHOTOSWITCH

293698 - LS PHOTO EYE

CABLE, 16.4' STS 293700 - UPPER PHOTOSWITCH

O]
O]

293700 - LOWER PHOTOSWITCH

LIFT-3

-0

O~

-
-l

40 € 133Hs
NOILdO 0909

0} WVHOVIA HNIHIM SIS

60-¥2-L0 :3L¥Q NOISIAZY

6¢066Y

WIL_60-10-20

Q-

i

1HOTH

T8

NOILdO 14IT-€

0S1S ‘SSINUVH
Y3dIN" HLd30 - £69€62

- £69€62

9515 ‘SSINYVH

H3dINe HLd30

293869 - ACTUATOR
HARNESS, STSC 05

BLACK
NOT USED
RED

293694 - 141" WIRE ASSY,
DEPTH CMD STS I:
o

GREEN

293694 -
DEPTH CMD STS
o

141" WIRE ASSY,

ORANGE
BLUE

293694 - 141" WIRE ASSY,
DEPTH CMD STS
o

BLACK RED

BLACK
H E ]
RED RED BLACK

WHITE
NOT USED
GREEN

ORANGE
NOT USED
BLUE

LIFT-1
[
|
—
—
famd

LIFT-2 —
=]
o
—
—
o
=

LIFT-3



293863 - CONTROL BOX HARNESS,
OUTER STSC 05

293881

- LIFT VALVE HARNESS,STSCOMBO 07

)

293868 - MTR CTRL VLV,HARNESS

CAB-PNL 05
OAS PONER %_HQ_E D
CAB GROUND BLACK [ I
2 =]
293866 - POWER HARNESS, MAIN STSC 05 = =<
£
oo
£
3
=
R
23
©
[sr]
(2]
o
293687 - MTR CTRL HARNESS
=m
>
o
[s3}
>
<C
-
w
[a =4
w
>
-
<C
>
-
o
(o'l
=
=
o
o
=
-
o
[N
(=]
[=°]
(=]
[s2]
[=>]
o
293885 - MTR CTRL VLV HARNESS, STS 07
3
3
198

552198



(7 a\

V7

293882 - LS ELECT VALVE
HARNESS STSC 07

LV-4-B
LV-5-B LV-5-R @H\\
LV-6-B LV-6-R =ﬁzu|\\

(0, O TR D)
y ]

TOP COILS
ELECTRIC VALVE '\

BOTTOM COILS

OUTRIGGER FOLD VALVE

RF-B

LF-B

TOP COILS

BOTTOM COILS

©

- OUTRGR FOLD HARNESS,BOX-VLV 07

<i> CNDC)CNOCD
0 ©

MOTOR CONTROL VALVE

©

293884
© O@>>
O

©
OO

©
©

©©

07-01-09  TL

L

STS WIRING DIAGRAM 10
COMBO OPTION

499029

199 552199



ABBREVIATIONS

A/C - AIR CONDITIONER

ADPTR

AGI

- ADAPTER

AGITATOR

ALT - ALTERNATOR

ASSY - ASSEMBLY

BRKT - BRACKET

DET

DISPL

EL -
EXT
FLO
FNPT
FOR

FRT

DETAIL
- DISPLACEMENT
ELBOW

EXTENSION

FLOW

- FEMALE NATIONAL PIPE THREAD

FEMALE O-RING

FRONT

HV - HI-VOLUME

HYD

HYDRO -

LG -

LWR

HYDRAULIC

HYDROSTATIC

LONG

LOWER

MJIC - MALE J.I.C.

MOR

MALE O-RING

200

MT - MOUNT

MTR - MOTOR

P/N - PART NUMBER
PLT - PLATE

QTY - QUANTITY
RED - REDUCER

REF - REFERENCE

REST - RESTRICTOR
REQ - REQUIRED
SHFT - SHAFT
SOL - SOLUTION

STRG - STEERING

ST - STREET

SV - STANDARD VOLUME

SWIV - SWIVEL

UNC - UNIFIED NATIONAL COURSE
UNF - UNIFIED NATIONAL FINE

V - VOLT

W/ - WITH

WHL - WHEEL

WLD - WELDMENT

552200



INDEX

-A- CAP,
FUEL. v vvvvennneennnnnnn. 12,21
ABBREVIATIONS.........vvv.....200 RADIATOR. ...vvvvvvrrnn....9,20
AIR DRYER.........cvvvve....15,23 CHARGE AIR COOLER............9,20
AIR CLEANER.................10,19 CHEMICAL INDUCTOR.............107
FILTER....... cenn.. 10,19 COMPRESSOR, A/C..vvvvvvvrrnnnns.B
AIR COMPRESSOR GOVERNOR ..10,18 CONDENSOR COIL, A/C ..9,20
AIR CONDITIONER CONSOLE. . vvvvvvnrnrnnnnnnnnnns 73
BINARY SWITCH.............8,20 COOLER, OIL.....vvvv.....9,20,112
COMPRESSOR................6,19 CUTTER HEAD....ovvvvvvnnn.....124
CONDENSOR COIL............9,20 CYLINDER,
CONTROLER.......vvvvvvr.....63 GAS. .ttt .82
HOSE.......vvvvt.....8,9,19,20 LADDER. .+ vvvvveeervnnnnnnn. b7
RECEIVER/DRYER. . ce....8,20 SIDE FILL..vvvvvvvvvnnnn...107
TUBE. ..vvvvnnnnneennnsrnnns 46 STEERING. .. vvvvvvvr......27,30
AIR COOLER, CHARGE...........9,20 TREAD ADJUST.............39,40
AIRRIDE manzm........MN 30,33,36
AIR VALVE.............27,30,33,36 -D-
ALTERNATOR. ... vvvvviinnnennnnnnnb
ARM, STEERING.........27,30,33,36 DECALS. v vveeeneeennnns
ALL WHEEL STEER, DIAGRANS,
LEG.++vvvvvuun.....27,30,33,36 AIR LINE...............128,129
VALVE . .o iiiiiieeeee e 111 WIRING. .. vvvvviinnnnnn....172
DOOR. .« vvvvverervnnnnennns..70,82
-B- LATCH.................70,82,83

DRAIN COCK, AIR..........16,17,24
BACK-UP BEEPER..................9 DRIVE

BATTERY........ BELT .o eveeeeanannnnnnin B
CABLE.......4,5,10,13,18,19,22 0 |
BOX PANEL....evvveenenn...9,21 DUMP VALVE..................53,54

BEARING,

BRONZE LEG......27,30,33,36,39 -E-
ORKOT..............27,30,33,36

BELT, ELECTRICAL BOX,......vv....14,118
AIR CONDITIONER..............6 ENGINE .« v eveeeennnnnnnnn.. 14
DRIVE. .. v sesenersenensenen B ENGINE . v v vvvvvsrsnsnennnnens d,5

BLOCK, TERMINAL................75 HOOD. e+ v vvveevevnnn.... 82,83

BOX, SKID. ' vv e vreerennnnnn.s.8,21
ELECTRICAL..... .14
PRESSURE WASHER .102 -F-

SIDE FILL....vvvvrrvevn....106
SWITCH. «vvveeenenannnnnn 77 Y T S T

BRACE, RADIATOR........euovvne...8 SPACER. .+ v vveeeevsnnennenan B

BUMPER, REAR........evvvuens...82 FILTER,

AIR CLEANER .10, 18
-C- o) P ¥
FUEL . vt vveeeeennnnnnn.n.. 4,18

CAB . v ettt e . 81,62 HYDRAULIC. .. @ vvevvrvernen.. 25
ROOF .. vvveveennnennss.. 61,62 MINDER. + v vverennnnennen.. 19

CABLE BATTERY.....4,5,10,13,18,19 OIL..vvvevsvnenennn...5,18,25

FLASHER. ... v vvvvevr....79,98,99
FLOW METER. .+ vvvvevsenevnen...86

130,131

—_
w
N
N

201 552201



FOAMER MIRROR. « v v veeenennnnnn... 61,62
TANK. « v eeeeeeeeeenenen. 101 MONITOR, SPRAYER...............71
VALVE .« e eeeeeeenneneen. 101 MOTOR,

FOLD VALVE. ...\ vuevevnennn.. 116 CONTROL VALVE..............113

FRESH WATER.......evvvnevne...100 STEERING. + + v e e evevnennn.. 67

FRONT FILL..©.vvrvevevnrenne...108 WHEEL..............28,31,34,37

FUEL, MOUNT, RUBBER.............8,19,62
o & MUFFLER. .+ v v vveeennenennnn 11,19
SENDER. «« v vvvveeennennnnnn. 21
TANK . + e eeeeeeeeee e 21 -N-

G- NOZZLE,
MOUNT TUBE.......oevevner...94
GLASS. .t veveerierirnennnn.. 61,62 REAR WHEEL........0evvnnr...04

HANDRAIL . .o v eeveveenennensn. 55 OIL COOLER.....vvrvrnsn.

HEADLINER. .t v vvevvvnerannens...63 OIL FILTER..©evrrrnrnnn.

HEATER TUBE.....vevevernne... .46

HOOD, ENGINE................82,83 -P-

HOSE, A/C..ovvvvvvvnn.....8,19,20

HOSING, PANEL,
SOLUTION........88,89,90,91,92 BATTERY BOX...v'vuevnnn...9,21

HUB, TORQUE...........28,31,34,37 SWITCH. vt vvvrereranenne . 64,72

HYDRAULIC, PLATFORM, SERVICE.. Y
FILTER. v vvverrenrnsenens 25 PRESSURE TRANSDUCER . .47,50
LEVER. + v v veeerennnnennen.. 74 PRESSURE WASHER...............103
MANIFOLD...... 1) N 11 -
QUICK CONNECT. VALVE. .. t'evvenenennnnnn...103
SCHEMATIC. +vvvvvvvnannn. 132 PULLER, QUAD.......vvvvurn....123
TANK. « v eeeeeeenseennennn 25 PUMP,
TUBE. . vvvvvenenenen....45,46 HYDRAULIC. .o vvvvvvevnen.. 4,18
VALVE.......0.vvv.....51,53,56 HYDROSTATIC . . v vvveenennnn

HYDROSTATIC PUMP. .. ..'vvvnrnnn. 7 SIDE FILL.©'vrvrvrerennn...107

SOLUTION....v.vevev.r....95,96

9,20,112
.5,18,25

- A
- N
- A
- o
SN
o ©
o1 o
5 )

-1-
-Q-
IGNITION SWITCH.. .68
-L- QUICK CONNECT, HYDRAULIC..

.52,55

LADDER. « + et eveeeeanannnns 57 -R-
CYLINDER. .. ' everenenannn.. 57
PIVOT ARM. v ovseeenennns. 57 RADIATOR. « + et eeeeenenn..9,20
LEG.+ v vvsvsvann.....27,30,33,36 BRACE .« e eeeeeeeeannnnnnn. 8
ALL WHEEL STEER....27,30,33,36 CAP . ettt t.29,20
LEVER, HOSE .+ v v v eveeeeenennnen.5,20
HYDROSTATIC. . v vvvvsvnen... 74 RADIO. « et e veeeeeeeenanens. B3
QUICK ATTACH......vevnen....97 REAR WHEEL NOZZLE..............94
LIFT VALVE. .. vverernnnnnn... 114 RECEPTACLE PANEL...............78
LIGHT .+ v v eveeeananenn . 61,62 RINSE TANK. .. evevererenennn... .84
LINE STRAINER.......vvvrvne....84 RUBBER
LIQUID LEVEL SWITCH............25 MOUNT................8,9,19,61
SPRING.............27,30,33,36
-_<_|

MDM DISPLAY....................63

202 552202



-S- TOOLBAR. + v v v vveevevnnnnnennn. 119
TORQUE HUB. ... .28,31,34,37
SCHEMATIC, HYDRAULIC..........132 TREAD ADJUST
SEAT. ot e teee i eesenees.. 64,65 CYLINDER. ..+ vvnevnnrn...39,40
SENDER, FUEL....©.vvnvnnr... 12,21 VALVE ..o tveveenennnnn.s . 43,44
SENDER, WATER LEVEL..........9,20 TUBE,
SEVICE PLATFORM.......0.ovv.....43 Y [ T 1;
SHEET METAL...©evvevrrvrnnn....83 HEATER. v v vveeennnnnnnn.nn 36
SHIELD, WHEEL MOTOR...28,31,34,37 HYDRAULIC. . ..35,36
SIDFILL . v vveversnnnennnnen.. 107
210 QP 11 -V-
CYLINDER. .. ©vevrrvnnnr..107
SIGHT GAUGE, OIL...............25 VALVE,
SKID, ENGINE....'vrsrnrennnn .21 AIR.....evuvvun....27,30,33,36
SMV SIGN. . vvrersrnsrnnennen . 82 ALL WHEEL STEER............111
SOLUTION BALL. . vsvvresrrenrennnn....85
HOSING. . ..88,89,90,91 DUMP......vvvvven....53,54,84
PUMP ... veveevnennn.n...95,96 ELECTRIC BALL.. ....84,89
TANK .« o eeeeeeeeenennnen.. 85 FOAMER. .t v evvvevnnnnnnn.. 101
VALVE. ... .eevrevnren....51,86 HYDRAULIC. .. .. .v..v....54,56
SPACER, FAN......eevvvvreneenns5 PRESSURE WASHER............103
SPEAKER . + vt v e eveeneennneens. 63 SIDE FILL..vuvvuevrnenn....107
SPRAY MONITOR. . v vvvsvnsnnnnn .71 SOLUTION. . ..uvvvvvernnennn..51
SPRING, TREAD ADJUST.............43,44
AIRRIDE............27,30,33,36
SOLUTION TANK.
STANDS. v vveeeeenneenannns 127
STARTER. + st e veeveernennneensiss5 WASHER, PRESSURE..............103
STEERING, WATER LEVEL SENSOR...........9,20
ARM................27,30,33,36 WHEELMOTOR............28,31,34,37
COLUMN. .+ s veveevsennnnn... 68 SHIELD.............28,31,34,37
CYLINDER. .+ ©vnevrnenn.. 27,30 WIRING DIAGRAM. . .....vvrnrn.. 172
MOTOR. v sveveensennnnns. B7
STRAINER, LINE.......evvvv.....05
SWITCH,
A/C BINARY.......ovvvrn...8,20
1) I & 4
TGNITION. + v veveensenner.. B8
LIQUID LEVEL...vvvvrvvnnn...25
PANEL .+ s v eveereennsennnes..B6

-W-

[e2}
(&)

-T-

TAILLIGHT .+ v vt veerenennn.. .84
TANK
AIR........vvnv....15,16,23,24
FOAMER. ..o vvvveeennnn... . 101
FRESHWATER. .. .. vvvevnen....100
FUEL e v eveeeeeee e 21
HYDRAULIC. ... ovevevevennn . 25
RINSE .« o vsveveeenennnnn...84
SOLUTION. .. "evvveveven.....85
TERMINAL BLOCK. .. .©vevernen.. 75
L] -

© 2012-17 Hagie Manufacturing Company. Clarion, Iowa USA 203 552203








